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SAR EVALUATION REPORT

Applicant Name: Date of Testing:

Apple Inc. 12/16/2019 — 01/14/2020

One Apple Park Way Test Site/Location:

Cupertino, CA 95014 USA PCTEST Lab, Morgan Hill, CA, USA

Document Serial No.:
1C1912170052-01-R1.BCG

APPLICANT: APPLE, INC.
DUT Type: Tablet Device
Application Type: Certification
FCC Rule Part(s): CFR 82.1093
Model: A2230
Additional Model(s): A2231
SAR
E“;“Z'S":"t Band & Mode Tx Frequency
1g Body (W/kg)
PCB GPRS/EDGE 850 824.20 - 848.80 MHz 1.08
PCB GPRS/EDGE 1900 1850.20 - 1909.80 MHz 110
PCB UMTS 850 826.40 - 846.60 MHz 112
PCB UMTS 1750 1712.4 - 1752.6 MHz 1.09
PCB UMTS 1900 1852.4 - 1907.6 MHz 101
PCB LTE Band 12 699.7 - 715.3 MHz 115
PCB LTE Band 17 706.5 - 713.5 MHz NA
PCB LTE Band 13 779.5 - 784.5 MHz 118
PCB LTE Band 26 (Cell) 814.7 - 848.3 MHz 112
PCB LTE Band 5 (Cell) 824.7 - 848.3 MHz 119
PCB LTE Band 4 (AWS) 1710.7 - 1754.3 MHz 110
PCB LTE Band 66 (AWS) 1710.7 - 1779.3 MHz 112
PCB LTE Band 2 (PCS) 1850.7 - 1909.3 MHz 110
PCB LTE Band 25 (PCS) 1850.7 - 1914.3 MHz 116
PCB LTE Band 30 2307.5 - 2312.5 MHz 119
PCB LTE Band 7 2502.5 - 2567.5 MHz 115
CBE LTE Band 48 3552.5 - 3697.5 MHz 115
PCB LTE Band 41 2498.5 - 2687.5 MHz 119
DTS 2.4 GHz WLAN 2412 - 2472 MHz 117
NI U-NI-1 5180 - 5240 MHz NA
NIl U-NI-2A 5260 - 5320 MHz 1.08
NIt U-NI-2C 5500 - 5720 MHz 119
NIl U-NI-3 5745 - 5825 MHz 1.09
DSS/DTS Bluetooth 2402 - 2480 MHz 118
|Simultaneous SAR per KDB 690783 D01v01r03: 159

Note: This revised Test Report (S/N: 1C1912170052-01-R1.BCG) supersedes and replaces the previously issued test report on the same
subject device for the same type of testing as indicated. Please discard or destroy the previously issued test report(s) and dispose of it
accordingly.

This wireless portable device has been shown to be capable of compliance for localized specific absorption rate (SAR) for uncontrolled
environment/general population exposure limits specified in ANSI/IEEE C95.1-1992 and has been tested in accordance with the measurement
procedures specified in Section 1.7 of this report; for North American frequency bands only.

| attest to the accuracy of data. All measurements reported herein were performed by me or were made under my supervision and are correct
to the best of my knowledge and belief. | assume full responsibility for the completeness of these measurements and vouch for the
qualifications of all persons taking them. Test results reported herein relate only to the item(s) tested.
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The SAR Tick is an initiative of the Mobile & Wireless Forum (MWF). While a product may be considered eligible, use of the SAR Tick logo requires an agreement with the MWF. Further
details can be obtained by emailing: sartick@mwfai.info.
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1 DEVICE UNDER TEST

1.1 Device Overview

Band & Mode Operating Modes Tx Frequency
GPRS/EDGE 850 Data 824.20 - 848.80 MHz
GPRS/EDGE 1900 Data 1850.20 - 1909.80 MHz

UMTS 850 Data 826.40 - 846.60 MHz
UMTS 1750 Data 1712.4 - 1752.6 MHz
UMTS 1900 Data 1852.4 - 1907.6 MHz

LTE Band 12 Data 699.7 - 715.3 MHz

LTE Band 17 Data 706.5 - 713.5 MHz

LTE Band 13 Data 779.5 - 784.5 MHz
LTE Band 26 (Cell) Data 814.7 - 848.3 MHz
LTE Band 5 (Cell) Data 824.7 - 848.3 MHz
LTE Band 4 (AWS) Data 1710.7 - 1754.3 MHz

LTE Band 66 (AWS) Data 1710.7 - 1779.3 MHz

LTE Band 2 (PCS) Data 1850.7 - 1909.3 MHz
LTE Band 25 (PCS) Data 1850.7 - 1914.3 MHz

LTE Band 30 Data 2307.5 - 2312.5 MHz

LTE Band 7 Data 2502.5 - 2567.5 MHz

LTE Band 48 Data 3552.5 - 3697.5 MHz

LTE Band 41 Data 2498.5 - 2687.5 MHz
2.4 GHz WLAN Voice/Data 2412 - 2472 MHz
U-NII-1 Voice/Data 5180 - 5240 MHz
U-NII-2A Voice/Data 5260 - 5320 MHz
U-NII-2C Voice/Data 5500 - 5720 MHz
U-NII-3 Voice/Data 5745 - 5825 MHz
Bluetooth Data 2402 - 2480 MHz

1.2 Power Reduction for SAR

This device uses the manufacturer’s proprietary motion detect mode to determine proximity to the user’s body and
set the licensed power level accordingly for SAR compliance. When being used in the hand or the body, the
output power for licensed transmitters will always be reduced. Per FCC KDB Guidance, SAR testing was
performed only using reduced output powers following the test positions in KDB Publication 616217.

This device additionally utilizes a power reduction mechanism for Bluetooth and WLAN operations. When
WLAN/Bluetooth is operating simultaneously with certain combinations of 2G/3G/4G and 5 GHz WLAN antennas,
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the output power of is permanently reduced. SAR evaluations were additionally performed at the maximum
allowed output power for these scenarios to evaluate simultaneous transmission compliance.

Detailed descriptions of the power reduction mechanisms are included in the operational description. The power
reduction mechanisms were confirmed during the SAR Evaluation. Appendix G contains a summary of the

verification results.

1.3  Nominal and Maximum Output Power Specifications

This device operates using the following maximum and nominal output power specifications. SAR values were
scaled to the maximum allowed power to determine compliance per KDB Publication 447498 D01vO06.

131 2G/3G/4G Output Power for Portable Use Conditions
A. Antenna 1
Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TXSlots |2 TX Slots |1 TX Slots | 2 TX Slots
Maximum 29.80 26.80 25.75 24.75
GPRS/EDGE 850 Al
Nominal 29.05 26.05 25.00 24.00
Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA | DC-HSDPA
Maximum 20.60 20.60 20.60 20.60
UMTS Band 5 (850 MHz) -
Nominal 20.10 20.10 20.10 20.10
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Mode / Band Modulated Average
(dBm)
Maximum 21.50
LTE Band 12
Nominal 21.00
Maximum 21.50
LTE Band 17
Nominal 21.00
Maximum 21.50
LTE Band 13
Nominal 21.00
Maximum 20.60
LTE Band 5 (Cell
(Cell) Nominal 20.10
Maximum 20.60
LTE Band 5 (Cell) ULCA
(Cell) Nominal 19.60
Maximum 20.60
LTE Band 26 (Cell
(Cell) Nominal 20.10
Maximum 15.30
LTE Band 48
Nominal 14.30
B. Antenna 3
Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TX Slots |2 TX Slots |1 TX Slots |2 TX Slots
GPRS/EDGE 850 Maxwum 29.00 27.30 27.75 26.75
Nominal 28.25 26.55 27.00 26.00
Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA DC-HSDPA
UMTS Band 5 (850 MHz) MaX|rT1um 20.30 20.30 20.30 20.30
Nominal 19.80 19.80 19.80 19.80
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Mode / Band Modulated Average
(dBm)
Maximum 20.00
LTE Band 12
Nominal 19.50
Maximum 20.00
LTE Band 17
Nominal 19.50
Maximum 20.30
LTE Band 13
Nominal 19.80
Maximum 20.30
LTE Band 5 (Cell
(Cell) Nominal 19.80
Maximum 20.30
LTE Band 5 (Cell) ULCA
(Cell Nominal 19.30
Maximum 20.30
LTE Band 26 (Cell
(Cell) Nominal 19.80
Maximum 16.50
LTE Band 48
Nominal 16.00
C. Antenna 2A
Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TXSlots |2 TX Slots |1 TX Slots |2 TX Slots
GPRS/EDGE 1900 MaX|rT1um 24.80 21.80 23.25 21.80
Nominal 24.05 21.05 22.50 21.05
Modulated Average (dBm)
Mode/ Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA DC-HSDPA
Maximum 14.75 14.75 14.75 14.75
UMTS Band 4 (1750 MHz) -
Nominal 13.75 13.75 13.75 13.75
UMTS Band 2 (1900 MHz) Maxm.1um 15.10 15.10 15.10 15.10
Nominal 14.10 14.10 14.10 14.10
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Mode / Band Modulated Average
(dBm)
Maximum 14.75
LTE Band 4 (AWS
( ) Nominal 13.75
Maximum 14.75
LTE Band 66 (AWS
( ) Nominal 13.75
Maximum 15.10
LTE Band 25 (PCS
( ) Nominal 14.10
Maximum 15.10
LTE Band 2 (PCS
( ) Nominal 14.10
Maximum 13.00
LTE Band 30
Nominal 12.00
Maximum 12.70
LTE Band 7
Nominal 11.70
LTE Band 7 Maximum 12.70
Intra-band ULCA Nominal 11.70
Maximum 14.70
LTE Band 41 (PC3
( ) Nominal 13.70
LTE Band 41 PC3 Maximum 14.70
Intra-band ULCA Nominal 13.70
Maximum 14.70
LTE Band 41 (PC2
( ) Nominal 13.70
LTE Band 41 (PC2) Maximum 14.70
Intra-band ULCA Nominal 13.70
D. Antenna 2B
Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TX Slots |2 TX Slots |1 TX Slots |2 TX Slots
GPRS/EDGE 1900 Mammum 23.50 20.50 23.25 20.50
Nominal 22.75 19.75 22.50 19.75
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Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA DC-HSDPA
Maximum 14.90 14.90 14.90 14.90
UMTS Band 4 (1750 MHz) -
Nominal 13.90 13.90 13.90 13.90
Maxi 14.1 14.1 14.1 14.1
UMTS Band 2 (1900 MHz) aximum 0 0 0 0
Nominal 13.10 13.10 13.10 13.10
Modulated Average
Mode / Band 8
(dBm)
Maximum 14.90
LTE Band 4 (AWS
( ) Nominal 13.90
Maximum 14.90
LTE Band 66 (AWS
( ) Nominal 13.90
Maximum 14.10
LTE Band 25 (PCS
( ) Nominal 13.10
Maximum 14.10
LTE Band 2 (PCS
( ) Nominal 13.10
Maximum 13.40
LTE Band 30
Nominal 12.40
Maximum 12.30
LTE Band 7
Nominal 11.30
LTE Band 7 Maximum 12.30
Intra-band ULCA Nominal 11.30
Maximum 14.20
LTE Band 41 (PC3
( ) Nominal 13.20
LTE Band 41 (PC3) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 14.20
LTE Band 41 (PC2
( ) Nominal 13.20
LTE Band 41 (PC2) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 15.30
LTE Band 48
Nominal 14.30
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E. Antenna 4A

Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TXSlots |2 TX Slots |1 TX Slots | 2 TX Slots
GPRS/EDGE 1900 Maxumum 23.90 20.90 23.90 20.90
Nominal 23.15 20.15 23.15 20.15
Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA | DC-HSDPA
Maximum 14.50 14.50 14.50 14.50
UMTS Band 4 (1750 MHz) -
Nominal 13.50 13.50 13.50 13.50
Maxi 14. 14. 14. 14.
UMTS Band 2 (1900 MHz) aximum 90 90 90 30
Nominal 13.90 13.90 13.90 13.90
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M I A
Mode / Band odulated Average
(dBm)
Maximum 14.50
LTE Band 4 (AWS
( ) Nominal 13.50
Maximum 14.50
LTE Band 66 (AWS
( ) Nominal 13.50
Maximum 14.90
LTE Band 25 (PCS
( ) Nominal 13.90
Maximum 14.90
LTE Band 2 (PCS
( ) Nominal 13.90
Maximum 13.20
LTE Band 30
Nominal 12.20
Maximum 12.50
LTE Band 7
Nominal 11.50
LTE Band 7 Maximum 12.50
Intra-band ULCA Nominal 11.50
Maximum 14.20
LTE Band 41 (PC3
( ) Nominal 13.20
LTE Band 41 (PC3) Maximum 14.20
Intra-band ULCA Nominal 13.20
Maximum 14.20
LTE Band 41 (PC2
( ) Nominal 13.20
LTE Band 41 (PC2) Maximum 14.20
Intra-band ULCA Nominal 13.20
F. Antenna 4B
Burst Average GMSK | Burst Average 8-PSK
Mode / Band (dBm) (dBm)
1 TXSlots |2 TX Slots |1 TX Slots |2 TX Slots
GPRS/EDGE 1900 Mammum 24.00 21.00 24.00 21.00
Nominal 23.25 20.25 23.25 20.25
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Modulated Average (dBm)
Mode / Band 3GPP 3GPP 3GPP 3GPP
WCDMA HSDPA HSUPA DC-HSDPA
Maximum 14.50 14.50 14.50 14.50
UMTS Band 4 (1750 MHz) -
Nominal 13.50 13.50 13.50 13.50
Maxi 14.7 14.7 14.7 14.7
UMTS Band 2 (1900 MHz) aximum 0 0 0 0
Nominal 13.70 13.70 13.70 13.70
Modulated Average
Mode / Band 8
(dBm)
Maximum 14.50
LTE Band 4 (AWS
( ) Nominal 13.50
Maximum 14.50
LTE Band 66 (AWS
( ) Nominal 13.50
Maximum 14.70
LTE Band 25 (PCS
( ) Nominal 13.70
Maximum 14.70
LTE Band 2 (PCS
( ) Nominal 13.70
Maximum 13.70
LTE Band 30
Nominal 12.70
Maximum 13.30
LTE Band 7
Nominal 12.30
LTE Band 7 Maximum 13.30
Intra-band ULCA Nominal 12.30
Maximum 15.90
LTE Band 41 (PC3
( ) Nominal 15.40
LTE Band 41 (PC3) Maximum 15.90
Intra-band ULCA Nominal 14.90
Maximum 15.90
LTE Band 41 (PC2
( ) Nominal 15.40
LTE Band 41 (PC2) Maximum 15.90
Intra-band ULCA Nominal 14.90
Maximum 16.30
LTE Band 48
Nominal 15.80
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1.3.2 4G Output Power — Inter-Band ULCA Active

A. Antenna 1
Modulated Average
Mode / Band u verag
(dBm)
Maximum 18.50
LTE Band 12
Nominal 18.00
Maximum 18.50
LTE Band 13
Nominal 18.00
Maximum 17.60
LTE Band 5 (Cell
(Cell) Nominal 17.10
B. Antenna 3
Mode / Band Modulated Average
(dBm)
Maximum 17.00
LTE Band 12
Nominal 16.50
Maximum 17.30
LTE Band 13
Nominal 16.80
Maximum 17.30
LTE Band 5 (Cell
(Cell Nominal 16.80
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C. Antenna 2A

Modulated Average

Mode / Band (dBm)

Maxi 11.75

LTE Band 4 (AWS) N?))::?nuarln 10.75
Maxi 11.75

LTE Band 66 (AWS) NZ);TnuaT 10.75
Maxi 12.10

LTE Band 2 (PCS) NZ);TnUaT 11.10
LTE Band 30 l\:lz)::?nuarr 19%000
LTE Band 7 I\I/\Ilz)::?nuarr 2;3

D. Antenna 2B

Modulated Average

Mode / Band
(dBm)
Maximum 11.90
LTE Band 4 (AWS) -
Nominal 10.90
Maximum 11.90
LTE Band 66 (AWS) ,
Nominal 10.90
Maximum 11.10
LTE Band 2 (PCS) .
Nominal 10.10
Maximum 10.40
LTE Band 30 .
Nominal 9.40
Maximum 9.30
LTE Band 7 ,
Nominal 8.30
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E. Antenna 4A

Modulated Average

Mode / Band (dBm)
Maxi 11.50
LTE Band 4 (AWS) NZ):;TnuaT 10.50
Maxi 11.50
LTE Band 66 (AWS) NZ);TnuaT 10.50
Maxi 11.90
LTE Band 2 (PCS) NZ);TnUaT 10.90
Maxi 10.20
LTE Band 30 Nz);r?nuarr 9.20
LTE Band 7 I\I/\Ilz)::?nuarr 223

F. Antenna 4B

Modulated Average

Mode / Band
(dBm)
Maximum 11.50
LTE Band 4 (AWS) -
Nominal 10.50
Maximum 11.50
LTE Band 66 (AWS) ,
Nominal 10.50
Maximum 11.70
LTE Band 2 (PCS) .
Nominal 10.70
Maximum 10.70
LTE Band 30 .
Nominal 9.70
Maximum 10.30
LTE Band 7 ,
Nominal 9.30
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1.3.3

Unlicensed Maximum Output Power

A. Antenna 2A

Note: Targets for 802.11ax RU operations can be found in Appendix H.

Modulated Average - Single Tx

Mode/Band
/ Chain (dBm) - Antenna 2a
Maximum 14.00
Bluetooth BDR/LE
/ Nominal 12.50
Maximum 11.00
Bluetooth EDR
Nominal 9.50
i 7.50
Bluetooth HDR Maxm.”lum
Nominal 6.00
Modulated Average - Single Tx Chain
Mode / Band (dBm) - Antenna 2a
Channel 1-11 | 12 | 13
Maximum 13.00
IEEE 802.11b (2.4 GHz) Nominal 11.50
Maximum 13.00 12.00 3.00
|EEE 802.11g (2.4 GHz) Nominal 11.50 10.50 1.50
Maximum 13.00 12.00 3.00
|EEE 802.11n (2.4 GHz) Nominal 11.50 10.50 | 1.50
Maximum 13.00 11.00 | N/A
IEEE 802.11ax SU (2.4 GHz) Nominal 11.50 9.50 N/A
Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
Maximum 14.00
Bluetooth BDR/LE
/ Nominal 12.50
i 11.00
Bluetooth EDR Maximum
Nominal 9.50
Maximum 7.50
Bluetooth HDR
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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Modulated Average - MIMO

Mode / Band (dBm) - Antenna 2a
20 MHz Bandwidth
Channel 1 [ 2-11 12 13
Maximum 13.00 10.50 | -0.50
IEEE 802.11¢g (2.4 GH
gl 2) Nominal 11.50 9.00 | -2.00
Maxi 13.00 10.50 | -0.50
IEEE 802.11n (2.4 GHz) aximum
Nominal 11.50 9.00 -2.00
Maxi 10.00 13.00 | 8.00 | N/A
IEEE 802.11ax SU (2.4 GHz) aximum /
Nominal 8.50 11.50 | 6.50 | N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

B. Antenna 4A

Mode/Band Modulated Average - Single Tx
Chain (dBm) - Antenna 4a
Maximum 14.00
Bluetooth BDR/LE

- / Nominal 12.50
Maximum 13.50

Bluetooth EDR
Nominal 12.00
Maximum 9.50

Bluetooth HDR
Nominal 8.00

Modulated Average - Single Tx Chain

Mode / Band
/ (dBm) - Antenna 4a
Channel 1-11 12 13
Maximum 13.00
IEEE 802.11b (2.4 GHz
( ) Nominal 11.50
Maximum 13.00 12.00 | 1.00
IEEE 802.11g (2.4 GHz
8l ) Nominal 11.50 10.50 | -0.50
Maxi 13.00 12.00 | 1.00
IEEE 802.11n (2.4 GHz) axiium
Nominal 11.50 10.50 | -0.50
Maximum 13.00 11.00 | N/A
IEEE 802.11ax SU (2.4 GHz) I - /
Nominal 11.50 9.50 N/A
Modulated Average - MIMO
Mode/Band g
(dBm) - Antenna 4a
Maximum 14.00
Bluetooth BDR/LE -
Nominal 12.50
Maximum 13.50
Bluetooth EDR -
Nominal 12.00
Maximum 9.50
Bluetooth HDR -
Nominal 8.00
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Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.

Modulated Average - MIMO

Mode / Band (dBm) - Antenna 4a
20 MHz Bandwidth
Channel 1 | 2-11 12 13
Maximum 13.00 11.00 1.50
IEEE 802.11g (2.4 GH
gl 2) Nominal 11.50 9.50 | 0.00
|EEE 802.11n (2.4 GHz) MaXIrTmm 13.00 11.00 1.50
Nominal 11.50 9.50 0.00
i 12.00 . .

|EEE 802.11ax SU (2.4 GHz)  |—aximum 13.00 | 10.00 | N/A
Nominal 10.50 11.50 | 8.50 | N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.

C. 5GHz ANTlower

Modulated Average - Single Tx Chain
Mode / Band (dBm) - Antenna 5
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 40-48 | 52-60 64 100 104-136 - 151-159 | 42-58
16.00 | 16.00 | 16.50 | 16.50 | 15.50 | 16.50
Nominal 14.50 | 14.50 | 15.00 | 15.00 | 14.00 | 15.00
Maxit 16.00 | 16.00 | 16.50 | 16.50 | 15.50 | 16.50
Nominal 14.50 | 14.50 | 15.00 | 15.00 | 14.00 | 15.00

|EEE 802.11a (5 GHz)

|EEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

Nominal 14.50 | 14.50 | 15.00 | 15.00 | 14.00 | 15.00 | 13.25 | 15.00 | 14.00 | 12.00 | 14.50 | 15.00 | 12.00 | 11.50 | 15.00 | 14.00 | 15.00 | 14.00 | 10.50 | 11.00 | 15.00 | 14.00
Maximum | 15.00 | 16.00 | 16.50 | 14.50 | 14.00 | 16.50 | 13.50 | 16.50 | 15.50 | 12.00 | 16.00 | 16.50 | 11.50 | 11.50 | 16.50 | 14.50 | 16.50 | 15.50 | 10.50 | 10.50 | 16.50 | 15.50
Nominal 13.50 | 14.50 | 15.00 | 13.00 | 12.50 | 15.00 | 12.00 | 15.00 | 14.00 | 10.50 | 14.50 | 15.00 | 10.00 | 10.00 | 15.00 | 13.00 | 15.00 | 14.00 | 9.00 | 9.00 | 15.00 | 14.00

|EEE 802.11ax SU (5 GHz)

Modulated Average - MIMO
Mode / Band (dBm) 2Tx, CDD - 5GHz ANTlower

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 40-48 | 52-60 | 64-100 |104-132| 136 140 144 |149-165

Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50
Nominal  |13.50|14.50 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00
Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 | 12.50 | 16.00 | 16.50 | 12.50 | 11.25 | 16.50 | 14.00 | 16.50 | 15.50
Nominal  |13.50|14.50| 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00 | 11.00|14.50|15.00|11.00| 9.75 | 15.00 | 12.50 | 15.00 | 14.00
Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 | 12.50 | 16.00 | 16.50 | 12.50 | 11.25 | 16.50 | 14.00 | 16.50 | 15.50 | 11.00
Nominal  |13.50|14.50| 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00 | 11.00 | 14.50 | 15.00 | 11.00| 9.75 | 15.00 | 12.50 | 15.00 | 14.00 | 9.50 | 9.00 | 8.50 | 15.00 14.00‘
Maximum |13.50|16.00| 16.50 | 13.50 | 16.50 | 13.50 | 10.00 | 16.50 | 15.50 |11.00 | 16.00 | 16.50 | 10.50 | 10.00 | 16.50 | 13.00 | 16.50 | 15.50 | 9.00 | 9.00 | 9.00 | 16.50 | 14.50
Nominal  |12.00|14.50| 15.00 | 12.00 | 15.00 | 12.00 | 8.50 |15.00 | 14.00 | 9.50 |14.50|15.00| 9.00 | 8.50 | 15.00 | 11.50 |15.00| 14.00 | 7.50 | 7.50 | 7.50 | 15.00 13.00‘

|EEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

Modulated Average - MIMO

Mode / Band (dBm) 2Tx, SDM - 5GHz ANTlower
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 | 40-48 | 52-60 | 64-100 |104-132| 136 140 144 |149-165| 38 46 54 62 102 [110-126| 134 142 |151-159

Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 |12.50 | 16.00 | 16.50 | 12.50 | 11.25 | 16.50 | 14.00 | 16.50 | 15.50
Nominal  |13.50|14.50| 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00 |11.00 | 14.50 | 15.00 | 11.00| 9.75 | 15.00 | 12.50 | 15.00 | 14.00
Maximum |15.00|16.00| 16.50 | 15.00 | 16.50 | 15.00 | 12.50 | 16.50 | 15.50 |12.50 | 16.00 | 16.50 | 12.50 | 11.25 | 16.50 | 14.00 | 16.50 | 15.50 | 11.00|10.50| 10.00 | 16.50 | 15.50
Nominal  |13.50|14.50| 15.00 | 13.50 | 15.00 | 13.50 | 11.00 | 15.00 | 14.00 | 11.00 | 14.50 | 15.00 | 11.00 | 9.75 | 15.00 | 12.50 |15.00 | 14.00 | 9.50 | 9.00 | 8.50 | 15.00 14.00‘
Maximum |13.50|16.00| 16.50 | 13.50 | 16.50 | 13.50 | 10.00 | 16.50 | 15.50 | 11.00 | 16.00 | 16.50 | 10.50 | 10.00 | 16.50 | 13.00 | 16.50 | 15.50 | 9.00 | 9.00 | 9.00 | 16.50 | 14.50
Nominal  |12.00|14.50| 15.00 | 12.00 | 15.00 |12.00 | 8.50 |15.00 | 14.00 | 9.50 |14.50|15.00| 9.00 | 8.50 | 15.00 | 11.50 |15.00| 14.00 | 7.50 | 7.50 | 7.50 | 15.00 13.00‘

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

D. 5GHz ANTupper

Modulated Average - Single Tx Chain
Mode / Band (dBm) - 5GHz ANTupper
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 40-48 | 52-60 64 100 |104-136| 140 144 |149-165
Maximum |16.00|16.00 |16.25|16.25| 15.00 | 15.00 | 14.75 | 15.00 | 15.50
Nominal 14.50(14.50|14.75|14.75| 13.50 | 13.50 | 13.25 | 13.50 | 14.00
Maximum [16.00|16.00|16.25[16.25| 15.00 | 15.00 | 14.75 | 15.00 | 15.50
Nominal 14.50(14.50|14.75|14.75| 13.50 | 13.50 | 13.25 | 13.50 | 14.00
Maximum |16.00|16.00|16.25|16.25| 15.00 | 15.00 | 14.75 | 15.00 | 15.50 15.50
Nominal 14.50(14.50|14.75|14.75| 13.50 | 13.50 | 13.25 | 13.50 | 14.00 | 12.00 | 14.50 | 14.75|12.00 | 11.50 | 13.50 | 13.50 | 13.50 | 14.00 |10.50|11.00 | 13.50 14.00‘
Maximum |15.00|16.00|16.25|14.50 | 14.00 | 15.00 | 13.50 | 15.00 | 15.50 [ 12.00|16.00 | 16.25 |11.50 | 11.50 | 15.00 | 14.50 | 15.00| 15.50 | 10.5010.50 | 15.00 | 15.50
Nominal 13.50(14.50|14.75|13.00| 12.50 | 13.50 | 12.00 | 13.50 | 14.00 | 10.50 | 14.50 | 14.75 | 10.00 | 10.00 | 13.50 | 13.00 | 13.50| 14.00 | 9.00 | 9.00 | 13.50 14.00‘

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)
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Modulated Average - MIMO
Mode / Band (dBm) 2Tx, CDD - 5GHz ANTupper
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36 40-48 | 52-60 |64-100(104-132| 136 140 144 |149-165
Maximum |15.00|16.00|16.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00 | 15.50
Nominal |13.50|14.50|14.75|13.50 | 13.50 | 13.50 | 11.00 |13.50 | 14.00
Maximum |15.00|16.0016.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00 | 15.50 16.25|12.50
Nominal  |13.50|14.50|14.75|13.50 | 13.50 | 13.50 | 11.00 [13.50 | 14.00 | 11.00 | 14.50 | 14.75|11.00 | 9.75 | 13.50 | 12.50 | 13.50 | 14.00
Maximum |15.00|16.0016.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00 | 15.50 | 12.50 | 16.00 | 16.25 | 12.50 | 11.25 | 15.00 | 14.00 | 15.00 | 15.50 |11.00|10.50 | 10.00 | 15.00 | 15.50
Nominal |13.50|14.50|14.75|13.50 | 13.50 | 13.50 | 11.00 [13.50 | 14.00 | 11.00 | 14.50 | 14.75|11.00 | 9.75 | 13.50 | 12.50 | 13.50 | 14.00 | 9.50 | 9.00 | 8.50 | 13.50 | 14.00
Maximum |13.50|16.0016.25|13.50 | 15.00 | 13.50 | 10.00 | 15.00 | 15.50 | 11.00 | 16.00 | 16.25 | 10.50 | 10.00 | 15.00 | 13.00 | 15.00 | 15.50 | 9.00 | 9.00 | 9.00 | 15.00 | 14.50
Nominal |12.00|14.50|14.75|12.00 13.50 | 12.00 | 8.50 |13.50 | 14.00 | 9.50 | 14.50 |14.75| 9.00 | 8.50 | 13.50 | 11.50 | 13.50 | 14.00 | 7.50 | 7.50 | 7.50 | 13.50 | 13.00

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

Modulated Average - MIMO

Mode / Band (dBm) 2Tx, SDM - 5GHz ANTupper
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36 | 40-48 | 52-60 |64-100({104-132| 136 | 140 | 144 |149-165| 38 16 54 62 | 102 [110-126| 134 | 142 |151-159| 42 58 106 [122-138] 155

Maximum |15.00|16.00|16.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00 | 15.50 |12.50 | 16.00 | 16.25 [ 12.50 | 11.25 | 15.00 | 14.00 | 15.00 | 15.50
Nominal  |13.50|14.50|14.75|13.50 | 13.50 | 13.50 | 11.00 | 13.50 | 14.00 | 11.00 [ 14.50 | 14.75 | 11.00 | 9.75 | 13.50 | 12.50 | 13.50 | 14.00
Maximum |15.00|16.0016.25|15.00 | 15.00 | 15.00 | 12.50 | 15.00 | 15.50 |12.50 | 16.00 | 16.25 | 12.50 | 11.25 | 15.00 | 14.00 | 15.00 | 15.50 |11.00|10.50 | 10.00 | 15.00 | 15.50
Nominal  |13.50|14.50|14.75|13.50 | 13.50 | 13.50 | 11.00 | 13.50 | 14.00 | 11.00 | 14.50 | 14.75 | 11.00 | 9.75 | 13.50 | 12.50 | 13.50 | 14.00 | 9.50 | 9.00 | 8.50 | 13.50 | 14.00
Maximum |13.50|16.0016.25|13.50 | 15.00 | 13.50 | 10.00 | 15.00 | 15.50 |11.00 | 16.00 | 16.25 | 10.50 | 10.00 | 15.00 | 13.00 | 15.00 | 15.50 | 9.00 | 9.00 | 9.00 | 15.00 | 14.50
Nominal  |12.00|14.50|14.75|12.00 | 13.50 | 12.00 | 8.50 |13.50| 14.00 | 9.50 |14.50|14.75| 9.00 | 8.50 | 13.50 | 11.50 [ 13.50| 14.00 | 7.50 | 7.50 | 7.50 | 13.50 | 13.00

Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)
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1.34 Unlicensed Reduced Output Power
E. Antenna2A

Below table is applicable in the following conditions:
-Simultaneous conditions with 5GHz WLAN

Mode/Band Modulated Average
(dBm) - Antenna 2a
i 11.00
Bluetooth BDR/LE Reduced MaXIrTlum
Nominal 9.50
i 11.00
Bluetooth EDR Reduced MaXIrT]um
Nominal 9.50
i 7.
Bluetooth HDR Reduced I\/IaX|rT1um 50
Nominal 6.00

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-Band ULCA active

-Simultaneous conditions with Inter-Band ULCA active and 5GHz WLAN

Modulated Average
Mode/Band &
(dBm) - Antenna 2a
Maximum 7.00
Bluetooth BDR/LE Reduced -
Nominal 5.50
Maximum 7.00
Bluetooth EDR Reduced -
Nominal 5.50
Maximum 7.00
Bluetooth HDR Reduced -
Nominal 5.50
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/B
-Simultaneous conditions with LTE Inter-Band ULCA

Mode / Band Modulated Average
(dBm) - Antenna 2a
Channel 1-12 13
Maximum 6.00
|EEE 802.11b (2.4 GH
( 2) Nominal 4.50
Maximum 6.00 3.0
|EEE 802.11g (2.4 GH
gl 2) Nominal 4.50 15
Maximum 6.00 3.0
|EEE 802.11n (2.4 GH
n 2) Nominal 4.50 15
Maxi 6.00 N/A
IEEE 802.11ax SU (2.4 GHz) mim /
Nominal 4.50 N/A

Below table is applicable in the following conditions:
-Simultaneous conditions with 5GHz WLAN

Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
' 11.00
Bluetooth BDR/LE Reduced l\/laX|r.num
Nominal 9.50
i 11.00
Bluetooth EDR Reduced I\/Iaxm.ﬂ|Um
Nominal 9.50
' 7.
Bluetooth HDR Reduced I\/Iaxw‘num 50
Nominal 6.00

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active

-Simultaneous conditions with Licensed Bands Antenna 1/2A/2B Active and 5GHz WLAN
-Simultaneous conditions with Inter-Band ULCA active

-Simultaneous conditions with Inter-Band ULCA active and 5GHz WLAN

Mode/Band Modulated Average - MIMO
(dBm) - Antenna 2a
' 7.00
Bluetooth BDR/LE Reduced [—aaximum
Nominal 5.50
i 7.00
Bluetooth EDR Reduced I\/Iaxm.qum
Nominal 550
' 7.
Bluetooth HDR Reduced MaX|rT1um 00
Nominal 5.50

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A/2B
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO

Mode / Band (dBm) - Antenna 2a
20 MHz Bandwidth
Channel 1-12 13
Maximum 6.00 -0.5
IEEE 802.11g (2.4 GH
8 2) Nominal 4.50 -2.0
Maxi 6.00 -0.
IEEE 802.11n (2.4 GHz) aX|rT1um 9->
Nominal 4.50 -2.0
Manxi 6.00 N/A
IEEE 802.11ax SU (2.4 GHz) aX|rT1um /
Nominal 4.50 N/A

Note: In MIMO operations, Antenna 2A transmits at maximum allowed powers at indicated above.
F. Antenna4A

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-Band ULCA active

-Simultaneous conditions with Inter-Band ULCA active and 5GHz WLAN

Modulated Average
Mode/Band
(dBm) - Antenna 4a
Maximum 7.00
Bluetooth BDR/LE Reduced -
Nominal 5.50
Maximum 7.00
Bluetooth EDR Reduced -
Nominal 5.50
Maximum 7.00
Bluetooth HDR Reduced :
Nominal 5.50
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-Band ULCA

Mode / Band Modulated Average
(dBm) - Antenna 4a
Channel 1-12 13
Maximum 6.00
|IEEE 802.11b (2.4 GH
( 2) Nominal 4.50
Maximum 6.00 1.0
IEEE 802.11g (2.4 GH
el 2) Nominal 4.50 0.5
Maximum 6.00 1.0
IEEE 802.11n (2.4 GH
n 2) Nominal 4.50 -0.5
Maximum 6.00 N/A
IEEE 802.11ax SU (2.4 GH
axSu( ?) Nominal 4.50 N/A

Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active

-Simultaneous conditions with Licensed Bands Antenna 3/4A/4B Active and 5GHz WLAN
-Simultaneous conditions with Inter-Band ULCA active

-Simultaneous conditions with Inter-Band ULCA active and 5GHz WLAN

Modulated Average - MIMO
Mode/Band
(dBm) - Antenna 4a
Maximum 7.00
Bluetooth BDR/LE -
Nominal 5.50
Maximum 7.00
Bluetooth EDR -
Nominal 5.50
Maximum 7.00
Bluetooth HDR Reduced -
Nominal 5.50
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 4A/4B
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO

Mode / Band (dBm) - Antenna 4a
20 MHz Bandwidth
Channel 1-12 13
Maximum 6.00 1.5
IEEE 802.11g (2.4 GH
el 2) Nominal 4.50 0.0
Maximum 6.00 1.5
IEEE 802.11n (2.4 GH
( 2) Nominal 4.50 0.0
Maximum 6.00 N/A
IEEE 802.11ax SU (2.4 GHz
( ) Nominal 4.50 N/A

Note: In MIMO operations, Antenna 4A transmits at maximum allowed powers at indicated above.
G. 5GHz ANTlower
Below table is applicable in the following conditions:

-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - Single Tx Chain

Mode / Band (dBm) - 5GHz ANTlower

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 52-144 | 149-165 62-102 | 110-142 | 151-159 122-138

Maximum 12.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50 |12.00|12.50|12.50| 12.50 | 11.50 |12.00|12.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00 |10.50(11.00|11.00| 11.00 | 10.00 |10.50 (11.00 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 11.50 |12.00(12.50|{11.50| 12.50 | 11.50 |10.50 (10.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 10.00 |10.50|11.00|10.00| 11.00 | 10.00 | 9.00 | 9.00 | 11.00 | 10.00

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO (dBm) 2Tx, CDD - 5GHz ANTlower
Mode / Band

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 52-136 140 144 149-165 151-159

Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50 [12.00|12.00|12.5012.50|11.25| 12.50 | 11.50 [11.00|10.50| 10.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 |10.50|10.50|11.00/11.00| 9.75 | 11.00 | 10.00 | 9.50 | 9.00 | 8.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 10.00 | 12.50 | 11.50 [11.00|12.00|12.50)10.50|10.00| 12.50 | 11.50 | 9.00 | 9.00 | 9.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 850 | 11.00 | 10.00 | 9.50 |10.50|11.00| 9.00 | 8.50 | 11.00 | 10.00 | 7.50 | 7.50 | 7.50 | 11.00 | 10.00

IEEE 802.11a (5 GHz)

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 2A
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO (dBm) 2Tx, SDM - 5GHz ANTlower
Mode / Band

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 | 52-136 140 144 149-165 | 38 46 54 62 102 |110-142|151-159| 42 58 106 | 122-138| 155

Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50 [12.00|12.00|12.5012.50|11.25| 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 |10.50|10.50|11.00/11.00| 9.75 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 12.50 | 12.50 | 11.50 [12.00|12.00|12.50|12.50|11.25| 12.50 | 11.50 |11.00|10.50| 10.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 11.00 | 11.00 | 10.00 |10.50|10.50|11.00)11.00| 9.75 | 11.00 | 10.00 | 9.50 | 9.00 | 8.50 | 11.00 | 10.00
Maximum 12.00 | 12.50 | 10.00 | 12.50 | 11.50 [11.00|12.00|12.50)10.50|10.00| 12.50 | 11.50 | 9.00 | 9.00 | 9.00 | 12.50 | 11.50
Nominal 10.50 | 11.00 | 850 | 11.00 | 10.00 | 9.50 |10.50|11.00| 9.00 | 8.50 | 11.00 | 10.00 | 7.50 | 7.50 | 7.50 | 11.00 | 10.00

Note: In MIMO operations, 5GHz ANTlower transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)

H. 5GHz ANTupper

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - Single Tx Chain

Mode / Band (dBm)
20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth
Channel 36-48 52-64 | 100-144 | 149-165 102-142 | 151-159 106-138
IEEE 802.11a (5 GHz) Maxu‘f‘num 11.00 11.25 10.00 10.50
Nominal 9.50 9.75 8.50 9.00
IEEE 802.11n (5 GHz) Maxuﬁum 11.00 11.25 10.00 10.50
Nominal 9.50 9.75 8.50 9.00
|EEE 802.11ac (5 GHz) Maxm"lum 11.00 11.25 10.00 10.50 | 11.00 | 11.25| 10.00 | 10.50 | 11.00 | 11.25| 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 | 9.75 | 8.50 9.00 | 9.50 | 9.75 | 8.50 9.00
IEEE 802.11ax SU (5 GHz) Maxu‘r‘uum 11.00 11.25 10.00 10.50 | 11.00 | 11.25| 10.00 | 10.50 | 10.50 | 10.50 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 | 9.75 | 8.50 9.00 | 9.00 | 9.00 | 8.50 9.00

Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO (dBm) 2Tx, CDD - 5GHz ANTupper

Mode / Band

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 52-64 | 100-144 | 145-165 151-159
Maximum 11.00 | 11.25 | 10.00 | 10.50
MNominal 9.50 9.75 8.50 9.00
Maximum 11.00 | 11.25 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00
Maximum 11.00 | 11.25 | 10.00 | 10.50 |11.00|11.25| 11.25 | 10.00 | 10.50 |11.00|10.50| 10.00 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 | 9.75 | 9.75 | 8.50 | 9.00 | 9.50 | 9.00 | 8.50 | 8.50 | 9.00
Maximum 11.00 | 11.25 | 10.00 | 10.50 |11.00|11.25| 10.50 | 10.00 | 10.50 | 9.00 | 9.00 | 9.00 | 10.00 | 10.50
Nominal 9.50 9.75 8.50 9.00 | 9.50 | 9.75 | 9.00 | 8.50 | 9.00 | 7.50 | 7.50 | 7.50 | 8.50 | 9.00

IEEE 802.11a (5 GHz)

|EEE 802.11n (5 GHz)

|IEEE 802.11ac (5 GHz)

|EEE 802.11ax SU (5 GHz)
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Below table is applicable in the following conditions:
-Simultaneous conditions with Licensed Bands Antenna 3
-Simultaneous conditions with LTE Inter-Band ULCA

Modulated Average - MIMO (dBm) 2Tx, SDM - 5GHz ANTupper

Mode / Band

20 MHz Bandwidth 40 MHz Bandwidth 80 MHz Bandwidth

Channel 36-48 52-64 | 100-144 | 149-165 | 38-46 54 62 102-142151-159

Maximum | 11.00 | 11.25 | 10.00 | 10.50 |11.00 [11.25| 11.25 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 8.50 | 9.00 | 9.50 | 9.75 | 9.75 | 8.50 | 9.00
Maximum | 11.00 | 11.25 | 10.00 | 10.50 |11.00 |11.25| 11.25 | 10.00 | 10.50 |11.00 |10.50 | 10.00 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 8.50 | 9.00 | 9.50 | 9.75 | 9.75 | 8.50 | 9.00 | 9.50 | 9.00 | 8.50 | 8.50 | 9.00
Maximum | 11.00 | 11.25 | 10.00 | 10.50 |11.00 |11.25| 10.50 | 10.00 | 10.50 | 9.00 | 9.00 | 9.00 | 10.00 | 10.50
Nominal 9.50 | 9.75 | 8.50 | 9.00 | 9.50 | 9.75 | 9.00 | 8.50 | 9.00 | 7.50 | 7.50 | 7.50 | 8.50 | 9.00
Note: In MIMO operations, 5GHz ANTupper transmits at maximum allowed powers as indicated above for both 2 Tx CDD and 2 Tx SDM.

IEEE 802.11n (5 GHz)

IEEE 802.11ac (5 GHz)

IEEE 802.11ax SU (5 GHz)
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14 DUT Antenna Locations

The overall diagonal dimension of the device is > 200 mm. A diagram showing the location of the device antennas
can be found in Appendix E. Exact antenna dimensions and separation distances are shown in the Technical
Descriptions in the FCC filings.

Table 1-1
Device Edges/Sides for SAR Testing
Device Sides/Edges for SAR Testing
Mode Back Front To Bottom Right Left
GPRS 850 Ant 1 Yes Yes Yes
UMTS 850 Ant 1 Yes Yes Yes
LTE Band 12 Ant 1 Yes Yes Yes
LTE Band 13 Ant 1 Yes Yes Yes
LTE Band 5 (Cell) Ant 1 Yes Yes Yes
LTE Band 26 (Cell) Ant 1 Yes Yes Yes
LTE Band 48 Ant 1 Yes Yes Yes
GPRS 850 Ant 3 Yes Yes Yes
UMTS 850 Ant 3 Yes Yes Yes
LTE Band 12 Ant 3 Yes Yes Yes
LTE Band 13 Ant 3 Yes Yes Yes
LTE Band 5 (Cell) Ant 3 Yes Yes Yes
LTE Band 26 (Cell) Ant 3 Yes Yes Yes
LTE Band 48 Ant 3 Yes Yes Yes
GPRS 1900 Ant 4A Yes Yes Yes
UMTS 1750 Ant 4A Yes Yes Yes
UMTS 1900 Ant 4A Yes Yes Yes
LTE Band 4 (AWS) Ant 4A Yes Yes Yes
LTE Band 66 (AWS) Ant 4A Yes Yes Yes
LTE Band 2 (PCS) Ant 4A Yes Yes Yes
LTE Band 25 (PCS) Ant 4A Yes Yes Yes
LTE Band 30 Ant 4A Yes Yes Yes
LTE Band 7 Ant 4A Yes Yes Yes
LTE Band 41 Ant 4A Yes Yes Yes
GPRS 1900 Ant 4B Yes Yes Yes
UMTS 1750 Ant 4B Yes Yes Yes
UMTS 1900 Ant 4B Yes Yes Yes
LTE Band 4 (AWS) Ant 4B Yes Yes Yes
LTE Band 66 (AWS) Ant 4B Yes Yes Yes
LTE Band 2 (PCS) Ant 4B Yes Yes Yes
LTE Band 25 (PCS) Ant 4B Yes Yes Yes
LTE Band 30 Ant 4B Yes Yes Yes
LTE Band 7 Ant 4B Yes Yes Yes
LTE Band 41 Ant 4B Yes Yes Yes
LTE Band 48 Ant 4B Yes Yes Yes
GPRS 1900 Ant 2A Yes Yes Yes
UMTS 1750 Ant 2A Yes Yes Yes
UMTS 1900 Ant 2A Yes Yes Yes
LTE Band 4 (AWS) Ant 2A Yes Yes Yes
LTE Band 66 (AWS) Ant 2A Yes Yes Yes
LTE Band 2 (PCS) Ant 2A Yes Yes Yes
LTE Band 25 (PCS) Ant 2A Yes Yes Yes
LTE Band 30 Ant 2A Yes Yes Yes
LTE Band 7 Ant 2A Yes Yes Yes
LTE Band 41 Ant 2A Yes Yes Yes
GPRS 1900 Ant 2B Yes Yes Yes
UMTS 1750 Ant 2B Yes Yes Yes
UMTS 1900 Ant 2B Yes Yes Yes
LTE Band 4 (AWS) Ant 2B Yes Yes Yes
LTE Band 66 (AWS) Ant 2B Yes Yes Yes
LTE Band 2 (PCS) Ant 2B Yes Yes Yes
LTE Band 25 (PCS) Ant 2B Yes Yes Yes
LTE Band 30 Ant 2B Yes Yes Yes
LTE Band 7 Ant 2B Yes Yes Yes
LTE Band 41 Ant 2B Yes Yes Yes
LTE Band 48 Ant 2B Yes Yes Yes
2.4 GHz WLAN Ant 4A Yes Yes Yes
2.4 GHz WLAN Ant 2A Yes Yes Yes
WLAN 5GHz ANTlower Yes Yes Yes
WLAN 5GHz ANTupper Yes Yes Yes
Bluetooth Ant 4A Yes Yes Yes
Bluetooth Ant 2A Yes Yes Yes

Note: Per FCC KDB Publication 616217 D04v01r01, particular edges were not required to be evaluated for SAR
based on the SAR exclusion threshold in KDB 447498 D01V06. Additional edges may have been evaluated for
simultaneous transmission analysis.
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1.5 Simultaneous Transmission Capabilities

According to FCC KDB Publication 447498 D01v06, transmitters are considered to be operating simultaneously
when there is overlapping transmission, with the exception of transmissions during network hand-offs with
maximum hand-off duration less than 30 seconds.

This device contains multiple transmitters that may operate simultaneously, and therefore requires a simultaneous
transmission analysis according to FCC KDB Publication 447498 D01v06 4.3.2 procedures.

Table 1-2
Simultaneous Transmission Scenarios
No. Capable Transmit Configuration Body
1 Cellular Band + 2.4 GHz WI-FI Yes
2 Cellular Band + 5 GHz WI-FI Yes
3 Cellular Band + 2.4 GHz Bluetooth Yes
4 Cellular Band+ 2.4 GHz WI-FI MIMO Yes
5 Cellular Band + 5 GHz WI-FI MIMO Yes
6 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) Yes
7 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 Cellular Band + 2.4 GHz Bluetooth MIMO (TXBF) + 5 GHz WI-FI Yes
9 Cellular Band + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 Cellular Band + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
11 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
12 2.4 GHz Bluetooth MIIMO (TxBF) + 5 GHz WI-FI Yes
13 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
14 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes
Table 1-3
Simultaneous Transmission Scenarios of Inter-and ULCA
No. LTE Inter-Band ULCA Transmit Configuration Body Note
LTE Bands transmitting from Ant 1: LTE B5/12/13
1 |Cellular Ant1+ Cellular Ant 2A YeS || 1€ Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13
2 Cellular Ant 1+ Cellular Ant 4A es LTE Bands transmitting from Ant 4A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 1: LTE B5/12/13
3 |Cellular Ant1+ Cellular Ant 4B Yes || 1€ Bands transmitling from Ant 48: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
4 |Cellular Ant 3 + Cellular Ant 2A YeS || T Bands transmitting from Ant 2A: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
5 Cellular Ant 3 + Cellular Ant 2B Yes LTE Bands transmitting from Ant 2B: LTE B2/4/7/66/30
LTE Bands transmitting from Ant 3: LTE B5/12/13
6 |Cellular Ant3 + Cellular Ant 4A Yes || T Bands transmitting from Ant 4A: LTE B2/4/7/66/30
Note: The technical description includes all the possible Inter-Band ULCA combinations.
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Table 1-4
Simultaneous Transmission Scenarios with Inter-Band ULCA Active

No. Capable Transmit Configuration Body
1 LTE Inter-Band ULCA + 2.4 GHz WI-FI Yes
2 LTE Inter-Band ULCA + 5 GHz WI-FI Yes
3 LTE Inter-Band ULCA + 2.4 GHz Bluetooth Yes
4 LTE Inter-Band ULCA+ 2.4 GHz WI-FI MIMO Yes
5 LTE Inter-Band ULCA + 5 GHz WI-FI MIMO Yes
6 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) Yes
7 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI Yes
8 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI Yes
9 LTE Inter-Band ULCA + 2.4 GHz Bluetooth + 5 GHz WI-FI MIMO Yes
10 LTE Inter-Band ULCA + 2.4 GHz Bluetooth MIMO (TxBF) + 5 GHz WI-FI MIMO Yes

Note: LTE Inter-Band ULCA can operate in any of the combinations in Table 1-3

1. There are no limitations in the above listed simultaneous transmission scenarios between cellular
antennas and BT/WI-FI antennas.

2. 2.4 GHz WLAN, and 2.4 GHz Bluetooth share the same antenna path and cannot transmit
simultaneously.

3. This device supports 2x2 MIMO Tx for WLAN 802.11a/g/n/ac/ax. 802.11a/g/n/ac/ax supports CDD and
STBC and 802.11n/ac/ax additionally supports SDM. Each WLAN antenna can transmit independently or
together when operating with MIMO.

4. This device supports VOWIFI.

1.6 Miscellaneous SAR Test Considerations
(A) WIFI/BT

Since U-NII-1 and U-NII-2A bands have the same maximum output power and the highest reported SAR for
U-NII-2A is less than 1.2 W/kg, SAR is not required for U-NII-1 band according to FCC KDB Publication
248227 D01v02r02.

The WLAN/Bluetooth chipset in this device is produced by two different suppliers. The electrically identical
modules are manufactured with the identical mechanical structure to meet the same specifications and
functions. Two device variants are referenced as Variant 1 and Variant 2 in this report. WLAN/Bluetooth SAR
worst case configuration was spotchecked on Varaint 1 and Variant 2. The Variant with the highest reported
SAR value was evaluated for the remaining WLAN/Bluetooth configurations.

This device supports channel 1-13 for 2.4 GHz WLAN. However, because channel 12/13 targets are not
higher than that of channels 1-11, channels 1, 6, and 11 were considered for SAR testing per FCC KDB
248227 D01V02r02

This device supports IEEE 802.11ac with the following features:
a) Up to 80 MHz Bandwidth only
b) No aggregate channel configurations
€) 2 Tx antenna output
d) 256 QAM is supported
e) TDWR and Band gap channels are supported
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This device supports IEEE 802.11ax with the following features:
a) Up to 80 MHz Bandwidth only for 5 GHz
b) Up to 20 MHz Bandwidth only for 2.4 GHz
¢) No aggregate channel configurations
d) 2 Tx antenna output
e) Upto 1024 QAM is supported
f) TDWR and Band gap channels are supported for 5 GHz
g) MU-MIMO UL Operations are not supported

Per April 2019 TCB Workshop Notes, SAR testing was not required for 802.11ax when applying the initial test
configuration procedures of KDB 248227, with 802.11ax considered a higher order 802.11 mode.

(B) Licensed Transmitter(s)

This device is only capable of QPSK HSUPA in the uplink. Therefore, no additional SAR tests are required
beyond that described for devices with HSUPA in KDB 941225 D01v03r01.

LTE SAR for the higher modulations and lower bandwidths were not tested since the maximum average
output power of all required channels and configurations was not more than 0.5 dB higher than the highest
bandwidth; and the reported LTE SAR for the highest bandwidth was less than 1.45 W/kg for all
configurations according to FCC KDB 941225 D05v02r04.

This device supports LTE Carrier Aggregation (CA) in the downlink. All uplink communications are identical to
Release 8 specifications. Per FCC KDB Publication 941225 DO5A v01r02, SAR for LTE CA operations was
not needed since the maximum average output power in LTE CA mode was not >0.25 dB higher than the
maximum output power when downlink carrier aggregation was inactive. The downlink carrier aggregation
exclusion analysis can be found in Appendix F.

This device supports intra-band LTE Carrier Aggregation (CA) for LTE Band 41, LTE Band 5, and LTE Band 7
with two component carriers in the uplink. SAR Measurements and conducted powers were evaluated per
2017 Fall TCB Workshop Notes.

This device supports downlink 4x4 MIMO operations for some LTE Bands. Per May 2017 TCB Workshop
Notes, SAR for 4x4 DL MIMO was not needed since the maximum average output power in 4x4 DL MIMO
mode was not more than 0.25 dB higher than the maximum output power with 4x4 DL MIMO inactive.

This device supports 64QAM on the uplink and 256QAM on the downlink for LTE Operations. Conducted
powers for 64QAM uplink configurations were measured per Section 5.1 of FCC KDB Publication 941225
D05v02r05. SAR was not required for 64QAM since the highest maximum output power for 64 QAM is < %
dB higher than the same configuration in QPSK and the reported SAR for the QPSK configuration is < 1.45
W/kg, per Section 5.2.4 of FCC KDB Publication 941225 D05v02r05.

This device supports both Power Class 2 (PC2) and Power Class 3 (PC3) for LTE Band 41. Per May 2017
TCB Workshop Notes, SAR tests were performed with Power Class 3 (given the specific UL/DL limitations for
Power Class 2). Additionally, SAR testing for the power class condition was evaluated for the highest
configuration in Power Class 3 for each test configuration to confirm the results were scalable linearly (See
Section 13.1).

This device supports LTE capabilities with overlapping transmission frequency ranges. When the supported
frequency range of an LTE Band falls completely within an LTE band with a larger transmission frequency
range, both LTE bands have the same target power (or the band with the larger transmission frequency range
has a higher target power), and both LTE bands share the same transmission path and signal characteristics,
SAR was only assessed for the band with the larger transmission frequency range.
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This device supports inter-band LTE Carrier Aggregation (CA) for LTE Bands 2/4/5/7/12/13/30/66 with two
component carriers in the uplink. Additional SAR Measurements were performed for some positions at the
maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR values for each band
were < 0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA values were < 1.45. Per Fall
2018 TCB Workshop notes, no additional measurements were required.

=
\‘

Guidance Applied

FCC KDB Publication 941225 D01v03r01, DO5v02r04, DO5Av01r02 (2G/3G/4G)

FCC KDB Publication 248227 D01v02r02 (SAR Considerations for 802.11 Devices)

FCC KDB Publication 447498 D01v06 (General SAR Guidance)

FCC KDB Publication 865664 D01v01r04, D02v01r02 (SAR Measurements up to 6 GHz)
FCC KDB Publication 616217 D04v01r02 (Tablet)

October 2013 TCB Workshop Notes (GPRS Testing Considerations)

May 2017 TCB Workshop Notes (LTE 4x4 Downlink MIMO, LTE Band 41 Power Class 2/3)
April 2018 TCB Workshop Notes (LTE Carrier Aggregation)

April 2019 TCB Workshop Notes (IEEE 802.11ax)

October 2018 TCB Workshop Notes (Inter-band Uplink Carrier Aggregation)

1.8 Device Serial Numbers

Several samples with identical hardware were used to support SAR testing. The manufacturer has confirmed that
the device(s) tested have the same physical, mechanical and thermal characteristics and are within operational
tolerances expected for production units. The serial numbers used for each test are indicated alongside the
results in Section 10.
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LTE

INFORMATION

LTE Information

Form Factor

Portable Tablet

Frequency Range of each LTE transmission band

LTE Band 12 (699.7 - 715.3 MHz)

LTE Band 17 (706.5 - 713.5 MHz)

LTE Band 13 (779.5 - 784.5 MHz)

LTE Band 26 (Cell) (814.7 - 848.3 MHz)

LTE Band 5 (Cell) (824.7 - 848.3 MHz)

LTE Band 4 (AWS) (1710.7 - 1754.3 MHz)

LTE Band 66 (AWS) (1710.7 - 1779.3 MHz)

LTE Band 2 (PCS) (1850.7 - 1909.3 MHz)

LTE Band 25 (PCS) (1850.7 - 1914.3 MHz)

LTE Band 30 (2307.5 - 2312.5 MHz)

LTE Band 7 (2502.5 - 2567.5 MHz)

LTE Band 48 (3552.5 - 3697.5 MHz)

LTE Band 41 (2498.5 - 2687.5 MHz)

Channel Bandwidths

LTE Band 12: 1.4 MHz, 3 MHz, 5 MHz, 10 MHz

LTE Band 17: 5 MHz, 10 MHz,

LTE Band 13: 5 MHz, 10 MHz

LTE Band 26 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz

LTE Band 5 (Cell): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz

LTE Band 4 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 66 (AWS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 2 (PCS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 25 (PCS): 1.4 MHz, 3 MHz, 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 30: 5 MHz, 10 MHz

LTE Band 7: 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 48: 5 MHz, 10 MHz, 15 MHz, 20 MHz

LTE Band 41: 5 MHz, 10 MHz, 15 MHz, 20 MHz

Channel Numbers and Frequencies (MHz)

LTE Band 12: 1.4 MHz

LTE Band 12: 3 MHz

LTE Band 12: 5 MHz

LTE Band 12: 10 MHz

707.5 (23095

LTE Band 17: 5 MHz

LTE Band 17: 10 MHz

LTE Band 13: 5 MHz

LTE Band 13: 10 MHz

782 (23230

LTE Band 26 (Cell): 1.4 MHz

LTE Band 26 (Cell): 3 MHz

LTE Band 26 (Cell): 5 MHz

LTE Band 26 (Cell): 10 MHz

819 (26740) 831.5 (26865) 844 (26990

LTE Band 5 (Cell): 1.4 MHz

LTE Band 5 (Cell): 3 MHz

LTE Band 5 (Cell): 5 MHz

LTE Band 5 (Cell): 10 MHz

836.5 (20525)

LTE Band 4 (AWS): 1.4 MHz

LTE Band 4 (AWS): 3 MHz

LTE Band 4 (AWS): 5 MHz

LTE Band 4 (AWS): 10 MHz

LTE Band 4 (AWS): 15 MHz

LTE Band 4 (AWS): 20 MHz

1732.5 (20175)

LTE Band 66 (AWS): 1.4 MHz

LTE Band 66 (AWS): 3 MHz

LTE Band 66 (AWS): 5 MHz

LTE Band 66 (AWS): 10 MHz

LTE Band 66 (AWS): 15 MHz

LTE Band 66 (AWS): 20 MHz,

1720 (132072, 1745 (132322 1770 (132572,

LTE Band 2 (PCS): L4 MHz

LTE Band 2 (PCS): 3 MHz

LTE Band 2 (PCS): 5 MHz

LTE Band 2 (PCS): 10 MHz

LTE Band 2 (PCS): 15 MHz

LTE Band 2 (PCS): 20 MHz

1860 (18700 1880 (18900) 1900 (19100

LTE Band 25 (PCS): 1.4 MHz

LTE Band 25 (PCS): 3 MHz

LTE Band 25 (PCS): 5 MHz.

LTE Band 25 (PCS): 10 MHz

LTE Band 25 (PCS): 15 MHz

LTE Band 25 (PCS): 20 MHz

1860 (26140 1882.5 (26365) 1905 (26590

LTE Band 30: 5 MHz

LTE Band 30: 10 MHz

2310 (27710

LTE Band 7: 5 MHz

LTE Band 7: 10 MHz

LTE Band 7: 15 MHz

LTE Band 7: 20 MHz
LTE Band 48: 5 MHz

LTE Band 48: 10 MHz

LTE Band 48: 15 MHz

LTE Band 48: 20 MHz
LTE Band 41: 5 MHz

LTE Band 41: 10 MHz

LTE Band 41: 15 MHz

LTE Band 41: 20 MHz 2506 (39750) 2549.5 (40185) 2503 (40620) 2636.5 (41055) 2680 (41490) |
UE Category. DL UE Cat 19 (QPSK, 16QAM, 64QAM, 256QAM), UL UE Cat 13 (QPSK, 16QAM, 64QAM)

Modulations Supported in UL

QPSK, 16 QAM, 64 QAM

LTE MPR Permanently implemented per 3GPP TS 36.101

provided)

section 6.2.3-6.2.5? (manufacturer attestation to be YES
[A-MPR (Additional MPR) disabled for SAR Testing? YES

LTE Carrier Aggregation Possible Combinations

The technical description includes all the possible carrier aggregation combinations

LTE Additional Information

This device does not support full CA features on 3GPP Release 13. It supports carrier aggreagation and downlink MIMO features
as shown in Section 8 and Appendix E. All uplink communications are identical to the Release 8 Specifications. Uplink
communications are done on the PCC unless otherwise specified. The following LTE Release 13 Features are not supported:
Relay, HetNet, Enhanced MIMO, elCIC, WIFI Offioading, eMBMS, Cross-Carrier Scheduling, Enhanced SC-FDMA.
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3 INTRODUCTION

The FCC and Innovation, Science, and Economic Development Canada have adopted the guidelines for
evaluating the environmental effects of radio frequency (RF) radiation in ET Docket 93-62 on Aug. 6, 1996 and
Health Canada Safety Code 6 to protect the public and workers from the potential hazards of RF emissions due to
FCC-regulated portable devices. [1]

The safety limits used for the environmental evaluation measurements are based on the criteria published by the
American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI C95.1-
1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields, 3
kHz to 300 GHz [3] and Health Canada RF Exposure Guidelines Safety Code 6 [22]. The measurement
procedure described in IEEE/ANSI C95.3-2002 Recommended Practice for the Measurement of Potentially
Hazardous Electromagnetic Fields - RF and Microwave [4] is used for guidance in measuring the Specific
Absorption Rate (SAR) due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for
SAR evaluation are similar to those recommended by the International Committee for Non-lonizing Radiation
Protection (ICNIRP) in Biological Effects and Exposure Criteria for Radiofrequency Electromagnetic Fields,”
Report No. Vol 74. SAR is a measure of the rate of energy absorption due to exposure to an RF transmitting
source. SAR values have been related to threshold levels for potential biological hazards.

3.1 SAR Definition

Specific Absorption Rate is defined as the time derivative (rate) of the incremental energy (dU) absorbed by
(dissipated in) an incremental mass (dm) contained in a volume element (dV) of a given density (p). Itis also
defined as the rate of RF energy absorption per unit mass at a point in an absorbing body (see Equation 3-1).

Equation 3-1
SAR Mathematical Equation

SAR:E(O'U):E aJ
dt \ odv

dt \.dm

SAR is expressed in units of Watts per Kilogram (W/kg).

2
sArR = E°
P
where:
o = conductivity of the tissue-simulating material (S/m)
p = mass density of the tissue-simulating material (kg/m?3)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the incident field in relation to the
dimensions and geometry of the irradiated organism, the orientation of the organism in relation to the polarity of field vectors, the presence of
reflecting surfaces, and whether conductive contact is made by the organism with a ground plane.[6]
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4 DOSIMETRIC ASSESSMENT

4.1 Measurement Procedure

The evaluation was performed using the following procedure compliant to
FCC KDB Publication 865664 D01v01r04 and IEEE 1528-2013:

1. The SAR distribution at the exposed side of the head or body was
measured at a distance no greater than 5.0 mm from the inner surface of
the shell. The area covered the entire dimension of the device-head and
body interface and the horizontal grid resolution was determined per
FCC KDB Publication 865664 D01v01r04 (See Table 4-1) and IEEE
1528-2013.

2. The point SAR measurement was taken at the maximum SAR region
determined from Step 1 to enable the monitoring of SAR

fluctuations/drifts during the 1g/10g cube evaluation. SAR at this fixed Figure 4-1
point was measured and used as a reference value. Sam P'gSAR Area
can

3. Based on the area scan data, the peak of the region with maximum SAR
was determined by spline interpolation. Around this point, a volume was assessed according to the
measurement resolution and volume size requirements of FCC KDB Publication 865664 D01v01r04 (See
Table 4-1) and IEEE 1528-2013. On the basis of this data set, the spatial peak SAR value was evaluated with
the following procedure (see references or the DASY manual online for more details):

a. SAR values at the inner surface of the phantom are extrapolated from the measured values along the
line away from the surface with spacing no greater than that in Table 4-1. The extrapolation was based on
a least-squares algorithm. A polynomial of the fourth order was calculated through the points in the z-axis
(normal to the phantom shell).

b. After the maximum interpolated values were calculated between the points in the cube, the SAR was
averaged over the spatial volume (1g or 10g) using a 3D-Spline interpolation algorithm. The 3D-spline is
composed of three one-dimensional splines with the “Not a knot” condition (in x, y, and z directions). The
volume was then integrated with the trapezoidal algorithm. One thousand points (10 x 10 x 10) were
obtained through interpolation, in order to calculate the averaged SAR.

c. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan was complete
to calculate the SAR drift. If the drift deviated by more than 5%, the SAR test and drift measurements were

repeated.
Table 4-1
Area and Zoom Scan Resolutions per FCC KDB Publication 865664 D0O1v01r04*
Maximum Zoom Scan Spatial
Maximum Area Scan | Maximum Zoom Scan Resolution (mm) Minimum Zoom Scan
Frequency Resolution (mm) Resolution (mm) - - - Volume (mm)
(BXaress BYarea) (BX00ms BY z00m) Uniform Grid SradediGrid (xy,2)
Dz,00m(n) Dzy00m(1)* Dz00m(n>1)*
<2GHz <15 <8 <5 <4 < 1.5%A7,40m(n-1) >30
2-3GHz <12 <5 <5 <4 < 1.5%A7,00m(0-1) >30
3-4GHz <12 <5 <4 <3 <1.5%07,00m(n-1)
4-5GHz <10 <4 <3 <25 <1.5%07,00m(n-1) 225
5-6 GHz <10 <4 <2 <2 <1.5%07,00m(n-1) >22
*Also compliant to IEEE 1528-2013 Table 6
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) TEST CONFIGURATION POSITIONS

51 Device Holder

The device holder is made out of low-loss POM material having the following dielectric parameters: relative
permittivity € = 3 and loss tangent 6 = 0.02.

5.2 SAR Testing for Tablet per KDB Publication 616217 D04v01r02

Per FCC KDB Publication 616217 D04v01r02, the back surface and edges of the tablet should be tested for SAR
compliance with the tablet touching the phantom. The SAR Exclusion Threshold in KDB 447498 D01v06 can be
applied to determine SAR test exclusion for adjacent edge configurations. The closest distance from the antenna
to an adjacent tablet edge is used to determine if SAR testing is required for the adjacent edges, with the adjacent
edge positioned against the phantom and the edge containing the antenna positioned perpendicular to the
phantom.
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6 RF EXPOSURE LIMITS

6.1 Uncontrolled Environment

UNCONTROLLED ENVIRONMENTS are defined as locations where there is the exposure of individuals who
have no knowledge or control of their exposure. The general population/uncontrolled exposure limits are
applicable to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be made fully aware of the potential for exposure or cannot exercise
control over their exposure. Members of the general public would come under this category when exposure is not
employment-related; for example, in the case of a wireless transmitter that exposes persons in its vicinity.

6.2 Controlled Environment

CONTROLLED ENVIRONMENTS are defined as locations where there is exposure that may be incurred by
persons who are aware of the potential for exposure, (i.e. as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than the
general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure and can
exercise control over his or her exposure by leaving the area or by some other appropriate means.

Table 6-1
SAR Human Exposure Specified in ANSI/IEEE C95.1-1992 and Health Canada Safety Code 6

HUMAN EXPOSURE LIMITS
UNCONTROLLED CONTROLLED
ENVIRONMENT ENVIRONMENT
General Population Occupational
(Wrkg) or (mWig) (Wrkg) or (mW/g)
Peak Spatial Average SAR 16 80
Head
Whole Body SAR 0.08 0.4
Peak Spatial Averagg SAR 40 0
Hands, Feet, Ankle, Wrists, etc.

1. The Spatial Peak value of the SAR averaged over any 1 gram of tissue (defined as a tissue volume in the shape of a cube) and over
the appropriate averaging time.

2. The Spatial Average value of the SAR averaged over the whole body.

3. The Spatial Peak value of the SAR averaged over any 10 grams of tissue (defined as a tissue volume in the shape of a cube) and
over the appropriate averaging time.
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7 FCC MEASUREMENT PROCEDURES

Power measurements for licensed transmitters are performed using a base station simulator under digital average
power.

7.1 Measured and Reported SAR

Per FCC KDB Publication 447498 D01v06, when SAR is not measured at the maximum power level allowed for
production units, the results must be scaled to the maximum tune-up tolerance limit according to the power
applied to the individual channels tested to determine compliance. For simultaneous transmission, the measured
aggregate SAR must be scaled according to the sum of the differences between the maximum tune-up tolerance
and actual power used to test each transmitter. When SAR is measured at or scaled to the maximum tune-up
tolerance limit, the results are referred to as reported SAR. The highest reported SAR results are identified on the
grant of equipment authorization according to procedures in KDB 690783 D01v01r03.

7.2 3G SAR Test Reduction Procedure

In FCC KDB Publication 941225 D01v03r01, certain transmission modes within a frequency band and wireless
mode evaluated for SAR are defined as primary modes. The equivalent modes considered for SAR test reduction
are denoted as secondary modes. When the maximum output power including tune-up tolerance specified for
production units in a secondary mode is < 0.25 dB higher than the primary mode or when the highest reported
SAR of the primary mode, scaled by the ratio of specified maximum output power and tune-up tolerance of
secondary to primary mode, is < 1.2 W/kg, SAR measurements are not required for the secondary mode. These
criteria are referred to as the 3G SAR test reduction procedure. When the 3G SAR test reduction procedure is not
satisfied, SAR measurements are additionally required for the secondary mode.

7.3 Procedures Used to Establish RF Signal for SAR

The following procedures are according to FCC KDB Publication 941225 D01v03r01 “3G SAR Measurement
Procedures.”

The device is placed into a simulated call using a base station simulator in a RF shielded chamber. Establishing
connections in this manner ensure a consistent means for testing SAR and are recommended for evaluating SAR
[4]. Devices under test are evaluated prior to testing, with a fully charged battery and were configured to operate
at maximum output power. In order to verify that the device is tested throughout the SAR test at maximum output
power, the SAR measurement system measures a “point SAR” at an arbitrary reference point at the start and end
of the 1 gram SAR evaluation, to assess for any power drifts during the evaluation. If the power drift deviates by
more than 5%, the SAR test and drift measurements are repeated.

7.4  SAR Measurement Conditions for UMTS
7.4.1 Output Power Verification

Maximum output power is verified on the High, Middle and Low channels according to the general
descriptions in section 5.2 of 3GPP TS 34.121, using the appropriate RMC with TPC (transmit power
control) set to all “1s” or applying the required inner loop power control procedures to maintain maximum
output power while HSUPA is active. Results for all applicable physical channel configurations (DPCCH,
DPDCHnN and spreading codes, HS-DPCCH etc) are tabulated in this test report. All configurations that
are not supported by the DUT or cannot be measured due to technical or equipment limitations are

identified.
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7.4.2 Body SAR Measurements

SAR for body exposure configurations is measured using the 12.2 kbps RMC with the TPC bits all “1s”.
The 3G SAR test reduction procedure is applied to other spreading codes and multiple DPDCHn
configurations supported by the handset with 12.2 kbps RMC as the primary mode. Otherwise, SAR is
measured using an applicable RMC configuration with the corresponding spreading code or DPDCHp, for
the highest reported SAR configuration in 12.2 kbps RMC.

7.4.3 SAR Measurements with Rel 5 HSDPA

The 3G SAR test reduction procedure is applied to HSDPA body configurations with 12.2 kbps RMC as
the primary mode. Otherwise, Body SAR for HSDPA is measured using an FRC with H-Set 1 in Sub-test
1 and a 12.2 kbps RMC configured in Test Loop Mode 1, for the highest reported SAR configuration in
12.2 kbps RMC without HSDPA. Handsets with both HSDPA and HSUPA are tested according to
Release 6 HSPA test procedures.

7.4.4 SAR Measurements with Rel 6 HSUPA

The 3G SAR test reduction procedure is applied to HSPA (HSUPA/HSDPA with RMC) body configurations
with 12.2 kbps RMC as the primary mode. Otherwise, Body SAR for HSPA is measured with E-DCH Sub-
test 5, using H-Set 1 and QPSK for FRC and a 12.2 kbps RMC configured in Test Loop Mode 1 and power
control algorithm 2, according to the highest reported body SAR configuration in 12.2 kbps RMC without
HSPA.

When VOIP applies to head exposure, the 3G SAR test reduction procedure is applied with 12.2 kbps RMC
as the primary mode; otherwise, the same HSPA configuration used for body SAR measurements are
applied to head exposure testing.

7.45 SAR Measurement Conditions for DC-HSDPA

SAR is required for Rel. 8 DC-HSDPA when SAR is required for Rel. 5 HSDPA, otherwise, the 3G SAR test
reduction procedure is applied to DC-HSDPA with 12.2 kbps RMC as the primary mode. Power is
measured for DC-HSDPA according to the H-Set 12, FRC configuration in Table C.8.1.12 of 3GPP TS
34.121-1 to determine SAR test reduction. A primary and a secondary serving HS-DSCH Cell are required
to perform the power measurement and for the results to be acceptable.

SAR Measurement Conditions for LTE

LTE modes are tested according to FCC KDB 941225 D05v02r04 publication. Establishing connections with base
station simulators ensure a consistent means for testing SAR and are recommended for evaluating SAR [4]. The
R&S CMW500 or Anritsu MT8820C simulators are used for LTE output power measurements and SAR testing.
Closed loop power control was used so the UE transmits with maximum output power during SAR testing. SAR
tests were performed with the same number of RB and RB offsets transmitting on all TTI frames (maximum TTI).

7.5.1 Spectrum Plots for RB Configurations

A properly configured base station simulator was used for SAR tests and power measurements.
Therefore, spectrum plots for RB configurations were not required to be included in this report.

. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 37 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 | Tablet Device

© 2020 PCTEST. REV 21.4 M

09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

7.5.2 MPR

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

7.5.3 A-MPR

A-MPR (Additional MPR) has been disabled for all SAR tests by setting NS=01 on the base station
simulator.

754 Required RB Size and RB Offsets for SAR Testing
According to FCC KDB 941225 D05v02r04:

a. Per Section 5.2.1, SAR is required for QPSK 1 RB Allocation for the largest bandwidth

i. The required channel and offset combination with the highest maximum output power is
required for SAR.

i. When the reported SAR is < 0.8 W/kg, testing of the remaining RB offset configurations
and required test channels is not required. Otherwise, SAR is required for the remaining
required test channels using the RB offset configuration with highest output power for that
channel.

iii. When the reported SAR for a required test channel is > 1.45 W/kg, SAR is required for all
RB offset configurations for that channel.

b. Per Section 5.2.2, SAR is required for 50% RB allocation using the largest bandwidth following
the same procedures outlined in Section 5.2.1.

c. Per Section 5.2.3, QPSK SAR is not required for the 100% allocation when the highest maximum
output power for the 100% allocation is less than the highest maximum output power of the 1 RB
and 50% RB allocations and the reported SAR for the 1 RB and 50% RB allocations is < 0.8
W/kg.

d. Per Section 5.2.4 and 5.3, SAR tests for higher order modulations and lower bandwidths
configurations are not required when the conducted power of the required test configurations
determined by Sections 5.2.1 through 5.2.3 is less than or equal to % dB higher than the
equivalent configuration using QPSK modulation and when the QPSK SAR for those
configurations is <1.45 W/kg.

According to FCC KDB 447498 D01v06, when the reported (scaled) SAR for LTE Band 41 is < 0.6 W/Kkg,
testing of the remaining RB offset configurations and required test channels is not required. Otherwise,
SAR is required for the remaining required test channels using the RB offset configuration with the
highest output power for that channel.

7.5.5 TDD

LTE TDD testing is performed using the SAR test guidance provided in FCC KDB 941225 D0O5v02r04.
TDD is tested at the highest duty factor using UL-DL configuration 0 with special subframe configuration 6
and applying the FDD LTE procedures in KDB 941225 D0O5v02r04. SAR testing is performed using the
extended cyclic prefix listed in 3GPP TS 36.211 Section 4.

7.5.6 Downlink Only Carrier Aggregation

Conducted power measurements with LTE Carrier Aggregation (CA) (downlink only) active are made in
accordance to KDB Publication 941225 DO5Av01r02. The RRC connection is only handled by one cell,
the primary component carrier (PCC) for downlink and uplink communications. After making a data
connection to the PCC, the UE device adds secondary component carrier(s) (SCC) on the downlink only.
All uplink communications and acknowledgements remain identical to specifications when downlink
carrier aggregation is inactive on the PCC. Additional conducted output powers are measured with the
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downlink carrier aggregation active for the configuration with highest measured maximum conducted
power with downlink carrier aggregation inactive measured among the channel bandwidth, modulation,
and RB combinations in each frequency band. Per FCC KDB Publication 941225 D05Av01r02, no SAR
measurements are required for downlink only carrier aggregation configurations when the average output
power with downlink only carrier aggregation active is not more than 0.25 dB higher than the average
output power with downlink only carrier aggregation inactive.

7.6 SAR Testing with 802.11 Transmitters

The normal network operating configurations of 802.11 transmitters are not suitable for SAR measurements.
Unpredictable fluctuations in network traffic and antenna diversity conditions can introduce undesirable variations
in SAR results. The SAR for these devices should be measured using chipset based test mode software to
ensure the results are consistent and reliable. See KDB Publication 248227 D01v02r02 for more details.

7.6.1 General Device Setup

Chipset based test mode software is hardware dependent and generally varies among manufacturers. The
device operating parameters established in test mode for SAR measurements must be identical to those
programmed in production units, including output power levels, amplifier gain settings and other RF
performance tuning parameters.

A periodic duty factor is required for current generation SAR systems to measure SAR. When 802.11 frame
gaps are accounted for in the transmission, a maximum transmission duty factor of 92 - 96% is typically
achievable in most test mode configurations. A minimum transmission duty factor of 85% is required to avoid
certain hardware and device implementation issues related to wide range SAR scaling. The reported SAR is
scaled to 100% transmission duty factor to determine compliance at the maximum tune-up tolerance limit.

7.6.2 U-NII-1 and U-NII-2A

For devices that operate in both U-NII-1 and U-NII-2A bands, when the same maximum output power is
specified for both bands, SAR measurement using OFDM SAR test procedures is not required for U-NII-1
unless the highest reported SAR for U-NII-2A is > 1.2 W/kg. When different maximum output powers are
specified for the bands, SAR measurement for the U-NII band with the lower maximum output power is not
required unless the highest reported SAR for the U-NII band with the higher maximum output power, adjusted
by the ratio of lower to higher specified maximum output power for the two bands, is > 1.2 W/kg.

7.6.3 U-NII-2C and U-NII-3

The frequency range covered by U-NII-2C and U-NII-3 is 380 MHz (5.47 — 5.85 GHz), which requires a
minimum of at least two SAR probe calibration frequency points to support SAR measurements. When
Terminal Doppler Weather Radar (TDWR) restriction applies, the channels at 5.60 — 5.65 GHz in U-NII-2C
band must be disabled with acceptable mechanisms and documented in the equipment certification. Unless
band gap channels are permanently disabled, SAR must be considered for these channels. Each band is
tested independently according to the normally required OFDM SAR measurement and probe calibration
frequency points requirements.

7.6.4 2.4 GHz SAR Test Requirements

SAR is measured for 2.4 GHz 802.11b DSSS using either the fixed test position or, when applicable, the initial
test position procedure. SAR test reduction is determined according to the following:

1) When the reported SAR of the highest measured maximum output power channel for the exposure
configuration is < 0.8 W/kg, no further SAR testing is required for 802.11b DSSS in that exposure

configuration.
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2) When the reported SAR is > 0.8 W/kg, SAR is required for that position using the next highest
measured output power channel. When any reported SAR is > 1.2 W/kg, SAR is required for the third
channel; i.e., all channels require testing.

2.4 GHz 802.11 g/n/ax OFDM are additionally evaluated for SAR if the highest reported SAR for 802.11b,
adjusted by the ratio of the OFDM to DSSS specified maximum output power, is > 1.2 W/kg. When SAR is
required for OFDM modes in 2.4 GHz band, the Initial Test Configuration Procedures should be followed.

7.6.5 OFDM Transmission Mode and SAR Test Channel Selection

When the same maximum output power was specified for multiple OFDM transmission mode configurations in
a frequency band or aggregated band, SAR is measured using the configuration with the largest channel
bandwidth, lowest order modulation and lowest data rate. When the maximum output power of a channel is
the same for equivalent OFDM configurations; for example, 802.11a, 802.11n and 802.11ac or 802.11g and
802.11n with the same channel bandwidth, modulation and data rate etc., the lower order 802.11 mode i.e.,
802.11a, then 802.11n and 802.11ac or 802.11g then 802.11n, is used for SAR measurement. Per April 2019
TCB Workshop guidance, 802.11ax was considered the highest order 802.11 mode. When the maximum
output power are the same for multiple test channels, either according to the default or additional power
measurement requirements, SAR is measured using the channel closest to the middle of the frequency band
or aggregated band. When there are multiple channels with the same maximum output power, SAR is
measured using the higher number channel.

7.6.6 Initial Test Configuration Procedure

For OFDM, an initial test configuration is determined for each frequency band and aggregated band,
according to the transmission mode with the highest maximum output power specified for SAR
measurements. When the same maximum output power is specified for multiple OFDM transmission mode
configurations in a frequency band or aggregated band, SAR is measured using the configuration(s) with the
largest channel bandwidth, lowest order modulation, lowest data rate and lowest order IEEE 802.11 mode.
The channel of the transmission mode with the highest average RF output conducted power will be the initial
test configuration.

When the reported SAR is < 0.8 W/kg, no additional measurements on other test channels are required.
Otherwise, SAR is evaluated using the subsequent highest average RF output channel until the reported SAR
result is < 1.2 W/kg or all channels are measured. When there are multiple untested channels having the
same subsequent highest average RF output power, the channel with higher frequency from the lowest
802.11 mode is considered for SAR measurements (See Section 7.6.5).

7.6.7 Subsequent Test Configuration Procedures

For OFDM configurations in each frequency band and aggregated band, SAR is evaluated for initial test
configuration using the fixed test position or the initial test position procedure. When the highest reported SAR
(for the initial test configuration), adjusted by the ratio of the specified maximum output power of the
subsequent test configuration to initial test configuration, is < 1.2 W/kg, no additional SAR tests for the
subsequent test configurations are required.
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7.6.8 MIMO SAR considerations

Per KDB Publication 248227 D01v02r02, the simultaneous SAR provisions in KDB Publication 447498
D01v06 should be applied to determine simultaneous transmission SAR test exclusion for WIFI MIMO. If the
sum of 1g single transmission chain SAR measurements is <1.6 W/kg, no additional SAR measurements for
MIMO are required. Alternatively, SAR for MIMO can be measured with all antennas transmitting
simultaneously at the specified maximum output power of MIMO operation.
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8 RF CONDUCTED POWERS

8.1 GSM Conducted Powers

Table 8-1
Conducted Power Ant 1

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

Sl 1 Tx 2 Tx 1Tx 2 Tx

Slot Slot Slot Slot

128 29.59 26.40 25.69 24.75

GSM 850 190 29.48 26.29 25.59 24.64
251 29.42 26.24 25.50 24.51

Calculated Maximum Frame-Averaged Output Power
GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

SR 1Tx 2 7Tx 1Tx 2 Tx

Slot Slot Slot Slot

128 2056 | 2038 | 16.66 | 18.73

GSM 850 190 20.45 | 2027 | 16556 | 18.62
251 2039 | 2022 | 16.47 | 18.49

eV Al 2002 | 2003 | 1597 | 17.98
Avg.Targets:
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Table 8-2
Conducted Power Ant 3

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

= Sl 1 Tx 2 Tx 1Tx 2 Tx
Slot Slot Slot Slot

128 28.99 26.30 27.62 26.22

GSM 850 190 28.97 26.26 27.51 26.10
251 28.93 26.29 27.50 26.08

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

S 1Tx 2 Tx 1Tx 2 Tx

Slot Slot Slot Slot

128 19.06 | 2028 | 1859 | 2020

GSM 850 190 19.904 | 2024 | 1848 | 2008
251 19.90 | 2027 | 18.47 | 20.06

F
GSM 850 Aol 1022 | 2053 | 17.97 | 19.98
Avg.Targets:
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Table 8-3
Conducted Power Ant 2a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

Sl 1 Tx 2 Tx 1Tx 2 Tx

Slot Slot Slot Slot

512 23.91 20.87 22.56 20.97

GSM 1900 661 23.82 20.81 22.40 20.88
810 23.79 20.80 22.61 20.84

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data  EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1Tx 2 TX 1Tx 2 TX
Slot Slot Slot Slot

Channel

512 14.88 14.85 13.53 14.95
GSM 1900 661 14.79 14.79 13.37 14.86
810 14.76 14.78 13.58 14.82

GSM 1900  rame 15.02 | 15.03 | 1347 | 15.03

Avg.Targets:

. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 44 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-4
Conducted Power Ant 2b

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

= Sl 1 Tx 2 Tx 1Tx 2 Tx
Slot Slot Slot Slot

512 23.10 20.10 22.90 20.02

GSM 1900 661 23.00 19.97 22.79 19.84
810 23.07 20.07 22.88 19.97

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(e]/519)] (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1Tx 2 TX 1Tx 2 Tx
Slot Slot Slot Slot

Channel

512 14.07 14.08 13.87 14.00
GSM 1900 661 13.97 13.95 13.76 13.82
810 14.04 14.05 13.85 13.95

F
GSM 1900 rame 13.72 | 1373 | 1347 | 13.73

Avg.Targets:
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Table 8-5
Conducted Power Ant 4a

Maximum Burst-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]
1Tx 2 Tx 1Tx 2 Tx
Slot Slot Slot Slot

Channel

512 23.78 20.65 23.89 20.90
GSM 1900 661 23.70 20.40 23.79 20.77
810 23.77 20.48 23.83 20.87

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

Sl 1Tx  2Tx 1Tx  2Tx

Slot Slot Slot Slot

512 14.75 14.63 14.86 14.88
GSM 1900 661 14.67 14.38 14.76 14.75
810 14.74 14.46 14.80 14.85

Frame

Avg.Targets: 14.12 14.13 14.12 14.13

GSM 1900
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Table 8-6
Conducted Power Ant 4b

Maximum Burst-Averaged Output Power

GSM 1900

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE
[dBm] [dBm] [dBm] [dBm]

Sl 1Tx  2Tx  1Tx  27Tx
Slot Slot Slot Slot

512 22.62 19.90 22.99 19.99
661 22.94 19.77 22.69 19.67
810 22.67 19.75 22.78 19.75

Calculated Maximum Frame-Averaged Output Power

GPRS/EDGE Data EDGE Data
(GMSK) (8-PSK)

GPRS GPRS EDGE EDGE

[dBm] [dBm] [dBm] [dBm]

SEE 1Tx 2 Tx 1Tx 2 Tx

Slot Slot Slot Slot

512 1350 | 13.88 | 13.96 | 13.97

GSM 1900 661 13.901 | 1375 | 1366 | 13.65
810 1364 | 13.73 | 1375 | 13.73

F
GSM 1900 rame 1422 | 1423 | 1422 | 14.23

Avg.Targets:
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Note:

1. Both burst-averaged and calculated frame-averaged powers are included. Frame-averaged power was
calculated from the measured burst-averaged power by converting the slot powers into linear units and
calculating the energy over 8 timeslots.

2. GPRS/EDGE (GMSK) output powers were measured with coding scheme setting of 1 (CS1) on the base
station simulator. CS1 was configured to measure GPRS output power measurements and SAR to
ensure GMSK modulation in the signal. Our Investigation has shown that CS1 - CS4 settings do not have
any impact on the output levels or modulation in the GPRS modes.

3. EDGE (8-PSK) output powers were measured with MCS7 on the base station simulator. MCS7 coding
scheme was used to measure the output powers for EDGE since investigation has shown that choosing
MCS7 coding scheme will ensure 8-PSK modulation. It has been shown that MCS levels that produce
8-PSK modulation do not have an impact on output power.

GSM Class: C
GPRS Multislot class: 10 (Max 2 Tx uplink slots)
EDGE Multislot class: 10 (Max 2 Tx uplink slots)
DTM Multislot Class: N/A

Base Station Simulator [«———RF Connector——»| Wirel_ess

Device
Figure 8-1
Power Measurement Setup
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8.2 UMTS Conducted Powers

Table 8-7
Conducted Power Ant 1

R3(|3PP - 3GPP 34.121 Cellular Band [dBm] 3GPP
=1EaSE ode Subtest MPR [dB]
Version 4132 4183 4233
99 WCDMA | 12.2 kbps RMC | 20.54 | 20.56 | 20.43 -
6 Subtest 1 20.21 | 20.17 | 20.22
6 Subtest 2 20.24 | 20.22 | 20.28
HSDPA
6 Subtest 3 20.29 | 20.27 | 20.30 0.5
6 Subtest 4 20.29 | 20.26 | 20.31 0.5
6 Subtest 1 20.17 | 20.15 | 20.21 0
6 Subtest 2 20.21 | 20.21 | 20.22 2
6 HSUPA Subtest 3 20.24 | 20.25 | 20.25 1
6 Subtest 4 20.27 | 20.25 | 20.28 2
6 Subtest 5 20.18 | 20.16 | 20.20 0
8 Subtest 1 19.89 | 19.88 | 19.94 0
8 Subtest 2 19.93 | 19.94 | 19.99 0
DC-HSDPA
8 Subtest 3 19.97 | 19.97 | 20.00 0.5
8 Subtest 4 19.96 | 19.93 | 20.02 0.5
Table 8-8

Conducted Power Ant 3

R3(|3PP Vi 3GPP 34.121 Cellular Band [dBm] 3GPP
1Ease 0de Subtest MPR [dB]
Version 4132 4183 4233

99 WCDMA | 12.2 kbps RMC | 19.70 19.78 19.86 -

6 Subtest 1 20.03 19.94 19.89 0

6 Subtest 2 20.08 19.98 19.95 0

HSDPA

6 Subtest 3 20.11 20.02 19.96 0.5

6 Subtest 4 20.10 20.02 19.98 0.5

6 Subtest 1 20.05 19.97 19.88 0

6 Subtest 2 20.10 19.99 19.93 2

6 HSUPA Subtest 3 20.09 20.10 19.93 1

6 Subtest 4 20.10 20.00 19.94 2

6 Subtest 5 20.04 19.96 19.91 0

8 Subtest 1 20.02 19.90 19.89 0

8 Subtest 2 20.05 19.97 19.93 0

DC-HSDPA
8 Subtest 3 19.94 20.03 19.93 0.5
8 Subtest 4 20.05 20.00 19.92 0.5
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Table 8-9
Conducted Power Ant 2a

Rzﬁe:\':.e Yk 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP
. Subtest MPR [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA | 12.2 kbps RMC | 14.33 14.23 14.02 14.73 14.88 14.94
6 Subtest 1 14.24 14.21 13.94 14.76 14.84 14.97 0
6 HSDPA Subtest 2 14.27 14.24 13.97 14.82 14.94 15.02
6 Subtest 3 14.34 14.30 14.03 14.85 15.01 15.10 0.5
6 Subtest 4 14.31 14.35 14.04 14.89 15.03 15.09 0.5
6 Subtest 1 14.28 14.22 13.95 14.62 14.80 14.87 0
6 Subtest 2 14.32 14.14 14.04 14.88 15.05 15.10 2
6 HSUPA Subtest 3 14.37 14.24 14.06 14.77 14.94 15.07 1
6 Subtest 4 14.40 14.29 14.05 14.91 15.06 15.10 2
6 Subtest 5 14.21 14.19 13.93 14.77 14.92 14.93 0
8 Subtest 1 14.25 | 14.23 | 13.91 | 14.71 | 14.86 | 14.98 0
8 Subtest 2 14.28 14.24 13.98 14.79 14.95 15.01 0
DC-HSDPA
8 Subtest 3 14.31 14.30 13.99 14.82 14.97 15.01 0.5
8 Subtest 4 14.31 | 14.28 | 14.00 | 14.82 | 15.00 | 15.02 0.5
Table 8-10

Conducted Power Ant 2b

3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP

3GPP
Release Mode

. Subtest MPR [dB]
Version 1312 1412 1513 9262 9400 9538
99 WCDMA [ 12.2 kbps RMC | 14.53 | 14.55 | 14.48 | 13.83 | 13.93 | 14.10 -
6 Subtest 1 1458 | 14.60 | 14.46 | 13.96 | 13.97 | 14.10 0
6 HSDPA Subtest 2 1457 | 1460 | 1450 | 14.02 | 1405 | 14.10
6 Subtest 3 14.60 | 1460 | 14.54 | 14.08 | 1410 | 14.10 0.5
6 Subtest 4 14.60 | 14.60 | 14.60 | 14.07 | 14.09 | 14.10 0.5
6 Subtest 1 14.35 | 14.33 | 14.24 | 1394 | 14.00 | 14.10 0
6 Subtest 2 14.37 | 1434 | 1422 | 1402 | 1386 | 14.10 2
6 HSUPA Subtest 3 14.48 | 1451 | 14.36 | 14.05 | 14.09 | 14.10 1
6 Subtest 4 14.60 | 14.60 | 14.57 | 14.10 | 14.09 | 14.10 2
6 Subtest 5 14.59 | 1459 | 1451 | 1393 | 13.92 | 14.10 0
8 Subtest 1 1459 | 14.60 | 14.53 | 14.06 | 14.04 | 14.08 0
8 Subtest 2 1458 | 14.60 | 14.57 | 13.98 | 14.10 | 14.10 0
DC-HSDPA
8 Subtest 3 1455 | 1460 | 14.52 | 14.00 | 14.10 | 14.06 0.5
8 Subtest 4 14.60 | 14.60 | 14.58 | 14.04 | 14.10 | 14.10 0.5
Table 8-11
Conducted Power Ant 4a
Ri(lseF;Fs’;e Y 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP
: Subtest MPR [dB]
Version 1312 | 1412 | 1513 | 9262 | 9400 | 9538
99 WCDMA [ 12.2 kbps RMC | 14.32 | 14.46 | 14.20 | 14.65 | 14.50 | 14.55
6 Subtest 1 1429 | 1427 | 1414 | 1451 | 1446 | 1452 0
6 HSDPA Subtest 2 14.33 | 1429 | 14.19 | 1456 | 14.54 | 14.58
6 Subtest 3 14.38 | 1436 | 14.21 | 1462 | 1461 | 14.65 0.5
6 Subtest 4 14.39 | 1435 | 14.24 | 1463 | 1459 | 14.64 0.5
6 Subtest 1 14.24 | 1426 | 14.08 | 1450 | 14.47 | 14.53 0
6 Subtest 2 14.27 | 1423 | 14.11 | 1457 | 1455 | 14.61 2
6 HSUPA Subtest 3 1426 | 1422 | 14.09 | 1459 | 1456 | 14.62 1
6 Subtest 4 14.28 | 1428 | 14.16 | 1460 | 14.65 | 14.68 2
6 Subtest 5 14.24 | 1421 | 14.08 | 14.45 | 14.42 | 14.47 0
8 Subtest 1 14.28 | 1429 | 1411 | 1457 | 1445 | 14.50 0
8 Subtest 2 1431 | 1430 | 14.14 | 1457 | 1452 | 14.57 0
DC-HSDPA
8 Subtest 3 1430 | 14.32 | 14.15 | 1463 | 14.56 | 14.60 0.5
8 Subtest 4 14.31 | 1431 | 1414 | 1456 | 1451 | 14.55 0.5
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Table 8-12
Conducted Power Ant 4b

Rz(l;eF;Fs'e Yol 3GPP 34.121 AWS Band [dBm] PCS Band [dBm] 3GPP
. Subtest MPR [dB]
Version 1312 1412 | 1513 | 9262 | 9400 | 9538
99 WCDMA | 12.2 kbps RMC | 14.02 13.95 14.08 13.70 13.80 13.70 -
6 Subtest 1 13.86 13.72 13.74 14.04 14.03 14.14 0
6 HSDPA Subtest 2 13.92 13.72 13.72 14.17 14.18 14.20
6 Subtest 3 13.93 13.79 13.77 14.19 14.21 14.22 0.5
6 Subtest 4 13.97 13.77 13.78 14.21 14.22 14.23 0.5
6 Subtest 1 13.83 13.67 13.70 13.90 13.91 13.96 0
6 Subtest 2 13.85 13.70 13.77 14.03 14.02 14.04 2
6 HSUPA Subtest 3 13.86 13.74 13.76 13.82 13.90 13.89 1
6 Subtest 4 13.94 13.77 13.81 13.91 13.96 14.00 2
6 Subtest 5 13.86 13.65 13.66 13.84 13.86 13.85 0
8 Subtest 1 1383 | 13.80 | 13.64 | 1400 | 1412 | 14.09 0
8 Subtest 2 13.81 13.63 13.61 14.15 14.18 14.14 0
DC-HSDPA
8 Subtest 3 13.81 13.67 13.65 14.16 14.13 14.19 0.5
8 Subtest 4 13.82 13.65 13.66 14.15 14.16 14.17 0.5

DC-HSDPA considerations
e 3GPP Specification 34.121-1 Release 8 Ver 8.10.0 was used for DC-HSDPA guidance
e H-Set 12 (QPSK) was confirmed to be used during DC-HSDPA measurements
e The DUT supports UE category 24 for HSDPA

Base Station Simulator «———RF Connector——»| erelless
Device
Figure 8-2
Power Measurement Setup
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8.3 LTE Conducted Powers

8.3.1 LTE Band 12
Table 8-13
LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation RB Size RB Offset (707.5 MHz) MPzgggv;:g]per MPR [dB]
Conducted Power
[dBm]
1 0 21.30 0
1 25 21.17 0 0
1 49 21.08 0
QPSK 25 0 21.14 0
25 12 21.22 01 0
25 25 21.11 0
50 0 21.09 0
1 0 21.20 0
1 25 21.14 0-1 0
1 49 21.01 0
16QAM 25 0 20.66 0
25 12 20.65 02 0
25 25 20.61 0
50 0 20.62 0
1 0 21.11 0
1 25 21.02 0-2 0
1 49 20.85 0
64QAM 25 0 20.66 0
25 12 20.63 03 0
25 25 20.61 0
50 0 20.63 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-14
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ) MPR Allowed per
MICTEREO || Rk | RS (70?50 iAst) (705?50 i/rl:;Hz) (715.351 El:/?Hz) 3GPP [dB] P IR (E13Y
Conducted Power [dBm]
1 0 21.27 21.16 21.22 0
1 12 21.25 21.16 21.21 0 0
1 24 21.35 21.21 21.23 0
QPSK 12 0 21.20 21.16 21.37 0
12 6 21.24 21.20 21.32 01 0
12 13 21.28 21.21 21.33 0
25 0 21.27 21.22 21.35 0
1 0 21.40 21.19 21.33 0
1 12 21.21 21.19 21.30 0-1 0
1 24 21.44 21.42 21.40 0
16QAM 12 0 21.03 21.00 21.15 0
12 6 21.02 21.04 21.14 02 0
12 13 21.04 21.05 21.12 0
25 0 21.06 21.03 21.09 0
1 0 20.98 21.22 21.37 0
1 12 21.29 20.95 21.28 0-2 0
1 24 21.34 21.29 21.17 0
64Q0AM 12 0 21.04 21.08 21.14 0
12 6 21.06 21.06 21.12 0
12 13 21.12 21.07 21.22 03 0
25 0 21.01 21.08 21.14 0
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Table 8-15
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; ; MPR Allowed per
MEehiEdED || ROEE || S Gk (705.350 i/lst) (705?50 S:/15Hz) (71:21.351 iASHz) 3GPP [dB] ° AR (1]
Conducted Power [dBm]
1 0 21.10 21.08 21.27 0
1 7 21.16 21.18 21.33 0 0
1 14 21.14 21.13 21.26 0
QPSK 8 0 21.21 21.19 21.38 0
8 4 21.23 21.25 21.40 01 0
8 7 21.30 21.25 21.40 0
15 0 21.25 21.27 21.42 0
1 0 21.33 21.23 21.28 0
1 7 21.27 21.42 21.29 0-1 0
1 14 21.03 21.40 21.17 0
16QAM 8 0 21.05 21.11 21.22 0
8 4 21.10 21.13 21.22 0
8 7 21.18 21.03 21.25 02 0
15 0 21.14 21.11 21.23 0
1 0 21.37 21.24 21.20 0
1 7 21.49 21.49 21.48 0-2 0
1 14 21.17 21.32 21.29 0
64Q0AM 8 0 21.03 21.11 21.20 0
8 4 21.12 21.04 21.19 0
8 7 21.18 21.08 21.25 03 0
15 0 21.10 21.04 21.26 0
Table 8-16
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) . MPR Allowed per
Modulation | RB Size | RB Offset (69;.370 :lt/I7Hz) (705.350 E:/|5»-|z) (71‘3,.331 :/ISHZ) 3GPP [dB] P RERICE]
Conducted Power [dBm]
1 0 21.19 21.36 21.48 0
1 2 21.14 21.34 21.45 0
1 5 21.20 21.36 21.48 0 0
QPSK 3 0 21.27 21.27 21.37 0
3 2 21.26 21.25 21.37 0
3 3 21.25 21.28 21.38 0
6 0 21.25 21.27 21.37 0-1 0
1 0 21.25 21.21 21.47 0
1 2 21.22 21.24 21.38 0
1 5 21.36 21.15 21.41 01 0
16QAM 3 0 21.11 21.08 21.38 0
3 2 21.12 21.11 21.35 0
3 3 21.08 21.09 21.44 0
6 0 21.04 21.05 21.26 0-2 0
1 0 21.37 21.22 21.44 0
1 2 21.22 21.26 21.38 0
1 5 21.34 21.31 21.44 0
64QAM 3 0 21.02 21.15 21.29 02 0
3 2 21.12 21.11 21.28 0
3 3 21.07 21.04 21.34 0
6 0 21.02 21.08 21.32 0-3 0
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Table 8-17

LTE Band 12 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation | RBSize | RB Offset (707.5 MHz) Mngggv[":g] [ MPR [dB]
Conducted Power
[dBm]
1 0 18.36 0
1 25 18.26 0 0
1 49 18.30 0
QPSK 25 0 18.22 0
25 12 18.25 0
25 25 18.24 o1 0
50 0 18.24 0
1 0 18.48 0
1 25 18.31 01 0
1 49 18.40 0
16QAM 25 0 18.09 0
25 12 18.09 0
02
25 25 18.04 0
50 0 18.03 0
1 0 18.42 0
1 25 18.30 02 0
1 49 18.35 0
64QAM 25 0 18.05 0
25 12 18.02 0
25 25 18.05 03 0
50 0 18.00 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-18
LTE Band 12 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeetiEden || REEHS || (RS ekt (70?.350 ::ASHZ) (705.350 i/?Hz) (71;.35l El:/?Hz) 3GPP [dB] P TR (EFEY
Conducted Power [dBm]
1 0 18.14 18.20 18.08 0
1 12 18.32 18.18 18.18 0 0
1 24 18.38 18.19 18.41 0
QPSK 12 0 18.08 18.24 18.18 0
12 6 18.24 18.20 18.30 0
12 13 18.29 18.17 18.44 ot 0
25 0 18.28 18.19 18.33 0
1 0 18.37 18.49 18.44 0
1 12 18.50 18.45 18.47 0-1 0
1 24 18.49 18.42 18.50 0
16QAM 12 0 18.17 18.35 18.28 0
12 6 18.26 18.30 18.37 02 0
12 13 18.28 18.27 18.45 0
25 0 18.37 18.31 18.43 0
1 0 18.24 18.41 18.38 0
1 12 18.50 18.32 18.39 0-2 0
1 24 18.45 18.32 18.50 0
64QAM 12 0 18.17 18.32 18.32 0
12 6 18.35 18.31 18.38 0
12 13 18.39 18.23 18.49 03 0
25 0 18.31 18.24 18.38 0
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Table 8-19
LTE Band 12 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
" q 23025 23095 23165 MPR Allowed per
Medlikden || RBEEe || (R QiEsk (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] TR 12N
Conducted Power [dBm]
1 0 18.03 18.21 18.17 0
1 7 18.11 18.24 18.38 0 0
1 14 18.18 18.16 18.37 0
QPSK 8 0 18.13 18.32 18.38 0
8 4 18.18 18.28 18.46 01 0
8 7 18.33 18.25 18.50 0
15 0 18.23 18.27 18.48 0
1 0 18.27 18.40 18.50 0
1 7 18.44 18.42 18.50 0-1 0
1 14 18.41 18.49 18.48 0
16QAM 8 0 18.35 18.37 18.48 0
8 4 18.31 18.44 18.46 0
8 7 18.29 18.42 18.45 02 0
15 0 18.28 18.45 18.43 0
1 0 18.10 18.40 18.47 0
1 7 18.47 18.34 18.50 0-2 0
1 14 18.45 18.34 18.46 0
64QAM 8 0 18.18 18.44 18.44 0
8 4 18.24 18.38 18.40 0
8 7 18.34 18.33 18.38 o3 0
15 0 18.27 18.32 18.30 0
Table 8-20
LTE Band 12 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
’ ) MPR Allowed per
Modulation | RB Size | RB Offset (695.370 :lt/I7Hz) (705??50 S:/|5|-|z) 012.331 :/ISHZ) 3GPP [dB] P MERICE)
Conducted Power [dBm]
1 0 18.08 18.21 18.46 0
1 2 18.03 18.19 18.50 0
1 5 18.11 18.18 18.49 0 0
QPSK 3 0 18.17 18.26 18.41 0
3 2 18.15 18.24 18.44 0
3 3 18.15 18.25 18.37 0
6 0 18.14 18.22 18.41 0-1 0
1 0 18.27 18.39 18.47 0
1 2 18.44 18.41 18.50 0
1 5 18.41 18.40 18.47 01 0
16QAM 3 0 18.35 18.37 18.45 0
3 2 18.31 18.44 18.46 0
3 3 18.29 18.42 18.43 0
6 0 18.28 18.45 18.40 0-2 0
1 0 18.30 18.35 18.40 0
1 2 18.43 18.37 18.50 0
1 5 18.48 18.41 18.50 02 0
64QAM 3 0 18.35 18.42 18.49 0
3 2 18.30 18.44 18.49 0
3 3 18.34 18.50 18.47 0
6 0 18.25 18.32 18.46 0-3 0
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Table 8-21
LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation RB Size RB Offset (707.5 MHz) MPzg'l:’lgvs[/:g]per MPR [dB]
Conducted Power
[dBm]

1 0 19.62 0
1 25 19.47 0 0
1 49 19.68 0
QPSK 25 0 19.51 0
25 12 19.42 0

0-1
25 25 19.49 0
50 0 19.44 0
1 0 19.61 0
1 25 19.47 0-1 0
1 49 19.70 0
16QAM 25 0 19.06 0
25 12 19.02 0

0-2
25 25 19.07 0
50 0 19.00 0
1 0 19.33 0
1 25 19.17 0-2 0
1 49 19.43 0
64QAM 25 0 19.03 0
25 12 19.02 0

0-3
25 25 19.06 0
50 0 19.02 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-22
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
" A 23035 23095 23155 MPR Allowed per
Meatikden || RS || (R Qs (701.5 MHz) (707.5 MHz) (713.5 MHz) 3GPP [dB] R CE
Conducted Power [dBm]
1 0 19.70 19.56 19.75 0
1 12 19.61 19.42 19.67 0 0
1 24 19.61 19.56 19.66 0
QPSK 12 0 19.67 19.61 19.73 0
12 6 19.68 19.52 19.72 01 0
12 13 19.62 19.65 19.68 0
25 0 19.71 19.58 19.75 0
1 0 19.58 19.60 19.62 0
1 12 19.80 19.68 19.77 0-1 0
1 24 19.76 19.74 19.80 0
16QAM 12 0 19.36 19.23 19.37 0
12 6 19.37 19.10 19.36 0
12 13 19.25 19.20 19.29 02 0
25 0 19.32 19.17 19.31 0
1 0 19.70 19.55 19.80 0
1 12 19.73 19.65 19.79 0-2 0
1 24 19.78 19.78 19.72 0
64QAM 12 0 19.17 19.26 19.33 0
12 6 19.26 19.11 19.23 0
12 13 19.27 19.18 19.25 03 0
25 0 19.31 19.11 19.25 0
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Table 8-23
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
" q 23025 23095 23165 MPR Allowed per
Medlikden || RBEEe || (R QiEsk (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] TR 12N
Conducted Power [dBm]
1 0 19.73 19.57 19.80 0
1 7 19.67 19.53 19.71 0 0
1 14 19.63 19.57 19.65 0
QPSK 8 0 19.67 19.63 19.76 0
8 4 19.69 19.56 19.73 01 0
8 7 19.74 19.65 19.73 0
15 0 19.74 19.60 19.80 0
1 0 19.79 19.70 19.80 0
1 7 19.80 19.75 19.72 0-1 0
1 14 19.72 19.68 19.79 0
16QAM 8 0 19.33 19.29 19.40 0
8 4 19.40 19.24 19.34 0
8 7 19.32 19.31 19.37 02 0
15 0 19.39 19.24 19.35 0
1 0 19.79 19.59 19.75 0
1 7 19.60 19.60 19.79 0-2 0
1 14 19.73 19.56 19.73 0
64QAM 8 0 19.30 19.29 19.36 0
8 4 19.33 19.19 19.34 0
8 7 19.28 19.31 19.31 o3 0
15 0 19.40 19.26 19.47 0
Table 8-24
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23017 23095 23173 MPR Allowed per
Modulation RB Size RB Offset (699.7 MH2) (707.5 MH2) (715.3 MH2) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 19.79 19.63 19.74 0
1 2 19.72 19.62 19.78 0
1 5 19.80 19.65 19.80 0
QPSK 3 0 19.68 19.63 19.71 0 0
3 2 19.67 19.62 19.71 0
3 3 19.66 19.64 19.72 0
6 0 19.67 19.60 19.74 0-1 0
1 0 19.75 19.80 19.79 0
1 2 19.72 19.79 19.72 0
1 5 19.80 19.79 19.80 01 0
16QAM 3 0 19.38 19.34 19.59 0
3 2 19.41 19.27 19.52 0
3 3 19.42 19.28 19.39 0
6 0 19.27 19.18 19.43 0-2 0
1 0 19.70 19.74 19.80 0
1 2 19.75 19.56 19.75 0
1 5 19.80 19.76 19.74 02 0
64QAM 3 0 19.39 19.25 19.40 0
3 2 19.48 19.27 19.49 0
3 3 19.39 19.25 19.38 0
6 0 19.37 19.28 19.40 0-3 0
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Table 8-25

LTE Band 12 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 12
10 MHz Bandwidth
Mid Channel
23095
Modulation RB Size RB Offset (707.5 MHz) MPzg'l:’lgvs[/:g]per MPR [dB]
Conducted Power
[dBm]

1 0 16.53 0
1 25 16.34 0 0
1 49 16.50 0
QPSK 25 0 16.47 0
25 12 16.37 0

0-1
25 25 16.46 0
50 0 16.40 0
1 0 16.48 0
1 25 16.25 0-1 0
1 49 16.53 0
16QAM 25 0 16.26 0
25 12 16.15 0

0-2
25 25 16.25 0
50 0 16.19 0
1 0 16.60 0
1 25 16.47 0-2 0
1 49 16.70 0
64QAM 25 0 16.27 0
25 12 16.16 0

0-3
25 25 16.38 0
50 0 16.18 0

Note: LTE Band 12 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-26
LTE Band 12 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 12
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ) MPR Allowed per
MeGETeD || ROEEs || [ Gk (70?50 iAst) (703.35o E:/?Hz) (715.351 El:/?Hz) 3GPP [dB] ° IR (1)
Conducted Power [dBm]
1 0 16.67 16.63 16.64 0
1 12 16.70 16.59 16.72 0 0
1 24 16.66 16.48 16.79 0
QPSK 12 0 16.82 16.71 16.71 0
12 6 16.78 16.62 16.71 01 0
12 13 16.72 16.58 16.83 0
25 0 16.78 16.61 16.76 0
1 0 16.92 16.81 16.99 0
1 12 16.97 16.89 16.99 0-1 0
1 24 16.99 16.86 17.00 0
16QAM 12 0 16.86 16.77 16.77 0
12 6 16.84 16.66 16.77 02 0
12 13 16.80 16.64 16.87 0
25 0 16.66 16.64 16.76 0
1 0 16.99 16.89 16.92 0
1 12 17.00 16.96 16.88 0-2 0
1 24 16.91 16.72 16.94 0
64Q0AM 12 0 16.88 16.77 16.70 0
12 6 16.88 16.65 16.72 0
12 13 16.77 16.59 16.88 03 0
25 0 16.71 16.68 16.76 0
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Table 8-27
LTE Band 12 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 12
3 MHz Bandwidth
Low Channel Mid Channel High Channel
" q 23025 23095 23165 MPR Allowed per
Medlikden || RBEEe || (R QiEsk (700.5 MHz) (707.5 MHz) (714.5 MHz) 3GPP [dB] TR 12N
Conducted Power [dBm]
1 0 16.69 16.63 16.64 0
1 7 16.72 16.59 16.72 0 0
1 14 16.68 16.48 16.79 0
QPSK 8 0 16.84 16.71 16.71 0
8 4 16.80 16.62 16.71 01 0
8 7 16.74 16.58 16.83 0
15 0 16.80 16.61 16.76 0
1 0 16.94 16.66 16.99 0
1 7 16.99 16.89 16.91 0-1 0
1 14 16.89 16.86 16.91 0
16QAM 8 0 16.85 16.77 16.77 0
8 4 16.83 16.65 16.77 0
8 7 16.79 16.63 16.87 02 0
15 0 16.81 16.63 16.78 0
1 0 16.98 16.88 16.94 0
1 7 16.99 16.95 16.89 0-2 0
1 14 16.90 16.71 16.96 0
64QAM 8 0 16.87 16.76 16.72 0
8 4 16.87 16.64 16.74 0
8 7 16.76 16.58 16.90 o3 0
15 0 16.83 16.67 16.78 0
Table 8-28
LTE Band 12 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 12
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 23017 23095 23173 MPR Allowed per
Modulation RB Size RB Offset (699.7 MH2) (707.5 MH2) (715.3 MH2) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 16.61 16.54 16.55 0
1 2 16.64 16.50 16.63 0
1 5 16.60 16.39 16.70 0
QPSK 3 0 16.76 16.62 16.62 0 0
3 2 16.72 16.53 16.62 0
3 3 16.66 16.49 16.74 0
6 0 16.72 16.52 16.67 0-1 0
1 0 16.86 17.00 16.90 0
1 2 16.91 16.80 16.95 0
1 5 16.93 16.77 16.99 01 0
16QAM 3 0 16.74 16.68 16.69 0
3 2 16.72 16.56 16.69 0
3 3 16.68 16.54 16.79 0
6 0 16.70 16.54 16.70 0-2 0
1 0 16.87 16.80 16.86 0
1 2 16.95 16.87 16.95 0
1 5 16.79 16.63 16.88 02 0
64QAM 3 0 16.76 16.68 16.64 0
3 2 16.76 16.56 16.66 0
3 3 16.65 16.50 16.82 0
6 0 16.72 16.59 16.70 0-3 0
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8.3.2 LTE Band 13

Table 8-29
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth
LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) Mpzégg"[":g]pe' MPR [dB]
Conducted Power
[dBm]
1 0 21.14 0
1 25 20.90 0 0
1 49 20.87 0
QPSK 25 0 20.70 0
25 12 20.82 0
25 25 20.83 ot 0
50 0 20.81 0
1 0 21.07 0
1 25 20.72 0-1 0
1 49 20.99 0
16QAM 25 0 20.50 0
25 12 2057 0
0-2
25 25 20.58 0
50 0 20.59 0
1 0 20.99 0
1 25 20.74 0-2 0
1 49 20.76 0
64QAM 25 0 20.50 0
25 12 20.60 0
0-3
25 25 20.67 0
50 0 20,57 0
Table 8-30
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 13
5 MHz Bandwidth
Mid Channel
" . 23230 MPR Allowed per
Modulation RB Size RB Offset (782.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power
[dBm]
1 0 20.76 0
1 12 20.80 0 0
1 24 20.97 0
QPSK 12 0 20.91 0
12 6 20.92 0
0-1
12 13 20.92 0
25 0 20.93 0
1 0 20.94 0
1 12 20.88 0-1 0
1 24 21.16 0
16QAM 12 0 20.70 0
12 6 20.73 0
12 13 20.73 02 0
25 0 20.73 0
1 0 20.81 0
1 12 20.92 0-2 0
1 24 21.12 0
64QAM 12 0 20.64 0
12 6 20.75 0
0-3
12 13 20.76 0
25 0 20.69 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 60 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-31
LTE Band 13 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MPR3 ggg"[”:g]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 18.29 0
1 25 18.03 0 0
1 49 18.11 0
QPSK 25 0 17.97 0
25 12 17.94 0
0-1
25 25 18.12 0
50 0 18.04 0
1 0 18.30 0
1 25 18.16 0-1 0
1 49 18.10 0
16QAM 25 0 17.67 0
25 12 17.71 0
0-2
25 25 17.92 0
50 0 17.72 0
1 0 18.23 0
1 25 17.93 0-2 0
1 49 18.15 0
64QAM 25 0 17.51 0
25 12 17.52 0
0-3
25 25 17.63 0
50 0 17.50 0
Table 8-32
LTE Band 13 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 13
5 MHz Bandwidth
Mid Channel
i " 23230 MPR Allowed per
Modulation RB Size RB Offset (782.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power
[dBm]
1 0 18.07 0
1 12 17.98 0 0
1 24 18.14 0
QPSK 12 0 17.83 0
12 6 17.90 0
12 13 17.95 o1 0
25 0 17.98 0
1 0 18.15 0
1 12 18.18 0-1 0
1 24 18.25 0
16QAM 12 0 17.91 0
12 6 18.02 0
0-2
12 13 17.99 0
25 0 18.00 0
1 0 18.11 0
1 12 18.03 02 0
T 27 1827 0
64QAM 12 0 17.61 0
12 6 17.66 0
0-3
12 13 17.77 0
25 0 17.76 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-33
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MPR3 ggg"[”:g]pe’ MPR [dB]
Conducted Power
[dBm]
1 0 19.63 0
1 25 19.40 0 0
1 49 19.41 0
QPSK 25 0 19.30 0
25 12 19.45 0
25 25 19.42 01 0
50 0 19.43 0
1 0 19.91 0
1 25 19.70 0-1 0
1 49 19.70 0
16QAM 25 0 19.31 0
25 12 19.41 0
25 25 19.44 02 0
50 0 19.32 0
1 0 19.71 0
1 25 19.42 0-2 0
1 49 19.31 0
64QAM 25 0 19.30 0
25 12 19.42 0
25 25 19.30 03 0
50 0 19.31 0
Table 8-34
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 13
5 MHz Bandwidth
Mid Channel
i " 23230 MPR Allowed per
Modulation RB Size RB Offset (782.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power
[dBm]
1 0 19.33 0
1 12 19.42 0 0
1 24 19.52 0
QPSK 12 0 19.47 0
12 6 19.54 0
12 13 19.51 01 0
25 0 19.47 0
1 0 19.49 0
1 12 19.55 0-1 0
1 24 19.64 0
16QAM 12 0 19.34 0
12 6 19.41 0
12 13 19.36 02 0
25 0 19.34 0
1 0 19.51 0
1 12 19.49 0-2 0
1 24 19.52 0
64QAM 12 0 19.31 0
12 6 19.32 0
12 13 19.39 03 0
25 0 19.35 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-35
LTE Band 13 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 13
10 MHz Bandwidth
Mid Channel
23230
Modulation | RBSize | RB Offset (782.0 MHz) MP'; ggg“[’:g] [P MPR [dB]
Conducted Power
[dBm]
1 0 17.30 0
1 25 17.15 0 0
1 49 17.25 0
QPSK 25 0 17.14 0
25 12 17.21 0
25 25 17.26 01 0
50 0 17.23 0
1 0 17.28 0
1 25 17.09 0-1 0
1 49 17.03 0
16QAM 25 0 16.79 0
25 12 17.00 0
25 25 16.97 02 0
50 0 16.91 0
1 0 17.30 0
1 25 17.17 0-2 0
1 49 17.12 0
64QAM 25 0 16.86 0
25 12 17.01 0
25 25 16.97 03 0
50 0 16.93 0
Table 8-36
LTE Band 13 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 13
5 MHz Bandwidth
Mid Channel
" B 23230 MPR Allowed per
Modulation RB Size RB Offset (7182.0 MHz) 3GPP [dB] MPR [dB]
Conducted Power
[dBm]
1 0 16.84 0
1 12 17.02 0 0
1 24 17.11 0
QPSK 12 0 17.00 0
12 6 17.08 0
12 13 17.15 ot 0
25 0 17.04 0
1 0 17.10 0
1 12 17.20 01 0
1 24 17.30 0
16QAM 12 0 17.06 0
12 6 17.15 0
12 13 17.22 02 0
25 0 17.08 0
1 0 16.96 0
1 12 17.22 0-2 0
1 24 17.30 0
64QAM 12 0 16.97 0
12 6 17.08 0
12 13 17.16 03 0
25 0 17.03 0

Note: LTE Band 13 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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8.3.3

LTE Band 26

Table 8-37

LTE Band 26 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
" . 26740 26865 26990 MPR Allowed per
Neslikden || RESEe || R Qi (819.0 MHz) (831.5 MHz) (844.0 MHz) 3GPP [dB] TR 1)
Conducted Power [dBm]
1 0 20.46 20.21 20.44 0
1 25 20.49 20.23 20.46 0 0
1 49 20.37 20.32 20.58 0
QPSK 25 0 20.52 20.24 20.54 0
25 12 20.53 20.30 20.51 01 0
25 25 20.47 20.32 20.60 0
50 0 20.55 20.31 20.54 0
1 0 20.59 20.30 20.56 0
1 25 20.56 20.26 20.59 0-1 0
1 49 20.48 20.35 20.60 0
16QAM 25 0 20.31 20.03 20.31 0
25 12 20.32 20.12 20.29 0
25 25 20.29 20.11 20.35 02 0
50 0 20.32 20.11 20.31 0
1 0 20.47 20.21 20.53 0
1 25 20.39 20.16 20.51 0-2 0
1 49 20.19 20.20 20.60 0
64QAM 25 0 20.28 19.98 20.22 0
25 12 20.27 20.07 20.15 0
25 25 20.19 20.06 20.23 03 0
50 0 20.27 19.96 20.20 0
Table 8-38
LTE Band 26 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 26 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. B 26715 26865 27015 MPR Allowed per
Modulation RB Size RB Offset (816.5 MHz) (831.5 MHz) (846.5 MHz) 3GPP [dB] WIFREE
Conducted Power [dBm]
1 0 20.10 20.10 20.38 0
1 12 20.09 19.95 20.22 0 0
1 24 20.04 19.95 20.31 0
QPSK 12 0 20.08 20.04 20.25 0
12 6 20.05 19.98 20.14 01 0
12 13 20.07 19.96 20.20 0
25 0 20.08 20.01 20.14 0
1 0 20.60 20.34 20.60 0
1 12 20.44 20.14 20.55 0-1 0
1 24 20.48 20.17 20.52 0
16QAM 12 0 20.11 20.08 20.34 0
12 6 20.09 20.03 20.24 02 0
12 13 20.11 20.02 20.23 0
25 0 20.09 20.00 20.16 0
1 0 20.59 20.24 20.60 0
1 12 20.05 19.94 20.32 0-2 0
1 24 20.57 20.00 20.57 0
64QAM 12 0 20.14 20.13 20.33 0
12 6 20.11 20.06 20.22 03 0
12 13 20.12 20.02 20.25 0
25 0 20.12 20.01 20.19 0
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Table 8-39

LTE Band 26 Conducted Powers Ant 1 - 3 MHz Bandwidth
LTE Band 26 (Cell)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 26705 26865 27025 MPR Allowed per
Retliates BB RS (815.5 MHz) (831.5 MHz) (847.5 MHz) 3GPP [dB] ARG
Conducted Power [dBm]
1 0 20.28 19.97 20.12 0
1 7 20.14 19.99 20.24 0 0
1 14 20.06 19.90 20.22 0
QPSK 8 0 20.26 20.09 20.28 0
8 4 20.18 20.04 20.30 o1 0
8 7 20.17 20.03 20.35 0
15 0 20.20 20.07 20.33 0
1 0 20.49 20.29 20.47 0
1 7 20.32 20.25 20.60 0-1 0
1 14 20.40 20.26 20.55 0
16QAM 8 0 20.28 20.15 20.31 0
8 4 20.18 20.12 20.29 02 0
8 7 20.16 20.07 20.39 0
15 0 20.15 20.13 20.32 0
1 0 20.58 20.33 20.50 0
1 7 20.29 20.47 20.55 0-2 0
1 14 20.20 20.35 20.59 0
64QAM 8 0 20.25 20.09 20.30 0
8 4 20.20 20.08 20.25 03 0
8 7 20.19 20.06 20.33 0
15 0 20.24 20.03 20.29 0
Table 8-40

LTE Band 26 Conducted Powers Ant 1 - 1.4 MHz Bandwidth
LTE Band 26 (Cell)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
Modulation | RBSize | RB Offset 26697 26865 27033 MIFR AleiEs) (e MPR [dB]
(814.7 MHz) (831.5 MHz) (848.3 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 20.22 20.04 20.27 0
1 2 20.38 20.12 20.30 0
1 5 20.26 20.11 20.32 0 0
QPSK 3 0 20.31 20.06 20.39 0
3 2 20.23 20.03 20.37 0
3 3 20.22 20.04 20.38 0
6 0 20.23 20.05 20.36 0-1 0
1 0 20.36 20.12 20.40 0
1 2 20.57 20.36 20.55 0
1 5 20.43 20.31 20.49 01 0
16QAM 3 0 20.51 20.19 20.55 0
3 2 20.43 20.15 20.49 0
3 3 20.43 20.18 20.40 0
6 0 20.39 20.11 20.38 0-2 0
1 0 20.30 20.39 20.56 0
1 2 20.57 20.41 20.55 0
1 5 20.51 20.38 20.54 02 0
64QAM 3 0 20.44 20.22 20.55 0
3 2 20.44 20.13 20.53 0
3 3 20.40 20.21 20.53 0
6 0 20.27 20.18 20.35 0-3 0
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Table 8-41
LTE Band 26 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 26 (Cell)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeetiEden || REEES || (R3 ekt (81;.607 ‘lt/(I)Hz) (ssi.B: fli/?Hz) (84421.6: i/(I)Hz) 3GPP [dB] P MTPIR (EEEY
Conducted Power [dBm]
1 0 19.87 19.69 20.14 0
1 25 19.80 19.58 20.04 0 0
1 49 19.97 19.61 20.13 0
QPSK 25 0 19.68 19.62 20.02 0
25 12 19.69 19.64 20.03 01 0
25 25 19.80 19.54 20.14 0
50 0 19.78 19.59 20.06 0
1 0 20.24 20.10 20.30 0
1 25 20.16 20.05 19.99 0-1 0
1 49 20.30 20.06 19.96 0
16QAM 25 0 19.69 19.68 20.14 0
25 12 19.71 19.69 20.16 0-2 0
25 25 19.86 19.60 20.18 0
50 0 19.79 19.65 20.16 0
1 0 20.12 19.98 20.04 0
1 25 20.04 19.87 20.05 0-2 0
1 49 20.29 19.89 19.96 0
64QAM 25 0 19.70 19.70 19.82 0
25 12 19.71 19.68 19.85 0
25 25 19.85 19.60 19.84 03 0
50 0 19.78 19.63 19.89 0
Table 8-42

LTE Band 26 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 26 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
Modulation | RBSize | RB Offset 26715 26865 27015 WIFIR ANETEE) (e MPR [dE]
(816.5 MHz) (831.5 MHz) (846.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 20.19 20.04 20.13 0
1 12 20.02 19.97 20.14 0 0
1 24 20.04 19.87 20.10 0
QPSK 12 0 20.09 20.07 20.17 0
12 6 20.11 20.08 20.23 01 0
12 13 20.00 20.01 20.24 0
25 0 20.16 20.04 20.26 0
1 0 20.30 20.23 20.28 0
1 12 20.16 20.12 20.30 0-1 0
1 24 20.24 20.09 20.24 0
16QAM 12 0 19.73 19.66 19.77 0
12 6 19.65 19.68 19.82 02 0
12 13 19.58 19.53 19.86 0
25 0 19.63 19.57 19.78 0
1 0 19.79 19.72 19.95 0
1 12 19.56 19.68 19.64 0-2 0
1 24 19.57 19.88 19.63 0
64QAM 12 0 19.42 19.68 19.73 0
12 6 19.42 19.61 19.67 0
12 13 19.31 19.45 19.54 03 0
25 0 19.41 19.51 19.61 0
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Table 8-43

LTE Band 26 Conducted Powers Ant 3 - 3 MHz Bandwidth
LTE Band 26 (Cell)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
. . 26705 26865 27025 MPR Allowed per
Retliates BB RS (815.5 MHz) (831.5 MHz) (847.5 MHz) 3GPP [dB] ARG
Conducted Power [dBm]
1 0 20.25 20.06 20.28 0
1 7 20.15 20.03 20.30 0 0
1 14 20.03 19.94 20.18 0
QPSK 8 0 20.15 20.06 20.30 0
8 4 20.17 20.01 20.29 o1 0
8 7 20.13 19.98 20.22 0
15 0 20.20 20.02 20.30 0
1 0 20.30 20.20 20.25 0
1 7 20.27 20.07 20.30 0-1 0
1 14 20.15 20.11 20.29 0
16QAM 8 0 19.88 19.75 19.96 0
8 4 19.78 19.69 19.89 02 0
8 7 19.66 19.60 19.84 0
15 0 19.78 19.64 19.90 0
1 0 19.90 19.81 20.03 0
1 7 19.70 19.93 20.05 0-2 0
1 14 19.58 19.79 19.81 0
64QAM 8 0 19.70 19.68 19.64 0
8 4 19.63 19.66 19.56 03 0
8 7 19.59 19.66 19.53 0
15 0 19.58 19.61 19.55 0
Table 8-44

LTE Band 26 Conducted Powers Ant 3 - 1.4 MHz Bandwidth
LTE Band 26 (Cell)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
Modulation | RBSize | RB Offset 26697 26865 27033 WIAR Alleed (g2 MPR [dB]
(814.7 MHz) (831.5 MHz) (848.3 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 20.30 20.10 20.30 0
1 2 20.28 20.06 20.28 0
1 5 20.27 20.05 20.29 0 0
QPSK 3 0 20.17 20.07 20.25 0
3 2 20.18 19.98 20.23 0
3 3 20.29 19.97 20.24 0
6 0 20.18 20.01 20.22 0-1 0
1 0 20.30 20.30 20.30 0
1 2 20.24 20.24 20.29 0
1 5 20.29 20.18 20.22 01 0
16QAM 3 0 20.01 19.88 20.09 0
3 2 19.98 19.85 19.97 0
3 3 19.94 19.75 19.94 0
6 0 19.93 19.74 19.91 0-2 0
1 0 19.56 20.16 19.90 0
1 2 20.10 20.08 19.73 0
1 5 19.92 20.11 19.84 0-2 0
64QAM 3 0 19.76 19.77 19.81 0
3 2 19.77 19.59 19.74 0
3 3 19.76 19.77 19.78 0
6 0 19.62 19.70 19.51 0-3 0
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 67 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

8.3.4 LTE Band 5

Table 8-45
LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation RB Size RB Offset (836.5 MHz) MPR3é\ng[v:§]per MPR [dB]
Conducted Power
[dBm]
1 0 20.40 0
1 25 20.38 0 0
1 49 20.58 0
QPSK 25 0 20.39 0
25 12 20.42 01 0
25 25 20.53 0
50 0 20.50 0
1 0 20.43 0
1 25 20.40 0-1 0
1 49 20.50 0
16QAM 25 0 19.93 0
25 12 19.96 02 0
25 25 20.10 0
50 0 19.98 0
1 0 20.10 0
1 25 20.05 0-2 0
1 49 20.33 0
64QAM 25 0 19.90 0
25 12 19.94 03 0
25 25 20.06 0
50 0 19.98 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-46
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 20425 20525 20625 MPR Allowed per
Modulation RB Size RB Offset (826.5 MH2) (836.5 MH2) (846.5 MH2) 3GPP [dB] MPR [dB]
Conducted Power [dBm]
1 0 20.40 20.42 20.54 0
1 12 20.31 20.53 20.57 0 0
1 24 20.28 20.53 20.58 0
QPSK 12 0 20.37 20.43 20.55 0
12 6 20.39 20.42 20.57 01 0
12 13 20.37 20.46 20.59 0
25 0 20.38 20.50 20.59 0
1 0 20.52 20.57 20.60 0
1 12 20.44 20.59 20.56 0-1 0
1 24 20.18 20.39 20.59 0
16QAM 12 0 20.15 20.29 20.41 0
12 6 20.18 20.27 20.48 02 0
12 13 20.17 20.25 20.46 0
25 0 20.13 20.26 20.48 0
1 0 19.97 20.01 20.49 0
1 12 19.98 20.30 20.38 0-2 0
1 24 19.81 20.33 20.30 0
64QAM 12 0 19.92 20.03 20.08 0
12 6 19.93 19.97 20.17 03 0
12 13 19.93 20.00 20.19 0
25 0 19.88 20.06 20.19 0
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Table 8-47
LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEehiEdED || ROEE || S Gk (82?54 t/llst) (832?: iASHz) (845.0: er:/?Hz) 3GPP [dB] ° AR (1]
Conducted Power [dBm]

1 0 20.06 20.12 20.35 0
1 7 20.05 20.21 20.38 0 0
1 14 20.02 20.13 20.32 0
QPSK 8 0 20.21 20.22 20.46 0
8 4 20.12 20.25 20.45 01 0
8 7 20.14 20.25 20.44 0
15 0 20.15 20.28 20.48 0
1 0 20.13 20.39 20.59 0
1 7 19.93 20.22 20.35 0-1 0
1 14 20.06 20.41 20.51 0
16QAM 8 0 20.02 20.06 20.28 0
8 4 19.91 20.10 20.24 0
8 7 19.92 20.07 20.22 02 0
15 0 19.96 20.11 20.26 0
1 0 20.10 19.62 20.36 0
1 7 19.99 19.87 20.15 0-2 0
1 14 19.97 19.87 20.10 0
64QAM 8 0 19.78 19.79 20.01 0
8 4 19.68 19.85 19.97 0
8 7 19.64 19.82 19.98 03 0
15 0 19.63 19.82 19.98 0

Table 8-48

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
MeehlEden || RS || [ Ck (82421?74 (;A7Hz) (83(25.0: iASHz) (84?; ﬁHz) 3GPP [dB] P IR (EEY
Conducted Power [dBm]
1 0 20.34 20.16 20.38 0
1 2 20.31 20.15 20.36 0
1 5 20.25 20.21 20.38 0
QPSK 3 0 20.24 20.25 20.45 0 0
3 2 20.25 20.31 20.43 0
3 3 20.25 20.29 20.43 0
6 0 20.24 20.29 20.44 0-1 0
1 0 20.25 20.29 20.56 0
1 2 20.34 20.32 20.54 0
1 5 20.09 20.35 20.47 0
16QAM 3 0 20.11 20.25 20.38 01 0
3 2 20.19 20.37 20.39 0
3 3 20.17 20.28 20.38 0
6 0 20.09 20.17 20.31 0-2 0
1 0 19.94 20.58 20.45 0
1 2 20.21 20.46 20.52 0
1 5 19.98 20.59 20.44 0
64QAM 3 0 20.07 20.18 20.53 02 0
3 2 20.12 20.23 20.47 0
3 3 20.03 20.15 20.39 0
6 0 20.08 20.20 20.21 0-3 0
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Table 8-49

LTE Band 5 Conducted Powers Ant 1 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
Modulation RB Size RB Offset (836.5 MHz) MPzg'l:’lgvs[/:g]per MPR [dB]
Conducted Power
[dBm]
1 0 17.46 0
1 25 17.53 0 0
1 49 17.58 0
QPSK 25 0 17.37 0
25 12 17.40 0
25 25 17.45 ot 0
50 0 17.44 0
1 0 17.43 0
1 25 17.50 0-1 0
1 49 17.55 0
16QAM 25 0 17.15 0
25 12 17.16 0
25 25 17.20 02 0
50 0 17.19 0
1 0 17.30 0
1 25 17.45 0-2 0
1 49 17.46 0
64Q0AM 25 0 16.95 0
25 12 16.98 0
25 25 17.00 03 0
50 0 16.99 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-50
LTE Band 5 Conducted Powers Ant 1 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ) MPR Allowed per
MeGETeD || ROEEs || [ Gk (82(25954 i/Ist) (832.055 iASHz) (842.0;5 i/ISHz) 3GPP [dB] ° IR (1)
Conducted Power [dBm]
1 0 17.29 17.39 17.41 0
1 12 17.21 17.35 17.35 0 0
1 24 17.31 17.43 17.31 0
QPSK 12 0 17.19 17.32 17.33 0
12 6 17.15 17.55 17.21 01 0
12 13 17.21 17.34 17.19 0
25 0 17.18 17.40 17.30 0
1 0 17.31 17.51 17.39 0
1 12 17.29 17.49 17.29 0-1 0
1 24 17.25 17.43 17.25 0
16QAM 12 0 17.19 17.25 17.31 0
12 6 17.32 17.16 17.33 02 0
12 13 17.30 17.21 17.24 0
25 0 17.09 17.19 17.33 0
1 0 17.11 17.21 17.28 0
1 12 17.21 17.25 17.36 0-2 0
1 24 17.15 17.31 17.35 0
64Q0AM 12 0 17.26 17.15 17.33 0
12 6 17.13 17.09 17.39 0
12 13 17.19 17.05 17.35 03 0
25 0 17.18 17.01 17.21 0
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Table 8-51

LTE Band 5 Conducted Powers Ant 1 - 3 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 5 (Cell)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
: ; 20415 20525 20635 MPR Allowed per
Medlikden || RBEEe || (R QiEsk (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB] TR 12N
Conducted Power [dBm]
1 0 17.41 17.39 17.31 0
1 7 17.39 17.28 17.43 0 0
1 14 17.44 17.31 17.46 0
QPSK 8 0 17.32 17.32 17.29 0
8 4 17.29 17.30 17.41 o1 0
8 7 17.31 17.35 17.28 0
15 0 17.35 17.39 17.31 0
1 0 17.28 17.24 17.33 0
1 7 17.31 17.29 17.24 0-1 0
1 14 17.35 17.31 17.35 0
16QAM 8 0 17.33 17.35 17.36 0
8 4 17.39 17.36 17.31 0
8 7 17.29 17.33 17.39 02 0
15 0 17.31 17.28 17.41 0
1 0 17.30 17.25 17.45 0
1 7 17.35 17.21 17.49 0-2 0
1 14 17.37 17.30 17.26 0
64QAM 8 0 17.35 17.28 17.39 0
8 4 17.33 17.25 17.33 0
8 7 17.31 17.29 17.45 03 0
15 0 17.25 17.33 17.50 0
Table 8-52

LTE Band 5 Conducted Powers Ant 1 - 1.4 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 5 (Cell)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
’ ) MPR Allowed per
MEEMETED || RS || RS (823:)74 (lz/I7Hz) (83;055 i/Ist) (84;.0?? ‘lt/ISHz) 3GPP [dB] P PR |1
Conducted Power [dBm]
1 0 17.27 17.31 17.23 0
1 2 17.21 17.25 17.11 0
1 5 17.19 17.29 17.15 0 0
QPSK 3 0 17.23 17.33 17.20 0
3 2 17.13 17.18 17.16 0
3 3 17.22 17.15 17.19 0
6 0 17.25 17.16 17.23 0-1 0
1 0 17.19 17.25 17.21 0
1 2 17.28 17.21 17.15 0
1 5 17.13 17.20 17.11 01 0
16QAM 3 0 17.09 17.23 17.09 0
3 2 17.01 17.10 17.13 0
3 3 17.11 17.15 17.05 0
6 0 17.10 17.11 17.01 0-2 0
1 0 17.17 17.14 17.15 0
1 2 17.09 17.16 17.16 0
1 5 17.21 17.21 17.11 02 0
64QAM 3 0 17.08 17.08 17.20 0
3 2 17.13 17.02 17.09 0
3 3 17.10 17.06 17.15 0
6 0 17.09 17.01 17.11 0-3 0
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Table 8-53
LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
MPR All
Modulation RB Size RB Offset (836.5 MHz) 3GP3deeg]per MPR [dB]
Conducted Power
[dBm]
1 0 20.14 0
1 25 20.18 0 0
1 49 20.22 0
QPSK 25 0 20.07 0
25 12 20.13 01 0
25 25 20.17 0
50 0 19.88 0
1 0 20.25 0
1 25 20.16 0-1 0
1 49 20.30 0
16QAM 25 0 19.82 0
25 12 19.86 02 0
25 25 19.89 0
50 0 19.85 0
1 0 20.24 0
1 25 20.27 0-2 0
1 49 20.30 0
64QAM 25 0 19.84 0
25 12 19.88 03 0
25 25 19.93 0
50 0 19.89 0

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-54
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth

LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ) MPR Allowed per
MeGETeD || ROEEs || [ Gk (82(25954 i/Ist) (832.055 iASHz) (842.0;5 i/ISHz) 3GPP [dB] ° IR (1)
Conducted Power [dBm]
1 0 20.15 19.88 20.18 0
1 12 19.97 19.95 20.14 0 0
1 24 19.86 20.04 20.11 0
QPSK 12 0 20.21 20.09 20.15 0
12 6 20.13 20.03 20.20 01 0
12 13 20.09 20.02 20.22 0
25 0 20.15 20.03 20.24 0
1 0 20.30 20.01 20.29 0
1 12 20.14 19.99 20.28 0-1 0
1 24 20.10 20.05 20.30 0
16QAM 12 0 19.75 11e)515) 19.76 0
12 6 19.74 19.60 19.83 02 0
12 13 19.66 19.55 19.83 0
25 0 19.71 19.52 19.88 0
1 0 19.82 20.04 20.25 0
1 12 20.23 19.93 20.30 0-2 0
1 24 19.93 20.13 20.30 0
64Q0AM 12 0 19.93 19.50 19.79 0
12 6 19.77 19.53 19.78 0
12 13 19.72 19.54 19.74 03 0
25 0 19.83 19.54 19.76 0
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Table 8-55
LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth

LTE Band 5 (Cell)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEehiEdED || ROEE || S Gk (82?54 t/llst) (832?: iASHz) (845.0: er:/?Hz) 3GPP [dB] ° AR (1]
Conducted Power [dBm]

1 0 20.28 20.01 20.25 0
1 7 20.27 20.07 20.26 0 0
1 14 20.16 20.03 20.15 0
QPSK 8 0 20.30 20.09 20.27 0
8 4 20.21 20.10 20.29 01 0
8 7 20.16 20.09 20.19 0
15 0 20.24 20.06 20.30 0
1 0 20.20 20.05 20.25 0
1 7 20.23 19.99 20.25 0-1 0
1 14 20.21 19.99 20.26 0
16QAM 8 0 19.92 19.62 19.84 0
8 4 19.84 19.60 19.83 0
8 7 19.80 19.71 19.73 02 0
15 0 19.82 19.61 19.83 0
1 0 20.24 19.73 20.12 0
1 7 20.30 20.02 20.30 0-2 0
1 14 20.09 20.04 20.15 0
64QAM 8 0 19.96 19.64 19.86 0
8 4 19.81 19.60 19.90 0
8 7 19.75 19.63 19.75 03 0
15 0 19.83 19.70 19.93 0

Table 8-56

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth

LTE Band 5 (Cell)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
MeehlEden || RS || [ Ck (82421?74 (;A7Hz) (83(25.0: iASHz) (84?; ﬁHz) 3GPP [dB] P IR (EEY
Conducted Power [dBm]
1 0 20.24 20.13 20.28 0
1 2 20.20 20.12 20.18 0
1 5 20.15 20.15 20.20 0
QPSK 3 0 20.30 20.06 20.21 0 0
3 2 20.27 20.04 20.20 0
3 3 20.28 20.05 20.19 0
6 0 20.30 20.07 20.21 0-1 0
1 0 20.29 20.22 20.30 0
1 2 20.30 20.19 20.20 0
1 5 20.24 20.30 20.26 0
16QAM 3 0 20.06 19.77 19.84 01 0
3 2 19.94 19.63 19.94 0
3 3 19.96 19.76 19.89 0
6 0 19.93 19.72 19.80 0-2 0
1 0 20.28 20.18 20.28 0
1 2 20.30 20.16 20.27 0
1 5 20.29 20.27 20.30 0
64QAM 3 0 19.96 19.66 19.98 02 0
3 2 20.05 19.77 19.90 0
3 3 20.00 19.73 19.91 0
6 0 19.97 19.72 19.95 0-3 0
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Table 8-57

LTE Band 5 Conducted Powers Ant 3 - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 5 (Cell)
10 MHz Bandwidth
Mid Channel
20525
MPR All
Modulation RB Size RB Offset (836.5 MHz) 3GP3deeg]per MPR [dB]
Conducted Power
[dBm]
1 0 17.17 0
1 25 17.08 0 0
1 49 17.16 0
QPSK 25 0 17.08 1
25 12 17.15 01 1
25 25 17.17 1
50 0 17.15 1
1 0 17.15 1
1 25 17.07 0-1 1
1 49 17.06 1
16QAM 25 0 16.90 2
25 12 16.91 02 2
25 25 16.96 2
50 0 16.92 2
1 0 17.30 2
1 25 17.22 0-2 2
1 49 17.21 2
64Q0AM 25 0 16.95 3
25 12 16.97 03 3
25 25 16.99 3
50 0 16.91 3

Note: LTE Band 5 at 10 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-58
LTE Band 5 Conducted Powers Ant 3 - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 5 (Cell)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. ) MPR Allowed per
MeGETeD || ROEEs || [ Gk (82(25954 i/Ist) (832.055 iASHz) (842.0;5 i/ISHz) 3GPP [dB] ° IR (1)
Conducted Power [dBm]
1 0 16.93 16.77 16.88 0
1 12 16.94 16.72 16.87 0 0
1 24 17.00 16.73 16.83 0
QPSK 12 0 17.00 16.91 16.94 0
12 6 17.00 16.86 16.93 01 0
12 13 17.04 16.81 16.88 0
25 0 17.04 16.87 16.96 0
1 0 17.22 17.20 17.06 0
1 12 17.16 17.29 17.19 0-1 0
1 24 17.28 17.25 17.08 0
16QAM 12 0 17.05 17.21 16.98 0
12 6 17.04 17.16 16.97 02 0
12 13 17.09 17.13 16.92 0
25 0 17.08 17.15 17.08 0
1 0 17.24 17.28 17.29 0
1 12 17.24 17.28 17.24 0-2 0
1 24 17.23 17.27 17.05 0
64Q0AM 12 0 17.06 17.20 17.08 0
12 6 17.10 17.17 17.05 0
12 13 17.13 17.13 17.02 03 0
25 0 17.14 17.18 17.07 0
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Table 8-59

LTE Band 5 Conducted Powers Ant 3 - 3 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 5 (Cell)
3 MHz Bandwidth

Low Channel Mid Channel High Channel
: : 20415 20525 20635 MPR Allowed per
Medlikden || RBEEe || (R QiEsk (825.5 MHz) (836.5 MHz) (847.5 MHz) 3GPP [dB] TR 12N
Conducted Power [dBm]
1 0 16.94 16.80 16.90 0
1 7 16.95 16.75 16.89 0 0
1 14 17.01 16.76 16.85 0
QPSK 8 0 17.01 16.94 16.96 0
8 4 17.01 16.89 16.95 01 0
8 7 17.05 16.84 16.90 0
15 0 17.05 16.90 16.98 0
1 0 17.23 17.23 17.08 0
1 7 17.17 17.23 17.21 0-1 0
1 14 17.29 17.28 17.10 0
16QAM 8 0 17.06 17.24 17.00 0
8 4 17.05 17.19 16.95 0
8 7 17.10 17.16 16.90 02 0
15 0 17.09 17.20 17.06 0
1 0 17.25 17.29 17.25 0
1 7 17.25 17.28 17.22 0-2 0
1 14 17.30 17.23 17.03 0
64QAM 8 0 17.07 17.25 17.06 0
8 4 17.11 17.22 17.03 0
8 7 17.14 17.18 17.00 03 0
15 0 17.15 17.23 17.05 0
Table 8-60

LTE Band 5 Conducted Powers Ant 3 - 1.4 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 5 (Cell)
1.4 MHz Bandwidth

Low Channel Mid Channel High Channel
’ ) MPR Allowed per
MEEMETED || RS || RS (823:)74 (lz/I7Hz) (83;055 i/Ist) (84;.0?? ‘lt/ISHz) 3GPP [dB] P PR |1
Conducted Power [dBm]
1 0 16.98 16.85 16.98 0
1 2 16.99 16.80 16.97 0
1 5 17.05 16.81 16.93 0 0
QPSK 3 0 17.05 16.99 17.04 0
3 2 17.05 16.94 17.03 0
3 3 17.09 16.89 16.98 0
6 0 17.09 16.95 17.06 0-1 0
1 0 17.27 17.28 17.16 0
1 2 17.21 17.22 17.29 0
1 5 17.30 17.28 17.18 01 0
16QAM 3 0 17.10 17.02 17.08 0
3 2 17.09 16.97 17.03 0
3 3 17.12 16.94 16.98 0
6 0 17.11 16.98 17.07 0-2 0
1 0 17.27 17.28 17.27 0
1 2 17.27 17.21 17.23 0
1 5 17.23 17.21 17.04 02 0
64QAM 3 0 17.09 17.03 17.07 0
3 2 17.13 17.00 17.04 0
3 3 17.16 16.96 17.01 0
6 0 17.17 17.01 17.06 0-3 0
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8.3.5 LTE Band 4

Table 8-61
LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RBSize | RB Offset (1732.5 MHz) Mnggg"[vdeg] (P2 MPR [dB]
Conducted Power
[dBm]
1 0 14.36 0
1 50 14.35 0 0
1 99 14.12 0
QPSK 50 0 14.45 0
50 25 14.44 0
50 50 14.30 ot 0
100 0 14.35 0
1 0 14.25 0
1 50 14.23 0-1 0
1 99 14.02 0
16QAM 50 0 13.87 0
50 25 13.91 0
50 50 13.83 02 0
100 0 13.85 0
1 0 14.33 0
1 50 14.31 0-2 0
1 99 14.03 0
64QAM 50 0 13.90 0
50 25 13.93 0
03

50 50 13.85 0
100 0 13.91 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-62
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
Secuauchifpncii R CliEE (171279(5)23Hz) (17322(.);7|\sz) (17427?22l3Hz) 3GPP [dB] ° IR 1eKE
Conducted Power [dBm]
1 0 14.28 14.45 14.05 0
1 36 14.31 14.33 13.99 0 0
1 74 14.19 14.15 13.90 0
QPSK 36 0 14.42 14.30 14.19 0
36 18 14.36 14.26 14.08 01 0
36 37 14.29 14.21 14.01 0
75 0 14.34 14.26 14.07 0
1 0 14.50 14.48 14.17 0
1 36 14.39 14.49 14.19 0-1 0
1 74 14.32 14.23 14.10 0
16QAM 36 0 14.44 14.34 14.21 0
36 18 14.38 14.30 14.14 02 0
36 37 14.30 14.23 14.05 0
75 0 14.35 14.25 14.08 0
1 0 14.35 14.46 14.04 0
1 36 14.43 14.50 14.20 0-2 0
1 74 14.40 14.31 14.12 0
64QAM 36 0 14.44 14.31 14.24 0
36 18 14.37 14.30 14.15 0
36 37 14.31 14.25 14.06 03 0
75 0 14.36 14.26 14.08 0
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Table 8-63
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeElATe REES IS 3 Gl (1712538013Hz) (17322(.);7laHz) (17520(?351\%2) 3GPP [dB] P PRI
Conducted Power [dBm]

1 0 14.35 14.35 14.03 0
1 25 14.38 14.26 13.85 0 0
1 49 14.31 14.21 13.91 0
QPSK 25 0 14.40 14.38 13.99 0
25 12 14.44 14.30 13.95 o1 0
25 25 14.38 14.30 14.02 0
50 0 14.45 14.31 13.97 0
1 0 14.48 14.50 14.11 0
1 25 14.49 14.40 14.01 0-1 0
1 49 14.48 14.35 14.21 0
16QAM 25 0 14.42 14.30 14.00 0
25 12 14.46 14.33 13.98 0-2 0
25 25 14.40 14.25 14.07 0
50 0 14.30 14.25 13.99 0
1 0 14.50 14.50 14.23 0
1 25 14.49 14.47 14.16 0-2 0
1 49 14.47 14.32 14.06 0
64QAM 25 0 14.41 14.30 13.99 0
25 12 14.47 14.30 14.01 0
25 25 14.38 14.34 14.04 03 0
50 0 14.35 14.36 14.02 0

Table 8-64

LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RB Offset (171129.:7I3Hz) (17322(.);7laHz) (17522(.)27laHz) 3GPP [dB] i MPR [dE]
Conducted Power [dBm]
1 0 14.36 14.34 13.84 0
1 12 14.38 14.23 13.86 0 0
1 24 14.43 14.22 13.86 0
QPSK 12 0 14.33 14.26 13.94 0
12 6 14.35 14.26 14.00 0
12 13 14.40 14.24 13.99 ot 0
25 0 14.35 14.27 14.01 0
1 0 14.49 14.48 13.95 0
1 12 14.50 14.34 14.05 0-1 0
1 24 14.49 14.48 13.93 0
16QAM 12 0 14.39 14.28 13.94 0
12 6 14.37 14.34 13.94 02 0
12 13 14.50 14.30 13.98 0
25 0 14.40 14.26 13.95 0
1 0 14.50 14.50 14.00 0
1 12 14.49 14.33 14.09 0-2 0
1 24 14.50 14.49 14.14 0
64QAM 12 0 14.38 14.33 13.97 0
12 6 14.35 14.33 13.97 03 0
12 13 14.50 14.30 13.96 0
25 0 14.35 14.24 14.03 0
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Table 8-65
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeElATe REES IS 3 Gl (171119.:6laHz) (17322(.);7laHz) (17523(?:813Hz) 3GPP [dB] P PRI
Conducted Power [dBm]

1 0 14.16 14.07 13.87 0
1 7 14.23 14.14 13.93 0 0
1 14 14.18 14.06 13.84 0
QPSK 8 0 14.28 14.17 14.01 0
8 4 14.25 14.17 14.00 o1 0
8 7 14.28 14.15 13.98 0
15 0 14.30 14.20 14.03 0
1 0 14.38 14.24 14.00 0
1 7 14.41 14.28 14.13 0-1 0
1 14 14.24 14.28 14.09 0
16QAM 8 0 14.30 14.14 14.07 0
8 4 14.27 14.26 14.10 0
8 7 14.30 14.24 14.03 02 0
15 0 14.40 14.25 14.10 0
1 0 14.41 14.22 14.07 0
1 7 14.38 14.24 14.00 0-2 0
1 14 14.43 14.29 13.88 0
64QAM 8 0 14.33 14.23 14.11 0
8 4 14.33 14.17 14.05 0
8 7 14.37 14.14 14.08 03 0
15 0 14.33 14.25 14.10 0

Table 8-66

LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
) . MPR Allowed per
Modulation | RB Size RB Offset (171109.35rZ|Hz) (173229;713Hz) (17524(.)§95|Hz) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 14.33 14.21 13.80 0
1 2 14.26 14.16 13.86 0
1 5 14.35 14.33 13.94 0
QPSK 3 0 14.39 14.25 13.90 0 0
3 2 14.33 14.25 13.97 0
3 3 14.40 14.26 13.92 0
6 0 14.48 14.47 14.06 0-1 0
1 0 14.49 14.35 13.96 0
1 2 14.43 14.30 14.16 0
1 5 14.37 14.35 13.95 01 0
16QAM 3 0 14.41 14.28 13.93 0
3 2 14.35 14.30 14.02 0
3 3 14.43 14.30 13.94 0
6 0 14.45 14.34 14.18 0-2 0
1 0 14.50 14.42 14.11 0
1 2 14.42 14.27 14.01 0
1 5 14.36 14.35 13.94 0-2 0
64QAM 3 0 14.42 14.25 13.96 0
3 2 14.33 14.29 13.99 0
3 3 14.40 14.31 13.97 0
6 0 14.33 14.25 14.10 0-3 0
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Table 8-67

LTE Band 4 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) Mnggg‘”[’:;]pe' MPR [dE]
Conducted Power
[dBm]
1 0 11.37 0
1 50 11.38 0 0
1 99 11.25 0
QPSK 50 0 11.41 0
50 25 11.33 0
50 50 11.25 ot 0
100 0 11.32 0
1 0 11.46 0
1 50 11.46 0-1 0
1 99 11.47 0
16QAM 50 0 11.42 0
50 25 11.33 0
50 50 11.27 02 0
100 0 11.32 0
1 0 11.29 0
1 50 11.23 0-2 0
1 99 11.23 0
64QAM 50 0 11.42 0
50 25 11.36 0
0-3

50 50 11.28 0
100 0 11.35 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-68
LTE Band 4 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A 20025 20175 20325 MPR Allowed per
Meelikfien |- RSEis 113 @rifet (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] MR 13
Conducted Power [dBm]
1 0 11.17 11.42 11.24 0
1 36 11.30 11.43 11.23 0 0
1 74 11.41 11.12 11.17 0
QPSK 36 0 11.30 11.63 11.34 0
36 18 11.38 11.57 11.36 01 0
36 37 11.39 11.45 11.36 0
75 0 11.34 11.53 11.31 0
1 0 11.47 11.71 11.48 0
1 36 11.66 11.74 11.71 0-1 0
1 74 11.51 11.35 11.57 0
16QAM 36 0 11.33 11.46 11.37 0
36 18 11.40 11.39 11.40 02 0
36 37 11.40 11.44 11.39 0
75 0 11.36 11.33 11.35 0
1 0 11.55 11.56 11.42 0
1 36 11.71 11.67 11.67 0-2 0
1 74 11.60 11.51 11.64 0
64QAM 36 0 11.32 11.45 11.36 0
36 18 11.41 11.39 11.39 03 0
36 37 11.43 11.28 11.37 0
75 0 11.37 11.34 11.36 0
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Table 8-69
LTE Band 4 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 11.30 11.57 11.28 0
1 25 11.29 11.49 11.30 0 0
1 49 11.39 11.34 11.28 0
QPSK 25 0 11.28 11.71 11.31 0
25 12 11.28 11.59 11.35 01 0
25 25 11.33 11.56 11.36 0
50 0 11.29 11.60 11.35 0
1 0 11.70 11.60 11.70 0
1 25 11.53 11.74 11.67 0-1 0
1 49 11.58 11.61 11.64 0
16QAM 25 0 11.30 11.51 11.33 0
25 12 11.26 11.40 11.35 02 0
25 25 11.34 11.41 11.38 0
50 0 11.32 11.33 11.37 0
1 0 11.61 11.40 11.67 0
1 25 11.59 11.61 11.75 0-2 0
1 49 11.55 11.44 11.71 0
64QAM 25 0 11.28 11.46 11.34 0
25 12 11.31 11.39 11.37 0
25 25 11.32 11.37 11.38 03 0
50 0 11.30 11.33 11.37 0

Table 8-70

LTE Band 4 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 11.09 11.46 11.54 0
1 12 11.09 11.45 11.64 0 0
1 24 11.11 11.46 11.40 0
QPSK 12 0 11.18 11.51 11.51 0
12 6 11.22 11.47 11.59 0
12 13 11.21 11.50 11.62 ot 0
25 0 11.12 11.73 11.54 0
1 0 11.28 11.67 11.51 0
1 12 11.35 11.61 11.74 0-1 0
1 24 11.27 11.57 11.72 0
16QAM 12 0 11.14 11.34 11.67 0
12 6 11.19 11.31 11.69 02 0
12 13 11.12 11.37 11.54 0
25 0 11.20 11.31 11.55 0
1 0 11.13 11.50 11.50 0
1 12 11.30 11.60 11.64 0-2 0
1 24 11.13 11.58 11.72 0
64QAM 12 0 11.17 11.46 11.70 0
12 6 11.15 11.34 11.55 03 0
12 13 11.17 11.32 11.66 0
25 0 11.55 11.25 11.41 0
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Table 8-71
LTE Band 4 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 11.10 11.35 11.17 0
1 7 11.23 11.36 11.16 0 0
1 14 11.34 11.05 11.10 0
QPSK 8 0 11.23 11.56 11.27 0
8 4 11.31 11.50 11.29 01 0
8 7 11.32 11.38 11.29 0
15 0 11.27 11.46 11.24 0
1 0 11.40 11.64 11.41 0
1 7 11.59 11.67 11.64 0-1 0
1 14 11.74 11.28 11.50 0
16QAM 8 0 11.26 11.39 11.30 0
8 4 11.33 11.32 11.33 02 0
8 7 11.33 11.37 11.32 0
15 0 11.29 11.26 11.28 0
1 0 11.48 11.39 11.35 0
1 7 11.64 11.60 11.60 0-2 0
1 14 11.53 11.44 11.67 0
64QAM 8 0 11.25 11.38 11.29 0
8 4 11.34 11.42 11.32 0
8 7 11.36 11.31 11.30 03 0
15 0 11.30 11.27 11.29 0

Table 8-72

LTE Band 4 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 11.31 11.58 11.29 0
1 2 11.30 11.50 11.31 0
1 5 11.40 11.35 11.29 0
QPSK 3 0 11.29 11.72 11.32 0 0
3 2 11.29 11.60 11.36 0
3 3 11.34 11.57 11.37 0
6 0 11.30 11.61 11.36 0-1 0
1 0 11.71 11.59 11.71 0
1 2 11.54 11.75 11.68 0
1 5 11.69 11.62 11.65 01 0
16QAM 3 0 11.31 11.52 11.34 0
3 2 11.27 11.41 11.36 0
3 3 11.35 11.42 11.39 0
6 0 11.33 11.37 11.38 0-2 0
1 0 11.71 11.52 11.68 0
1 2 11.60 11.60 11.74 0
1 5 11.56 11.55 11.71 0-2 0
64QAM 3 0 11.29 11.47 11.35 0
3 2 11.32 11.40 11.38 0
3 3 11.33 11.38 11.39 0
6 0 11.31 11.43 11.38 0-3 0
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Table 8-73
LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation RB Size RB Offset (1732.5 MHz) MPE ggg"[”::] per MPR [dB]
Conducted Power
[dBm]

1 0 14.50 0
1 50 14.39 0 0
1 99 14.15 0
QPSK 50 0 14.30 0
50 25 14.31 0
50 50 14.17 ot 0
100 0 14.16 0
1 0 14.31 0
1 50 14.23 0-1 0
1 99 14.01 0
16QAM 50 0 13.90 0
50 25 13.92 0
50 50 13.93 02 0
100 0 14.32 0
1 0 14.00 0
1 50 13.96 0-2 0
1 99 13.91 0
64QAM 50 0 13.94 0
50 25 13.90 0
50 50 13.90 03 0
100 0 13.92 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-74
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A MPR Allowed per
poduiares REE 28 RB @ikt (17127?223Hz) (17322(?;713Hz) (174279221\?1Hz) 3GPP [dB] P LR
Conducted Power [dBm]
1 0 14.79 14.57 14.44 0
1 36 14.80 14.57 14.47 0 0
1 74 14.68 14.42 14.33 0
QPSK 36 0 14.67 14.67 14.56 0
36 18 14.74 14.59 14.56 0
36 37 14.68 14.45 14.50 ot 0
75 0 14.72 14.55 14.53 0
1 0 14.81 14.73 14.65 0
1 36 14.81 14.63 14.55 0-1 0
1 74 14.81 14.48 14.56 0
16QAM 36 0 14.71 14.39 14.59 0
36 18 14.74 14.40 14.61 0
36 37 14.71 14.36 14.53 02 0
75 0 14.74 14.55 14.54 0
1 0 14.69 14.48 14.61 0
1 36 14.75 14.45 14.65 0-2 0
1 74 14.65 14.38 14.63 0
64QAM 36 0 14.70 14.39 14.60 0
36 18 14.75 14.34 14.61 0
36 37 14.71 14.39 14.55 3 0
75 0 14.71 14.38 14.55 0
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Table 8-75
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 14.54 14.84 14.41 0
1 25 14.49 14.49 14.38 0 0
1 49 14.50 14.37 14.31 0
QPSK 25 0 14.61 14.60 14.42 0
25 12 14.55 14.52 14.42 01 0
25 25 14.60 14.44 14.41 0
50 0 14.57 14.51 14.42 0
1 0 14.66 14.76 14.43 0
1 25 14.68 14.64 14.49 0-1 0
1 49 14.74 14.43 14.40 0
16QAM 25 0 14.63 14.39 14.47 0
25 12 14.55 14.39 14.46 02 0
25 25 14.60 14.42 14.43 0
50 0 14.58 14.52 14.45 0
1 0 14.79 14.44 14.62 0
1 25 14.62 14.36 14.62 0-2 0
1 49 14.73 14.38 14.66 0
64QAM 25 0 14.66 14.39 14.48 0
25 12 14.59 14.33 14.45 0
25 25 14.60 14.22 14.44 03 0
50 0 14.59 14.34 14.41 0

Table 8-76

LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 14.53 14.72 14.37 0
1 12 14.55 14.67 14.32 0 0
1 24 14.55 14.53 14.28 0
QPSK 12 0 14.61 14.64 14.43 0
12 6 14.60 14.58 14.40 01 0
12 13 14.53 14.50 14.41 0
25 0 14.63 14.58 14.41 0
1 0 14.75 14.80 14.39 0
1 12 14.73 14.65 14.54 0-1 0
1 24 14.81 14.48 14.46 0
16QAM 12 0 14.61 14.34 14.46 0
12 6 14.64 14.35 14.45 0
12 13 14.61 14.39 14.44 02 0
25 0 14.64 14.60 14.45 0
1 0 14.77 14.46 14.56 0
1 12 14.79 14.38 14.63 0-2 0
1 24 14.57 14.33 14.71 0
64QAM 12 0 14.64 14.36 14.49 0
12 6 14.69 14.34 14.51 03 0
12 13 14.56 14.30 14.49 0
25 0 14.64 14.39 14.46 0
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Table 8-77
LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 14.50 14.52 14.21 0
1 7 14.57 14.53 14.25 0 0
1 14 14.54 14.39 14.17 0
QPSK 8 0 14.63 14.55 14.34 0
8 4 14.63 14.55 14.32 01 0
8 7 14.64 14.49 14.32 0
15 0 14.65 14.59 14.34 0
1 0 14.70 14.56 14.22 0
1 7 14.84 14.69 14.41 0-1 0
1 14 14.71 14.41 14.42 0
16QAM 8 0 14.69 14.37 14.42 0
8 4 14.63 14.36 14.43 02 0
8 7 14.68 14.34 14.32 0
15 0 14.70 14.67 14.41 0
1 0 14.72 14.44 14.50 0
1 7 14.63 14.43 14.67 0-2 0
1 14 14.75 14.31 14.65 0
64QAM 8 0 14.71 14.37 14.39 0
8 4 14.71 14.37 14.38 0
8 7 14.64 14.34 14.41 03 0
15 0 14.64 14.31 14.43 0

Table 8-78

LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 14.54 14.57 14.44 0
1 2 14.53 14.81 14.42 0
1 5 14.56 14.57 14.45 0
QPSK 3 0 14.58 14.62 14.36 0 0
3 2 14.60 14.60 14.36 0
3 3 14.58 14.62 14.38 0
6 0 14.59 14.62 14.38 0-1 0
1 0 14.62 14.70 14.62 0
1 2 14.73 14.66 14.46 0
1 5 14.77 14.50 14.63 01 0
16QAM 3 0 14.74 14.36 14.43 0
3 2 14.75 14.38 14.49 0
3 3 14.78 14.35 14.48 0
6 0 14.56 14.66 14.40 0-2 0
1 0 14.76 14.42 14.53 0
1 2 14.70 14.39 14.48 0
1 5 14.71 14.31 14.51 0-2 0
64QAM 3 0 14.62 14.37 14.63 0
3 2 14.67 14.33 14.45 0
3 3 14.67 14.33 14.47 0
6 0 14.73 14.37 14.45 0-3 0
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Table 8-79

LTE Band 4 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) Mnggg‘”[’:;]pe' MPR [dE]
Conducted Power
[dBm]
1 0 11.29 0
1 50 11.18 0 0
1 99 10.91 0
QPSK 50 0 11.10 0
50 25 11.02 0
50 50 10.92 ot 0
100 0 10.98 0
1 0 11.60 0
1 50 11.56 0-1 0
1 99 11.20 0
16QAM 50 0 11.12 0
50 25 11.05 0
50 50 10.93 02 0
100 0 10.98 0
1 0 11.54 0
1 50 11.60 0-2 0
1 99 11.20 0
64QAM 50 0 11.10 0
50 25 11.06 0
0-3

50 50 10.90 0
100 0 10.99 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-80
LTE Band 4 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A 20025 20175 20325 MPR Allowed per
Meelikfien |- RSEis 113 @rifet (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] MR 13
Conducted Power [dBm]
1 0 11.21 11.48 11.04 0
1 36 11.37 11.53 11.22 0 0
1 74 11.23 11.22 11.04 0
QPSK 36 0 11.36 11.43 11.30 0
36 18 11.44 11.42 11.31 01 0
36 37 11.43 11.31 11.25 0
75 0 11.42 11.37 11.26 0
1 0 11.24 11.47 11.03 0
1 36 11.44 11.57 11.36 0-1 0
1 74 11.54 11.14 11.04 0
16QAM 36 0 11.36 11.38 11.27 0
36 18 11.48 11.38 11.24 02 0
36 37 11.46 11.22 11.17 0
75 0 11.44 11.29 11.21 0
1 0 11.21 11.44 10.92 0
1 36 11.45 11.42 11.09 0-2 0
1 74 11.37 11.08 10.91 0
64QAM 36 0 11.40 11.36 11.17 0
36 18 11.52 11.32 11.18 03 0
36 37 11.52 11.19 11.10 0
75 0 11.50 11.27 11.15 0
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Table 8-81
LTE Band 4 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 11.29 11.37 11.18 0
1 25 11.37 11.28 11.11 0 0
1 49 11.52 11.08 11.02 0
QPSK 25 0 11.44 11.43 11.24 0
25 12 11.46 11.34 11.21 01 0
25 25 11.52 11.28 11.18 0
50 0 11.47 11.34 11.23 0
1 0 11.55 11.50 11.33 0
1 25 11.41 11.57 11.27 0-1 0
1 49 11.59 11.32 11.20 0
16QAM 25 0 11.41 11.45 11.27 0
25 12 11.39 11.40 11.29 02 0
25 25 11.40 11.35 11.25 0
50 0 11.40 11.39 11.30 0
1 0 11.30 11.34 11.21 0
1 25 11.37 11.28 11.12 0-2 0
1 49 11.53 11.13 11.04 0
64QAM 25 0 11.44 11.46 11.24 0
25 12 11.43 11.34 11.21 0
25 25 11.52 11.32 11.17 03 0
50 0 11.45 11.35 11.20 0

Table 8-82

LTE Band 4 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 11.14 11.28 11.19 0
1 12 11.18 11.26 11.16 0 0
1 24 11.19 11.27 11.12 0
QPSK 12 0 11.16 11.27 11.26 0
12 6 11.19 11.32 11.24 0
12 13 11.20 11.27 11.21 ot 0
25 0 11.21 11.32 11.25 0
1 0 11.46 11.45 11.26 0
1 12 11.49 11.39 11.36 0-1 0
1 24 11.42 11.40 11.26 0
16QAM 12 0 11.31 11.28 11.30 0
12 6 11.24 11.31 11.30 0
12 13 11.30 11.29 11.29 02 0
25 0 11.30 11.29 11.22 0
1 0 11.35 11.43 11.38 0
1 12 11.52 11.57 11.15 0-2 0
1 24 11.38 11.42 11.16 0
64QAM 12 0 11.35 11.27 11.25 0
12 6 11.36 11.31 11.26 03 0
12 13 11.23 11.34 11.19 0
25 0 11.33 11.30 11.23 0
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Table 8-83
LTE Band 4 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 11.07 11.07 11.11 0
1 7 11.17 11.19 11.12 0 0
1 14 11.14 11.07 11.08 0
QPSK 8 0 11.20 11.23 11.21 0
8 4 11.23 11.27 11.21 01 0
8 7 11.27 11.21 11.18 0
15 0 11.25 11.26 11.22 0
1 0 11.46 11.20 11.23 0
1 7 11.27 11.42 11.20 0-1 0
1 14 11.42 11.23 10.97 0
16QAM 8 0 11.30 11.28 11.16 0
8 4 11.36 11.35 11.15 02 0
8 7 11.33 11.30 11.12 0
15 0 11.26 11.30 11.13 0
1 0 11.26 11.18 11.15 0
1 7 11.43 11.40 11.22 0-2 0
1 14 11.36 11.22 11.10 0
64QAM 8 0 11.35 11.27 11.13 0
8 4 11.34 11.31 11.13 0
8 7 11.33 11.20 11.13 03 0
15 0 11.37 11.28 11.15 0

Table 8-84

LTE Band 4 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 11.25 11.19 11.14 0
1 2 11.23 11.16 11.10 0
1 5 11.26 11.20 11.16 0
QPSK 3 0 11.19 11.27 11.03 0 0
3 2 11.16 11.26 11.04 0
3 3 11.20 11.28 11.08 0
6 0 11.20 11.25 11.06 0-1 0
1 0 11.31 11.42 11.25 0
1 2 11.30 11.22 11.16 0
1 5 11.32 11.15 11.33 01 0
16QAM 3 0 11.27 11.26 11.15 0
3 2 11.34 11.22 11.11 0
3 3 11.33 11.33 11.26 0
6 0 11.37 11.27 11.13 0-2 0
1 0 11.23 11.29 11.36 0
1 2 11.14 11.35 11.12 0
1 5 11.42 11.39 11.37 0-2 0
64QAM 3 0 11.15 11.20 11.17 0
3 2 11.26 11.27 11.13 0
3 3 11.32 11.28 11.27 0
6 0 11.25 11.20 11.08 0-3 0
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Table 8-85
LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) Mnggg‘”[’:;]pe' MPR [dE]
Conducted Power
[dBm]
1 0 14.43 0
1 50 14.38 0 0
1 99 14.42 0
QPSK 50 0 14.44 0
50 25 14.40 0
50 50 14.41 ot 0
100 0 14.42 0
1 0 14.48 0
1 50 14.50 0-1 0
1 99 14.49 0
16QAM 50 0 14.19 0
50 25 14.13 0
50 50 14.15 02 0
100 0 14.15 0
1 0 14.28 0
1 50 14.20 0-2 0
1 99 14.20 0
64QAM 50 0 14.02 0
50 25 14.00 0
0-3

50 50 13.95 0
100 0 13.98 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-86
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A 20025 20175 20325 MPR Allowed per
Meelikfien |- RSEis 113 @rifet (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] MR 13
Conducted Power [dBm]
1 0 13.63 14.10 13.86 0
1 36 13.70 14.16 13.77 0 0
1 74 13.59 14.10 13.79 0
QPSK 36 0 13.70 14.25 13.86 0
36 18 13.81 14.26 13.89 01 0
36 37 13.78 14.08 13.91 0
75 0 13.78 14.10 13.86 0
1 0 13.70 13.87 14.04 0
1 36 13.83 14.09 14.07 0-1 0
1 74 13.84 13.88 13.90 0
16QAM 36 0 13.81 13.82 13.77 0
36 18 13.91 13.89 13.82 02 0
36 37 13.87 13.83 13.77 0
75 0 13.86 13.81 13.75 0
1 0 13.90 13.99 13.98 0
1 36 14.03 14.09 13.85 0-2 0
1 74 13.90 14.08 13.84 0
64QAM 36 0 13.81 13.85 13.80 0
36 18 13.84 13.92 13.85 03 0
36 37 13.84 13.86 13.80 0
75 0 13.78 13.84 13.78 0
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Table 8-87
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 13.99 14.05 13.80 0
1 25 13.87 13.98 13.79 0 0
1 49 14.00 13.93 13.84 0
QPSK 25 0 14.05 14.10 13.87 0
25 12 13.95 14.08 13.87 01 0
25 25 14.04 14.08 13.92 0
50 0 13.94 14.08 13.87 0
1 0 13.92 13.94 13.94 0
1 25 13.78 14.07 13.89 0-1 0
1 49 13.84 13.82 13.90 0
16QAM 25 0 13.72 13.82 13.72 0
25 12 13.64 13.85 14.08 02 0
25 25 13.71 13.87 14.01 0
50 0 13.63 14.07 14.12 0
1 0 13.86 14.00 13.89 0
1 25 13.79 14.11 13.85 0-2 0
1 49 14.08 13.88 13.85 0
64QAM 25 0 13.73 13.84 13.87 0
25 12 13.72 13.83 13.84 0
25 25 13.72 13.79 14.13 03 0
50 0 13.70 13.79 13.78 0

Table 8-88

LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 13.76 13.92 13.69 0
1 12 13.68 13.89 13.75 0 0
1 24 13.75 13.88 13.87 0
QPSK 12 0 13.94 14.01 13.90 0
12 6 13.94 14.03 13.96 01 0
12 13 13.86 14.00 13.99 0
25 0 13.94 14.01 13.98 0
1 0 14.05 13.98 13.90 0
1 12 13.81 13.97 14.02 0-1 0
1 24 13.83 13.94 13.98 0
16QAM 12 0 13.75 13.85 13.75 0
12 6 13.74 13.76 13.85 02 0
12 13 13.67 13.79 13.86 0
25 0 13.71 13.79 13.88 0
1 0 13.84 14.16 13.88 0
1 12 13.79 13.95 13.94 0-2 0
1 24 13.61 13.80 13.83 0
64QAM 12 0 13.67 13.76 13.75 0
12 6 13.70 13.76 13.84 03 0
12 13 13.61 13.68 13.81 0
25 0 13.61 13.78 13.83 0
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Table 8-89
LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 13.80 13.83 13.85 0
1 7 13.84 13.90 13.89 0 0
1 14 13.78 13.83 13.83 0
QPSK 8 0 13.91 13.98 13.98 0
8 4 13.92 13.98 13.96 01 0
8 7 13.92 13.99 13.96 0
15 0 13.94 13.99 14.00 0
1 0 14.04 13.92 13.86 0
1 7 13.78 13.89 13.98 0-1 0
1 14 13.99 13.86 13.96 0
16QAM 8 0 13.74 13.83 13.83 0
8 4 13.72 13.80 13.92 02 0
8 7 13.74 13.92 13.87 0
15 0 13.74 13.91 13.91 0
1 0 14.01 14.14 13.95 0
1 7 13.97 14.01 14.00 0-2 0
1 14 14.00 13.97 14.07 0
64QAM 8 0 13.81 13.85 13.85 0
8 4 13.80 13.83 13.85 0
8 7 13.79 13.85 13.85 03 0
15 0 13.80 13.90 13.87 0

Table 8-90

LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 13.96 14.08 13.98 0
1 2 14.08 14.08 13.96 0
1 5 14.08 14.07 13.99 0
QPSK 3 0 14.11 14.03 13.90 0 0
3 2 14.03 14.04 13.90 0
3 3 14.03 14.04 13.92 0
6 0 13.98 14.06 13.92 0-1 0
1 0 13.80 14.02 13.91 0
1 2 13.81 13.89 13.82 0
1 5 13.88 14.07 13.94 01 0
16QAM 3 0 13.80 13.90 13.87 0
3 2 13.73 13.81 13.86 0
3 3 13.67 13.88 13.88 0
6 0 13.67 13.87 13.85 0-2 0
1 0 13.93 13.87 14.11 0
1 2 13.95 14.04 13.93 0
1 5 13.89 13.92 14.09 0-2 0
64QAM 3 0 13.90 13.96 13.93 0
3 2 13.84 14.01 13.95 0
3 3 13.86 14.01 14.00 0
6 0 13.67 13.72 13.90 0-3 0
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Table 8-91

LTE Band 4 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) Mnggg‘”[’:;]pe' MPR [dE]
Conducted Power
[dBm]
1 0 11.49 0
1 50 11.45 0 0
1 99 11.37 0
QPSK 50 0 11.34 0
50 25 11.31 0
50 50 11.30 ot 0
100 0 11.31 0
1 0 11.07 0
1 50 11.14 0-1 0
1 99 11.05 0
16QAM 50 0 10.97 0
50 25 11.03 0
50 50 10.94 02 0
100 0 11.08 0
1 0 10.80 0
1 50 10.85 0-2 0
1 99 10.91 0
64QAM 50 0 10.95 0
50 25 10.96 0
0-3

50 50 10.91 0
100 0 10.86 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-92
LTE Band 4 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A 20025 20175 20325 MPR Allowed per
Meelikfien |- RSEis 113 @rifet (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] MR 13
Conducted Power [dBm]
1 0 10.86 10.90 10.94 0
1 36 10.97 11.06 10.78 0 0
1 74 10.94 10.73 10.83 0
QPSK 36 0 11.11 11.05 10.86 0
36 18 11.15 11.17 11.00 01 0
36 37 11.13 11.12 10.98 0
75 0 11.16 11.22 11.00 0
1 0 11.27 10.92 11.23 0
1 36 11.31 11.42 11.30 0-1 0
1 74 11.14 11.29 11.13 0
16QAM 36 0 10.90 11.20 10.88 0
36 18 10.98 11.12 11.02 02 0
36 37 10.96 11.14 10.96 0
75 0 10.97 11.22 10.94 0
1 0 11.07 11.35 11.07 0
1 36 11.39 11.43 11.34 0-2 0
1 74 11.03 11.25 11.06 0
64QAM 36 0 11.00 11.08 11.07 0
36 18 11.07 11.27 11.05 03 0
36 37 11.09 11.14 11.15 0
75 0 10.95 11.16 11.13 0
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Table 8-93
LTE Band 4 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 10.89 11.09 11.06 0
1 25 10.93 11.03 10.99 0 0
1 49 10.94 10.79 11.12 0
QPSK 25 0 10.90 11.05 10.99 0
25 12 10.91 11.11 11.13 01 0
25 25 10.91 11.13 11.13 0
50 0 10.94 11.18 11.11 0
1 0 11.32 11.42 11.19 0
1 25 11.47 11.36 11.40 0-1 0
1 49 11.20 11.43 11.38 0
16QAM 25 0 10.80 11.21 10.99 0
25 12 10.72 10.99 11.16 02 0
25 25 10.75 11.13 11.11 0
50 0 10.78 11.16 11.06 0
1 0 10.99 11.28 11.26 0
1 25 10.97 11.47 11.37 0-2 0
1 49 10.96 [i1%89 11.29 0
64QAM 25 0 10.85 11.11 11.08 0
25 12 10.89 11.26 10.97 0
25 25 10.90 11.16 10.98 03 0
50 0 10.90 11.06 11.12 0

Table 8-94

LTE Band 4 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 10.77 10.98 10.94 0
1 12 10.86 10.92 10.92 0 0
1 24 10.84 10.95 10.94 0
QPSK 12 0 10.80 11.06 11.02 0
12 6 10.85 11.06 10.98 01 0
12 13 10.84 11.08 10.96 0
25 0 10.87 11.08 11.00 0
1 0 10.92 11.45 11.12 0
1 12 11.02 11.23 11.13 0-1 0
1 24 11.09 11.35 11.11 0
16QAM 12 0 10.82 11.08 11.04 0
12 6 10.91 11.12 11.04 02 0
12 13 10.88 11.13 11.08 0
25 0 10.93 11.11 11.00 0
1 0 11.11 141537 11.25 0
1 12 11.31 11.46 11.43 0-2 0
1 24 11.21 11.15 11.45 0
64QAM 12 0 10.77 11.10 11.03 0
12 6 10.84 11.07 11.04 03 0
12 13 10.88 11.08 11.05 0
25 0 10.87 11.17 10.95 0
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Table 8-95
LTE Band 4 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 10.77 11.02 11.07 0
1 7 10.76 11.06 10.94 0 0
1 14 10.93 10.90 11.01 0
QPSK 8 0 10.85 10.94 10.98 0
8 4 10.84 11.03 11.05 01 0
8 7 10.90 11.08 11.07 0
15 0 10.91 11.11 11.06 0
1 0 11.13 11.16 11.36 0
1 7 11.10 11.16 11.38 0-1 0
1 14 10.95 11.21 11.18 0
16QAM 8 0 10.94 11.05 11.02 0
8 4 10.91 10.94 11.10 02 0
8 7 10.88 11.09 11.07 0
15 0 10.96 11.08 11.00 0
1 0 10.75 11.13 11.26 0
1 7 10.85 11.21 11.31 0-2 0
1 14 10.82 11.22 11.08 0
64QAM 8 0 10.68 10.97 11.12 0
8 4 10.71 11.13 11.07 0
8 7 10.78 11.10 11.13 03 0
15 0 10.68 11.05 11.14 0

Table 8-96

LTE Band 4 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 10.76 11.04 11.10 0
1 2 10.69 11.04 10.93 0
1 5 10.78 10.94 11.08 0
QPSK 3 0 10.75 10.91 10.97 0 0
3 2 10.78 11.02 11.06 0
3 3 10.81 11.07 11.07 0
6 0 10.83 11.10 11.07 0-1 0
1 0 11.12 11.28 11.40 0
1 2 11.10 11.19 11.41 0
1 5 10.92 11.32 11.30 01 0
16QAM 3 0 10.72 11.12 11.10 0
3 2 10.70 10.99 11.21 0
3 3 10.69 11.11 11.17 0
6 0 10.72 11.11 11.06 0-2 0
1 0 10.90 11.19 11.25 0
1 2 10.84 11.21 11.26 0
1 5 10.79 11.29 11.14 0-2 0
64QAM 3 0 10.80 11.05 11.15 0
3 2 10.85 11.20 11.13 0
3 3 10.86 11.19 11.20 0
6 0 10.72 11.08 11.13 0-3 0
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Table 8-97
LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) Mnggg‘”[’:;]pe' MPR [dE]
Conducted Power
[dBm]
1 0 13.86 0
1 50 13.84 0 0
1 99 13.95 0
QPSK 50 0 13.86 0
50 25 13.84 0
50 50 13.85 ot 0
100 0 13.81 0
1 0 13.98 0
1 50 13.90 0-1 0
1 99 14.06 0
16QAM 50 0 13.62 0
50 25 13.60 0
50 50 13.65 02 0
100 0 13.56 0
1 0 13.80 0
1 50 13.90 0-2 0
1 99 13.98 0
64QAM 50 0 13.60 0
50 25 13.59 0
0-3

50 50 13.60 0
100 0 13.56 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for
testing.

Table 8-98
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth

LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. A 20025 20175 20325 MPR Allowed per
Meelikfien |- RSEis 113 @rifet (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] MR 13
Conducted Power [dBm]
1 0 13.86 13.77 13.74 0
1 36 13.82 A8 72 13.74 0 0
1 74 13.55 13.84 13.65 0
QPSK 36 0 13.90 13.78 13.92 0
36 18 13.94 13.72 13.83 01 0
36 37 13.79 13.65 13.80 0
75 0 13.92 13.68 13.79 0
1 0 14.10 14.09 13.82 0
1 36 14.09 14.01 13.89 0-1 0
1 74 13.74 13.94 13.79 0
16QAM 36 0 13.98 13.92 13.94 0
36 18 14.01 13.85 13.89 02 0
36 37 13.90 13.77 13.82 0
75 0 13.98 13.81 13.84 0
1 0 14.07 14.10 13.77 0
1 36 14.09 13.96 13.94 0-2 0
1 74 13.85 14.03 13.83 0
64QAM 36 0 13.98 13.88 13.96 0
36 18 13.99 13.84 13.85 03 0
36 37 13.91 13.78 13.81 0
75 0 13.99 13.82 13.83 0
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Table 8-99
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (17125(.)803Hz) (17322(.);713Hz) (175209351\(3IH2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 13.97 13.65 13.85 0
1 25 13.83 13.53 13.66 0 0
1 49 13.79 13.62 13.72 0
QPSK 25 0 14.02 13.75 13.80 0
25 12 13.93 13.66 13.79 01 0
25 25 13.89 13.64 13.87 0
50 0 13.93 13.66 13.78 0
1 0 14.08 14.01 14.03 0
1 25 14.03 13.84 14.00 0-1 0
1 49 14.04 13.95 14.04 0
16QAM 25 0 13.90 13.88 13.93 0
25 12 13.81 13.80 13.93 02 0
25 25 13.81 13.75 14.03 0
50 0 13.83 13.78 13.97 0
1 0 14.07 13.91 14.09 0
1 25 13.86 13.78 13.98 0-2 0
1 49 13.92 13.97 14.05 0
64QAM 25 0 13.93 13.89 13.93 0
25 12 13.86 13.78 13.92 0
25 25 13.84 13.72 14.02 03 0
50 0 13.84 13.78 13.94 0

Table 8-100

LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth

LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
- A MPR Allowed per
Modulation | RB Size RB Offset (17112?273Hz) (17322‘:.);7;Hz) (1752292713le) 3GPP [dB] i MPR [dB]
Conducted Power [dBm]
1 0 14.10 13.66 13.69 0
1 12 14.03 13.58 13.77 0 0
1 24 13.99 13.52 13.75 0
QPSK 12 0 13.99 13.67 13.81 0
12 6 14.00 13.66 13.88 01 0
12 13 13.95 13.60 13.88 0
25 0 14.02 13.68 13.88 0
1 0 14.08 13.99 13.88 0
1 12 14.06 13.82 13.88 0-1 0
1 24 14.04 13.78 13.68 0
16QAM 12 0 13.91 13.73 13.78 0
12 6 14.04 13.67 13.88 02 0
12 13 13.91 13.66 13.91 0
25 0 13.98 13.82 13.89 0
1 0 14.10 14.04 13.66 0
1 12 14.04 13.82 13.98 0-2 0
1 24 14.02 13.88 13.82 0
64QAM 12 0 13.88 13.72 13.74 0
12 6 13.97 13.71 13.84 03 0
12 13 13.85 13.69 13.87 0
25 0 13.93 13.73 13.90 0
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Table 8-101
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Mol |- RSEE: RECTE (1711:526th2) (17322(.);713Hz) (175239281\%2) 3GPP [dB] ° IR 1]
Conducted Power [dBm]

1 0 13.85 13.58 13.76 0
1 7 13.81 13.60 13.81 0 0
1 14 13.73 13.49 13.69 0
QPSK 8 0 13.89 13.68 13.89 0
8 4 13.88 13.67 13.87 01 0
8 7 13.87 13.66 13.80 0
15 0 13.92 13.70 13.92 0
1 0 14.07 13.63 13.96 0
1 7 13.81 13.82 13.94 0-1 0
1 14 14.03 13.68 13.98 0
16QAM 8 0 13.97 13.72 13.93 0
8 4 14.00 13.73 13.98 02 0
8 7 14.02 13.69 13.93 0
15 0 13.92 13.74 14.01 0
1 0 14.02 13.72 13.83 0
1 7 14.04 13.84 14.05 0-2 0
1 14 14.00 13.58 13.86 0
64QAM 8 0 13.94 13.76 14.00 0
8 4 13.93 13.71 14.00 0
8 7 14.01 13.71 13.91 03 0
15 0 13.96 13.75 14.03 0

Table 8-102

LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth

LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
: . MPR Allowed per
Modulation | RB Size RE Offset (1711535»;Hz) (17322?;7laHz) (17524(.)291\in) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 13.75 13.66 13.99 0
1 2 13.71 13.68 13.85 0
1 5 13.50 13.73 13.81 0
QPSK 3 0 13.79 13.67 14.04 0 0
3 2 13.83 13.61 13.95 0
3 3 13.68 13.54 13.91 0
6 0 13.81 13.57 13.95 0-1 0
1 0 14.07 13.89 13.95 0
1 2 13.90 13.88 13.88 0
1 5 14.10 13.80 13.98 01 0
16QAM 3 0 14.10 13.83 13.96 0
3 2 13.96 13.83 13.93 0
3 3 14.01 13.86 13.89 0
6 0 13.92 13.79 13.94 0-2 0
1 0 14.07 13.91 13.94 0
1 2 14.00 13.81 14.01 0
1 5 14.07 13.88 14.05 0-2 0
64QAM 3 0 13.97 13.92 13.89 0
3 2 14.02 13.89 13.88 0
3 3 13.99 13.91 14.00 0
6 0 14.00 13.75 13.91 0-3 0
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Table 8-103

LTE Band 4 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
20 MHz Bandwidth
Mid Channel
20175
Modulation | RB Size RB Offset (1732.5 MHz) MPF; égg‘"[’:;] er MPR [dB]
Conducted Power
[dBm]

1 0 11.36 0
1 50 11.25 0 0
1 99 11.32 0
QPSK 50 0 11.17 0
50 25 11.15 0
50 50 11.18 ot 0
100 0 11.17 0
1 0 11.13 0
1 50 11.00 0-1 0
1 99 11.20 0
16QAM 50 0 10.70 0
50 25 10.63 0
50 50 10.70 02 0
100 0 10.68 0
1 0 11.20 0
1 50 11.22 0-2 0
1 99 11.30 0
64QAM 50 0 10.94 0
50 25 10.92 0
50 50 11.00 03 0
100 0 10.99 0

Note: LTE Band 4 at 20 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
Table 8-104
LTE Band 4 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 20025 20175 20325 MPR Allowed per
Modulation RB Size RE Offset (1717.5 MHz) (1732.5 MHz) (1747.5 MHz) 3GPP [dB] NIFR(LEY
Conducted Power [dBm]
1 0 10.99 10.79 11.10 0
1 36 11.01 10.63 11.00 0 0
1 74 11.04 10.80 11.12 0
QPSK 36 0 10.83 10.73 11.02 0
36 18 10.89 10.73 11.06 0
36 37 10.85 10.82 11.08 01 0
75 0 10.92 10.76 11.04 0
1 0 10.99 11.05 11.09 0
1 36 11.01 10.85 11.18 0-1 0
1 74 11.01 10.99 11.14 0
16QAM 36 0 10.85 10.91 11.00 0
36 18 10.94 10.95 11.19 0
36 37 10.80 11.03 11.17 02 0
75 0 10.93 10.97 11.14 0
1 0 11.24 11.05 11.29 0
1 36 11.19 11.18 11.50 0-2 0
1 74 10.81 11.28 11.48 0
64QAM 36 0 10.95 10.85 11.22 0
36 18 10.94 10.74 11.20 0
36 37 10.90 10.87 11.17 03 0
75 0 10.94 10.78 11.14 0
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 97 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-105
LTE Band 4 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
: : 20000 20175 20350 MPR Allowed per
Modulation RE Size RB Offset (1715.0 MHz) (1732.5 MHz) (1750.0 MHz) 3GPP [dB] WIAR(ELY
Conducted Power [dBm]
1 0 11.03 10.87 11.09 0
1 25 10.91 10.83 11.00 0 0
1 49 10.87 10.97 11.07 0
QPSK 25 0 11.07 10.89 11.11 0
25 12 10.99 10.93 11.09 01 0
25 25 10.97 11.00 11.13 0
50 0 11.00 10.92 11.08 0
1 0 11.18 11.14 11.16 0
1 25 11.12 11.07 11.12 0-1 0
1 49 11.08 11.28 11.23 0
16QAM 25 0 11.09 10.94 11.04 0
25 12 11.01 10.91 11.04 02 0
25 25 11.00 11.04 11.14 0
50 0 11.04 10.96 11.09 0
1 0 11.29 11.07 11.15 0
1 25 11.07 11.00 11.18 0-2 0
1 49 11.06 10.93 10.90 0
64QAM 25 0 11.05 10.67 11.01 0
25 12 10.99 10.69 11.07 0
25 25 11.06 10.79 11.11 03 0
50 0 10.95 10.75 11.09 0
Table 8-106
LTE Band 4 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
Modulation | RB Size RB Offset 19975 20175 20375 AR Allere per MPR [dB]
(1712.5 MHz) (1732.5 MHz) (1752.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 11.03 11.02 10.85 0
1 12 10.91 10.91 10.90 0 0
1 24 10.89 11.04 10.97 0
QPSK 12 0 10.94 10.82 10.98 0
12 6 10.96 10.79 11.01 01 0
12 13 10.89 10.93 11.01 0
25 0 10.94 10.83 11.02 0
1 0 11.12 11.08 10.95 0
1 12 11.10 11.12 11.04 0-1 0
1 24 11.07 11.27 11.13 0
16QAM 12 0 10.90 10.86 11.00 0
12 6 11.01 10.89 11.06 02 0
12 13 10.93 10.91 11.02 0
25 0 10.98 10.87 11.05 0
1 0 11.06 11.16 11.10 0
1 12 11.09 11.16 11.32 0-2 0
1 24 11.06 11.30 11.35 0
64QAM 12 0 11.01 10.87 11.00 0
12 6 10.99 10.91 11.09 03 0
12 13 10.91 10.98 11.09 0
25 0 10.94 10.84 11.07 0
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Table 8-107
LTE Band 4 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 4 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
Meehikfien |- RSEE: IR @lifest (1711:526!\sz) (17322(.);713Hz) (17523(.)281\?|Hz) 3GPP [dB] ° WIAR 12
Conducted Power [dBm]
1 11.13 10.80 11.02 0
1 7 11.09 10.90 11.06 0 0
1 14 11.01 10.90 11.02 0
QPSK 8 0 11.14 10.98 11.11 0
8 4 11.13 10.97 11.11 01 0
8 7 11.14 11.04 11.13 0
15 0 11.16 10.97 11.13 0
1 0 11.35 11.23 11.07 0
1 7 11.21 11.26 11.30 0-1 0
1 14 11.18 11.06 11.27 0
16QAM 8 0 11.15 11.05 11.18 0
8 4 11.24 11.06 11.17 02 0
8 7 11.18 11.12 11.13 0
15 0 11.14 11.10 11.14 0
1 0 11.41 11.03 11.33 0
1 7 11.17 11.31 11.37 0-2 0
1 14 11.29 11.21 11.34 0
64QAM 8 0 11.20 11.08 11.24 0
8 4 11.21 11.10 11.23 03 0
8 7 11.26 11.12 11.21 0
15 0 11.19 11.09 11.18 0
Table 8-108
LTE Band 4 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 4 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. N 19957 20175 20393 MPR Allowed per
Modulation RB Size RB Offset (1710.7 MHz) (1732.5 MHz) (1754.3 MHz) 3GPP [dB] IR
Conducted Power [dBm]
1 0 11.11 10.88 11.07 0
1 2 10.97 10.80 11.06 0
1 5 11.02 10.81 11.09 0 0
QPSK 3 0 11.16 10.93 10.95 0
3 2 11.05 10.92 10.95 0
3 3 11.04 10.94 10.98 0
6 0 11.06 10.92 10.95 0-1 0
1 0 11.15 11.18 11.12 0
1 2 11.12 11.24 11.02 0
1 5 11.14 11.13 11.11 01 0
16QAM 3 0 11.17 10.97 11.03 0
3 2 11.23 11.00 11.07 0
3 3 11.10 10.97 11.06 0
6 0 11.11 10.98 10.99 0-2 0
1 0 11.19 11.35 11.14 0
1 2 11.15 11.24 11.14 0
1 5 11.27 11.18 11.14 02 0
64QAM 3 0 11.10 10.91 11.18 0
3 2 11.12 11.00 11.11 0
3 3 11.04 10.94 11.06 0
6 0 11.11 10.96 11.09 0-3 0
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8.3.6 LTE Band 66

Table 8-109
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MesklEion |- R3S 3 @ik (1723.200 K/IZHZ) (17:113.203 insz) (17#2.25 :Asz) 3GPP [dB] ° IR =Y
Conducted Power [dBm]

1 0 14.40 14.26 14.25 0
1 50 14.39 14.17 14.28 0 0
1 99 14.38 14.05 14.39 0
QPSK 50 0 14.50 14.24 14.18 0
50 25 14.49 14.22 14.17 o1 0
50 50 14.49 14.11 14.17 0
100 0 14.38 14.20 14.20 0
1 0 14.36 14.45 14.29 0
1 50 14.22 14.40 14.44 0-1 0
1 99 14.34 14.22 14.35 0
16QAM 50 0 14.04 13.77 13.79 0
50 25 14.00 13.76 13.81 02 0
50 50 13.98 13.75 13.76 0
100 0 13.96 13.92 13.78 0
1 0 14.39 14.34 14.09 0
1 50 14.31 14.26 14.18 0-2 0
1 99 14.27 14.06 14.24 0
64QAM 50 0 14.04 13.79 13.80 0
50 25 14.02 18.75 13.82 03 0
50 50 13.98 13.76 13.94 0
100 0 14.00 13.93 13.79 0

Table 8-110

LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth

Low Channel Mid Channel High Channel
. q 132047 132322 132597 MPR Allowed per
MeeiEen |- DSk R @ik (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] P WTPAR EEE
Conducted Power [dBm]
1 0 14.30 14.02 13.94 0
1 36 14.49 13.97 14.17 0 0
1 74 14.21 13.94 14.26 0
QPSK 36 0 14.46 13.92 14.11 0
36 18 14.48 13.87 14.26 0
36 37 14.40 13.92 14.29 oL 0
75 0 14.47 118193 14.27 0
1 0 14.34 13.75 13.91 0
1 36 14.33 18.7.7 14.25 0-1 0
1 74 14.19 13.77 14.26 0
16QAM 36 0 14.12 13.75 13.79 0
36 18 14.18 13.75 14.00 0
36 37 14.07 13.79 14.05 02 0
75 0 14.17 13.75 13.98 0
1 0 14.19 13.77 13.92 0
1 36 14.41 13.75 14.26 0-2 0
1 74 14.17 13.81 14.18 0
64QAM 36 0 14.14 13.76 13.80 0
36 18 14.17 13.75 14.01 0
36 37 14.05 13.80 14.00 03 0
75 0 14.17 13.75 14.00 0
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Table 8-111
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.37 13.88 14.08 0
1 25 14.41 13.84 14.19 0 0
1 49 14.41 13.85 14.36 0
QPSK 25 0 14.45 13.93 14.28 0
25 12 14.47 13.84 14.29 0
25 25 14.48 13.92 14.43 01 0
50 0 14.47 13.91 14.32 0
1 0 14.30 13.87 13.95 0
1 25 14.35 13.89 14.01 0-1 0
1 49 14.17 13.86 14.16 0
16QAM 25 0 14.12 13.85 13.97 0
25 12 14.16 13.77 13.97 0
25 25 14.21 13.88 14.05 02 0
50 0 14.16 13.82 13.98 0
1 0 14.41 13.92 13.96 0
1 25 14.39 13.89 14.06 0-2 0
1 49 14.37 13.82 14.38 0
64QAM 25 0 14.15 13.85 13.96 0
25 12 14.15 13.78 13.97 0
25 25 14.19 13.88 14.09 3 0
50 0 14.19 13.83 14.00 0
Table 8-112
LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.41 13.76 14.05 0
1 12 14.39 13.78 14.17 0 0
1 24 14.43 13.81 14.22 0
QPSK 12 0 14.36 13.75 14.23 0
12 6 14.37 13.75 14.30 0
12 13 14.40 13.83 14.33 01 0
25 0 14.41 13.83 14.32 0
1 0 14.23 13.81 14.13 0
1 12 14.30 13.90 14.18 0-1 0
1 24 14.39 13.94 14.19 0
16QAM 12 0 14.07 13.75 13.99 0
12 6 14.13 13.75 14.02 0
12 13 14.08 13.79 13.99 02 0
25 0 14.08 13.75 14.01 0
1 0 14.42 13.91 14.11 0
1 12 14.27 13.90 14.16 0-2 0
1 24 14.48 13.87 14.19 0
64QAM 12 0 14.07 13.76 13.99 0
12 6 14.10 13.76 13.99 03 0
12 13 14.12 13.76 14.00 0
25 0 14.08 13.75 14.00 0
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Table 8-113
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.22 13.75 14.24 0
1 7 14.29 13.86 14.28 0 0
1 14 14.26 13.82 14.27 0
QPSK 8 0 14.30 13.86 14.38 0
8 4 14.32 13.91 14.38 0
8 7 14.35 13.92 14.38 01 0
15 0 14.36 13.95 14.40 0
1 0 14.16 13.76 14.28 0
1 7 14.15 13.85 14.28 0-1 0
1 14 14.03 13.85 14.26 0
16QAM 8 0 13.99 13.90 14.08 0
8 4 13.99 13.96 14.06 0
8 7 13.96 13.98 14.11 02 0
15 0 14.01 13.98 14.05 0
1 0 14.01 13.94 14.29 0
1 7 14.13 14.02 14.18 0-2 0
1 14 13.99 14.14 14.17 0
64QAM 8 0 13.99 13.90 14.09 0
8 4 13.96 13.97 14.01 0
8 7 13.98 13.97 14.08 03 0
15 0 13.98 13.99 14.10 0
Table 8-114
LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.23 13.96 14.37 0
1 2 14.21 13.94 14.36 0
1 5 14.25 14.06 14.40 0
QPSK 3 0 14.27 13.99 14.28 0 0
3 2 14.29 14.08 14.28 0
3 3 14.29 14.09 14.30 0
6 0 14.29 14.08 14.31 0-1 0
1 0 14.27 13.88 14.11 0
1 2 14.32 13.84 13.94 0
1 5 14.13 13.84 14.10 01 0
16QAM 3 0 14.14 13.79 13.98 0
3 2 14.13 13.78 14.09 0
3 3 14.09 13.78 14.02 0
6 0 14.07 13.82 14.06 0-2 0
1 0 14.20 13.78 14.20 0
1 2 14.20 13.86 14.03 0
1 5 14.26 13.86 14.17 02 0
64QAM 3 0 14.07 13.78 14.04 0
3 2 14.12 13.84 14.00 0
3 3 14.10 13.86 14.12 0
6 0 14.07 13.82 14.09 0-3 0
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Table 8-115
LTE Band 66 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.27 11.25 11.25 0
1 50 11.35 11.31 11.14 0 0
1 99 11.22 11.19 11.31 0
QPSK 50 0 11.42 11.24 11.13 0
50 25 11.41 11.27 11.13 0
50 50 11.35 11.18 11.26 01 0
100 0 11.32 11.26 11.13 0
1 0 11.46 11.32 11.22 0
1 50 11.48 11.46 11.26 0-1 0
1 99 11.46 11.37 11.46 0
16QAM 50 0 11.36 11.30 11.10 0
50 25 11.41 11.33 11.14 0
50 50 11.37 11.27 11.30 02 0
100 0 11.38 11.30 11.11 0
1 0 11.40 11.37 11.35 0
1 50 11.42 11.48 11.41 0-2 0
1 99 11.32 11.46 11.45 0
64Q0AM 50 0 11.48 11.29 11.32 0
50 25 11.43 11.31 11.12 0
50 50 11.37 11.22 11.11 03 0
100 0 11.42 11.26 11.22 0
Table 8-116
LTE Band 66 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size RB Offset (1713?504;\/I7Hz) (174112?03 i/Isz) (17%2255 E:/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.13 11.13 10.99 0
1 36 11.30 11.09 10.88 0 0
1 74 11.38 11.07 11.01 0
QPSK 36 0 11.27 11.31 11.11 0
36 18 11.34 11.25 11.03 0
36 37 11.35 11.23 11.07 01 0
75 0 11.30 11.22 10.99 0
1 0 11.43 11.48 11.41 0
1 36 11.68 11.39 11.24 0-1 0
1 74 11.65 11.38 11.10 0
16QAM 36 0 11.30 11.35 11.15 0
36 18 11.38 11.29 11.05 0
36 37 11.40 11.22 11.10 02 0
75 0 11.33 11.23 11.02 0
1 0 11.41 11.49 11.53 0
1 36 11.56 11.36 10.88 0-2 0
1 74 11.74 11.50 11.34 0
64QAM 36 0 11.29 11.33 11.15 0
36 18 11.34 11.26 11.04 03 0
36 37 11.39 11.26 11.10 0
75 0 11.33 11.24 11.01 0
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Table 8-117
LTE Band 66 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.32 11.31 11.10 0
1 25 11.32 11.16 11.08 0 0
1 49 11.42 11.13 11.22 0
QPSK 25 0 11.31 11.40 11.08 0
25 12 11.30 11.29 11.16 0
25 25 11.35 11.30 11.21 01 0
50 0 11.32 11.29 11.18 0
1 0 11.34 11.74 11.37 0
1 25 11.36 11.62 11.35 0-1 0
1 49 11.53 11.54 11.47 0
16QAM 25 0 11.33 11.43 11.05 0
25 12 11.36 11.31 11.15 0
25 25 11.39 11.34 11.22 02 0
50 0 11.33 11.33 11.22 0
1 0 11.35 11.45 11.54 0
1 25 11.42 11.36 11.40 0-2 0
1 49 11.62 11.31 11.61 0
64QAM 25 0 11.34 11.43 11.08 0
25 12 11.34 11.33 11.15 0
25 25 11.40 11.32 11.18 03 0
50 0 11.35 11.32 11.18 0
Table 8-118
LTE Band 66 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.21 11.18 11.04 0
1 12 11.16 11.04 11.09 0 0
1 24 11.17 11.11 11.11 0
QPSK 12 0 11.16 11.21 11.09 0
12 6 11.18 11.19 11.20 01 0
12 13 11.18 11.17 11.18 0
25 0 11.20 11.21 11.21 0
1 0 11.26 11.53 11.29 0
1 12 11.37 11.36 11.40 0-1 0
1 24 11.36 11.43 11.42 0
16QAM 12 0 11.23 11.15 11.13 0
12 6 11.22 11.24 11.24 0
12 13 11.24 11.26 11.26 02 0
25 0 11.25 11.25 11.25 0
1 0 11.29 11.52 10.98 0
1 12 11.35 11.57 11.13 0-2 0
1 24 11.35 11.55 11.37 0
64QAM 12 0 11.24 11.19 11.07 0
12 6 11.16 11.21 11.12 03 0
12 13 11.18 11.23 11.15 0
25 0 11.18 11.20 11.17 0
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Table 8-119
LTE Band 66 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.13 11.13 10.95 0
1 7 11.08 10.99 11.00 0 0
1 14 11.09 11.06 11.02 0
QPSK 8 0 11.08 11.16 11.00 0
8 4 11.10 11.14 11.11 0
8 7 11.10 11.12 11.09 01 0
15 0 11.12 11.16 11.12 0
1 0 11.18 11.48 11.20 0
1 7 11.29 11.31 11.31 0-1 0
1 14 11.27 11.36 11.33 0
16QAM 8 0 11.14 11.08 11.04 0
8 4 11.13 11.17 11.15 0
8 7 11.15 11.19 11.18 02 0
15 0 11.16 11.18 11.17 0
1 0 11.20 11.45 10.90 0
1 7 11.26 11.50 11.05 0-2 0
1 14 11.26 11.51 11.29 0
64QAM 8 0 11.15 11.15 10.99 0
8 4 11.09 11.17 11.04 0
8 7 11.11 11.19 11.07 03 0
15 0 11.11 11.16 11.09 0
Table 8-120
LTE Band 66 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] P WIAR(EE)
Conducted Power [dBm]
1 0 11.25 11.22 10.99 0
1 2 11.25 11.07 10.97 0
1 5 11.35 11.04 11.11 0
QPSK 3 0 11.24 ALl Gl 10.97 0 0
3 2 11.23 11.20 11.05 0
3 3 11.28 11.21 11.10 0
6 0 11.25 11.20 11.07 0-1 0
1 0 11.27 11.63 11.26 0
1 2 11.29 11.51 11.24 0
1 5 11.44 11.43 11.35 01 0
16QAM 3 0 11.24 11.32 10.93 0
3 2 11.27 11.20 11.03 0
3 3 11.30 11.23 11.10 0
6 0 11.24 11.22 11.10 0-2 0
1 0 11.26 11.34 11.42 0
1 2 11.34 11.25 11.38 0
1 5 11.54 11.19 11.49 02 0
64QAM 3 0 11.26 11.31 10.96 0
3 2 11.26 11.21 11.03 0
3 3 11.32 11.20 11.06 0
6 0 11.27 11.20 11.06 0-3 0
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Table 8-121
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. 5 132072 132322 132572 MPR Allowed per
MEEHEReD |- HISHS RS CliE=s (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] ° WIAR LY
Conducted Power [dBm]
1 0 14.40 14.20 14.13 0
1 50 14.50 14.12 14.22 0 0
1 99 14.49 14.03 14.25 0
QPSK 50 0 14.41 14.31 14.09 0
50 25 14.50 14.26 14.18 0
50 50 14.44 14.20 14.19 ot 0
100 0 14.48 14.23 14.15 0
1 0 14.53 14.53 14.32 0
1 50 14.60 14.47 14.40 0-1 0
1 99 14.60 14.34 14.28 0
16QAM 50 0 14.41 14.34 14.19 0
50 25 14.55 14.31 14.27 0
50 50 14.51 14.23 14.23 02 0
100 0 14.52 14.27 14.24 0
1 0 14.30 14.60 14.00 0
1 50 14.31 14.51 14.17 0-2 0
1 99 14.25 14.31 14.20 0
64QAM 50 0 14.19 14.20 13.91 0
50 25 14.27 14.12 14.01 0
50 50 14.20 14.02 14.00 03 0
100 0 14.26 14.10 13.97 0
Table 8-122
LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RB Size RB Offset (1713.2504;\/I7Hz) (174112.203 i/lez) (172.255 S:/THZ) 3GPP [dB] ° MPR [dE]
Conducted Power [dBm]
1 0 14.50 14.13 13.94 0
1 36 14.58 14.24 14.14 0 0
1 74 14.37 14.14 14.15 0
QPSK 36 0 14.55 14.07 14.09 0
36 18 14.58 14.15 14.24 0
36 37 14.54 14.11 14.26 0 0
75 0 14.59 14.13 14.25 0
1 0 14.54 14.08 13.98 0
1 36 14.48 14.13 14.13 0-1 0
1 74 14.30 14.11 14.09 0
16QAM 36 0 14.24 13.95 13.90 0
36 18 14.31 13.91 13.95 02 0
36 37 14.26 13.95 13.98 0
75 0 14.29 13.95 13.94 0
1 0 14.30 13.95 13.97 0
1 36 14.40 13.98 14.10 0-2 0
1 74 14.23 13.97 14.15 0
64QAM 36 0 14.18 13.96 13.95 0
36 18 14.26 13.90 14.03 03 0
36 37 14.16 13.93 14.05 0
75 0 14.20 118193 14.00 0
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Table 8-123
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. 5 132022 132322 132622 MPR Allowed per
MEEHEReD |- HISHS RS CliE=s (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] ° WIAR LY
Conducted Power [dBm]
1 0 14.47 14.05 14.02 0
1 25 14.47 14.08 14.12 0 0
1 49 14.55 14.08 14.22 0
QPSK 25 0 14.58 14.10 14.21 0
25 12 14.55 14.15 14.24 0
25 25 14.56 14.14 14.28 01 0
50 0 14.54 14.15 14.25 0
1 0 14.56 14.01 13.92 0
1 25 14.39 14.02 14.06 0-1 0
1 49 14.56 13.94 14.21 0
16QAM 25 0 14.28 13.98 13.95 0
25 12 14.22 13.99 13.95 0
25 25 14.28 13.96 13.98 02 0
50 0 14.27 13.94 14.00 0
1 0 14.41 13.96 14.13 0
1 25 14.39 14.02 14.21 0-2 0
1 49 14.52 13.99 14.30 0
64QAM 25 0 14.24 {18193 14.03 0
25 12 14.24 13.99 14.06 03 0
25 25 14.28 13.95 14.10 0
50 0 14.26 13.97 14.07 0
Table 8-124
LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
MEEEGED | RIS (R Elif= (1712.159 gli/I7Hz) (174112.203 i/lez) (17#?256 gHz) 3GPP [dB] ° IR 1)
Conducted Power [dBm]
1 0 14.44 14.08 13.98 0
1 12 14.49 14.10 14.03 0 0
1 24 14.45 14.11 14.08 0
QPSK 12 0 14.44 14.13 14.19 0
12 6 14.46 14.14 14.19 0
12 13 14.43 14.12 14.19 0 0
25 0 14.49 14.16 14.22 0
1 0 14.55 13.93 14.14 0
1 12 14.51 14.05 14.21 0-1 0
1 24 14.33 14.10 14.15 0
16QAM 12 0 14.30 13.90 13.94 0
12 6 14.34 13.92 14.01 0
12 13 14.28 13.94 14.00 02 0
25 0 14.31 13.92 13.96 0
1 0 14.09 13.91 14.12 0
1 12 14.39 14.05 14.10 0-2 0
1 24 14.27 14.28 14.07 0
64QAM 12 0 14.14 13.97 14.11 0
12 6 14.21 13.94 14.05 03 0
12 13 14.20 13.99 14.18 0
25 0 14.17 13.92 14.09 0
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Table 8-125
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.30 13.95 14.09 0
1 7 14.39 14.01 14.13 0 0
1 14 14.36 13.97 14.10 0
QPSK 8 0 14.42 14.07 14.24 0
8 4 14.44 14.07 14.23 0
8 7 14.45 14.06 14.24 01 0
15 0 14.46 14.11 14.25 0
1 0 14.45 14.05 14.00 0
1 7 14.39 13.90 14.23 0-1 0
1 14 14.27 13.97 14.05 0
16QAM 8 0 14.19 13.94 13.95 0
8 4 14.23 13.92 14.00 0
8 7 14.22 13.99 13.99 02 0
15 0 14.19 13.92 13.98 0
1 0 14.14 13.91 14.29 0
1 7 14.36 13.95 14.11 0-2 0
1 14 14.40 14.11 14.19 0
64QAM 8 0 14.18 13.92 14.12 0
8 4 14.20 13.97 14.10 0
8 7 14.20 13.94 14.12 03 0
15 0 14.19 13.91 14.16 0
Table 8-126
LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.41 14.05 14.30 0
1 2 14.39 14.03 14.29 0
1 5 14.40 14.07 14.33 o 0
QPSK 3 0 14.45 14.08 14.24 0
3 2 14.46 14.09 14.23 0
3 3 14.47 14.09 14.25 0
6 0 14.46 14.09 14.25 0-1 0
1 0 14.47 13.99 14.13 0
1 2 14.35 14.13 14.02 0
1 5 14.32 13.95 14.16 01 0
16QAM 3 0 14.25 13.98 14.11 0
3 2 14.23 13.98 14.14 0
3 3 14.25 13.97 14.10 0
6 0 14.15 13.94 13.95 0-2 0
1 0 14.52 13.97 14.33 0
1 2 14.48 14.10 14.21 0
1 5 14.59 14.21 14.42 02 0
64QAM 3 0 14.41 14.12 14.37 0
3 2 14.50 14.15 14.35 0
3 3 14.49 14.10 14.37 0
6 0 14.43 14.10 14.14 0-3 0
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Table 8-127
LTE Band 66 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.36 11.28 11.07 0
1 50 11.40 11.30 11.09 0 0
1 99 11.25 11.16 11.21 0
QPSK 50 0 11.34 11.10 11.05 0
50 25 11.42 11.14 11.08 0
50 50 11.35 11.11 11.18 01 0
100 0 11.39 11.13 11.12 0
1 0 11.55 11.30 11.28 0
1 50 11.58 11.41 11.40 0-1 0
1 99 11.53 11.16 11.13 0
16QAM 50 0 10.97 10.91 11.01 0
50 25 11.03 10.93 10.92 0
50 50 10.92 11.00 10.95 02 0
100 0 11.00 10.95 10.90 0
1 0 11.40 11.30 11.29 0
1 50 11.35 11.30 11.30 0-2 0
1 99 11.30 11.05 11.05 0
64QAM 50 0 11.00 10.91 11.01 0
50 25 11.06 10.90 10.90 03 0
50 50 10.93 10.92 10.91 0
100 0 11.04 10.93 10.92 0
Table 8-128
LTE Band 66 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713?504;\/I7Hz) (174112?03 i/Isz) (17%2255 E:/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.42 11.48 11.18 0
1 36 11.44 11.28 11.12 0 0
1 74 11.33 11.15 11.03 0
QPSK 36 0 11.62 11.39 11.13 0
36 18 11.56 11.39 11.29 0
36 37 11.46 11.42 11.22 01 0
75 0 11.60 11.41 11.24 0
1 0 11.74 11.81 11.48 0
1 36 11.74 11.73 11.55 0-1 0
1 74 11.47 11.39 11.35 0
16QAM 36 0 11.56 11.55 11.12 0
36 18 11.45 11.29 11.32 0
36 37 11.31 11.44 11.20 02 0
75 0 11.47 11.39 11.17 0
1 0 11.67 11.85 11.46 0
1 36 11.67 11.33 11.69 0-2 0
1 74 11.48 11.55 11.24 0
64QAM 36 0 11.55 11.42 11.18 0
36 18 11.57 11.49 11.29 03 0
36 37 11.49 11.43 11.24 0
75 0 11.48 11.35 11.27 0
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Table 8-129
LTE Band 66 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.60 11.49 11.28 0
1 25 11.64 11.28 11.02 0 0
1 49 11.64 11.21 11.06 0
QPSK 25 0 11.53 11.40 11.14 0
25 12 11.65 11.36 11.19 0
25 25 11.62 11.43 11.14 01 0
50 0 11.70 11.44 11.19 0
1 0 11.71 11.82 11.55 0
1 25 11.81 11.29 11.42 0-1 0
1 49 11.84 11.56 11.22 0
16QAM 25 0 11.46 11.56 11.15 0
25 12 11.52 11.28 11.23 0
25 25 11.41 11.47 11.13 02 0
50 0 11.53 11.45 11.15 0
1 0 11.71 11.83 11.62 0
1 25 11.89 11.43 11.53 0-2 0
1 49 11.55 11.84 11.27 0
64QAM 25 0 11.44 11.45 11.28 0
25 12 11.57 11.47 11.17 0
25 25 11.61 11.46 11.15 03 0
50 0 11.50 11.38 11.23 0
Table 8-130
LTE Band 66 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.49 11.30 11.13 0
1 12 11.39 11.23 11.12 0 0
1 24 11.59 11.17 11.00 0
QPSK 12 0 11.46 11.29 11.08 0
12 6 11.50 11.37 11.07 0
12 13 11.57 11.34 11.09 01 0
25 0 11.53 11.44 11.09 0
1 0 11.65 11.68 11.46 0
1 12 11.66 11.44 11.29 0-1 0
1 24 11.65 11.66 11.18 0
16QAM 12 0 11.41 11.46 11.07 0
12 6 11.32 11.27 11.18 0
12 13 11.42 11.40 11.04 02 0
25 0 11.37 11.41 11.00 0
1 0 11.51 11.83 11.44 0
1 12 11.54 11.57 11.03 0-2 0
1 24 11.57 11.66 11.19 0
64QAM 12 0 11.39 11.25 11.16 0
12 6 11.43 11.40 11.00 03 0
12 13 11.57 11.34 11.03 0
25 0 11.41 11.42 11.12 0
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Table 8-131
LTE Band 66 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.44 ilil 245 11.08 0
1 7 11.34 11.18 11.10 0 0
1 14 11.42 11.10 11.03 0
QPSK 8 0 11.52 11.22 11.01 0
8 4 11.44 11.30 11.00 0
8 7 11.49 11.27 11.02 01 0
15 0 11.56 11.37 11.02 0
1 0 11.52 11.61 11.39 0
1 7 11.60 11.37 11.22 0-1 0
1 14 11.59 11.59 11.11 0
16QAM 8 0 11.35 11.39 11.00 0
8 4 11.26 11.20 11.15 02 0
8 7 11.36 11.33 11.01 0
15 0 11.31 11.34 10.97 0
1 0 11.45 11.76 11.41 0
1 7 11.48 11.50 11.00 0-2 0
1 14 11.51 11.59 11.16 0
64QAM 8 0 11.33 11.18 11.13 0
8 4 11.37 11.33 10.97 0
8 7 11.51 11.27 11.00 3 0
15 0 11.35 11.35 11.09 0
Table 8-132
LTE Band 66 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.57 11.44 11.23 0
1 2 11.61 11523 10.97 0
1 5 11.61 11.16 11.01 o 0
QPSK 3 0 11.50 [i%35 11.09 0
3 2 11.62 11.31 11.14 0
3 3 11.54 11.38 11.09 0
6 0 11.62 11.39 11.14 0-1 0
1 0 11.65 11.81 11.49 0
1 2 11.72 11.24 11.36 0
1 5 11.76 11.51 11.16 01 0
16QAM 3 0 11.38 ALl 5l 11.09 0
3 2 11.44 11.23 11.17 0
3 3 11.33 11.43 11.07 0
6 0 11.45 11.41 11.09 0-2 0
1 0 11.70 11.79 11.56 0
1 2 11.87 11.39 11.47 0
1 5 11.54 11.80 11.20 02 0
64QAM 3 0 11.43 11.41 11.21 0
3 2 11.56 11.43 11.10 0
3 3 11.60 11.42 11.08 0
6 0 11.55 11.34 11.16 0-3 0
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Table 8-133
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.40 14.21 14.21 0
1 50 14.30 14.14 14.19 0 0
1 99 14.24 14.32 14.22 0
QPSK 50 0 14.49 14.23 14.15 0
50 25 14.44 14.14 14.14 0
50 50 14.36 14.11 14.13 01 0
100 0 14.39 14.14 14.18 0
1 0 14.48 14.04 14.33 0
1 50 14.36 13.96 14.19 0-1 0
1 99 14.50 14.12 14.28 0
16QAM 50 0 14.27 13.94 14.00 0
50 25 14.22 13.88 13.90 0
50 50 14.11 13.87 13.91 02 0
100 0 14.21 {81918 13.90 0
1 0 14.21 14.27 14.10 0
1 50 14.36 14.25 14.11 0-2 0
1 99 14.19 14.35 14.28 0
64QAM 50 0 14.22 14.01 13.95 0
50 25 14.18 14.06 14.03 0
50 50 14.14 14.00 14.16 03 0
100 0 14.16 14.06 14.03 0
Table 8-134
LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713?504;\/I7Hz) (174112?03 i/Isz) (17%2255 E:/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.96 14.02 13.86 0
1 36 14.03 14.08 13.77 0 0
1 74 13.92 14.02 13.79 0
QPSK 36 0 14.03 14.17 13.86 0
36 18 14.14 14.42 13.89 0
36 37 14.11 14.12 13.88 01 0
75 0 14.11 14.14 13.83 0
1 0 14.03 (1181918 14.01 0
1 36 14.16 14.08 14.15 0-1 0
1 74 13.84 13.87 13.98 0
16QAM 36 0 13.83 13.81 13.85 0
36 18 13.93 13.88 13.90 02 0
36 37 13.89 13.82 13.85 0
75 0 13.88 13.80 13.83 0
1 0 13.92 13.98 14.06 0
1 36 14.05 14.08 13.93 0-2 0
1 74 13.92 14.07 13.92 0
64QAM 36 0 13.79 13.92 13.68 0
36 18 13.82 13.95 13.72 03 0
36 37 13.82 13.95 13.75 0
75 0 13.76 13.91 13.63 0
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Table 8-135
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.01 14.06 13.85 0
1 25 13.89 13.99 13.84 0 0
1 49 14.02 13.94 13.89 0
QPSK 25 0 14.07 14.11 13.92 0
25 12 13.97 14.09 13.92 0
25 25 14.06 14.09 13.97 01 0
50 0 13.96 14.09 13.92 0
1 0 13.94 13.95 13.99 0
1 25 13.73 13.99 13.94 0-1 0
1 49 13.79 14.10 13.95 0
16QAM 25 0 13.72 13.85 13.87 0
25 12 13.64 13.84 13.91 0
25 25 13.71 13.87 13.94 02 0
50 0 13.63 13.89 13.86 0
1 0 13.86 14.09 14.29 0
1 25 13.79 14.02 14.40 0-2 0
1 49 14.15 14.13 14.29 0
64QAM 25 0 13.80 13.90 13.85 0
25 12 13.79 13.86 13.87 0
25 25 13.79 13.86 13.96 03 0
50 0 13.77 13.88 13.87 0
Table 8-136
LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.78 13.84 13.65 0
1 12 13.70 13.81 13.71 0 0
1 24 13.77 13.80 13.83 0
QPSK 12 0 13.96 13.93 13.86 0
12 6 13.96 13.95 13.92 0
12 13 13.88 13.92 13.95 01 0
25 0 13.96 13.93 13.94 0
1 0 14.40 13.86 13.86 0
1 12 13.75 13.85 13.98 0-1 0
1 24 13.77 13.82 13.94 0
16QAM 12 0 13.69 13.83 13.81 0
12 6 13.68 13.74 13.91 0
12 13 13.61 13.77 13.87 02 0
25 0 13.65 13.77 13.89 0
1 0 13.78 14.14 13.89 0
1 12 13.79 13.93 13.95 0-2 0
1 24 13.65 13.85 13.84 0
64QAM 12 0 13.71 13.81 13.75 0
12 6 13.74 13.81 13.84 03 0
12 13 13.65 13.73 13.81 0
25 0 13.65 13.83 13.83 0
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Table 8-137
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MEEHEReD |- HISHS RS CliE=s (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] ° WIAR LY
Conducted Power [dBm]
1 0 14.27 14.04 13.97 0
1 7 14.25 14.13 14.03 0 0
1 14 14.18 14.08 13.97 0
QPSK 8 0 14.28 14.15 14.12 0
8 4 14.28 14.15 14.10 0
8 7 14.26 14.15 14.10 ot 0
15 0 14.27 14.17 14.14 0
1 0 14.22 14.15 13.92 0
1 7 14.29 14.19 14.01 0-1 0
1 14 14.18 13.95 13.93 0
16QAM 8 0 14.00 13.90 13.86 0
8 4 14.10 13.90 13.90 0
8 7 14.07 13.90 13.88 02 0
15 0 14.07 13.88 13.88 0
1 0 14.23 13.95 14.15 0
1 7 14.31 14.14 14.12 0-2 0
1 14 14.32 14.08 14.12 0
64QAM 8 0 14.11 13.90 13.84 0
8 4 14.12 13.91 13.89 0
8 7 14.11 13.92 13.91 03 0
15 0 14.15 13.98 13.92 0
Table 8-138
LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size RB Offset (1713.179 K/?Hz) (17:112.203 i/lez) (17#3.236 e:/ISHz) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 14.41 14.16 14.24 0
1 2 14.26 14.14 14.23 0
1 5 14.25 14.15 14.23 o 0
QPSK 3 0 14.26 14.04 14.17 0
3 2 14.25 14.05 14.19 0
3 3 14.26 14.04 14.17 0
6 0 14.25 14.05 14.18 0-1 0
1 0 14.25 14.04 14.24 0
1 2 14.04 13.87 14.07 0
1 5 14.18 13.87 14.09 01 0
16QAM 3 0 14.23 13.99 14.17 0
3 2 14.08 13.86 13.97 0
3 3 14.06 13.95 13.99 0
6 0 14.06 13.90 14.01 0-2 0
1 0 14.13 14.10 14.18 0
1 2 14.21 13.98 14.10 0
1 5 14.17 14.14 14.18 02 0
64QAM 3 0 14.21 14.21 14.13 0
3 2 14.19 13.93 14.20 0
3 3 14.18 13.92 14.12 0
6 0 14.01 13.85 13.92 0-3 0
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Table 8-139
LTE Band 66 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.08 10.99 11.07 0
1 50 11.16 10.78 11.19 0 0
1 99 11.31 10.84 11.22 0
QPSK 50 0 11.13 11.00 11.13 0
50 25 11.12 10.89 11.11 0
50 50 11.11 10.88 11.14 01 0
100 0 11.10 10.90 11.11 0
1 0 11.32 11.23 11.21 0
1 50 11.27 11.05 11.23 0-1 0
1 99 11.22 10.89 11.29 0
16QAM 50 0 11.13 10.98 11.37 0
50 25 11.10 11.02 11.36 0
50 50 11.11 10.99 11.39 02 0
100 0 11.15 11.03 11.39 0
1 0 11.25 11.24 11.31 0
1 50 11.26 11.12 11.32 0-2 0
1 99 11.40 11.34 11.31 0
64Q0AM 50 0 11.02 11.13 11.26 0
50 25 10.95 10.84 11.27 0
50 50 10.92 10.97 11.44 03 0
100 0 10.96 10.98 11.36 0
Table 8-140
LTE Band 66 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size RB Offset (1713?504;\/I7Hz) (174112?03 i/Isz) (17%2255 E:/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.29 10.88 11.10 0
1 36 11.14 10.95 11.16 0 0
1 74 11.14 10.80 11.38 0
QPSK 36 0 10.96 10.88 11.19 0
36 18 10.96 10.88 11.34 01 0
36 37 10.87 10.82 11.23 0
75 0 10.95 10.91 11.24 0
1 0 11.50 11.04 11.17 0
1 36 11.10 10.91 11.43 0-1 0
1 74 10.92 10.89 11.27 0
16QAM 36 0 10.75 10.99 11.25 0
36 18 10.73 10.88 11.29 0
36 37 10.68 10.82 11.21 02 0
75 0 10.77 10.90 11.18 0
1 0 11.25 11.12 11.26 0
1 36 10.75 11.01 11.27 0-2 0
1 74 10.88 10.78 11.42 0
64QAM 36 0 10.77 10.90 11.33 0
36 18 10.88 11.03 11.27 03 0
36 37 10.81 10.84 11.27 0
75 0 10.78 10.85 11.31 0
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Table 8-141
LTE Band 66 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.20 11.05 11.44 0
1 25 10.81 10.88 11.24 0 0
1 49 10.81 10.71 11.46 0
QPSK 25 0 11.11 10.95 11.36 0
25 12 10.90 10.99 11.39 0
25 25 10.96 11.04 11.43 01 0
50 0 10.96 11.00 11.37 0
1 0 11.02 10.87 11.47 0
1 25 11.10 10.76 11.18 0-1 0
1 49 10.93 10.84 11.17 0
16QAM 25 0 10.69 10.83 11.04 0
25 12 10.61 10.74 11.03 0
25 25 10.61 10.71 11.03 02 0
50 0 10.63 10.80 10.92 0
1 0 11.01 11.01 11.46 0
1 25 10.88 10.83 11.31 0-2 0
1 49 10.82 11.05 11.10 0
64QAM 25 0 10.75 10.73 11.19 0
25 12 10.76 10.89 11.00 03 0
25 25 10.79 10.72 11.02 0
50 0 10.67 10.79 11.04 0
Table 8-142
LTE Band 66 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.24 10.88 11.23 0
1 12 11.01 10.79 10.93 0 0
1 24 10.99 10.66 11.13 0
QPSK 12 0 11.11 10.73 11.10 0
12 6 11.01 10.83 11.14 0
12 13 10.94 10.82 11.20 01 0
25 0 11.02 10.92 11.16 0
1 0 11.22 10.95 11.27 0
1 12 11.14 10.80 11.19 0-1 0
1 24 10.94 10.89 11.34 0
16QAM 12 0 10.95 10.88 11.04 0
12 6 10.85 10.77 11.19 0
12 13 10.73 10.91 11.22 02 0
25 0 10.82 10.91 11.06 0
1 0 11.21 11.20 11.40 0
1 12 11.08 11.06 11.42 0-2 0
1 24 10.79 10.92 11.29 0
64QAM 12 0 11.10 10.78 11.14 0
12 6 11.00 10.98 11.10 03 0
12 13 10.86 10.86 11.18 0
25 0 10.90 10.85 11.16 0
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Table 8-143
LTE Band 66 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.10 10.91 11.04 0
1 7 11.00 10.92 10.98 0 0
1 14 10.91 10.73 11.12 0
QPSK 8 0 11.07 10.87 11.00 0
8 4 11.02 10.89 11.18 0
8 7 11.07 10.97 11.22 01 0
15 0 11.09 11.00 11.16 0
1 0 11.31 10.98 11.15 0
1 7 11.37 10.86 11.30 0-1 0
1 14 11.05 10.96 11.03 0
16QAM 8 0 10.97 11.13 11.00 0
8 4 10.89 10.83 11.17 02 0
8 7 10.93 10.97 11.18 0
15 0 10.94 11.00 11.05 0
1 0 11.27 11.07 11.36 0
1 7 11.25 11.06 11.32 0-2 0
1 14 10.99 11.08 11.41 0
64QAM 8 0 11.03 10.98 11.16 0
8 4 10.97 11.02 11.18 03 0
8 7 10.98 10.94 11.29 0
15 0 10.89 10.82 11.26 0
Table 8-144
LTE Band 66 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.29 10.95 11.33 0
1 2 11.13 10.92 11.11 0
1 5 11.22 10.76 11.24 o 0
QPSK 3 0 11.06 10.86 11.19 0
3 2 10.99 10.90 11.27 0
3 3 11.04 10.91 11.31 0
6 0 11.00 10.96 11.26 0-1 0
1 0 11.41 11.01 11.49 0
1 2 11.10 11.01 11.44 0
1 5 11.07 11.12 11.34 01 0
16QAM 3 0 10.96 11.08 11.29 0
3 2 11.00 10.79 11.33 0
3 3 10.91 11.03 11.30 0
6 0 10.89 11.00 11.24 0-2 0
1 0 11.18 11.08 11.24 0
1 2 11.17 11.05 11.27 0
1 5 11.10 11.12 11.32 02 0
64QAM 3 0 10.96 11.01 11.35 0
3 2 10.96 11.02 11.27 0
3 3 11.13 11.01 11.33 0
6 0 10.90 10.94 11.30 0-3 0
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Table 8-145
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132072 132322 132572 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.01 13.60 13.61 0
1 50 13.92 13.77 13.58 0 0
1 99 13.65 13.74 13.68 0
QPSK 50 0 13.80 13.71 13.65 0
50 25 13.73 13.78 13.69 0
50 50 13.61 13.72 13.65 01 0
100 0 13.73 13.77 13.66 0
1 0 13.74 13.65 13.80 0
1 50 13.81 13.85 13.77 0-1 0
1 99 13.50 13.67 13.91 0
16QAM 50 0 13.61 13.57 13.50 0
50 25 13.63 13.66 13.52 0
50 50 13.54 13.50 13.51 02 0
100 0 13.67 13.60 13.50 0
1 0 13.93 13.52 13.54 0
1 50 13.88 13.81 13.52 0-2 0
1 99 13.50 13.72 13.54 0
64QAM 50 0 13.62 13.52 13.50 0
50 25 13.63 13.65 13.56 0
50 50 13.50 13.55 13.54 03 0
100 0 13.59 13.60 13.56 0
Table 8-146
LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713?504;\/I7Hz) (174112?03 i/Isz) (17%2255 E:/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.90 13.94 13.58 0
1 36 13.86 13.96 13.56 0 0
1 74 13.60 13.75 13.71 0
QPSK 36 0 13.91 13.83 13.78 0
36 18 13.93 13.87 13.68 0
36 37 13.85 13.76 13.74 01 0
75 0 13.91 13.84 13.67 0
1 0 13.93 13.85 13.56 0
1 36 13.72 13.97 13.54 0-1 0
1 74 13.52 13.80 13.59 0
16QAM 36 0 13.74 13.62 13.66 0
36 18 13.75 13.78 13.55 0
36 37 13.61 13.63 13.58 02 0
75 0 13.75 13.71 13.57 0
1 0 13.94 13.71 13.54 0
1 36 13.81 13.97 13.56 0-2 0
1 74 13.59 13.67 13.51 0
64QAM 36 0 13.72 13.63 13.68 0
36 18 13.75 13.77 13.55 03 0
36 37 13.62 13.63 13.60 0
75 0 13.75 13.71 13.52 0
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Table 8-147
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 132022 132322 132622 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.99 13.79 13.68 0
1 25 13.86 13.84 13.65 0 0
1 49 13.81 13.82 13.76 0
QPSK 25 0 14.04 13.87 13.69 0
25 12 13.93 13.92 13.74 0
25 25 13.93 13.86 13.84 01 0
50 0 13.94 13.91 13.75 0
1 0 13.81 13.61 13.69 0
1 25 13.82 13.72 13.54 0-1 0
1 49 13.86 13.54 13.61 0
16QAM 25 0 13.84 13.59 13.50 0
25 12 13.73 13.62 13.55 0
25 25 13.70 13.57 13.64 02 0
50 0 13.73 13.65 13.58 0
1 0 14.01 13.74 13.60 0
1 25 13.87 13.71 13.52 0-2 0
1 49 13.61 13.51 13.60 0
64QAM 25 0 13.78 13.56 13.50 0
25 12 13.72 13.62 13.57 0
25 25 13.72 13.57 13.59 03 0
50 0 13.73 13.64 13.54 0
Table 8-148
LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1713159 in) (174112?03 i/Isz) (17%?256 :/THZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.09 13.84 13.56 0
1 12 13.99 13.86 13.62 0 0
1 24 13.89 13.80 13.66 0
QPSK 12 0 13.98 13.90 13.67 0
12 6 13.97 13.84 13.77 0
12 13 13.87 13.85 13.80 01 0
25 0 13.97 13.87 13.79 0
1 0 13.91 13.59 13.66 0
1 12 13.80 13.79 13.53 0-1 0
1 24 13.83 13.76 13.52 0
16QAM 12 0 13.71 13.56 13.58 0
12 6 13.80 13.69 13.53 0
12 13 13.68 13.61 13.59 02 0
25 0 13.72 13.65 13.64 0
1 0 13.97 13.67 13.66 0
1 12 13.92 13.63 13.65 0-2 0
1 24 13.88 13.62 13.57 0
64QAM 12 0 13.72 13.67 13.54 0
12 6 13.70 13.62 13.56 03 0
12 13 13.74 13.68 13.56 0
25 0 13.74 13.66 13.51 0
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Table 8-149
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 131987 132322 132657 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.88 13.78 13.69 0
1 7 13.91 13.85 13.76 0 0
1 14 13.85 13.77 13.71 0
QPSK 8 0 13.98 13.90 13.82 0
8 4 13.96 13.90 13.85 0
8 7 13.96 13.91 13.85 01 0
15 0 13.99 13.93 13.86 0
1 0 13.95 13.73 13.50 0
1 7 13.88 13.74 13.52 0-1 0
1 14 13.78 13.70 13.51 0
16QAM 8 0 13.80 13.61 13.52 0
8 4 13.82 13.62 13.54 0
8 7 13.78 13.71 13.54 02 0
15 0 13.78 13.68 13.56 0
1 0 13.83 13.64 13.50 0
1 7 13.95 13.77 13.54 0-2 0
1 14 13.79 13.63 13.58 0
64QAM 8 0 13.85 13.64 13.54 0
8 4 13.78 13.64 13.58 0
8 7 13.82 13.62 13.55 03 0
15 0 13.88 13.63 13.55 0
Table 8-150
LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RB Size RB Offset (1713.17g K/IgHz) (174112.203 i/lez) (17#3.236 (:/ISHZ) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.88 13.54 14.05 0
1 2 13.90 13.60 13.95 0
1 5 13.84 13.64 13.85 o 0
QPSK 3 0 13.94 13.65 13.94 0
3 2 13.88 13.75 13.93 0
3 3 13.89 13.78 13.83 0
6 0 13.91 13.77 13.93 0-1 0
1 0 13.53 13.61 13.53 0
1 2 13.58 13.81 13.51 0
1 5 13.57 13.78 13.56 01 0
16QAM 3 0 13.59 13.58 13.63 0
3 2 13.50 13.71 13.52 0
3 3 13.50 13.63 13.55 0
6 0 13.52 13.67 13.55 0-2 0
1 0 13.66 13.69 13.51 0
1 2 13.50 13.65 13.53 0
1 5 13.60 13.64 13.52 02 0
64QAM 3 0 13.50 13.69 13.65 0
3 2 13.54 13.64 13.52 0
3 3 13.51 13.70 13.57 0
6 0 13.51 13.68 13.50 0-3 0
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Table 8-151
LTE Band 66 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. " 132072 132322 132572 MPR Allowed per
Detiiauen RB Size RECTE (1720.0 MHz) (1745.0 MHz) (1770.0 MHz) 3GPP [dB] WIPREEL
Conducted Power [dBm]

1 0 11.37 11.43 11.43 0
1 50 11.32 11.39 11.36 0 0
1 99 11.41 11.50 11.33 0
QPSK 50 0 11.21 11.50 11.28 0
50 25 11.26 11.46 11.43 01 0
50 50 11.35 11.40 11.47 0
100 0 11.32 11.41 11.46 0
1 0 10.80 11.06 11.20 0
1 50 10.84 10.81 11.30 0-1 0
1 99 10.88 11.00 11.29 0
16QAM 50 0 10.80 10.68 10.71 0
50 25 10.71 10.71 10.90 02 0
50 50 10.66 10.75 11.00 0
100 0 10.70 10.70 10.99 0
1 0 10.93 11.05 11.20 0
1 50 10.80 11.20 10.90 0-2 0
1 99 10.71 11.24 11.04 0
64QAM 50 0 10.77 10.84 10.71 0
50 25 10.66 10.83 10.72 03 0
50 50 10.68 10.80 10.81 0
100 0 10.69 10.79 10.82 0

Table 8-152

LTE Band 66 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
; A 132047 132322 132597 MPR Allowed per
Modulation RB Size RE Offset (1717.5 MHz) (1745.0 MHz) (1772.5 MHz) 3GPP [dB] MIAR(EE]
Conducted Power [dBm]
1 0 11.36 11.42 11.29 0
1 36 11.44 11.44 11.45 0 0
1 74 11.42 11.48 11.43 0
QPSK 36 0 11.41 11.45 11.41 0
36 18 11.39 11.37 11.38 0
36 37 11.40 11.42 11.44 01 0
75 0 11.39 11.35 11.47 0
1 0 11.13 11.45 11.16 0
1 36 11.01 11.26 11.46 0-1 0
1 74 11.01 11.27 11.25 0
16QAM 36 0 10.82 11.07 10.76 0
36 18 10.86 10.96 10.93 0
36 37 10.75 10.94 10.91 02 0
75 0 10.84 10.90 10.94 0
1 0 11.06 11.38 11.26 0
1 36 11.06 11.36 11.37 0-2 0
1 74 10.96 11.00 11.24 0
64QAM 36 0 10.85 11.05 10.75 0
36 18 10.85 10.98 10.92 0
36 37 10.75 10.87 10.93 03 0
75 0 10.86 10.93 10.92 0
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Table 8-153
LTE Band 66 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
: N 132022 132322 132622 MPR Allowed per
Modulation RB Size RB Offset (1715.0 MHz) (1745.0 MHz) (1775.0 MHz) 3GPP [dB] WIFR(EI)
Conducted Power [dBm]
1 0 11.42 11.32 11.37 0
1 25 11.30 11.26 11.36 0 0
1 49 11.26 11.23 11.27 0
QPSK 25 0 11.24 11.36 11.23 0
25 12 11.27 11.25 11.21 0
25 25 11.22 11.25 11.19 01 0
50 0 11.24 11.28 11.25 0
1 0 11.21 11.33 11.13 0
1 25 11.09 11.12 11.20 0-1 0
1 49 11.03 10.96 10.95 0
16QAM 25 0 10.85 10.87 10.77 0
25 12 10.77 10.78 10.75 0
25 25 10.74 10.77 10.71 02 0
50 0 10.74 10.80 10.75 0
1 0 11.31 11.05 10.97 0
1 25 11.00 11.07 11.03 0-2 0
1 49 11.20 11.15 11.06 0
64QAM 25 0 10.83 10.89 10.71 0
25 12 10.73 10.77 10.73 03 0
25 25 10.72 10.83 10.71 0
50 0 10.73 10.81 10.70 0
Table 8-154
LTE Band 66 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
Modulation RB Size RB Offset 131997 132322 132647 MPR Allowed per MPR [dB]
(1712.5 MHz) (1745.0 MHz) (1777.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 11.37 11.34 11.24 0
1 12 11.31 11.23 11.17 0 0
1 24 11.31 11.24 11.17 0
QPSK 12 0 11.39 111533 11.24 0
12 6 11.33 11.34 11.20 01 0
12 13 11.24 11135 11.20 0
25 0 11.38 11.36 11.22 0
1 0 11.12 11.27 10.84 0
1 12 11.00 11.19 10.82 0-1 0
1 24 11.02 11.12 10.92 0
16QAM 12 0 10.81 10.90 10.78 0
12 6 10.90 10.86 10.68 02 0
12 13 10.79 10.90 10.73 0
25 0 10.85 10.88 10.75 0
1 0 11.12 11.26 10.96 0
1 12 11.04 11.08 10.82 0-2 0
1 24 11.05 11.16 10.86 0
64QAM 12 0 10.88 10.92 10.77 0
12 [ 10.81 10.93 10.72 03 0
12 13 10.78 10.88 10.78 0
25 0 10.86 10.89 10.76 0
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Table 8-155
LTE Band 66 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 66 (AWS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
: N 131987 132322 132657 MPR Allowed per
Modulation RB Size RB Offset (1711.5 MHz) (1745.0 MHz) (1778.5 MHz) 3GPP [dB] WIFR(EI)
Conducted Power [dBm]
1 0 11.40 11.16 11.34 0
1 7 11.42 11.22 11.39 0 0
1 14 11.37 11.20 11.31 0
QPSK 8 0 11.36 11.32 11.37 0
8 4 11.37 11.31 11.40 0
8 7 11.40 11.32 11.39 01 0
15 0 11.38 11.32 11.39 0
1 0 11.24 11.20 11.41 0
1 7 11.22 10.91 11.20 0-1 0
1 14 11.37 11.04 11.25 0
16QAM 8 0 10.97 10.88 10.89 0
8 4 11.00 10.87 10.93 0
8 7 11.01 10.90 10.93 02 0
15 0 10.95 10.85 10.96 0
1 0 11.25 11.13 11.36 0
1 7 11.31 10.96 11.20 0-2 0
1 14 11.25 11.11 11.12 0
64QAM 8 0 10.92 10.86 10.95 0
8 4 10.91 10.81 10.99 03 0
8 7 10.93 10.88 10.92 0
15 0 10.92 10.84 10.95 0
Table 8-156
LTE Band 66 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 66 (AWS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
Modulation | RS Size RB Offset (1713.179 K/?Hz) (17:112.203 i/lez) (17#3.236 e:/ISHz) 3GPP [dB] ° MIAR(CTE]
Conducted Power [dBm]
1 0 11.39 11.50 11.25 0
1 2 11.24 11.43 11.09 0
1 5 11.05 11.41 11.16 o 0
QPSK 3 0 11.33 11.41 11.17 0
3 2 11.28 11.42 11.22 0
3 3 11.18 11.36 11.43 0
6 0 11.29 11.31 11.39 0-1 0
1 0 11.21 11.22 11.33 0
1 2 11.26 11.24 11.21 0
1 5 11.02 11.46 11.09 01 0
16QAM 3 0 10.87 10.87 10.88 0
3 2 10.82 10.84 10.96 0
3 3 10.67 10.85 10.97 0
6 0 10.81 10.80 10.92 0-2 0
1 0 11.26 11.23 11.28 0
1 2 11.19 11.17 11.19 0
1 5 11.02 11.38 11.14 02 0
64QAM 3 0 10.92 10.84 10.89 0
3 2 10.82 10.80 10.95 0
3 3 10.67 10.80 10.95 0
6 0 10.83 10.80 10.91 0-3 0
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8.3.7 LTE Band 2

Table 8-157
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MesklEion |- R3S 3 @ik (18610%013Hz) (188]68.gol\cl)le) (190]69.30:/)le) 3GPP [dB] ° IR =Y
Conducted Power [dBm]

1 0 14.74 14.88 15.00 0
1 50 14.86 14.93 15.10 0 0
1 99 14.79 14.72 15.06 0
QPSK 50 0 14.85 14.97 14.93 0
50 25 14.87 14.96 15.06 o1 0
50 50 14.76 14.84 15.01 0
100 0 14.84 14.90 15.00 0
1 0 15.02 14.86 14.94 0
1 50 15.02 14.96 15.04 0-1 0
1 99 14.96 14.60 14.94 0
16QAM 50 0 14.40 14.54 14.47 0
50 25 14.46 14.59 14.58 02 0
50 50 14.30 14.39 14.50 0
100 0 14.41 14.54 14.57 0
1 0 14.73 14.93 14.91 0
1 50 14.87 15.05 15.04 0-2 0
1 99 14.80 14.93 14.77 0
64QAM 50 0 14.41 14.57 14.46 0
50 25 14.47 14.55 14.55 03 0
50 50 14.29 14.47 14.49 0
100 0 14.43 14.59 14.57 0

Table 8-158

LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth

Low Channel Mid Channel High Channel
. q 18675 18900 19125 MPR Allowed per
MeeiEen |- DSk R @ik (1857.5 MHz) (1880.0 MHz) (1902.5 MHz) 3GPP [dB] P WTPAR EEE
Conducted Power [dBm]
1 0 14.55 14.90 14.63 0
1 36 14.76 15.01 14.86 0 0
1 74 14.57 14.78 14.67 0
QPSK 36 0 14.74 14.78 14.78 0
36 18 14.83 14.90 14.92 0
36 37 14.77 14.82 14.82 oL 0
75 0 14.81 14.89 14.90 0
1 0 14.83 15.10 14.72 0
1 36 15.02 15.06 15.05 0-1 0
1 74 14.78 14.94 14.97 0
16QAM 36 0 14.79 14.83 14.84 0
36 18 14.86 14.95 14.98 0
36 37 14.79 14.88 14.85 02 0
75 0 14.83 14.91 14.92 0
1 0 14.80 15.07 14.90 0
1 36 14.99 15.10 15.09 0-2 0
1 74 14.78 15.01 14.90 0
64QAM 36 0 14.80 14.83 14.83 0
36 18 14.85 14.94 14.93 0
36 37 14.78 14.88 14.88 03 0
75 0 14.84 14.93 14.92 0
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Table 8-159
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.59 14.80 14.80 0
1 25 14.68 14.73 14.75 0 0
1 49 14.78 14.67 14.81 0
QPSK 25 0 14.64 14.76 14.87 0
25 12 14.74 14.81 14.81 0
25 25 14.79 14.80 14.83 01 0
50 0 14.76 14.82 14.82 0
1 0 14.69 15.04 14.97 0
1 25 14.93 15.01 14.93 0-1 0
1 49 15.03 14.90 15.02 0
16QAM 25 0 14.68 14.80 14.89 0
25 12 14.79 14.82 14.85 0
25 25 14.75 14.82 14.85 02 0
50 0 14.78 14.85 14.86 0
1 0 14.93 15.06 15.06 0
1 25 14.93 15.00 15.01 0-2 0
1 49 14.99 14.94 15.06 0
64QAM 25 0 14.66 14.80 14.90 0
25 12 14.76 14.84 14.83 0
25 25 14.78 14.85 14.83 3 0
50 0 14.77 14.86 14.86 0
Table 8-160
LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.63 14.76 14.70 0
1 12 14.68 14.78 14.64 0 0
1 24 14.80 14.80 14.73 0
QPSK 12 0 14.59 14.78 14.77 0
12 6 14.60 14.80 14.76 0
12 13 14.70 14.84 14.72 01 0
25 0 14.62 14.81 14.76 0
1 0 14.80 15.00 14.75 0
1 12 14.93 15.01 14.75 0-1 0
1 24 14.95 15.02 14.91 0
16QAM 12 0 14.72 14.83 14.83 0
12 6 14.66 14.90 14.85 02 0
12 13 14.69 14.88 14.77 0
25 0 14.64 14.90 14.80 0
1 0 14.75 15.01 15.03 0
1 12 14.80 15.01 14.95 0-2 0
1 24 15.05 15.09 14.79 0
64QAM 12 0 14.69 14.85 14.83 0
12 6 14.70 14.85 14.78 03 0
12 13 14.78 14.89 14.81 0
25 0 14.67 14.92 14.78 0
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Table 8-161
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.42 14.67 14.65 0
1 7 14.54 14.73 14.67 0 0
1 14 14.51 14.74 14.66 0
QPSK 8 0 14.60 14.78 14.76 0
8 4 14.59 14.79 14.74 0
8 7 14.60 14.81 14.73 01 0
15 0 14.62 14.81 14.76 0
1 0 14.69 14.91 14.87 0
1 7 14.94 14.91 15.03 0-1 0
1 14 14.78 14.98 14.84 0
16QAM 8 0 14.63 14.81 14.82 0
8 4 14.67 14.87 14.82 0
8 7 14.63 14.87 14.78 02 0
15 0 14.61 14.86 14.83 0
1 0 14.62 14.87 14.85 0
1 7 14.83 14.91 14.84 0-2 0
1 14 14.76 14.99 14.86 0
64QAM 8 0 14.60 14.87 14.83 0
8 4 14.64 14.85 14.79 0
8 7 14.68 14.82 14.72 03 0
15 0 14.63 14.87 14.79 0
Table 8-162
LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.32 14.57 14.55 0
1 2 14.44 14.63 14.57 0
1 5 14.41 14.64 14.56 o 0
QPSK 3 0 14.50 14.68 14.66 0
3 2 14.49 14.69 14.64 0
3 3 14.50 14.71 14.63 0
6 0 14.52 14.71 14.66 0-1 0
1 0 14.59 14.81 14.77 0
1 2 14.84 14.81 14.93 0
1 5 14.88 14.96 14.70 01 0
16QAM 3 0 14.87 14.97 14.86 0
3 2 14.67 14.78 14.78 0
3 3 14.61 14.85 14.80 0
6 0 14.64 14.86 14.72 0-2 0
1 0 14.59 14.85 14.75 0
1 2 14.70 14.96 14.98 0
1 5 14.75 14.96 14.90 02 0
64QAM 3 0 14.90 15.06 14.74 0
3 2 14.64 14.80 14.78 0
3 3 14.65 14.80 14.73 0
6 0 14.74 14.84 14.76 0-3 0
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Table 8-163
LTE Band 2 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.65 11.47 11.81 0
1 50 11.61 11.57 11.95 0 0
1 99 11.75 11.51 12.01 0
QPSK 50 0 11.57 11.56 11.64 0
50 25 11.55 11.63 11.83 01 0
50 50 11.56 11.63 11.74 0
100 0 11.53 11.63 11.82 0
1 0 11.78 11.55 11.83 0
1 50 11.58 11.67 12.07 0-1 0
1 99 11.78 11.75 11.93 0
16QAM 50 0 11.59 11.48 11.65 0
50 25 11.58 11.65 11.80 0
50 50 11.54 11.66 11.72 02 0
100 0 11.62 11.63 11.83 0
1 0 11.83 11.90 11.67 0
1 50 11.84 11.88 12.02 0-2 0
1 99 11.82 11.95 12.02 0
64QAM 50 0 11.61 11.60 11.69 0
50 25 11.60 11.69 11.93 0
50 50 11.52 11.63 11.82 03 0
100 0 11.61 11.64 11.91 0
Table 8-164
LTE Band 2 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.74 11.74 11.76 0
1 36 11.75 11.61 11.70 0 0
1 74 11.75 11.69 11.61 0
QPSK 36 0 11.71 11.68 11.62 0
36 18 11.69 11.71 11.58 0
36 37 11.74 11.69 11.42 01 0
75 0 11.71 11.70 11.59 0
1 0 11.84 11.80 11.93 0
1 36 11.88 11.69 11.79 0-1 0
1 74 11.96 11.82 11.77 0
16QAM 36 0 11.77 11.74 11.67 0
36 18 11.71 11.75 11.64 0
36 37 11.78 11.72 11.49 02 0
75 0 11.70 11.71 11.59 0
1 0 11.74 12.00 11.95 0
1 36 11.83 12.01 11.90 0-2 0
1 74 11.77 12.03 11.95 0
64QAM 36 0 11.68 11.73 11.69 0
36 18 11.66 11.75 11.65 03 0
36 37 11.72 L7 11.51 0
75 0 11.65 11.71 11.63 0
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 127 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-165
LTE Band 2 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.66 ilil 5 11.54 0
1 25 11.78 11.56 11.41 0 0
1 49 11.68 11.59 11.47 0
QPSK 25 0 11.66 11.66 11.63 0
25 12 11.65 11.62 11.51 0
25 25 11.65 11.63 11.62 01 0
50 0 11.65 11.64 11.52 0
1 0 11.60 11.73 11.91 0
1 25 11.81 11.79 11.77 0-1 0
1 49 11.69 11.74 11.84 0
16QAM 25 0 11.68 11.68 11.65 0
25 12 11.69 11.66 11.49 0
25 25 11.70 11.68 11.62 02 0
50 0 11.66 11.66 11.56 0
1 0 11.82 11.87 11.68 0
1 25 11.79 11.77 11.60 0-2 0
1 49 11.76 11.94 11.72 0
64QAM 25 0 11.70 11.72 11.64 0
25 12 11.70 11.67 11.54 03 0
25 25 11.70 11.70 11.65 0
50 0 11.66 11.65 11.57 0
Table 8-166
LTE Band 2 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.71 11.70 11.76 0
1 12 11.72 11.57 11.70 0 0
1 24 11.72 11.65 11.61 0
QPSK 12 0 11.68 11.64 11.62 0
12 6 11.66 11.67 11.58 0
12 13 11.71 11.65 11.42 01 0
25 0 11.68 11.66 11.59 0
1 0 11.81 11.76 11.93 0
1 12 11.85 11.65 11.77 0-1 0
1 24 11.93 11.80 11.75 0
16QAM 12 0 11.74 11.72 11.65 0
12 6 11.70 11.73 11.62 0
12 13 11.77 11.70 11.47 02 0
25 0 11.69 11.69 11.57 0
1 0 11.73 12.09 11.93 0
1 12 11.82 11.99 11.88 0-2 0
1 24 11.76 11.91 11.93 0
64QAM 12 0 11.67 11.71 11.67 0
12 6 11.65 11.73 11.63 03 0
12 13 11.71 11.73 11.49 0
25 0 11.64 11.69 11.61 0
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Table 8-167
LTE Band 2 Conducted Powers Ant 2a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.85 11.68 11.56 0
1 7 11.80 11.77 11.79 0 0
1 14 11.62 11.74 11.52 0
QPSK 8 0 11.73 11.89 11.72 0
8 4 11.76 11.86 11.84 0
8 7 11.72 11.85 11.80 01 0
15 0 11.75 11.78 11.80 0
1 0 11.78 11.88 11.88 0
1 7 11.75 12.07 12.10 0-1 0
1 14 11.48 11.93 11.93 0
16QAM 8 0 11.75 11.95 11.74 0
8 4 11.78 11.91 11.86 0
8 7 11.74 11.88 11.80 02 0
15 0 11.76 11.80 11.80 0
1 0 11.98 11.95 11.73 0
1 7 11.93 12.08 11.96 0-2 0
1 14 11.65 12.04 11.64 0
64QAM 8 0 11.76 11.94 11.73 0
8 4 11.76 11.89 11.85 0
8 7 11.71 11.87 11.78 03 0
15 0 11.74 11.81 11.77 0
Table 8-168
LTE Band 2 Conducted Powers Ant 2a - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RS Size RB Offset (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] P WIAR(EE)
Conducted Power [dBm]
1 0 11.92 11.84 11.62 0
1 2 11.85 11.68 11.70 0
1 5 11.82 11.79 11.68 o 0
QPSK 3 0 11.69 11.86 11.70 0
3 2 11.70 11.76 11.74 0
3 3 11.77 11.76 11.75 0
6 0 11.72 11.72 11.72 0-1 0
1 0 11.86 11.98 11.89 0
1 2 11.70 11.82 12.02 0
1 5 11.85 11.92 11.91 01 0
16QAM 3 0 11.73 11.82 11.70 0
3 2 11.72 11.79 11.72 0
3 3 11.81 11.75 11.72 0
6 0 11.71 11.76 11.72 0-2 0
1 0 12.01 11.97 11.76 0
1 2 11.76 11.97 11.82 0
1 5 11.98 11.99 11.65 0-2 0
64QAM 3 0 11.74 11.84 11.71 0
3 2 11.72 11.82 11.69 0
3 3 11.81 11.79 11.70 0
6 0 11.74 11.74 11.75 0-3 0
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Table 8-169
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.56 13.70 13.57 0
1 50 13.54 13.64 13.89 0 0
1 99 13.58 13.65 13.98 0
QPSK 50 0 13.57 13.70 13.62 0
50 25 13.62 13.65 13.67 0
50 50 13.58 13.60 13.89 01 0
100 0 13.63 13.59 13.70 0
1 0 13.61 13.46 13.70 0
1 50 13.76 13.48 13.79 0-1 0
1 99 13.64 13.47 13.95 0
16QAM 50 0 13.47 13.42 13.39 0
50 25 13.43 13.40 13.46 0
50 50 13.38 13.37 13.60 02 0
100 0 13.50 13.39 13.50 0
1 0 13.52 13.45 13.36 0
1 50 13.72 13.40 13.52 0-2 0
1 99 13.74 13.38 13.57 0
64QAM 50 0 13.32 13.39 13.34 0
50 25 13.40 13.29 13.51 0
50 50 13.29 13.28 13.53 03 0
100 0 13.41 13.34 13.51 0
Table 8-170
LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.28 13.41 13.52 0
1 36 13.52 13.46 13.80 0 0
1 74 13.24 13.31 13.82 0
QPSK 36 0 13.40 13.48 13.57 0
36 18 13.59 13.49 13.68 0
36 37 13.50 13.42 13.75 01 0
75 0 13.59 13.42 13.69 0
1 0 13.26 13.57 13.47 0
1 36 13.69 13.62 13.85 0-1 0
1 74 13.30 13.39 13.71 0
16QAM 36 0 13.15 13.36 13.38 0
36 18 13.38 13.36 13.51 0
36 37 13.30 13.26 13.55 02 0
75 0 13.36 13.23 13.48 0
1 0 13.54 13.49 13.70 0
1 36 13.66 13.71 13.84 0-2 0
1 74 13.58 13.59 13.86 0
64QAM 36 0 13.42 13.54 13.65 0
36 18 13.62 13.51 13.74 03 0
36 37 13.48 13.47 13.80 0
75 0 13.59 13.42 13.67 0
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Table 8-171
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.39 13.49 13.60 0
1 25 13.46 13.34 13.65 0 0
1 49 13.57 13.43 13.74 0
QPSK 25 0 13.38 13.53 13.69 0
25 12 13.42 13.48 13.73 0
25 25 13.60 13.44 13.75 01 0
50 0 13.52 13.41 13.74 0
1 0 13.52 13.35 13.65 0
1 25 13.50 13.24 13.64 0-1 0
1 49 13.70 13.37 13.76 0
16QAM 25 0 13.20 13.30 13.47 0
25 12 13.22 13.25 13.48 0
25 25 13.36 13.18 13.53 02 0
50 0 13.28 13.16 13.53 0
1 0 13.83 13.80 13.83 0
1 25 13.81 13.67 13.85 0-2 0
1 49 13.84 13.74 13.86 0
64QAM 25 0 13.43 13.60 13.82 0
25 12 13.44 13.53 13.85 0
25 25 13.62 13.49 13.86 03 0
50 0 13.59 13.47 13.79 0
Table 8-172
LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.46 13.55 13.55 0
1 12 13.44 13.35 13.49 0 0
1 24 13.53 13.41 13.61 0
QPSK 12 0 13.34 13.44 13.68 0
12 6 13.39 13.44 13.63 0
12 13 13.40 13.38 13.69 01 0
25 0 13.38 13.38 13.69 0
1 0 13.54 13.64 13.71 0
1 12 13.37 13.32 13.56 0-1 0
1 24 13.58 13.48 13.71 0
16QAM 12 0 13.11 13.20 13.47 0
12 6 13.18 13.25 13.50 0
12 13 13.21 13.17 13.56 02 0
25 0 13.18 13.14 13.48 0
1 0 13.57 13.63 13.75 0
1 12 13.64 13.88 13.80 0-2 0
1 24 13.73 13.65 13.85 0
64QAM 12 0 13.40 13.47 13.80 0
12 6 13.49 13.45 13.81 03 0
12 13 13.49 13.41 13.82 0
25 0 13.48 13.39 13.69 0
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Table 8-173
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.30 13.33 13.49 0
1 7 13.40 13.28 13.58 0 0
1 14 13.31 13.27 13.61 0
QPSK 8 0 13.35 13.37 13.62 0
8 4 13.39 13.28 13.67 01 0
8 7 13.37 13.31 13.70 0
15 0 13.42 13.33 13.71 0
1 0 13.40 13.25 13.38 0
1 7 13.51 13.33 13.67 0-1 0
1 14 13.20 13.11 13.64 0
16QAM 8 0 13.17 13.18 13.42 0
8 4 13.23 13.13 13.50 0
8 7 13.26 13.10 13.54 02 0
15 0 13.20 {18315 13.50 0
1 0 13.55 13.72 13.84 0
1 7 13.87 13.72 13.85 0-2 0
1 14 13.67 13.67 13.86 0
64QAM 8 0 13.44 13.50 13.75 0
8 4 13.50 13.39 13.78 03 0
8 7 13.51 13.41 13.81 0
15 0 13.49 13.38 13.84 0
Table 8-174
LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
MEEMETED |- RIS (R it (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] ° MIAR 1Y
Conducted Power [dBm]
1 0 13.40 13.45 13.79 0
1 2 13.53 13.43 13.77 0
1 5 13.56 13.41 13.84 0
QPSK 3 0 13.42 13.49 13.77 0 0
3 2 13.43 13.40 13.77 0
3 3 13.40 13.44 13.82 0
6 0 13.42 13.41 13.77 0-1 0
1 0 13.56 13.35 13.56 0
1 2 13.59 JISE5 13.51 0
1 5 13.62 13.43 13.82 01 0
16QAM 3 0 13.39 13.37 13.50 0
3 2 13.39 13.19 13.54 0
3 3 13.36 13.30 13.56 0
6 0 13.31 13.21 13.58 0-2 0
1 0 13.47 13.45 13.85 0
1 2 13.76 13.64 13.85 0
1 5 13.81 13.58 13.84 02 0
64QAM 3 0 13.51 13.47 13.82 0
3 2 13.49 13.38 13.81 0
3 3 13.44 13.32 13.84 0
6 0 13.44 13.34 13.80 0-3 0
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Table 8-175
LTE Band 2 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 10.79 10.70 10.88 0
1 50 10.86 10.75 11.09 0 0
1 99 10.79 10.73 11.10 0
QPSK 50 0 10.83 10.84 10.79 0
50 25 10.86 10.84 10.93 01 0
50 50 10.68 10.81 11.00 0
100 0 10.85 10.85 10.97 0
1 0 11.10 10.91 11.05 0
1 50 11.05 10.89 11.10 0-1 0
1 99 10.87 10.70 11.10 0
16QAM 50 0 10.44 10.41 10.29 0
50 25 10.38 10.38 10.49 0
50 50 10.20 10.45 10.60 02 0
100 0 10.38 10.38 10.50 0
1 0 10.74 10.95 10.94 0
1 50 10.88 10.93 11.04 0-2 0
1 99 10.81 10.78 11.10 0
64QAM 50 0 10.44 10.44 10.41 0
50 25 10.48 10.30 10.51 0
50 50 10.35 10.39 10.51 03 0
100 0 10.46 10.32 10.53 0
Table 8-176
LTE Band 2 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 10.50 10.43 10.73 0
1 36 10.64 10.55 10.72 0 0
1 74 10.47 10.51 10.82 0
QPSK 36 0 10.66 10.42 10.67 0
36 18 10.87 10.64 10.84 0
36 37 10.84 10.69 10.81 01 0
75 0 10.90 10.71 10.76 0
1 0 10.66 10.39 10.79 0
1 36 10.73 10.60 10.84 0-1 0
1 74 10.35 10.49 10.71 0
16QAM 36 0 10.25 10.31 10.33 0
36 18 10.37 10.28 10.51 0
36 37 10.39 10.43 10.40 02 0
75 0 10.44 10.39 10.39 0
1 0 10.46 10.66 10.85 0
1 36 10.73 10.41 10.83 0-2 0
1 74 10.31 10.70 10.71 0
64QAM 36 0 10.28 10.16 10.42 0
36 18 10.55 10.40 10.42 03 0
36 37 10.50 10.42 10.44 0
75 0 10.44 10.34 10.49 0
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Table 8-177
LTE Band 2 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 10.62 10.21 10.63 0
1 25 10.61 10.21 10.47 0 0
1 49 10.71 10.15 10.81 0
QPSK 25 0 10.50 10.13 10.53 0
25 12 10.60 10.23 10.64 0
25 25 10.70 10.35 10.76 01 0
50 0 10.64 10.38 10.64 0
1 0 10.90 10.73 10.83 0
1 25 10.88 10.67 10.80 0-1 0
1 49 10.77 10.80 10.68 0
16QAM 25 0 10.43 10.27 10.53 0
25 12 10.43 10.16 10.70 02 0
25 25 10.54 10.40 10.75 0
50 0 10.47 10.34 10.54 0
1 0 10.75 10.74 10.77 0
1 25 10.79 10.70 10.81 0-2 0
1 49 10.68 10.83 10.68 0
64QAM 25 0 10.42 10.14 10.64 0
25 12 10.55 10.35 10.61 0
25 25 10.67 10.38 10.77 03 0
50 0 10.48 10.34 10.66 0
Table 8-178
LTE Band 2 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 10.55 10.33 10.82 0
1 12 10.50 10.34 10.65 0 0
1 24 10.63 10.30 10.78 0
QPSK 12 0 10.57 10.26 10.70 0
12 6 10.53 10.42 10.77 0
12 13 10.55 10.50 10.77 01 0
25 0 10.58 10.54 10.84 0
1 0 10.63 10.41 10.62 0
1 12 10.66 10.45 10.60 0-1 0
1 24 10.52 10.51 10.72 0
16QAM 12 0 10.25 10.35 10.45 0
12 6 10.17 10.15 10.58 0
12 13 10.16 10.35 10.51 02 0
25 0 10.16 10.34 10.53 0
1 0 10.59 10.46 10.84 0
1 12 10.60 10.50 10.70 0-2 0
1 24 10.38 10.50 10.69 0
64QAM 12 0 10.31 10.16 10.59 0
12 6 10.32 10.32 10.65 03 0
12 13 10.29 10.38 10.61 0
25 0 10.20 10.30 10.70 0
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Table 8-179
LTE Band 2 Conducted Powers Ant 2b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 10.50 10.28 10.77 0
1 7 10.45 10.29 10.60 0 0
1 14 10.58 10.25 10.73 0
QPSK 8 0 10.52 10.21 10.65 0
8 4 10.48 10.37 10.72 0
8 7 10.50 10.45 10.72 01 0
15 0 10.53 10.49 10.80 0
1 0 10.56 10.37 10.60 0
1 7 10.59 10.41 10.58 0-1 0
1 14 10.45 10.47 10.70 0
16QAM 8 0 10.18 10.31 10.43 0
8 4 10.18 10.11 10.56 02 0
8 7 10.29 10.31 10.49 0
15 0 10.29 10.30 10.51 0
1 0 10.52 10.42 10.82 0
1 7 10.53 10.46 10.68 0-2 0
1 14 10.31 10.46 10.67 0
64QAM 8 0 10.24 10.12 10.57 0
8 4 10.28 10.28 10.61 0
8 7 10.25 10.34 10.57 03 0
15 0 10.16 10.26 10.66 0
Table 8-180
LTE Band 2 Conducted Powers Ant 2b - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 10.47 10.27 10.72 0
1 2 10.42 10.28 10.55 0
1 5 10.55 10.24 10.68 o 0
QPSK 3 0 10.49 10.20 10.60 0
3 2 10.45 10.36 10.67 0
3 3 10.47 10.44 10.67 0
6 0 10.50 10.48 10.75 0-1 0
1 0 10.53 10.36 10.55 0
1 2 10.56 10.40 10.68 0
1 5 10.21 10.46 10.55 01 0
16QAM 3 0 10.13 10.27 10.67 0
3 2 10.15 10.17 10.56 0
3 3 10.12 10.27 10.51 0
6 0 10.41 10.26 10.69 0-2 0
1 0 10.68 10.38 10.50 0
1 2 10.65 10.42 10.54 0
1 5 10.56 10.42 10.34 02 0
64QAM 3 0 10.72 10.18 10.56 0
3 2 10.55 10.24 10.79 0
3 3 10.56 10.30 10.62 0
6 0 10.70 10.22 10.80 0-3 0
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Table 8-181
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.53 14.63 14.84 0
1 50 14.38 14.71 14.90 0 0
1 99 14.42 14.68 14.73 0
QPSK 50 0 14.55 14.43 14.68 0
50 25 14.41 14.53 14.71 0
50 50 14.39 14.52 14.66 01 0
100 0 14.41 14.57 14.70 0
1 0 14.68 14.70 14.63 0
1 50 14.45 14.64 14.80 0-1 0
1 99 14.52 14.51 14.70 0
16QAM 50 0 13.93 14.04 14.22 0
50 25 13.98 14.07 14.23 0
50 50 13.94 14.04 14.18 02 0
100 0 13.94 14.07 14.22 0
1 0 14.60 14.62 14.87 0
1 50 14.50 14.70 14.90 0-2 0
1 99 14.45 14.60 14.70 0
64QAM 50 0 14.25 14.28 14.57 0
50 25 14.19 14.45 14.60 03 0
50 50 14.17 14.36 14.50 0
100 0 14.16 14.42 14.62 0
Table 8-182
LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.40 14.62 14.66 0
1 36 14.29 14.72 14.79 0 0
1 74 14.26 14.67 14.47 0
QPSK 36 0 14.37 14.51 14.82 0
36 18 14.34 14.58 14.84 01 0
36 37 14.30 14.64 14.68 0
75 0 14.30 14.64 14.78 0
1 0 14.56 14.65 14.80 0
1 36 14.49 14.84 14.90 0-1 0
1 74 14.44 14.84 14.55 0
16QAM 36 0 14.38 14.44 14.61 0
36 18 14.33 14.47 14.62 0
36 37 14.30 14.49 14.67 02 0
75 0 14.30 14.44 14.71 0
1 0 14.69 14.72 14.79 0
1 36 14.38 14.85 14.87 0-2 0
1 74 14.31 14.63 14.66 0
64QAM 36 0 14.33 14.55 14.83 0
36 18 14.33 14.60 14.87 03 0
36 37 14.31 14.65 14.73 0
75 0 14.32 14.63 14.83 0
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Table 8-183
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.59 14.60 14.79 0
1 25 14.53 14.65 14.60 0 0
1 49 14.45 14.68 14.60 0
QPSK 25 0 14.58 14.58 14.78 0
25 12 14.54 14.61 14.74 0
25 25 14.48 14.68 14.68 01 0
50 0 14.54 14.68 14.72 0
1 0 14.78 14.74 14.90 0
1 25 14.55 14.81 14.68 0-1 0
1 49 14.41 14.85 14.73 0
16QAM 25 0 14.42 14.39 14.57 0
25 12 14.36 14.41 14.68 0
25 25 14.31 14.47 14.67 02 0
50 0 14.34 14.49 14.52 0
1 0 14.68 14.76 14.88 0
1 25 14.55 14.80 14.71 0-2 0
1 49 14.49 14.83 14.71 0
64QAM 25 0 14.62 14.61 14.80 0
25 12 14.56 14.62 14.72 0
25 25 14.50 14.72 14.65 03 0
50 0 14.55 14.70 14.70 0
Table 8-184
LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.73 14.64 14.66 0
1 12 14.67 14.73 14.58 0 0
1 24 14.66 14.75 14.57 0
QPSK 12 0 14.68 14.69 14.70 0
12 6 14.59 14.72 14.69 0
12 13 14.55 14.77 14.60 01 0
25 0 14.60 14.78 14.71 0
1 0 14.80 14.82 14.90 0
1 12 14.86 14.81 14.90 0-1 0
1 24 14.70 14.86 14.88 0
16QAM 12 0 14.37 14.53 14.71 0
12 6 14.45 14.56 14.72 0
12 13 14.43 14.53 14.67 02 0
25 0 14.42 14.56 14.70 0
1 0 14.82 14.89 14.83 0
1 12 14.68 14.90 14.90 0-2 0
1 24 14.71 14.81 14.83 0
64QAM 12 0 14.65 14.77 14.76 0
12 6 14.66 14.78 14.78 03 0
12 13 14.62 14.84 14.75 0
25 0 14.63 14.85 14.74 0
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 137 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-185
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 14.56 14.50 14.76 0
1 7 14.55 14.63 14.69 0 0
1 14 14.51 14.58 14.68 0
QPSK 8 0 14.68 14.62 14.87 0
8 4 14.61 14.68 14.77 0
8 7 14.61 14.70 14.75 01 0
15 0 14.63 14.70 14.78 0
1 0 14.87 14.61 14.86 0
1 7 14.78 14.73 14.85 0-1 0
1 14 14.60 14.76 14.86 0
16QAM 8 0 14.42 14.46 14.71 0
8 4 14.47 14.49 14.59 0
8 7 14.41 14.52 14.61 02 0
15 0 14.43 14.52 14.63 0
1 0 14.71 14.66 14.84 0
1 7 14.82 14.84 14.89 0-2 0
1 14 14.74 14.73 14.87 0
64QAM 8 0 14.70 14.63 14.90 0
8 4 14.64 14.73 14.83 0
8 7 14.49 14.79 14.82 3 0
15 0 14.49 14.71 14.80 0
Table 8-186
LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.70 14.73 14.61 0
1 2 14.64 14.83 14.53 0
1 5 14.56 14.78 14.52 0
QPSK 3 0 14.69 14.62 14.65 0 0
3 2 14.65 14.69 14.64 0
3 3 14.59 14.75 14.55 0
6 0 14.65 14.75 14.66 0-1 0
1 0 14.89 14.76 14.88 0
1 2 14.66 14.90 14.90 0
1 5 14.52 14.90 14.83 01 0
16QAM 3 0 14.42 14.45 14.53 0
3 2 14.47 14.51 14.55 0
3 3 14.42 14.52 14.48 0
6 0 14.43 14.55 14.57 0-2 0
1 0 14.79 14.83 14.90 0
1 2 14.66 14.90 14.90 0
1 5 14.60 14.74 14.88 02 0
64QAM 3 0 14.73 14.66 14.71 0
3 2 14.67 14.71 14.73 0
3 3 14.61 14.76 14.70 0
6 0 14.46 14.74 14.69 0-3 0
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Table 8-187
LTE Band 2 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.64 11.46 11.61 0
1 50 11.48 11.64 11.65 0 0
1 99 11.68 11.69 11.77 0
QPSK 50 0 11.47 11.62 11.65 0
50 25 11.43 11.65 11.62 0
50 50 11.52 11.65 11.66 01 0
100 0 11.47 11.60 11.64 0
1 0 11.62 11.23 11.81 0
1 50 11.27 11.05 11.83 0-1 0
1 99 11.22 10.99 11.90 0
16QAM 50 0 11.13 10.98 11.37 0
50 25 11.10 11.02 11.56 0
50 50 11.11 10.99 11.39 02 0
100 0 11.15 11.03 11.49 0
1 0 11.75 11.24 11.31 0
1 50 11.56 11.12 11.52 0-2 0
1 99 11.40 11.34 11.71 0
64QAM 50 0 11.02 11.13 11.26 0
50 25 10.95 10.94 11.47 03 0
50 50 10.92 10.97 11.44 0
100 0 10.96 10.98 11.36 0
Table 8-188
LTE Band 2 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.59 11.18 11.40 0
1 36 11.44 11.25 11.46 0 0
1 74 11.44 11.10 11.68 0
QPSK 36 0 11.26 11.18 11.49 0
36 18 11.26 11.18 11.64 0
36 37 11.17 11.12 11.53 01 0
75 0 11.25 11.21 11.54 0
1 0 11.80 11.34 11.47 0
1 36 11.40 11.21 11.73 0-1 0
1 74 11.22 11.19 11.57 0
16QAM 36 0 11.05 11.29 11.55 0
36 18 11.03 11.18 11.59 0
36 37 10.98 11.12 11.51 02 0
75 0 11.07 11.20 11.48 0
1 0 11.55 11.42 11.76 0
1 36 11.05 11.31 11.87 0-2 0
1 74 11.18 11.08 11.72 0
64QAM 36 0 11.07 11.20 11.63 0
36 18 11.18 11.33 11.57 03 0
36 37 11.11 11.14 11.57 0
75 0 11.08 11.15 11.61 0
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Table 8-189
LTE Band 2 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.50 11.35 11.74 0
1 25 11.11 11.18 11.54 0 0
1 49 11.11 11.01 11.76 0
QPSK 25 0 11.41 11.25 11.66 0
25 12 11.20 11.29 11.69 0
25 25 11.26 11.34 11.73 01 0
50 0 11.26 11.30 11.67 0
1 0 11.32 11.17 11.77 0
1 25 11.40 11.06 11.48 0-1 0
1 49 11.23 11.14 11.47 0
16QAM 25 0 10.99 11.13 11.34 0
25 12 10.91 11.04 11.33 0
25 25 10.91 11.01 11.33 02 0
50 0 10.93 11.10 11.22 0
1 0 11.31 11.31 11.76 0
1 25 11.18 11.13 11.61 0-2 0
1 49 11.12 11.35 11.40 0
64QAM 25 0 11.05 11.03 11.49 0
25 12 11.06 11.19 11.30 03 0
25 25 11.09 11.02 11.32 0
50 0 10.97 11.09 11.34 0
Table 8-190
LTE Band 2 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.54 11.18 11.53 0
1 12 11.31 11.09 11.23 0 0
1 24 11.29 10.96 11.43 0
QPSK 12 0 11.41 11.03 11.40 0
12 6 11.31 11.13 11.44 0
12 13 11.24 11.12 11.50 01 0
25 0 11.32 11.22 11.46 0
1 0 11.82 ilil 245 11.57 0
1 12 11.44 11.10 11.49 0-1 0
1 24 11.24 11.19 11.64 0
16QAM 12 0 11.25 11.18 11.34 0
12 6 11.15 11.07 11.49 0
12 13 11.03 11.21 11.52 02 0
25 0 11.12 11.21 11.36 0
1 0 11.51 11.50 11.70 0
1 12 11.38 11.36 11.72 0-2 0
1 24 11.09 11.22 11.59 0
64QAM 12 0 11.40 11.08 11.44 0
12 6 11.30 11.28 11.40 03 0
12 13 11.16 11.16 11.48 0
25 0 11.20 11.15 11.46 0
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Table 8-191
LTE Band 2 Conducted Powers Ant 4a - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MEEHEReD |- HISHS RS CliE=s (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] ° WIAR LY
Conducted Power [dBm]
1 0 11.40 11.21 11.34 0
1 7 11.30 11.22 11.28 0 0
1 14 11.21 11.03 11.42 0
QPSK 8 0 11.37 11.17 11.30 0
8 4 11.32 11.19 11.48 0
8 7 11.37 11.27 11.52 ot 0
15 0 11.39 11.30 11.46 0
1 0 11.61 11.28 11.45 0
1 7 11.67 11.16 11.60 0-1 0
1 14 11.35 11.26 11.33 0
16QAM 8 0 11.27 11.43 11.30 0
8 4 11.19 11.13 11.47 0
8 7 11.23 11.27 11.48 02 0
15 0 11.24 11.30 11.35 0
1 0 11.57 11.37 11.66 0
1 7 11.55 11.36 11.62 0-2 0
1 14 11.29 11.38 11.61 0
64Q0AM 8 0 11.33 11.28 11.46 0
8 4 11.27 11.32 11.48 0
8 7 11.28 11.24 11.59 03 0
15 0 11.19 11.12 11.56 0
Table 8-192
LTE Band 2 Conducted Powers Ant 4a - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEEMEED |- HIEHS RS Elif (1351;301\;Hz) (1831cfgoraHz) (190199égerz) 3GPP [dB] ° WIAR 1)
Conducted Power [dBm]
1 0 11.59 11.25 11.63 0
1 2 11.43 11.22 11.41 0
1 5 11.52 11.06 11.54 o 0
QPSK 3 0 11.36 11.16 11.49 0
3 2 11.29 11.20 11.57 0
3 3 11.34 11.21 11.61 0
6 0 11.30 11.26 11.56 0-1 0
1 0 11.71 11.31 11.79 0
1 2 11.40 11.31 11.74 0
1 5 11.37 11.42 11.64 01 0
16QAM 3 0 11.26 11.38 11.59 0
3 2 11.30 11.09 11.63 0
3 3 11.21 11.33 11.60 0
6 0 11.19 11.30 11.54 0-2 0
1 0 11.48 11.38 11.17 0
1 2 11.47 11.35 11.25 0
1 5 11.40 11.42 11.62 02 0
64QAM 3 0 11.26 11.31 11.65 0
3 2 11.26 11.32 11.57 0
3 3 11.43 11.31 11.63 0
6 0 11.20 11.24 11.60 0-3 0
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Table 8-193
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.76 13.78 13.70 0
1 50 13.78 13.76 13.92 0 0
1 99 13.72 13.73 14.00 0
QPSK 50 0 13.81 13.77 13.70 0
50 25 13.73 13.81 13.86 0
50 50 13.72 13.83 13.92 01 0
100 0 13.73 13.76 13.87 0
1 0 14.09 13.91 13.90 0
1 50 14.00 14.04 13.96 0-1 0
1 99 13.78 13.83 13.90 0
16QAM 50 0 13.88 13.89 13.75 0
50 25 13.86 13.87 13.84 0
50 50 13.78 13.83 13.78 02 0
100 0 13.84 13.88 13.82 0
1 0 13.93 13.96 13.92 0
1 50 13.87 14.08 14.15 0-2 0
1 99 13.73 13.96 14.08 0
64QAM 50 0 13.88 13.86 13.76 0
50 25 13.89 13.88 13.82 0
50 50 13.82 13.84 13.76 03 0
100 0 13.83 13.88 13.81 0
Table 8-194
LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135175?271\in) (188?3013H2) (190129.22;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 13.92 13.71 13.72 0
1 36 13.98 13.74 13.86 0 0
1 74 13.85 13.71 13.72 0
QPSK 36 0 13.87 13.76 13.86 0
36 18 13.88 13.79 13.94 01 0
36 37 13.83 13.79 13.91 0
75 0 13.86 13.82 13.88 0
1 0 13.92 13.71 13.86 0
1 36 14.14 13.73 14.07 0-1 0
1 74 14.00 13.85 13.86 0
16QAM 36 0 13.85 13.77 13.85 0
36 18 13.89 13.81 13.96 0
36 37 13.87 13.80 13.91 02 0
75 0 13.86 13.81 13.87 0
1 0 14.02 13.79 14.05 0
1 36 14.05 13.89 14.14 0-2 0
1 74 13.92 13.93 14.05 0
64QAM 36 0 13.89 13.78 13.88 0
36 18 13.92 13.80 13.95 03 0
36 37 13.85 13.80 13.94 0
75 0 13.84 13.83 13.87 0
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Table 8-195
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.83 13.76 13.71 0
1 25 13.85 13.71 13.76 0 0
1 49 13.90 13.70 13.70 0
QPSK 25 0 13.89 13.78 13.74 0
25 12 13.92 13.75 13.78 0
25 25 13.93 13.79 13.74 01 0
50 0 13.91 13.80 13.70 0
1 0 13.90 13.86 13.82 0
1 25 13.97 13.90 13.80 0-1 0
1 49 14.05 13.85 13.88 0
16QAM 25 0 13.88 13.78 13.74 0
25 12 13.93 13.77 13.70 0
25 25 13.93 13.79 13.71 02 0
50 0 13.94 13.83 13.71 0
1 0 14.08 13.90 14.01 0
1 25 13.99 13.97 13.98 0-2 0
1 49 14.15 13.94 14.07 0
64QAM 25 0 13.90 13.77 13.73 0
25 12 13.94 13.74 13.70 03 0
25 25 13.92 13.79 13.72 0
50 0 13.96 13.81 13.73 0
Table 8-196
LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (135125?221\in) (188?3013H2) (190179.27;Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 14.03 14.00 13.75 0
1 12 13.99 14.03 13.77 0 0
1 24 14.01 14.15 13.77 0
QPSK 12 0 13.99 13.98 13.88 0
12 6 14.00 13.96 13.88 0
12 13 14.04 14.01 13.87 01 0
25 0 13.99 14.02 13.91 0
1 0 13.82 13.85 13.72 0
1 12 13.93 13.80 13.71 0-1 0
1 24 13.85 14.00 13.85 0
16QAM 12 0 13.75 13.81 13.72 0
12 6 13.73 13.77 13.70 02 0
12 13 13.81 13.77 13.72 0
25 0 13.78 13.75 13.74 0
1 0 13.91 13.90 13.84 0
1 12 13.88 13.95 13.84 0-2 0
1 24 13.92 14.05 13.98 0
64QAM 12 0 13.77 13.74 13.71 0
12 6 13.77 13.73 13.73 03 0
12 13 13.84 13.80 13.72 0
25 0 13.75 13.79 13.69 0
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Table 8-197
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 13.85 13.89 13.77 0
1 7 13.90 14.00 13.80 0 0
1 14 13.84 13.96 13.79 0
QPSK 8 0 13.97 14.00 13.89 0
8 4 13.94 14.03 13.89 0
8 7 13.94 14.03 13.87 01 0
15 0 13.97 14.07 13.93 0
1 0 13.71 13.85 13.72 0
1 7 13.92 13.92 13.70 0-1 0
1 14 13.76 13.86 13.72 0
16QAM 8 0 13.81 13.75 13.71 0
8 4 13.78 13.85 13.75 0
8 7 13.75 13.85 13.70 02 0
15 0 13.77 {81918 13.73 0
1 0 13.81 13.90 13.94 0
1 7 13.94 13.85 13.97 0-2 0
1 14 13.83 13.85 13.84 0
64QAM 8 0 13.79 13.84 13.71 0
8 4 13.78 13.87 13.75 0
8 7 13.76 13.87 13.74 03 0
15 0 13.72 13.84 13.76 0
Table 8-198
LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
MEEMETED |- RIS (R it (1351;301\;Hz) (188](.)8.3013Hz) (190199égerz) 3GPP [dB] ° MIAR 1Y
Conducted Power [dBm]
1 0 13.72 13.74 13.73 0
1 2 13.70 13.71 13.71 0
1 5 13.75 13.82 13.70 0
QPSK 3 0 13.79 13.79 13.75 0 0
3 2 13.75 13.89 13.75 0
3 3 13.75 13.87 13.73 0
6 0 13.78 13.88 13.79 0-1 0
1 0 13.96 13.88 13.70 0
1 2 13.89 13.91 13.81 0
1 5 13.89 14.00 13.83 01 0
16QAM 3 0 13.88 13.82 13.77 0
3 2 13.78 14.00 13.78 0
3 3 13.77 {18375 13.81 0
6 0 13.83 13.95 13.84 0-2 0
1 0 13.81 13.95 14.05 0
1 2 13.91 13.83 14.08 0
1 5 14.01 14.15 13.95 02 0
64QAM 3 0 13.86 13.83 13.82 0
3 2 13.86 13.91 13.79 0
3 3 13.88 13.89 13.85 0
6 0 13.83 13.86 13.87 0-3 0
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Table 8-199
LTE Band 2 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18700 18900 19100 MPR Allowed per
MeelEden |- H3 Sk (R Clir=t (1860.0 MHz) (1880.0 MHz) (1900.0 MHz) 3GPP [dB] P TR [EED
Conducted Power [dBm]
1 0 11.39 11.14 11.13 0
1 50 11.31 11.32 11.27 0 0
1 99 11.16 11.41 11.15 0
QPSK 50 0 11.26 11.18 11.23 0
50 25 11.22 11.28 11.31 0
50 50 11.19 11.32 11.25 01 0
100 0 11.24 11.31 11.31 0
1 0 11.28 11.36 11.20 0
1 50 11.63 11.32 11.43 0-1 0
1 99 11.39 11.16 11.21 0
16QAM 50 0 11.07 10.96 11.00 0
50 25 11.12 10.97 11.06 0
50 50 11.05 10.88 10.95 02 0
100 0 10.94 11.00 10.99 0
1 0 11.43 11.46 11.28 0
1 50 11.29 11.41 11.36 0-2 0
1 99 11.01 11.22 11.33 0
64QAM 50 0 11.03 10.94 10.80 0
50 25 10.97 10.96 10.95 0
50 50 10.88 10.88 10.97 03 0
100 0 10.99 10.91 10.98 0
Table 8-200
LTE Band 2 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
] . MPR Allowed per
Modulation | RS Size RB Offset (18517§g7nin) (13310?301\%2) (190129;23Hz) 3GPP [dB] ° MPR [dB]
Conducted Power [dBm]
1 0 11.33 11.17 11.28 0
1 36 11.44 11.20 11.42 0 0
1 74 11.32 11.29 11.33 0
QPSK 36 0 11.41 11.34 11.36 0
36 18 11.42 11.29 11.43 0
36 37 11.28 11.26 11.38 01 0
75 0 11.35 11.36 11.40 0
1 0 11.67 11.60 11.56 0
1 36 11.64 11.45 11.63 0-1 0
1 74 11.34 11.40 11.59 0
16QAM 36 0 11.47 11.34 11.36 0
36 18 11.42 11.31 11.42 02 0
36 37 11.30 11.27 11.39 0
75 0 11.37 11.38 11.39 0
1 0 11.53 11.54 11.25 0
1 36 11.61 11.42 11.59 0-2 0
1 74 11.24 11.58 11.68 0
64QAM 36 0 11.49 11.24 11.22 0
36 18 11.41 11.26 11.39 03 0
36 37 11.33 11.33 11.41 0
75 0 11.37 11.34 11.42 0
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Table 8-201
LTE Band 2 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18650 18900 19150 MPR Allowed per
NeeEien |- H3 S (R Clir=t (1855.0 MHz) (1880.0 MHz) (1905.0 MHz) 3GPP [dB] i MR (R
Conducted Power [dBm]
1 0 11.27 11.10 11.41 0
1 25 11.38 11.15 11.32 0 0
1 49 11.42 11.25 11.53 0
QPSK 25 0 11.29 11.11 11.28 0
25 12 11.37 11.14 11.27 0
25 25 11.37 11.24 11.40 01 0
50 0 11.39 11.22 11.28 0
1 0 11.70 11.47 11.54 0
1 25 11.64 11.40 11.58 0-1 0
1 49 11.59 11.37 11.70 0
16QAM 25 0 11.41 11.22 11.31 0
25 12 11.40 11.19 11.29 0
25 25 11.38 11.25 11.41 02 0
50 0 11.40 11.27 11.29 0
1 0 11.69 11.44 11.46 0
1 25 11.62 11.34 11.56 0-2 0
1 49 11.50 11.37 11.69 0
64QAM 25 0 11.30 11.22 11.10 0
25 12 11.40 11.19 11.29 0
25 25 11.20 11.23 11.43 03 0
50 0 11.40 11.26 11.30 0
Table 8-202
LTE Band 2 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RE Size RE Offset (185].;221\in) (188?301\?|Hz) (19017?27ISIH2) 3GPP [dB] P MIFR(ETEL
Conducted Power [dBm]
1 0 11.35 11.21 11.35 0
1 12 11.22 11.27 11.38 0 0
1 24 11.28 11.31 11.36 0
QPSK 12 0 11.25 11.23 11.36 0
12 6 11.23 11.25 11.38 0
12 13 11.28 11.32 11.38 ot 0
25 0 11.25 11.31 11.36 0
1 0 11.49 11.43 11.62 0
1 12 11.46 11.50 11.64 0-1 0
1 24 11.55 11.56 11.59 0
16QAM 12 0 11.31 11.27 11.41 0
12 6 11.29 11.30 11.39 0
12 13 11.33 11.35 11.42 02 0
25 0 11.28 11.36 11.37 0
1 0 11.45 11.48 11.59 0
1 12 11.45 11.49 11.61 0-2 0
1 24 11.49 11.50 11.53 0
64QAM 12 0 11.30 11.32 11.11 0
12 6 11.28 11.32 11.01 0
12 13 11.33 11.20 11.03 03 0
25 0 11.26 11.37 11.14 0
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by:
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 146 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-203
LTE Band 2 Conducted Powers Ant 4b - 3 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 2 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 18615 18900 19185 MPR Allowed per
NeeEien |- H3 S (R Clir=t (1851.5 MHz) (1880.0 MHz) (1908.5 MHz) 3GPP [dB] i MR (R
Conducted Power [dBm]
1 0 11.27 11.28 11.32 0
1 7 11.35 11.36 11.41 0 0
1 14 11.27 11.32 11.26 0
QPSK 8 0 11.35 11.31 11.34 0
8 4 11.37 11.37 11.38 01 0
8 7 11.37 11.37 11.33 0
15 0 11.36 11.38 11.39 0
1 0 11.52 11.52 11.59 0
1 7 11.62 11.63 11.67 0-1 0
1 14 11.57 il 5 11.54 0
16QAM 8 0 11.42 11.39 11.40 0
8 4 11.43 11.44 11.44 0
8 7 11.44 11.18 11.40 02 0
15 0 11.40 11.41 11.42 0
1 0 11.56 11.52 11.52 0
1 7 11.66 11.57 11.59 0-2 0
1 14 11.20 11.51 11.46 0
64QAM 8 0 11.41 11.37 11.20 0
8 4 11.40 11.41 11.43 0
8 7 11.32 11.23 11.36 03 0
15 0 11.40 11.32 11.43 0
Table 8-204
LTE Band 2 Conducted Powers Ant 4b - 1.4 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 2 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
; . MPR Allowed per
eskleion |- R3S 3 @ik (1851cfgonsz) (18815301\%2) (19019?;9lez) 3GPP [dB] P IR G
Conducted Power [dBm]
1 0 11.31 11.47 11.43 0
1 2 11.31 11.45 11.29 0
1 5 11.35 11.56 11.36 o 0
QPSK 3 0 11.31 11.47 11.38 0
3 2 11.32 11.52 11.31 0
3 3 11.34 11.54 11.36 0
6 0 11.32 11.53 11.32 0-1 0
1 0 11.56 11.66 11.68 0
1 2 11.53 11.64 11.53 0
1 5 11.58 11.40 11.59 01 0
16QAM 3 0 11.42 11.30 11.49 0
3 2 11.44 11.37 11.42 0
3 3 11.44 11.37 11.18 0
6 0 11.38 11.32 11.42 0-2 0
1 0 11.49 11.69 11.64 0
1 2 11.53 11.70 11.49 0
1 5 11.25 11.69 11.56 02 0
64QAM 3 0 11.43 11.32 11.21 0
3 2 11.41 11.35 11.41 0
3 3 11.15 11.37 11.19 0
6 0 11.37 11.30 11.37 0-3 0
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8.3.8 LTE Band 25

Table 8-205
LTE Band 25 Conducted Powers Ant 2a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
: : 26140 26365 26590 MPR Allowed per
Nedtikden || RESEe || (RSOl (1860.0 MHz) (1882.5 MHz) (1905.0 MHz) 3GPP [dB] TR 12
Conducted Power [dBm]

1 0 14.67 14.67 14.62 0
1 50 14.80 14.62 14.62 0 0
1 99 14.71 14.54 14.79 0
QPSK 50 0 14.64 14.70 14.77 0
50 25 14.62 14.71 14.68 01 0
50 50 14.50 14.63 14.70 0
100 0 14.58 14.64 14.70 0
1 0 14.56 14.80 14.90 0
1 50 14.56 14.68 14.92 0-1 0
1 99 14.37 14.67 15.10 0
16QAM 50 0 14.13 14.31 14.24 0
50 25 14.17 14.20 14.26 02 0
50 50 14.10 14.15 14.22 0
100 0 14.11 14.17 14.24 0
1 0 14.67 14.59 14.63 0
1 50 14.61 14.49 14.81 0-2 0
1 99 14.49 14.44 14.80 0
64QAM 50 0 14.12 14.29 14.31 0
50 25 14.11 14.19 14.31 03 0
50 50 14.10 14.12 14.23 0
100 0 14.11 14.15 14.30 0

Table 8-206

LTE Band 25 Conducted Powers Ant 2a - 15 MHz Bandwidth

LTE Band 25 (PCS)
15 MHz Bandwidth

Low Channel Mid Channel High Channel
" . 26115 26365 26615 MPR Allowed per
Medlikden || RBEEe || (R Qs (1857.5 MHz) (1882.5 MHz) (1907.5 MHz) 3GPP [dB] RERICE
Conducted Power [dBm]
1 0 14.28 14.76 14.46 0
1 36 14.49 14.89 14.52 0 0
1 74 14.41 14.61 14.74 0
QPSK 36 0 14.39 14.66 14.63 0
36 18 14.51 14.76 14.69 01 0
36 37 14.48 14.58 14.81 0
75 0 14.52 14.68 14.73 0
1 0 14.34 14.52 14.58 0
1 36 14.55 14.69 14.64 0-1 0
1 74 14.25 14.46 14.96 0
16QAM 36 0 14.12 14.37 14.42 0
36 18 14.22 14.44 14.46 02 0
36 37 14.20 14.29 14.54 0
75 0 14.20 14.41 14.47 0
1 0 14.13 14.64 14.67 0
1 36 14.58 14.72 14.62 0-2 0
1 74 14.32 14.47 14.95 0
64QAM 36 0 14.10 14.36 14.43 0
36 18 14.21 14.47 14.48 03 0
36 37 14.17 14.28 14.55 0
75 0 14.19 14.41 14.48 0
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Table 8-207
LTE Band 25 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (185256.891\(1)1Hz) (188226.363 Hz) (19120(?(6)413Hz) 3GPP [dB] P WTPAR [
Conducted Power [dBm]
1 0 14.36 14.68 14.71 0
1 25 14.40 14.66 14.77 0 0
1 49 14.43 14.58 14.84 0
QPSK 25 0 14.38 14.78 14.75 0
25 12 14.38 14.74 14.82 0
25 25 14.47 14.67 14.96 o1 0
50 0 14.46 14.70 14.91 0
1 0 14.41 14.58 14.77 0
1 25 14.46 14.69 14.82 0-1 0
1 49 14.51 14.37 15.04 0
16QAM 25 0 14.11 14.49 14.34 0
25 12 14.12 14.43 14.43 0
25 25 14.20 14.37 14.62 02 0
50 0 14.18 14.43 14.56 0
1 0 14.31 14.54 14.88 0
1 25 14.32 14.51 14.82 0-2 0
1 49 14.49 14.55 15.07 0
64QAM 25 0 14.10 14.48 14.37 0
25 12 14.14 14.46 14.42 0
25 25 14.20 14.37 14.62 03 0
50 0 14.17 14.42 14.54 0
Table 8-208
LTE Band 25 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size | RB Offset (18522f.3(5)61\?1Hz) (18822(?26; Hz) (191226.261\5/|)Hz) 3GPP [dB] P MIFREE
Conducted Power [dBm]
1 0 14.36 14.73 14.68 0
1 12 14.43 14.64 14.76 0 0
1 24 14.53 14.63 14.73 0
QPSK 12 0 14.30 14.65 14.78 0
12 6 14.34 14.69 14.85 0
12 13 14.40 14.65 14.81 o1 0
25 0 14.35 14.62 14.87 0
1 0 14.47 14.78 14.89 0
1 12 14.54 14.59 14.91 0-1 0
1 24 14.78 14.66 14.89 0
16QAM 12 0 14.16 14.51 14.59 0
12 6 14.22 14.53 14.70 0
12 13 14.31 14.53 14.63 02 0
25 0 14.17 14.51 14.66 0
1 0 14.41 14.83 14.74 0
1 12 14.56 14.66 14.90 0-2 0
1 24 14.71 14.65 14.93 0
64QAM 12 0 14.17 14.48 14.61 0
12 6 14.18 14.52 14.68 0
12 13 14.23 14.52 14.68 03 0
25 0 14.19 14.48 14.69 0
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Table 8-209
LTE Band 25 Conducted Powers Ant 2a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
’ . MPR Allowed per
MEEMETED || ROEED || MBS CiE (18521§253Hz) (188226?26; Hz) (1912;271\sz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 14.30 14.60 14.72 0
1 7 14.41 14.56 14.75 0 0
1 14 14.33 14.54 14.64 0
QPSK 8 0 14.32 14.60 14.86 0
8 4 14.41 14.54 14.80 01 0
8 7 14.39 14.58 14.82 0
15 0 14.41 14.59 14.83 0
1 0 14.37 14.70 14.96 0
1 7 14.42 14.51 14.98 0-1 0
1 14 14.52 14.54 14.78 0
16QAM 8 0 14.11 14.43 14.71 0
8 4 14.15 14.38 14.64 02 0
8 7 14.18 14.42 14.63 0
15 0 14.13 14.39 14.64 0
1 0 14.33 14.55 14.95 0
1 7 14.44 14.62 14.93 0-2 0
1 14 14.43 14.56 14.99 0
64QAM 8 0 14.11 14.44 14.69 0
8 4 14.19 14.39 14.62 0
8 7 14.20 14.44 14.65 03 0
15 0 14.16 14.39 14.64 0
Table 8-210
LTE Band 25 Conducted Powers Ant 2a - 1.4 MHz Bandwidth
LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
MeetiEden || REEES || (R3 ekt (18520§(7)4I\ZIHZ) (188226.3:63Hz) (191246?281\sz) Mnggg‘?c? Bd] P RIPRE
Conducted Power [dBm]
1 0 14.36 14.67 14.93 0
1 2 14.34 14.65 14.94 0
1 5 14.38 14.61 14.92 0 0
QPSK 3 0 14.36 14.66 14.78 0
3 2 14.36 14.59 14.83 0
3 3 14.36 14.59 14.78 0
6 0 14.32 14.60 14.82 0-1 0
1 0 14.12 14.60 14.76 0
1 2 14.38 14.51 14.71 0
1 5 14.28 14.64 14.56 01 0
16QAM 3 0 14.20 14.45 14.56 0
3 2 14.12 14.40 14.69 0
3 3 14.15 14.38 14.54 0
6 0 14.10 14.38 14.59 0-2 0
1 0 14.17 14.53 14.74 0
1 2 14.20 14.63 14.73 0
1 5 14.17 14.37 14.53 0-2 0
64QAM 3 0 14.18 14.46 14.61 0
3 2 14.10 14.42 14.60 0
3 3 14.11 14.39 14.58 0
6 0 14.10 14.36 14.51 0-3 0
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Table 8-211
LTE Band 25 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEEMETED || ROEED || MBS CiE (186?(1)43Hz) (188226?26; Hz) (19025529!3Hz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 13.32 13.66 13.74 0
1 50 13.53 13.58 13.90 0 0
1 99 13.56 13.56 14.10 0
QPSK 50 0 13.54 13.64 13.79 0
50 25 13.63 13.56 13.85 01 0
50 50 13.55 13.58 14.05 0
100 0 13.67 13.57 13.82 0
1 0 13.50 13.56 13.82 0
1 50 13.59 13.47 14.02 0-1 0
1 99 13.62 13.42 14.10 0
16QAM 50 0 13.31 13.41 13.60 0
50 25 13.37 13.31 13.64 02 0
50 50 13.27 13.32 13.77 0
100 0 13.43 13.32 13.70 0
1 0 13.54 13.44 13.61 0
1 50 13.69 13.33 13.76 0-2 0
1 99 13.75 13.34 14.08 0
64QAM 50 0 13.32 13.39 13.78 0
50 25 13.38 13.31 13.64 0
50 50 13.27 13.32 13.77 03 0
100 0 13.43 13.31 13.70 0
Table 8-212
LTE Band 25 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (185276.;11\?1Hz) (188226.363 Hz) (19027§21AE/|JHz) 3GPP [dB] P TR (]
Conducted Power [dBm]
1 0 13.37 13.59 13.43 0
1 36 13.60 13.56 13.62 0 0
1 74 13.31 13.38 14.01 0
QPSK 36 0 13.42 13.44 13.67 0
36 18 13.62 13.45 13.76 0
36 37 13.51 13.35 13.89 o1 0
75 0 13.61 13.41 13.81 0
1 0 13.36 13.47 13.56 0
1 36 13.58 13.40 13.82 0-1 0
1 74 13.35 13.24 14.09 0
16QAM 36 0 13.14 13.12 13.46 0
36 18 13.31 13.13 13.54 0
36 37 13.25 13.11 13.64 02 0
75 0 13.32 13.12 13.53 0
1 0 13.11 13.55 13.64 0
1 36 13.40 13.47 13.71 0-2 0
1 74 13.13 13.15 14.08 0
64QAM 36 0 13.13 13.22 13.44 0
36 18 13.30 13.18 13.54 0
36 37 13.22 13.13 13.63 03 0
75 0 13.31 13.13 13.49 0
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Table 8-213
LTE Band 25 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (185256.891\(1)1Hz) (188226.363 Hz) (19120(?(6)413Hz) 3GPP [dB] P WTPAR [
Conducted Power [dBm]
1 0 13.46 13.39 13.74 0
1 25 13.41 13.30 13.77 0 0
1 49 13.45 13.31 14.10 0
QPSK 25 0 13.39 13.34 13.68 0
25 12 13.41 13.38 13.81 0
25 25 13.56 13.41 14.01 o1 0
50 0 13.52 13.35 13.85 0
1 0 13.62 13.51 13.75 0
1 25 13.64 13.19 13.78 0-1 0
1 49 13.58 13.19 13.96 0
16QAM 25 0 13.22 13.17 13.42 0
25 12 13.22 13.23 13.54 0
25 25 13.40 13.21 13.80 02 0
50 0 13.31 13.14 13.59 0
1 0 13.52 13.37 13.88 0
1 25 13.51 13.24 13.95 0-2 0
1 49 13.60 13.24 14.08 0
64QAM 25 0 13.21 13.13 13.43 0
25 12 13.20 13.13 13.57 0
25 25 13.35 13.13 13.78 03 0
50 0 13.28 13.14 13.62 0
Table 8-214
LTE Band 25 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size | RB Offset (18522f.3(5)61\?1Hz) (18822(?26; Hz) (191226.261\5/|)Hz) 3GPP [dB] P MIFREE
Conducted Power [dBm]
1 0 13.50 13.30 13.69 0
1 12 13.49 13.32 13.92 0 0
1 24 13.53 13.42 13.95 0
QPSK 12 0 13.39 13.36 13.95 0
12 6 13.40 13.37 14.02 0
12 13 13.43 13.34 14.07 o1 0
25 0 13.41 13.35 14.04 0
1 0 13.40 13.34 13.71 0
1 12 13.45 13.31 13.92 0-1 0
1 24 13.51 13.52 14.01 0
16QAM 12 0 13.11 13.15 13.63 0
12 6 13.18 13.22 13.66 0
12 13 13.14 13.20 13.70 02 0
25 0 13.10 13.13 13.72 0
1 0 13.55 13.13 13.74 0
1 12 13.48 13.19 13.98 0-2 0
1 24 13.24 13.15 13.95 0
64QAM 12 0 13.13 13.14 13.63 0
12 6 13.13 13.12 13.75 0
12 13 13.13 13.11 13.79 03 0
25 0 13.12 13.10 13.77 0
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Table 8-215
LTE Band 25 Conducted Powers Ant 2b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; ; MPR Allowed per
MeehlEdeD || RS || [ CE (185216.25th2) (188226.363 Hz) (19123§27AE/|JHz) 3GPP [dB] P WTPAR [
Conducted Power [dBm]
1 0 13.35 13.28 13.97 0
1 7 13.47 13.34 14.02 0 0
1 14 13.37 13.31 13.89 0
QPSK 8 0 13.47 13.38 14.03 0
8 4 13.53 13.34 13.99 0
8 7 13.52 13.35 14.03 ot 0
15 0 13.53 13.36 14.04 0
1 0 13.34 13.16 13.98 0
1 7 13.44 13.26 14.07 0-1 0
1 14 13.37 13.19 14.05 0
16QAM 8 0 13.15 13.17 13.79 0
8 4 13.15 13.12 13.73 0
8 7 13.16 13.10 13.75 02 0
15 0 13.13 13.11 13.76 0
1 0 13.36 13.14 13.98 0
1 7 13.22 13.35 14.04 0-2 0
1 14 13.21 13.39 13.89 0
64QAM 8 0 13.14 13.13 13.75 0
8 4 13.20 13.11 13.70 0
8 7 13.22 13.14 13.70 3 0
15 0 13.17 13.10 13.69 0
Table 8-216
LTE Band 25 Conducted Powers Ant 2b - 1.4 MHz Bandwidth
LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
Neatikden || RBEE || RS ekt (18520§(7)4I\ZIHZ) (188226.326»in) (191246.281\sz) MPRaggg‘?s Bd] P RIPRIEE
Conducted Power [dBm]
1 0 13.32 13.38 14.04 0
1 2 13.31 13.36 14.08 0
1 5 13.32 13.33 14.08 0 0
QPSK 3 0 13.33 13.40 14.01 0
3 2 13.32 13.31 14.04 0
3 3 13.34 13.33 13.96 0
6 0 13.32 13.34 13.99 0-1 0
1 0 13.49 13.27 14.00 0
1 2 13.59 13.33 14.08 0
1 5 13.55 13.17 14.09 01 0
16QAM 3 0 13.40 13.21 13.99 0
3 2 13.38 13.24 13.98 0
3 3 13.32 13.23 13.94 0
6 0 13.34 13.22 13.86 0-2 0
1 0 13.51 13.41 14.06 0
1 2 13.40 13.44 14.07 0
1 5 13.60 13.39 14.09 0-2 0
64QAM 3 0 13.26 13.31 14.08 0
3 2 13.21 13.37 14.07 0
3 3 13.24 13.27 14.04 0
6 0 13.21 13.10 13.83 0-3 0
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Table 8-217
LTE Band 25 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (186206.(1)41\(1)1Hz) (188226.363 Hz) (1902;3913Hz) 3GPP [dB] P WTPAR [
Conducted Power [dBm]
1 0 14.70 14.72 14.89 0
1 50 14.66 14.74 14.90 0 0
1 99 14.62 14.84 14.87 0
QPSK 50 0 14.68 14.60 14.77 0
50 25 14.67 14.55 14.72 0
50 50 14.58 14.54 14.60 o1 0
100 0 14.67 14.57 14.68 0
1 0 14.83 14.60 14.69 0
1 50 14.84 14.71 14.70 0-1 0
1 99 14.79 14.70 14.76 0
16QAM 50 0 14.32 14.15 14.22 0
50 25 14.23 14.08 14.10 0
50 50 14.16 14.11 14.02 02 0
100 0 14.18 14.10 14.08 0
1 0 14.47 14.70 14.74 0
1 50 14.30 14.71 14.68 0-2 0
1 99 14.39 14.81 14.56 0
64QAM 50 0 14.28 14.40 14.61 0
50 25 14.21 14.36 14.45 0
50 50 14.24 14.37 14.31 03 0
100 0 14.21 14.39 14.48 0
Table 8-218
LTE Band 25 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
Modulation | RB Size | RB Offset (18527§21I3Hz) (188226?:6; Hz) (190276.211\in) 3GPP [dB] ° WIAR(EE
Conducted Power [dBm]
1 0 14.46 14.63 14.67 0
1 36 14.33 14.72 14.53 0 0
1 74 14.25 14.77 14.56 0
QPSK 36 0 14.38 14.49 14.67 0
36 18 14.33 14.59 14.62 01 0
36 37 14.29 14.58 14.55 0
75 0 14.24 14.56 14.57 0
1 0 14.65 14.62 14.82 0
1 36 14.52 14.77 14.74 0-1 0
1 74 14.51 14.90 14.77 0
16QAM 36 0 14.39 14.49 14.69 0
36 18 14.39 14.41 14.43 02 0
36 37 14.27 14.41 14.37 0
75 0 14.28 14.59 14.38 0
1 0 14.71 14.67 14.66 0
1 36 14.50 14.90 14.76 0-2 0
1 74 14.40 14.90 14.70 0
64QAM 36 0 14.41 14.55 14.65 0
36 18 14.36 14.67 14.61 03 0
36 37 14.32 14.62 14.55 0
75 0 14.25 14.62 14.57 0
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Table 8-219
LTE Band 25 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEEMETED || ROEED || MBS CiE (18525§89I3Hz) (188226?26; Hz) (1912(52413Hz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 14.52 14.44 14.55 0
1 25 14.38 14.47 14.48 0 0
1 49 14.30 14.53 14.55 0
QPSK 25 0 14.45 14.58 14.62 0
25 12 14.41 14.56 14.56 0
25 25 14.34 14.58 14.65 o1 0
50 0 14.41 14.58 14.56 0
1 0 14.56 14.59 14.74 0
1 25 14.38 14.67 14.65 0-1 0
1 49 14.25 14.65 14.68 0
16QAM 25 0 14.49 14.57 14.64 0
25 12 14.43 14.56 14.58 02 0
25 25 14.33 14.60 14.48 0
50 0 14.42 14.44 14.56 0
1 0 14.62 14.59 14.75 0
1 25 14.53 14.63 14.74 0-2 0
1 49 14.44 14.73 14.79 0
64QAM 25 0 14.49 14.58 14.62 0
25 12 14.45 14.60 14.57 0
25 25 14.34 14.64 14.64 03 0
50 0 14.40 14.62 14.54 0
Table 8-220
LTE Band 25 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (185226.26th2) (188226.363 Hz) (1912;261\5/|JHz) 3GPP [dB] P TR (]
Conducted Power [dBm]
1 0 14.60 14.56 14.51 0
1 12 14.53 14.45 14.50 0 0
1 24 14.57 14.54 14.50 0
QPSK 12 0 14.54 14.55 14.61 0
12 6 14.48 14.54 14.61 0
12 13 14.46 14.52 14.61 o1 0
25 0 14.49 14.54 14.67 0
1 0 14.75 14.71 14.62 0
1 12 14.69 14.54 14.72 0-1 0
1 24 14.61 14.66 14.46 0
16QAM 12 0 14.62 14.56 14.68 0
12 6 14.48 14.54 14.48 0
12 13 14.38 14.57 14.43 02 0
25 0 14.50 14.43 14.43 0
1 0 14.58 14.83 14.59 0
1 12 14.58 14.60 14.84 0-2 0
1 24 14.71 14.77 14.72 0
64QAM 12 0 14.62 14.69 14.57 0
12 6 14.54 14.58 14.64 0
12 13 14.46 14.55 14.61 03 0
25 0 14.51 14.62 14.66 0
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Table 8-221
LTE Band 25 Conducted Powers Ant 4a - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
’ . MPR Allowed per
MEEMETED || ROEED || MBS CiE (18521§253Hz) (188226?26; Hz) (1912;271\sz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 14.39 14.48 14.55 0
1 7 14.39 14.48 14.55 0 0
1 14 14.33 14.47 14.53 0
QPSK 8 0 14.47 14.55 14.66 0
8 4 14.41 14.51 14.64 0
8 7 14.39 14.52 14.64 ot 0
15 0 14.44 14.55 14.65 0
1 0 14.55 14.48 14.66 0
1 7 14.59 14.69 14.68 0-1 0
1 14 14.52 14.68 14.78 0
16QAM 8 0 14.55 14.56 14.66 0
8 4 14.42 14.55 14.44 02 0
8 7 14.49 14.52 14.42 0
15 0 14.54 14.59 14.48 0
1 0 14.59 14.60 14.67 0
1 7 14.54 14.54 14.73 0-2 0
1 14 14.69 14.56 14.70 0
64QAM 8 0 14.54 14.64 14.71 0
8 4 14.50 14.51 14.65 0
8 7 14.46 14.55 14.67 03 0
15 0 14.44 14.57 14.66 0
Table 8-222
LTE Band 25 Conducted Powers Ant 4a - 1.4 MHz Bandwidth
LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
MeetiEden || REEES || (R3 ekt (18520§(7)4I\ZIHZ) (188226.3:63Hz) (191246?281\sz) Mnggg‘?c? Bd] P RIPRE
Conducted Power [dBm]
1 0 14.38 14.47 14.45 0
1 2 14.80 14.52 14.43 0
1 5 14.68 14.56 14.48 0 0
QPSK 3 0 14.66 14.49 14.59 0
3 2 14.74 14.52 14.63 0
3 3 14.70 14.39 14.56 0
6 0 14.69 14.46 14.59 0-1 0
1 0 14.75 14.51 14.46 0
1 2 14.56 14.56 14.53 0
1 5 14.52 14.51 14.58 01 0
16QAM 3 0 14.53 14.54 14.63 0
3 2 14.56 14.51 14.58 0
3 3 14.49 14.47 14.51 0
6 0 14.50 14.43 14.51 0-2 0
1 0 14.69 14.41 14.54 0
1 2 14.57 14.67 14.50 0
1 5 14.56 14.65 14.48 0-2 0
64QAM 3 0 14.53 14.73 14.62 0
3 2 14.60 14.69 14.56 0
3 3 14.61 14.68 14.58 0
6 0 14.55 14.74 14.66 0-3 0
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Table 8-223
LTE Band 25 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 25 (PCS)
20 MHz Bandwidth
Low Channel Mid Channel High Channel
’ . MPR Allowed per
MEEMETED || ROEED || MBS CiE (186?(1)43Hz) (188226?26; Hz) (19025529!3Hz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 13.78 13.72 13.81 0
1 50 13.86 13.73 13.98 0 0
1 99 13.90 13.70 14.00 0
QPSK 50 0 13.83 13.83 13.93 0
50 25 13.87 13.87 13.95 01 0
50 50 13.86 13.77 13.96 0
100 0 13.87 13.85 13.95 0
1 0 13.97 13.82 13.95 0
1 50 13.98 13.99 13.99 0-1 0
1 99 13.92 13.85 14.00 0
16QAM 50 0 13.89 13.90 13.97 0
50 25 13.92 13.96 13.92 02 0
50 50 13.90 13.84 13.95 0
100 0 13.88 13.83 13.95 0
1 0 13.97 13.88 13.91 0
1 50 13.85 14.12 14.00 0-2 0
1 99 13.71 13.90 14.16 0
64QAM 50 0 13.81 13.73 13.74 0
50 25 13.86 13.77 13.71 0
50 50 13.79 13.71 13.81 03 0
100 0 13.78 13.75 13.70 0
Table 8-224
LTE Band 25 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 25 (PCS)
15 MHz Bandwidth
Low Channel Mid Channel High Channel
; ; MPR Allowed per
MeehlEdeD || RS || [ CE (185276.;11\?1Hz) (188226.363 Hz) (19027§21AE/|JHz) 3GPP [dB] P TR (]
Conducted Power [dBm]
1 0 13.84 13.71 13.72 0
1 36 13.90 13.80 13.73 0 0
1 74 13.80 13.75 13.80 0
QPSK 36 0 13.79 13.76 13.71 0
36 18 13.80 13.88 13.79 0
36 37 13.77 13.71 13.86 ot 0
75 0 13.79 13.75 13.74 0
1 0 13.93 13.74 13.77 0
1 36 14.13 13.89 13.94 0-1 0
1 74 13.91 13.74 13.93 0
16QAM 36 0 13.77 13.76 13.72 0
36 18 13.80 13.86 13.79 0
36 37 13.79 13.72 13.89 02 0
75 0 13.78 13.73 13.75 0
1 0 13.78 13.87 13.96 0
1 36 13.89 13.86 14.08 0-2 0
1 74 13.85 13.73 14.13 0
64QAM 36 0 13.82 13.76 13.75 0
36 18 13.80 13.91 13.82 0
36 37 13.78 13.71 13.89 03 0
75 0 13.77 13.77 13.75 0
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Table 8-225
LTE Band 25 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 25 (PCS)
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEEMETED || ROEED || MBS CiE (18525§89I3Hz) (188226?26; Hz) (1912(52413Hz) 3GPP [dB] P MIPAR |1
Conducted Power [dBm]
1 0 13.74 13.71 13.70 0
1 25 13.72 13.70 13.72 0 0
1 49 13.71 13.73 13.75 0
QPSK 25 0 13.76 13.83 13.72 0
25 12 13.80 13.85 13.80 01 0
25 25 13.77 13.77 13.92 0
50 0 13.80 13.77 13.81 0
1 0 13.97 13.89 13.85 0
1 25 13.92 13.76 13.85 0-1 0
1 49 13.84 13.83 13.99 0
16QAM 25 0 13.76 13.86 13.76 0
25 12 13.80 13.85 13.79 02 0
25 25 13.78 13.80 13.91 0
50 0 13.81 13.78 13.81 0
1 0 13.81 13.88 14.09 0
1 25 13.83 13.86 14.15 0-2 0
1 49 13.74 13.92 14.13 0
64QAM 25 0 13.77 13.88 13.74 0
25 12 13.77 13.87 13.81 0
25 25 13.79 13.76 13.93 03 0
50 0 13.81 13.80 13.84 0
Table 8-226
LTE Band 25 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 25 (PCS)
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEdeD || RS || [ CE (185226.26th2) (188226.363 Hz) (1912;261\5/|JHz) 3GPP [dB] P TR (]
Conducted Power [dBm]
1 0 13.71 13.83 13.72 0
1 12 13.71 13.76 13.85 0 0
1 24 13.71 13.82 13.85 0
QPSK 12 0 13.70 13.81 13.89 0
12 6 13.76 13.82 13.94 0
12 13 13.71 13.74 13.95 o1 0
25 0 13.75 13.74 13.97 0
1 0 13.72 13.95 13.74 0
1 12 13.92 13.83 13.83 0-1 0
1 24 13.86 13.95 13.96 0
16QAM 12 0 13.74 13.87 13.93 0
12 6 13.71 13.90 13.97 0
12 13 13.74 13.81 13.98 02 0
25 0 13.76 13.78 13.97 0
1 0 13.80 13.90 14.11 0
1 12 13.79 13.92 14.03 0-2 0
1 24 13.92 13.95 14.11 0
64QAM 12 0 13.70 13.84 13.88 0
12 6 13.72 13.82 13.98 0
12 13 13.79 13.79 14.04 03 0
25 0 13.71 13.79 13.89 0
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Table 8-227
LTE Band 25 Conducted Powers Ant 4b - 3 MHz Bandwidth

LTE Band 25 (PCS)
3 MHz Bandwidth
Low Channel Mid Channel High Channel
; ; MPR Allowed per
MeehlEdeD || RS || [ CE (185216.25th2) (188226.363 Hz) (19123§27AE/|JHz) 3GPP [dB] P WTPAR [
Conducted Power [dBm]
1 0 13.72 13.70 13.74 0
1 7 13.74 13.73 13.80 0 0
1 14 13.71 13.75 13.71 0
QPSK 8 0 13.79 13.79 13.88 0
8 4 13.76 13.70 13.87 0
8 7 13.76 13.71 13.85 ot 0
15 0 13.79 13.73 13.89 0
1 0 13.89 13.87 13.89 0
1 7 13.95 13.71 13.85 0-1 0
1 14 13.82 13.75 13.88 0
16QAM 8 0 13.82 13.87 13.87 0
8 4 13.75 13.76 13.87 0
8 7 13.77 13.76 13.83 02 0
15 0 13.81 13.74 13.94 0
1 0 13.92 13.80 14.13 0
1 7 13.77 13.86 14.07 0-2 0
1 14 13.87 13.74 14.07 0
64QAM 8 0 13.83 13.83 13.96 0
8 4 13.78 13.73 13.97 0
8 7 13.82 13.75 13.90 3 0
15 0 13.81 13.71 13.92 0
Table 8-228
LTE Band 25 Conducted Powers Ant 4b - 1.4 MHz Bandwidth
LTE Band 25 (PCS)
1.4 MHz Bandwidth
Low Channel Mid Channel High Channel
Neatikden || RBEE || RS ekt (18520§(7)4I\ZIHZ) (188226.326»in) (191246.281\sz) MPRaggg‘?s Bd] P RIPRIEE
Conducted Power [dBm]
1 0 13.80 14.07 13.99 0
1 2 13.90 14.10 13.98 0
1 5 13.83 14.10 14.05 0 0
QPSK 3 0 13.96 14.10 13.98 0
3 2 14.06 13.75 14.10 0
3 3 13.97 13.84 14.10 0
6 0 14.00 13.82 14.10 0-1 0
1 0 13.74 13.82 13.73 0
1 2 13.72 13.84 13.76 0
1 5 13.71 13.90 13.79 01 0
16QAM 3 0 13.74 13.93 13.72 0
3 2 13.77 13.99 13.71 0
3 3 13.78 13.97 13.77 0
6 0 13.76 14.05 13.74 0-2 0
1 0 13.76 13.96 13.71 0
1 2 13.88 14.04 13.75 0
1 5 13.88 14.10 13.85 0-2 0
64QAM 3 0 13.77 13.86 13.76 0
3 2 13.80 13.97 13.73 0
3 3 13.82 13.97 13.79 0
6 0 13.80 14.01 13.74 0-3 0
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8.3.9 LTE Band 30

Table 8-229
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth
LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPRSQSSM[I:S] per MPR [dB]
Conducted Power
[dBm]
1 0 12.93 0
1 25 12.89 0 0
1 49 12.94 0
QPSK 25 0 12.89 0
25 12 12.88 0
25 25 12.98 01 0
50 0 12.91 0
1 0 12.99 0
1 25 12.91 0-1 0
1 49 12.99 0
16QAM 25 0 12.67 0
25 12 12.65 0
25 25 12.82 02 0
50 0 12.72 0
1 0 12.85 0
1 25 12.84 0-2 0
1 49 12.95 0
64QAM 25 0 12.61 0
25 12 12.60 0
25 25 12.70 03 0
50 0 12.61 0
Table 8-230
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
Modulation | RBSize | RB Offset (231207_3113Hz) Mpzéggwjg per MPR [dB]
Conducted Power (48]
[dBm]
1 0 12.80 0
1 12 12.80 0 0
1 24 12.86 0
QPSK 12 0 12.76 0
12 3 12.80 0
12 13 12.81 ot 0
25 0 12.86 0
1 0 13.00 0
1 12 12.84 0-1 0
1 24 12.85 0
16QAM 12 0 12.58 0
12 6 12.61 0
12 13 12.61 02 0
25 0 12.64 0
1 0 12.78 0
1 12 12.60 0-2 0
1 24 12.82 0
64QAM 12 0 12.32 0
12 6 12.39 0
12 13 12.35 03 0
25 0 12.41 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D0O5v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-231
LTE Band 30 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 9.17 0
1 25 9.16 0 0
1 49 9.11 0
QPSK 25 0 9.12 0
25 12 9.28 0
25 25 9.18 o1 0
50 0 9.15 0
1 0 9.28 0
1 25 9.21 01 0
1 49 9.27 0
16QAM 25 0 9.16 0
25 12 9.13 0
25 25 9.24 02 0
50 0 9.21 0
1 0 9.21 0
1 25 9.02 0-2 0
1 49 9.30 0
64QAM 25 0 9.01 0
25 12 9.10 0
25 25 9.02 03 0
50 0 9.01 0
Table 8-232
LTE Band 30 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 9.32 0
1 12 9.27 0 0
1 24 9.11 0
QPSK 12 0 9.30 0
12 6 9.28 0
12 13 9.07 o 0
25 0 9.18 0
1 0 9.46 0
1 12 9.37 01 0
1 24 9.27 0
16QAM 12 0 9.36 0
12 6 9.34 0
12 13 9.23 02 0
25 0 9.25 0
1 0 9.33 0
1 12 9.34 0-2 0
1 24 9.23 0
64QAM 12 0 9.27 0.7
12 6 9.19 0.7
12 13 9.18 03 07
25 0 9.13 0.7

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-233
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 13.28 0
1 25 13.29 0 0
1 49 13.39 0
QPSK 25 0 13.25 0
25 12 13.27 0
0-1
25 25 13.32 0
50 0 13.31 0
1 0 13.40 0
1 25 13.34 0-1 0
1 49 13.40 0
16QAM 25 0 13.00 0
25 12 13.02 0
25 25 13.20 02 0
50 0 13.10 0
1 0 13.35 0
1 25 13.34 0-2 0
1 49 13.39 0
64Q0AM 25 0 13.06 0
25 12 13.08 0
25 25 13.25 03 0
50 0 13.15 0
Table 8-234
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 13.05 0
1 12 13.13 0 0
1 24 13.29 0
QPSK 12 0 13.10 0
12 6 13.15 0
0-1
12 13 13.21 0
25 0 13.26 0
1 0 13.11 0
1 12 13.23 0-1 0
1 24 13.29 0
16QAM 12 0 12.88 0
12 6 12.92 0
0-2
12 13 13.00 0
25 0 13.01 0
1 0 13.12 0
1 12 13.30 0-2 0
1 24 13.19 0
64QAM 12 0 12.90 0
12 6 12.89 0
12 13 12.95 03 0
25 0 12.92 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-235
LTE Band 30 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 10.26 0
1 25 10.20 0 0
1 49 10.36 0
QPSK 25 0 10.20 0
25 12 10.22 0
25 25 10.37 o1 0
50 0 10.35 0
1 0 10.29 0
1 25 10.11 01 0
1 49 10.02 0
16QAM 25 0 10.20 0
25 12 10.27 0
25 25 10.04 02 0
50 0 10.22 0
1 0 10.36 0
1 25 10.28 0-2 0
1 49 10.00 0
64QAM 25 0 10.11 0
25 12 10.14 0
25 25 9.97 03 0
50 0 10.09 0
Table 8-236
LTE Band 30 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 10.15 0
1 12 10.08 0 0
1 24 10.00 0
QPSK 12 0 10.08 0
12 6 10.16 0
12 13 9.97 o 0
25 0 10.20 0
1 0 10.14 0
1 12 10.31 01 0
1 24 10.19 0
16QAM 12 0 10.09 0
12 6 10.30 0
12 13 10.01 02 0
25 0 10.14 0
1 0 10.15 0
1 12 10.36 0-2 0
1 24 10.27 0
64QAM 12 0 10.22 0
12 6 10.22 0
12 13 9.98 03 0
25 0 10.29 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-237
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 12.61 0
1 25 12.41 0 0
1 49 12.27 0
QPSK 25 0 12.47 0
25 12 12.26 0
25 25 12.25 o1 0
50 0 12.29 0
1 0 12.60 0
1 25 12.55 01 0
1 49 12.52 0
16QAM 25 0 12.23 0
25 12 12.20 0
25 25 12.22 02 0
50 0 12.33 0
1 0 12.51 0
1 25 12.54 0-2 0
1 49 12.41 0
64QAM 25 0 12.22 0
25 12 12.20 0
25 25 12.21 03 0
50 0 12.34 0
Table 8-238
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 12.65 0
1 12 12.42 0 0
1 24 12.24 0
QPSK 12 0 12.26 0
12 6 12.22 0
12 13 12.29 o 0
25 0 12.28 0
1 0 12.67 0
1 12 12.68 01 0
1 24 12.61 0
16QAM 12 0 12.29 0
12 6 12.25 0
12 13 12.24 02 0
25 0 12.26 0
1 0 12.69 0
1 12 12.68 0-2 0
1 24 12.59 0
64QAM 12 0 12.27 0
12 6 12.21 0
12 13 12.23 03 0
25 0 12.27 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-239
LTE Band 30 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 10.04 0
1 25 10.03 0 0
1 49 9.85 0
QPSK 25 0 10.14 0
25 12 10.07 0
25 25 10.03 o1 0
50 0 10.03 0
1 0 9.71 0
1 25 9.89 01 0
1 49 9.99 0
16QAM 25 0 9.75 0
25 12 9.71 0
25 25 9.73 02 0
50 0 9.81 0
1 0 9.85 0
1 25 9.76 0-2 0
1 49 9.56 0
64QAM 25 0 9.58 0
25 12 9.64 0
25 25 9.70 03 0
50 0 9.66 0
Table 8-240
LTE Band 30 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 10.06 0
1 12 10.05 0 0
1 24 9.91 0
QPSK 12 0 10.07 0
12 6 10.03 0
12 13 10.02 o 0
25 0 10.01 0
1 0 9.87 0
1 12 9.71 01 0
1 24 9.92 0
16QAM 12 0 9.71 0
12 6 9.62 0
12 13 9,61 02 0
25 0 9.79 0
1 0 9.73 0
1 12 9.54 0-2 0
1 24 9.42 0
64QAM 12 0 9.40 0
12 6 9.49 0
12 13 9.52 03 0
25 0 9.51 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-241
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 13.27 0
1 25 13.34 0 0
1 49 13.33 0
QPSK 25 0 13.25 0
25 12 13.39 0
25 25 13.40 o1 0
50 0 13.33 0
1 0 13.48 0
1 25 13.50 01 0
1 49 13.45 0
16QAM 25 0 13.33 0
25 12 13.48 0
25 25 13.35 02 0
50 0 13.45 0
1 0 13.32 0
1 25 13.30 0-2 0
1 49 13.35 0
64QAM 25 0 13.13 0
25 12 13.20 0
25 25 13.03 03 0
50 0 13.13 0
Table 8-242
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 13.27 0
1 12 13.42 0 0
1 24 13.31 0
QPSK 12 0 13.35 0
12 6 13.34 0
12 13 13.23 o 0
25 0 13.31 0
1 0 13.42 0
1 12 13.50 01 0
1 24 13.49 0
16QAM 12 0 13.38 0
12 6 13.40 0
12 13 13.28 02 0
25 0 13.32 0
1 0 13.50 0
1 12 13.50 0-2 0
1 24 13.48 0
64QAM 12 0 13.35 0
12 6 13.37 0
12 13 13.27 03 0
25 0 13.31 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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Table 8-243
LTE Band 30 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 30
10 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) Mpﬁgggv\[’:;] [l MPR [dB]
Conducted Power
[dBm]
1 0 10.50 0
1 25 10.65 0 0
1 49 10.60 0
QPSK 25 0 10.66 0
25 12 10.65 0
25 25 10.70 o1 0
50 0 10.62 0
1 0 10.66 0
1 25 10.52 01 0
1 49 10.59 0
16QAM 25 0 10.57 0
25 12 10.56 0
25 25 10.57 02 0
50 0 10.46 0
1 0 10.53 0
1 25 10.49 0-2 0
1 49 10.28 0
64QAM 25 0 10.38 0
25 12 10.37 0
25 25 10.27 03 0
50 0 10.45 0
Table 8-244
LTE Band 30 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 30
5 MHz Bandwidth
Mid Channel
27710
Modulation RB Size RB Offset (2310.0 MHz) MPR;éLIg\A[/:g] per MPR [dB]
Conducted Power
[dBm]
1 0 10.43 0
1 12 10.55 0 0
1 24 10.40 0
QPSK 12 0 10.32 0
12 6 10.61 0
12 13 10.57 o 0
25 0 10.65 0
1 0 10.35 0
1 12 10.32 01 0
1 24 10.37 0
16QAM 12 0 10.10 0
12 6 10.24 0
12 13 10.16 02 0
25 0 10.40 0
1 0 10.42 0
1 12 10.26 0-2 0
1 24 10.35 0
64QAM 12 0 9.99 0
12 6 10.17 0
12 13 10.13 03 0
25 0 10.25 0

Note: LTE Band 30 at 5 MHz bandwidth does not support three non-overlapping channels. Per KDB
Publication 941225 D05v02, when a device supports overlapping channel assignment in a channel
bandwidth configuration, the middle channel of the group of overlapping channels should be selected for

testing.
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8.3.10 LTE Band 7

Table 8-245
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MEEMETED || RISED || (DGl (25120(.)?)53»-&) (253251.;OI\(A)Hz) (256201.3513Hz) 3GPP [dB] ° WIPAR |1
Conducted Power [dBm]
1 0 11.96 11.93 11.83 0
1 50 11.86 12.06 11.72 0 0
1 99 11.71 12.20 11.88 0
QPSK 50 0 11.91 11.83 11.73 0
50 25 11.89 11.91 11.71 o1 0
50 50 11.81 12.06 11.70 0
100 0 11.89 11.94 11.70 0
1 0 12.34 12.32 12.30 0
1 50 12.35 12.39 11.94 0-1 0
1 99 12.20 12.69 11.73 0
16QAM 50 0 11.97 12.03 11.71 0
50 25 12.02 12.03 11.70 0
50 50 11.95 12.07 11.73 02 0
100 0 12.00 12.04 11.72 0
1 0 12.31 12.28 12.30 0
1 50 12.33 12.46 12.01 0-2 0
1 99 12.14 12.54 12.28 0
64QAM 50 0 11.96 12.06 11.71 0
50 25 12.00 12.05 11.73 03 0
50 50 11.95 12.04 11.72 0
100 0 11.98 12.10 11.70 0
Table 8-246
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20825 21100 21375 MPR Allowed per
Nealiiden || RESEe || RS ek (2507.5 MHz) (2535.0 MHz) (2562.5 MHz) 3GPP [dB] PR (E1EY
Conducted Power [dBm]
1 0 12.24 12.37 11.70 0
1 36 12.27 12.36 11.74 0 0
1 74 12.19 12.43 11.91 0
QPSK 36 0 12.31 12.26 11.71 0
36 18 12.28 12.24 11.82 01 0
36 37 12.23 12.36 11.94 0
75 0 12.28 12.28 11.82 0
1 0 12.65 12.68 12.13 0
1 36 12.56 12.68 12.06 0-1 0
1 74 12.68 12.67 12.17 0
16QAM 36 0 12.38 12.33 11.94 0
36 18 12.42 12.48 12.06 02 0
36 37 12.31 12.56 12.14 0
75 0 12.42 12.50 12.06 0
1 0 12.50 12.69 12.12 0
1 36 12.54 12.68 12.20 0-2 0
1 74 12.48 12.65 12.17 0
64QAM 36 0 12.45 12.43 11.93 0
36 18 12.44 12.41 12.03 0
36 37 12.31 12.34 12.19 03 0
75 0 12.43 12.52 12.08 0
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Table 8-247
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.31 12.18 11.77 0
1 25 12.14 12.20 11.86 0 0
1 49 12.13 12.32 12.10 0
QPSK 25 0 12.23 12.17 11.86 0
25 12 12.21 12.16 11.94 0
25 25 12.18 12.32 12.11 o1 0
50 0 12.15 12.25 11.97 0
1 0 12.42 12.37 11.88 0
1 25 12.52 12.64 12.20 0-1 0
1 49 12.61 12.68 12.20 0
16QAM 25 0 12.40 12.44 12.13 0
25 12 12.39 12.45 12.19 0
25 25 12.38 12.39 12.14 02 0
50 0 12.36 12.53 12.18 0
1 0 12.66 12.64 12.20 0
1 25 12.49 12.61 12.25 0-2 0
1 49 12.59 12.68 12.49 0
64QAM 25 0 12.27 12.44 12.12 0
25 12 12.45 12.44 12.17 0
25 25 12.42 12.42 12.11 03 0
50 0 12.37 12.53 12.10 0
Table 8-248
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 12.38 12.22 11.80 0
1 12 12.17 12.27 11.92 0 0
1 24 12.17 12.33 11.98 0
QPSK 12 0 12.29 12.17 12.00 0
12 6 12.27 12.14 12.03 0
12 13 12.29 12.22 12.07 o1 0
25 0 12.29 12.24 12.05 0
1 0 12.42 12.39 12.08 0
1 12 12.41 12.41 12.19 0-1 0
1 24 12.59 12.57 12.20 0
16QAM 12 0 12.30 12.42 12.08 0
12 6 12.32 12.38 12.17 0
12 13 12.28 12.50 12.21 02 0
25 0 12.32 12.44 12.18 0
1 0 12.58 12.58 12.33 0
1 12 12.57 12.63 12.46 0-2 0
1 24 12.63 12.67 12.45 0
64QAM 12 0 12.33 12.43 12.15 0
12 6 12.31 12.43 12.16 0
12 13 12.33 12.51 12.11 03 0
25 0 12.31 12.47 12.11 0
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Table 8-249
LTE Band 7 Conducted Powers Ant 2a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 8.89 8.70 8.87 0
1 50 9.03 8.80 9.00 0 0
1 99 9.09 8.82 8.88 0
QPSK 50 0 8.90 8.75 8.70 0
50 25 9.00 8.92 8.71 0
50 50 9.08 9.02 8.76 o1 0
100 0 8.97 8.92 8.73 0
1 0 9.04 9.04 8.71 0
1 50 9.19 9.12 8.72 0-1 0
1 99 9.15 9.13 9.01 0
16QAM 50 0 8.99 8.89 8.70 0
50 25 9.03 9.06 8.71 0
50 50 9.03 9.06 8.73 02 0
100 0 8.88 9.04 8.75 0
1 0 9.01 9.15 9.13 0
1 50 9.13 9.20 9.01 0-2 0
1 99 9.19 9.05 8.82 0
64QAM 50 0 8.98 8.89 8.71 0
50 25 9.04 8.94 8.75 0
50 50 9.14 8.92 8.71 03 0
100 0 9.02 8.99 8.70 0
Table 8-250
LTE Band 7 Conducted Powers Ant 2a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 9.49 9.04 9.37 0
1 36 9.34 9.06 9.35 0 0
1 74 9.28 9.09 9.52 0
QPSK 36 0 9.27 9.06 9.27 0
36 18 9.18 9.01 9.31 0
36 37 9.18 9.04 9.32 o1 0
75 0 9.15 9.07 9.31 0
1 0 9.53 9.00 9.52 0
1 36 9.47 9.13 9.51 0-1 0
1 74 9.47 9.25 9.49 0
16QAM 36 0 9.29 9.00 9.27 0
36 18 9.15 9.13 9.31 0
36 37 9.11 9.07 9.34 02 0
75 0 9.10 9.03 9.22 0
1 0 9.49 9.30 9.51 0
1 36 9.27 9.33 9.58 0-2 0
1 74 9.38 9.38 9.53 0
64QAM 36 0 9.23 9.05 9.25 0
36 18 9.13 9.02 9.29 0
36 37 9.10 9.00 9.31 03 0
75 0 9.07 9.04 9.29 0
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Table 8-251
LTE Band 7 Conducted Powers Ant 2a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20800 21100 21400 MPR Allowed per
Weetikden || REEH || (RS ek (2505.0 MHz) (2535.0 MHz) (2565.0 MHz) 3GPP [dB] P MTPIR (E1EY
Conducted Power [dBm]
1 0 9.38 8.99 9.24 0
1 25 9.28 9.05 9.11 0 0
1 49 9.45 9.18 9.18 0
QPSK 25 0 9.13 9.09 9.11 0
25 12 9.22 9.14 9.19 01 0
25 25 9.31 9.17 9.27 0
50 0 9.23 9.16 9.19 0
1 0 9.55 9.11 9.44 0
1 25 9.27 9.23 9.44 0-1 0
1 49 9.46 9.31 9.55 0
16QAM 25 0 9.12 9.03 9.13 0
25 12 9.20 9.10 9.18 02 0
25 25 9.32 9.16 9.26 0
50 0 9.20 9.16 9.27 0
1 0 9.42 9.24 9.30 0
1 25 9.04 9.31 9.30 0-2 0
1 49 9.32 9.34 9.35 0
64QAM 25 0 8.96 9.08 9.10 0
25 12 9.04 9.14 9.18 0
25 25 9.10 9.17 9.24 08 0
50 0 9.07 9.14 9.20 0
Table 8-252
LTE Band 7 Conducted Powers Ant 2a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
. . 20775 21100 21425 MPR Allowed per
Modulation | RB Size | RB Offset (2502.5 MHz) (2535.0 MHz) (2567.5 MHz) 3GPP [dB] P MPR [dB]
Conducted Power [dBm]
1 0 9.47 9.21 9.32 0
1 12 9.55 9.34 9.05 0 0
1 24 9.45 9.37 9.15 0
QPSK 12 0 9.33 9.31 9.11 0
12 6 9.45 9.38 9.15 01 0
12 13 9.42 9.38 9.19 0
25 0 9.29 9.20 9.30 0
1 0 9.48 9.11 9.51 0
1 12 9.36 9.21 9.51 0-1 0
1 24 9.25 9.38 9.57 0
16QAM 12 0 9.15 9.08 9.14 0
12 6 9.27 9.18 9.12 0
12 13 9.26 9.19 9.19 02 0
25 0 9.25 9.18 9.09 0
1 0 9.51 9.19 9.46 0
1 12 9.42 9.28 9.27 0-2 0
1 24 9.34 9.48 9.40 0
64QAM 12 0 9.18 9.07 9.08 0
12 6 9.29 9.13 9.13 0
12 13 9.25 9.19 9.17 03 0
25 0 9.25 9.21 9.10 0
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Table 8-253
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 11.91 12.04 11.77 0
1 50 11.98 12.09 11.62 0 0
1 99 12.05 12.29 11.85 0
QPSK 50 0 11.87 12.01 11.74 0
50 25 11.96 12.07 11.73 0
50 50 12.01 12.14 11.83 o1 0
100 0 11.96 12.13 11.75 0
1 0 12.04 12.00 11.89 0
1 50 11.94 12.11 11.60 0-1 0
1 99 12.02 12.20 11.77 0
16QAM 50 0 11.50 11.75 11.51 0
50 25 11.59 11.88 11.46 0
50 50 11.68 11.91 11.48 02 0
100 0 11.61 11.90 11.46 0
1 0 11.80 12.12 11.77 0
1 50 11.71 12.25 11.53 0-2 0
1 99 11.81 12.27 11.68 0
64QAM 50 0 11.44 11.77 11.49 0
50 25 11.54 11.87 11.44 0
50 50 11.64 11.90 11.47 03 0
100 0 11.61 11.91 11.44 0
Table 8-254
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 11.98 12.18 11.79 0
1 36 12.05 12.18 11.73 0 0
1 74 12.13 12.14 11.97 0
QPSK 36 0 11.96 12.18 11.68 0
36 18 12.14 12.23 11.75 0
36 37 12.13 12.25 11.83 o1 0
75 0 12.14 12.28 11.78 0
1 0 12.16 12.26 11.83 0
1 36 11.93 12.28 11.81 0-1 0
1 74 12.30 12.29 12.13 0
16QAM 36 0 11.62 11.97 11.58 0
36 18 11.82 11.97 11.60 0
36 37 11.85 12.07 11.68 02 0
75 0 11.78 12.00 11.58 0
1 0 11.95 12.12 12.04 0
1 36 12.06 12.26 12.02 0-2 0
1 74 12.29 12.29 12.10 0
64QAM 36 0 11.56 11.98 11.58 0
36 18 11.76 12.02 11.56 0
36 37 11.85 12.13 11.65 03 0
75 0 11.79 12.06 11.54 0
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Table 8-255
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.29 12.18 11.73 0
1 25 12.06 12.18 11.78 0 0
1 49 12.13 12.19 11.96 0
QPSK 25 0 12.03 12.18 11.78 0
25 12 11.97 12.20 11.84 0
25 25 12.06 12.28 11.95 o1 0
50 0 12.03 12.28 11.84 0
1 0 12.28 12.21 11.83 0
1 25 12.10 12.28 11.89 0-1 0
1 49 12.11 12.29 12.06 0
16QAM 25 0 11.52 11.68 11.36 0
25 12 11.50 11.75 11.46 0
25 25 11.59 11.86 11.56 02 0
50 0 11.59 11.79 11.49 0
1 0 12.25 12.30 11.77 0
1 25 12.13 12.28 11.84 0-2 0
1 49 12.30 12.30 12.05 0
64QAM 25 0 11.78 11.99 11.54 0
25 12 11.75 12.02 11.66 0
25 25 11.83 12.15 11.76 03 0
50 0 11.78 12.06 11.66 0
Table 8-256
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 12.26 12.15 11.90 0
1 12 11.94 12.23 11.94 0 0
1 24 11.88 12.24 11.95 0
QPSK 12 0 12.08 12.20 11.93 0
12 6 11.93 12.20 11.95 0
12 13 11.89 12.25 11.93 o1 0
25 0 11.95 12.27 11.97 0
1 0 12.29 12.20 11.74 0
1 12 12.08 12.28 11.81 0-1 0
1 24 12.05 12.24 11.83 0
16QAM 12 0 11.89 12.00 11.71 0
12 6 11.87 12.01 11.74 0
12 13 11.69 12.05 11.83 02 0
25 0 11.83 12.05 11.80 0
1 0 12.28 12.25 12.04 0
1 12 12.16 12.29 12.02 0-2 0
1 24 12.17 12.28 12.09 0
64QAM 12 0 11.82 11.90 11.69 0
12 6 11.86 11.78 11.73 0
12 13 11.74 11.88 11.75 03 0
25 0 11.78 11.91 11.74 0
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Table 8-257
LTE Band 7 Conducted Powers Ant 2b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 8.99 9.16 9.19 0
1 50 9.13 9.29 9.18 0 0
1 99 9.05 9.30 9.08 0
QPSK 50 0 9.00 9.08 8.98 0
50 25 9.03 9.18 8.88 0
50 50 9.11 9.19 8.97 o1 0
100 0 9.05 9.18 8.87 0
1 0 8.74 8.91 8.78 0
1 50 8.79 9.05 8.83 0-1 0
1 99 8.95 9.20 8.95 0
16QAM 50 0 8.32 8.30 8.31 0
50 25 8.41 8.37 8.37 0
50 50 8.35 8.45 8.34 02 0
100 0 8.31 8.40 8.31 0
1 0 8.91 8.60 8.99 0
1 50 9.01 8.95 8.96 0-2 0
1 99 8.81 8.91 8.61 0
64QAM 50 0 8.31 8.46 8.35 0
50 25 8.38 8.61 8.30 0
50 50 8.33 8.62 8.32 03 0
100 0 8.31 8.61 8.31 0
Table 8-258
LTE Band 7 Conducted Powers Ant 2b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 8.98 8.79 8.76 0
1 36 8.71 8.91 8.75 0 0
1 74 8.94 8.90 8.82 0
QPSK 36 0 8.94 8.74 8.63 0
36 18 8.84 8.95 8.87 0
36 37 8.96 9.11 8.89 01 0
75 0 8.89 9.06 8.84 0
1 0 9.10 9.04 9.22 0
1 36 9.16 9.21 9.26 0-1 0
1 74 9.11 9.05 9.14 0
16QAM 36 0 8.79 8.85 8.60 0
36 18 8.66 8.85 8.86 0
36 37 8.75 9.11 8.82 02 0
75 0 8.67 9.03 8.73 0
1 0 9.21 9.11 9.13 0
1 36 8.95 8.96 9.13 0-2 0
1 74 9.14 9.01 9.12 0
64QAM 36 0 8.79 8.76 8.70 0
36 18 8.75 9.05 8.79 0
36 37 8.88 9.13 8.86 03 0
75 0 8.65 8.99 8.85 0
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Table 8-259
LTE Band 7 Conducted Powers Ant 2b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 8.98 8.66 8.53 0
1 25 8.66 8.71 8.51 0 0
1 49 8.80 8.69 8.79 0
QPSK 25 0 8.79 8.53 8.52 0
25 12 8.67 8.70 8.65 0
25 25 8.65 8.86 8.79 o1 0
50 0 8.73 8.84 8.65 0
1 0 9.15 9.12 8.79 0
1 25 9.06 9.12 8.92 0-1 0
1 49 8.99 9.30 8.99 0
16QAM 25 0 8.64 8.69 8.48 0
25 12 8.46 8.58 8.66 0
25 25 8.40 8.84 8.75 02 0
50 0 8.49 8.80 8.54 0
1 0 9.30 9.10 8.70 0
1 25 9.05 9.25 8.87 0-2 0
1 49 9.05 9.13 9.00 0
64QAM 25 0 8.67 8.49 8.60 0
25 12 8.53 8.76 8.61 0
25 25 8.59 8.85 8.78 03 0
50 0 8.47 8.75 8.69 0
Table 8-260
LTE Band 7 Conducted Powers Ant 2b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 8.69 8.52 8.39 0
1 12 8.51 8.59 8.42 0 0
1 24 8.42 8.56 8.56 0
QPSK 12 0 8.67 8.52 8.44 0
12 6 8.57 8.55 8.59 0
12 13 8.51 8.68 8.60 o1 0
25 0 8.63 8.76 8.59 0
1 0 8.92 8.79 8.80 0
1 12 8.85 8.83 8.91 0-1 0
1 24 8.54 9.14 8.74 0
16QAM 12 0 8.50 8.67 8.40 0
12 6 8.37 8.56 8.67 0
12 13 8.49 8.68 8.59 02 0
25 0 8.40 8.76 8.44 0
1 0 8.84 8.77 8.62 0
1 12 8.72 8.89 8.65 0-2 0
1 24 8.36 9.09 8.73 0
64QAM 12 0 8.61 8.66 8.46 0
12 6 8.56 8.83 8.57 0
12 13 8.47 8.81 8.61 03 0
25 0 8.42 8.75 8.59 0
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Table 8-261
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.47 12.39 12.14 0
1 50 12.50 12.22 12.09 0 0
1 99 12.49 12.21 12.29 0
QPSK 50 0 12.26 12.30 11.86 0
50 25 12.38 12.33 11.85 0
50 50 12.46 12.34 11.91 o1 0
100 0 12.43 12.31 11.89 0
1 0 12.33 12.47 11.92 0
1 50 12.47 12.43 11.67 0-1 0
1 99 12.48 12.31 11.82 0
16QAM 50 0 11.86 11.78 11.52 0
50 25 11.96 11.83 11.50 0
50 50 12.06 11.77 11.56 02 0
100 0 11.97 11.80 11.58 0
1 0 12.47 12.26 11.85 0
1 50 12.50 12.05 11.59 0-2 0
1 99 12.30 11.97 11.70 0
64QAM 50 0 12.00 11.79 11.52 0
50 25 12.11 11.82 11.50 0
50 50 12.14 11.77 11.55 03 0
100 0 11.94 11.79 11.56 0
Table 8-262
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.27 12.17 11.70 0
1 36 12.30 12.30 11.81 0 0
1 74 12.43 12.16 11.85 0
QPSK 36 0 12.25 12.11 11.75 0
36 18 12.33 12.19 11.88 0
36 37 12.45 12.17 11.99 o1 0
75 0 12.36 12.18 12.06 0
1 0 12.32 12.47 12.21 0
1 36 12.35 12.49 12.16 0-1 0
1 74 12.43 12.41 12.24 0
16QAM 36 0 11.91 11.90 11.77 0
36 18 11.93 11.97 11.82 0
36 37 11.95 11.93 11.78 02 0
75 0 11.87 11.95 11.85 0
1 0 12.42 12.50 12.26 0
1 36 12.47 12.49 12.08 0-2 0
1 74 12.47 12.29 12.14 0
64QAM 36 0 12.08 12.16 11.85 0
36 18 12.12 12.22 11.98 0
36 37 12.24 12.11 11.91 03 0
75 0 12.11 12.14 11.94 0
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Table 8-263
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.20 12.25 11.81 0
1 25 12.21 12.30 11.78 0 0
1 49 12.43 12.28 11.91 0
QPSK 25 0 12.40 12.24 11.74 0
25 12 12.34 12.27 11.91 0
25 25 12.38 12.24 11.97 o1 0
50 0 12.36 12.27 11.93 0
1 0 12.44 12.50 12.32 0
1 25 12.38 12.45 12.11 0-1 0
1 49 12.40 12.40 12.24 0
16QAM 25 0 12.14 12.04 11.71 0
25 12 12.01 12.08 11.71 0
25 25 12.06 12.05 11.71 02 0
50 0 12.06 12.07 11.67 0
1 0 12.48 12.27 12.15 0
1 25 12.44 12.33 12.02 0-2 0
1 49 12.47 12.20 12.19 0
64QAM 25 0 12.19 11.80 11.87 0
25 12 12.11 11.80 11.87 0
25 25 12.15 11.76 11.92 03 0
50 0 12.13 11.80 11.89 0
Table 8-264
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 12.09 12.20 11.89 0
1 12 12.17 12.19 11.97 0 0
1 24 12.10 12.16 12.01 0
QPSK 12 0 12.10 12.12 11.79 0
12 6 12.08 12.13 11.84 0
12 13 12.07 12.12 11.88 o1 0
25 0 12.15 12.16 11.89 0
1 0 12.50 12.49 12.20 0
1 12 12.45 12.44 12.09 0-1 0
1 24 12.50 12.48 12.25 0
16QAM 12 0 12.14 12.00 11.72 0
12 6 12.15 11.94 11.72 0
12 13 12.06 11.96 11.72 02 0
25 0 12.15 11.93 11.72 0
1 0 12.40 12.49 12.30 0
1 12 12.29 12.44 12.01 0-2 0
1 24 12.41 12.35 12.11 0
64QAM 12 0 12.08 11.94 11.76 0
12 6 12.07 12.03 11.84 0
12 13 11.98 12.02 11.83 03 0
25 0 12.15 11.99 11.78 0
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Table 8-265
LTE Band 7 Conducted Powers Ant 4a - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 9.15 9.33 9.30 0
1 50 9.30 9.16 9.13 0 0
1 99 9.20 9.42 9.34 0
QPSK 50 0 9.40 9.36 9.14 0
50 25 9.41 9.37 9.07 0
50 50 9.40 9.32 9.08 o1 0
100 0 9.29 9.21 9.09 0
1 0 9.23 9.32 9.36 0
1 50 9.07 9.29 8.99 0-1 0
1 99 9.10 9.19 8.85 0
16QAM 50 0 8.80 9.19 8.73 0
50 25 9.03 9.04 8.87 0
50 50 8.97 9.14 8.85 02 0
100 0 9.02 9.15 9.01 0
1 0 9.18 9.29 9.03 0
1 50 8.93 9.12 8.75 0-2 0
1 99 9.07 9.10 8.70 0
64QAM 50 0 8.98 8.98 8.78 0
50 25 9.11 9.14 8.53 0
50 50 9.10 9.09 8.62 03 0
100 0 9.02 9.01 8.64 0
Table 8-266
LTE Band 7 Conducted Powers Ant 4a - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 9.01 9.13 8.80 0
1 36 8.92 9.26 8.54 0 0
1 74 9.01 9.06 8.60 0
QPSK 36 0 8.80 9.11 8.54 0
36 18 8.83 9.24 8.73 0
36 37 8.86 9.25 8.74 o1 0
75 0 8.93 9.27 8.67 0
1 0 9.23 9.23 8.84 0
1 36 8.94 9.08 8.78 0-1 0
1 74 8.81 9.16 8.64 0
16QAM 36 0 8.66 9.08 8.78 0
36 18 8.62 8.94 8.69 0
36 37 8.61 9.06 8.64 02 0
75 0 8.67 9.09 8.56 0
1 0 8.83 9.13 9.10 0
1 36 8.73 9.31 8.99 0-2 0
1 74 8.83 9.24 8.80 0
64QAM 36 0 8.63 8.97 8.65 0
36 18 8.75 9.16 8.66 0
36 37 8.75 9.07 8.74 03 0
75 0 8.65 9.03 8.70 0
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Table 8-267
LTE Band 7 Conducted Powers Ant 4a - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 8.89 9.05 8.65 0
1 25 8.73 9.07 8.56 0 0
1 49 9.02 9.07 8.61 0
QPSK 25 0 9.04 8.98 8.64 0
25 12 9.01 9.10 8.63 0
25 25 9.03 9.18 8.59 o1 0
50 0 9.04 9.17 8.57 0
1 0 9.17 9.18 8.84 0
1 25 9.17 8.97 8.55 0-1 0
1 49 8.96 9.32 8.74 0
16QAM 25 0 8.91 9.11 8.54 0
25 12 8.75 8.99 8.65 0
25 25 8.82 9.16 8.55 02 0
50 0 8.83 9.15 8.74 0
1 0 9.13 9.31 8.96 0
1 25 8.89 9.40 8.75 0-2 0
1 49 8.78 9.36 8.74 0
64QAM 25 0 8.77 8.94 8.58 0
25 12 8.73 9.17 8.52 0
25 25 8.80 9.12 8.59 03 0
50 0 8.68 9.08 8.64 0
Table 8-268
LTE Band 7 Conducted Powers Ant 4a - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 8.80 9.02 8.60 0
1 12 8.85 9.08 8.54 0 0
1 24 8.90 9.05 8.63 0
QPSK 12 0 8.81 8.81 8.56 0
12 6 8.86 8.93 8.65 0
12 13 8.85 9.06 8.65 o1 0
25 0 8.93 9.03 8.64 0
1 0 9.07 9.06 8.77 0
1 12 9.15 9.02 8.70 0-1 0
1 24 8.93 9.31 8.69 0
16QAM 12 0 8.64 9.04 8.60 0
12 6 8.64 8.91 8.63 0
12 13 8.61 9.03 8.57 02 0
25 0 8.73 8.98 8.69 0
1 0 8.77 9.20 8.75 0
1 12 8.87 9.17 8.80 0-2 0
1 24 8.82 9.27 8.69 0
64QAM 12 0 8.75 8.82 8.65 0
12 6 8.81 8.96 8.59 0
12 13 8.81 9.01 8.59 03 0
25 0 8.73 8.92 8.62 0
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Table 8-269
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 13.16 13.22 13.12 0
1 50 12.98 13.06 13.14 0 0
1 99 13.05 12.91 13.06 0
QPSK 50 0 12.95 13.24 13.03 0
50 25 12.98 13.16 13.06 0
50 50 13.05 13.03 12.92 o1 0
100 0 13.05 13.20 13.04 0
1 0 12.89 13.20 12.67 0
1 50 12.83 13.11 12.71 0-1 0
1 99 12.74 13.09 12.76 0
16QAM 50 0 12.49 12.75 12.46 0
50 25 12.52 12.72 12.53 0
50 50 12.56 12.66 12.47 02 0
100 0 12.56 12.73 12.51 0
1 0 12.99 12.89 12.55 0
1 50 12.90 12.87 12.62 0-2 0
1 99 12.88 12.82 12.67 0
64QAM 50 0 12.46 12.78 12.46 0
50 25 12.51 12.74 12.52 0
50 50 12.53 12.67 12.46 03 0
100 0 12.54 12.72 12.50 0
Table 8-270
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.68 13.05 12.64 0
1 36 12.77 13.10 12.79 0 0
1 74 12.73 13.13 12.77 0
QPSK 36 0 12.73 12.93 12.78 0
36 18 12.77 12.97 12.85 0
36 37 12.72 12.94 12.84 o1 0
75 0 12.77 12.95 12.85 0
1 0 12.63 12.62 12.58 0
1 36 12.90 12.63 12.68 0-1 0
1 74 12.62 12.69 12.47 0
16QAM 36 0 12.40 12.41 12.35 0
36 18 12.48 12.41 12.38 0
36 37 12.42 12.33 12.33 02 0
75 0 12.39 12.39 12.40 0
1 0 12.30 12.68 12.47 0
1 36 12.58 12.62 12.82 0-2 0
1 74 12.30 12.60 12.83 0
64QAM 36 0 12.42 12.52 12.37 0
36 18 12.47 12.51 12.46 0
36 37 12.43 12.34 12.44 03 0
75 0 12.44 12.46 12.40 0
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Table 8-271
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 12.85 12.99 12.79 0
1 25 12.85 12.91 12.87 0 0
1 49 12.82 12.87 12.92 0
QPSK 25 0 12.83 13.00 12.96 0
25 12 12.83 12.95 12.94 0
25 25 12.86 12.88 12.94 o1 0
50 0 12.81 13.00 12.94 0
1 0 12.45 12.78 12.62 0
1 25 12.71 12.58 12.78 0-1 0
1 49 12.62 12.43 12.74 0
16QAM 25 0 12.33 12.45 12.53 0
25 12 12.30 12.41 12.49 0
25 25 12.30 12.30 12.47 02 0
50 0 12.31 12.43 12.49 0
1 0 12.60 12.78 12.67 0
1 25 12.77 12.73 12.55 0-2 0
1 49 12.48 12.77 12.60 0
64QAM 25 0 12.31 12.48 12.36 0
25 12 12.31 12.54 12.31 0
25 25 12.33 12.58 12.37 03 0
50 0 12.30 12.49 12.30 0
Table 8-272
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 12.77 12.83 12.86 0
1 12 12.87 12.82 12.81 0 0
1 24 12.97 12.82 12.86 0
QPSK 12 0 12.75 12.84 12.95 0
12 6 12.77 12.83 12.90 0
12 13 12.80 12.86 12.95 o1 0
25 0 12.78 12.82 12.92 0
1 0 12.71 12.87 12.60 0
1 12 12.76 12.83 12.65 0-1 0
1 24 12.56 12.85 12.72 0
16QAM 12 0 12.34 12.53 12.39 0
12 6 12.34 12.47 12.37 0
12 13 12.34 12.49 12.39 02 0
25 0 12.34 12.48 12.35 0
1 0 12.73 12.45 12.75 0
1 12 12.69 12.61 12.73 0-2 0
1 24 12.52 12.53 12.53 0
64QAM 12 0 12.38 12.44 12.45 0
12 6 12.34 12.38 12.45 0
12 13 12.42 12.44 12.45 03 0
25 0 12.36 12.38 12.40 0
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Table 8-273
LTE Band 7 Conducted Powers Ant 4b - 20 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
20 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25120935131Hz) (253251.;03 Hz) (256201.3513Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 10.08 9.84 10.14 0
1 50 10.03 9.81 10.30 0 0
1 99 9.90 9.87 10.01 0
QPSK 50 0 9.93 9.92 10.09 0
50 25 9.91 9.92 10.16 0
50 50 9.87 9.91 10.05 o1 0
100 0 9.88 9.92 10.12 0
1 0 10.30 9.89 9.77 0
1 50 10.28 10.01 9.73 0-1 0
1 99 9.88 9.66 9.85 0
16QAM 50 0 10.02 9.63 9.45 0
50 25 9.93 9.71 9.61 0
50 50 9.83 9.64 9.69 02 0
100 0 9.87 9.70 9.58 0
1 0 10.04 9.74 9.90 0
1 50 10.15 9.84 10.00 0-2 0
1 99 9.64 9.76 10.13 0
64QAM 50 0 9.88 9.82 9.82 0
50 25 9.78 9.67 9.63 0
50 50 9.66 9.64 9.63 03 0
100 0 9.71 9.77 9.56 0
Table 8-274
LTE Band 7 Conducted Powers Ant 4b - 15 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
15 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || REEE || [ Gk (250279221\?1Hz) (253251.;03 Hz) (256221.271\in) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 10.28 10.01 9.92 0
1 36 10.13 10.09 9.84 0 0
1 74 9.93 9.72 9.75 0
QPSK 36 0 10.11 9.99 9.94 0
36 18 9.98 10.10 9.99 0
36 37 9.88 9.96 9.97 o1 0
75 0 9.99 10.08 9.92 0
1 0 10.12 10.18 10.14 0
1 36 10.23 10.03 9.95 0-1 0
1 74 10.00 9.96 9.79 0
16QAM 36 0 9.86 10.15 9.93 0
36 18 9.73 10.09 10.02 0
36 37 9.67 9.95 9.91 02 0
75 0 9.69 10.07 9.87 0
1 0 10.05 10.03 10.01 0
1 36 10.10 10.13 10.18 0-2 0
1 74 9.88 10.02 9.92 0
64QAM 36 0 10.00 9.88 9.96 0
36 18 9.94 10.07 9.96 0
36 37 9.85 9.91 9.97 03 0
75 0 9.82 9.97 9.96 0
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Table 8-275
LTE Band 7 Conducted Powers Ant 4b - 10 MHz Bandwidth, Inter-Band ULCA Active

LTE Band 7
10 MHz Bandwidth
Low Channel Mid Channel High Channel
. . MPR Allowed per
MeehlEden || FEEE || MGk (25025930131Hz) (253251.;03 Hz) (256251.3013Hz) 3GPP [dB] P PR (EEEY
Conducted Power [dBm]
1 0 10.25 10.05 9.98 0
1 25 10.15 10.12 10.03 0 0
1 49 9.99 9.92 10.13 0
QPSK 25 0 10.15 10.07 10.02 0
25 12 10.11 10.20 10.11 0
25 25 10.01 10.09 10.21 o1 0
50 0 10.17 10.17 10.09 0
1 0 10.04 10.20 10.18 0
1 25 10.24 10.12 10.02 0-1 0
1 49 9.88 10.17 10.15 0
16QAM 25 0 10.10 10.23 9.89 0
25 12 9.98 10.12 10.13 0
25 25 9.80 10.13 10.13 02 0
50 0 10.02 10.20 9.98 0
1 0 10.13 10.24 10.17 0
1 25 10.22 10.18 10.14 0-2 0
1 49 9.99 10.11 10.18 0
64QAM 25 0 10.07 10.14 10.01 0
25 12 10.06 10.13 10.04 0
25 25 9.95 10.04 10.16 03 0
50 0 10.03 10.14 10.12 0
Table 8-276
LTE Band 7 Conducted Powers Ant 4b - 5 MHz Bandwidth, Inter-Band ULCA Active
LTE Band 7
5 MHz Bandwidth
Low Channel Mid Channel High Channel
MeehlEden || FEEE || D CE (25022(?;751Hz) (253251.303 Hz) (255271.321\5/|)Hz) Mpzégg‘?f g] Pt EERICE]
Conducted Power [dBm]
1 0 10.05 10.30 10.10 0
1 12 10.18 10.23 10.00 0 0
1 24 10.18 10.08 10.10 0
QPSK 12 0 10.10 10.05 10.09 0
12 6 10.16 10.14 10.23 0
12 13 10.19 10.13 10.16 o1 0
25 0 10.20 10.18 10.21 0
1 0 10.17 10.16 10.21 0
1 12 10.14 10.17 10.26 0-1 0
1 24 10.14 10.17 10.17 0
16QAM 12 0 10.06 10.26 9.87 0
12 6 9.98 10.14 10.13 0
12 13 9.96 10.14 10.14 02 0
25 0 9.96 10.14 9.97 0
1 0 10.10 10.24 10.13 0
1 12 10.19 10.13 10.15 0-2 0
1 24 10.09 10.12 10.17 0
64QAM 12 0 9.98 10.07 10.00 0
12 6 10.00 10.25 10.01 0
12 13 10.11 10.08 10.10 03 0
25 0 10.01 10.10 10.17 0
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8.3.11 LTE Band 41

Table 8-277
LTE Band 41 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.13 13.92 14.14 13.71 13.90 0
1 50 13.70 13.87 13.93 13.70 13.83 0 0
1 99 13.82 13.92 13.88 13.70 13.88 0
QPSK 50 0 13.89 13.78 14.04 13.77 13.83 0
50 25 13.71 13.87 13.90 13.71 13.81 0
50 50 13.73 13.88 13.89 13.72 13.84 o1 0
100 0 13.70 13.88 14.03 13.71 13.81 0
1 0 14.46 14.23 14.49 14.04 14.27 0
1 50 14.02 14.32 14.33 13.90 14.21 0-1 0
1 99 14.14 14.24 14.12 13.84 14.25 0
16QAM 50 0 14.27 14.22 14.34 13.92 14.24 0
50 25 14.03 14.29 14.31 13.87 14.21 0
50 50 14.12 14.28 14.32 13.87 14.28 02 0
100 0 14.00 14.30 14.33 13.89 14.23 0
1 0 14.20 14.30 14.43 14.11 14.32 0
1 50 13.97 14.33 14.38 13.94 14.30 0-2 0
1 99 14.24 14.37 14.27 13.96 14.31 0
64QAM 50 0 14.33 14.24 14.36 13.94 14.24 0
50 25 14.00 14.28 14.30 13.90 14.23 0
50 50 14.14 14.31 14.32 13.90 14.26 03 0
100 0 13.95 14.29 14.27 13.87 14.22 0
Table 8-278
LTE Band 41 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 IR ATEEGE 2 MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGREIdE]
Conducted Power [dBm]
1 0 14.20 14.04 14.16 13.73 14.07 0
1 36 14.12 14.13 14.15 13.81 14.18 0 0
1 74 14.18 14.05 14.08 13.77 14.12 0
QPSK 36 0 14.20 14.07 14.15 13.83 14.11 0
36 18 14.17 14.13 14.20 13.85 14.15 0
36 37 14.17 14.07 14.16 13.85 14.16 o1 0
75 0 14.06 14.11 14.18 13.81 14.18 0
1 0 14.20 13.94 14.16 13.70 13.96 0
1 36 14.00 13.92 14.16 13.97 14.12 0-1 0
1 74 14.15 13.99 14.16 13.75 14.14 0
16QAM 36 0 14.16 14.02 14.12 13.81 14.11 0
36 18 14.12 14.09 14.13 13.82 14.09 02 0
36 37 14.10 14.02 14.07 13.85 14.12 0
75 0 14.01 14.07 14.09 13.80 14.16 0
1 0 14.20 13.93 14.02 13.72 14.00 0
1 36 14.18 13.95 14.06 13.80 14.12 0-2 0
1 74 14.02 13.99 13.95 13.89 14.12 0
64QAM 36 0 14.19 14.05 14.12 13.79 14.10 0
36 18 14.17 14.10 14.16 13.82 14.16 03 0
36 37 14.19 14.09 14.16 13.87 14.15 0
75 0 14.04 14.10 14.15 13.81 14.11 0
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Table 8-279
LTE Band 41 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Aol men MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) S 12
Conducted Power [dBm]
1 0 14.18 14.13 14.09 13.85 14.16 0
1 25 14.11 14.15 14.07 13.81 14.05 0 0
1 49 14.12 14.15 14.09 13.88 14.15 0
QPSK 25 0 14.08 14.16 14.15 13.83 14.16 0
25 12 14.07 14.09 14.14 13.79 14.15 0
25 25 14.16 14.11 14.16 13.87 14.14 o1 0
50 0 14.08 14.12 14.18 13.83 14.18 0
1 0 14.19 14.12 14.12 13.85 14.10 0
1 25 14.15 14.16 14.12 13.78 13.94 0-1 0
1 49 14.12 13.94 14.13 13.81 14.18 0
16QAM 25 0 14.09 14.20 14.19 13.85 14.20 0
25 12 14.08 14.09 14.17 13.86 14.20 0-2 0
25 25 14.12 14.16 14.15 13.94 14.19 0
50 0 14.06 14.15 14.19 13.89 14.19 0
1 0 14.20 14.05 14.09 13.73 14.10 0
1 25 13.90 14.03 14.17 13.94 13.92 0-2 0
1 49 13.99 13.93 14.18 13.94 14.10 0
64Q0AM 25 0 14.10 14.13 14.17 13.84 14.18 0
25 12 14.11 14.11 14.15 13.78 14.11 03 0
25 25 14.19 14.10 14.13 13.83 14.15 0
50 0 14.12 14.16 14.14 13.77 14.17 0
Table 8-280
LTE Band 41 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SSPP (1
Conducted Power [dBm]
1 0 14.11 14.05 14.18 13.80 14.10 0
1 12 14.07 14.14 14.16 13.77 14.04 0 0
1 24 14.18 14.17 14.16 13.86 14.07 0
QPSK 12 0 13.95 14.07 14.11 13.82 14.08 0
12 6 13.95 14.03 14.09 13.81 14.11 0
12 13 14.04 14.02 14.10 13.82 14.09 o1 0
25 0 13.97 14.04 14.05 13.83 14.07 0
1 0 14.12 14.09 14.14 14.01 14.18 0
1 12 14.17 14.04 14.18 13.93 14.18 0-1 0
1 24 14.13 14.01 14.16 13.93 14.13 0
16QAM 12 0 14.05 14.12 14.10 13.91 14.20 0
12 6 14.10 14.04 14.10 13.85 14.16 0
12 13 14.18 14.06 14.10 13.87 14.18 02 0
25 0 14.11 14.11 14.11 13.88 14.19 0
1 0 14.15 14.05 14.16 13.90 14.19 0
1 12 14.04 14.10 14.19 13.70 14.17 0-2 0
1 24 14.16 14.06 14.17 13.94 14.11 0
64QAM 12 0 13.99 14.06 14.10 13.82 14.17 0
12 6 14.06 14.09 14.09 13.81 14.16 03 0
12 13 14.12 14.03 14.10 13.83 14.16 0
25 0 14.03 14.03 14.12 13.77 14.18 0
. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT PP g
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 185 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-281
LTE Band 41 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 14.07 14.12 14.14 13.45 13.75 0
1 50 14.00 14.11 14.07 13.56 13.82 0 0
1 99 13.99 14.09 13.96 13.58 13.91 0
QPSK 50 0 14.17 14.15 14.16 13.74 13.88 0
50 25 14.10 14.10 14.10 13.72 13.91 0
50 50 14.06 13.97 14.18 13.72 13.87 01 0
100 0 14.04 13.96 14.10 13.68 13.75 0
1 0 14.12 14.07 13.85 13.44 13.66 0
1 50 13.91 14.12 13.80 13.53 13.70 0-1 0
1 99 13.80 13.86 13.75 13.53 13.83 0
16QAM 50 0 14.08 13.93 13.90 13.43 13.68 0
50 25 14.04 13.83 13.86 13.44 13.71 0-2 0
50 50 13.92 13.99 13.91 13.48 13.61 0
100 0 13.90 13.90 13.84 13.52 13.54 0
1 0 14.17 13.90 14.03 13.40 13.52 0
1 50 14.05 13.89 13.81 13.42 13.43 0-2 0
1 99 14.04 13.99 13.74 13.48 13.64 0
64QAM 50 0 14.12 14.06 13.97 13.58 13.60 0
50 25 14.07 14.00 13.95 13.56 13.60 03 0
50 50 14.04 13.86 13.98 13.59 13.67 0
100 0 14.06 13.84 13.94 13.55 13.56 0
Table 8-282
LTE Band 41 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.15 13.90 14.07 13.82 13.89 0
1 36 14.11 13.95 14.19 13.85 14.00 0 0
1 74 14.08 13.89 14.03 13.77 14.09 0
QPSK 36 0 14.07 13.85 14.08 13.78 13.87 0
36 18 14.03 13.89 14.14 13.76 13.94 01 0
36 37 14.03 13.86 14.11 13.77 13.98 0
75 0 14.01 13.87 14.11 13.74 13.90 0
1 0 13.82 13.36 13.56 13.30 13.54 0
1 36 13.72 13.54 13.80 13.55 13.51 0-1 0
1 74 13.86 13.47 13.58 13.39 13.73 0
16QAM 36 0 13.83 13.60 13.85 13.56 13.62 0
36 18 13.80 13.64 13.92 13.55 13.72 02 0
36 37 13.83 13.63 13.85 13.54 13.77 0
75 0 13.79 13.65 13.86 13.52 13.70 0
1 0 13.73 13.39 13.65 13.43 13.49 0
1 36 13.79 13.62 13.90 13.50 13.62 0-2 0
1 74 13.78 13.50 13.57 13.44 13.76 0
64QAM 36 0 13.81 13.61 13.82 13.54 13.62 0
36 18 13.79 13.63 13.89 13.54 13.74 03 0
36 37 13.80 13.62 13.86 13.55 13.73 0
75 0 13.75 13.63 13.89 13.49 13.71 0
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Table 8-283
LTE Band 41 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 14.20 13.90 14.15 13.87 13.93 0
1 25 14.09 13.92 14.16 13.77 13.96 0 0
1 49 14.15 13.97 14.20 13.82 14.08 0
QPSK 25 0 14.10 13.92 14.10 13.77 13.93 0
25 12 14.04 13.86 14.10 13.73 13.93 0
25 25 14.06 13.87 14.11 13.79 13.99 01 0
50 0 14.05 13.91 14.09 13.75 13.93 0
1 0 13.70 13.39 13.78 13.36 13.59 0
1 25 13.84 13.58 13.77 13.47 13.59 0-1 0
1 49 13.90 13.51 13.96 13.51 13.71 0
16QAM 25 0 13.86 13.65 13.85 13.56 13.71 0
25 12 13.80 13.61 13.88 13.52 13.72 0-2 0
25 25 13.85 13.64 13.92 13.60 13.76 0
50 0 13.80 13.65 13.89 13.54 13.71 0
1 0 13.96 13.50 13.84 13.59 13.49 0
1 25 13.79 13.49 13.75 13.54 13.72 0-2 0
1 49 13.79 13.59 13.84 13.51 13.79 0
64QAM 25 0 13.91 13.70 13.86 13.52 13.70 0
25 12 13.76 13.60 13.88 13.55 13.70 0
25 25 13.78 13.61 13.87 13.61 13.74 08 0
50 0 13.83 13.67 13.90 13.55 13.74 0
Table 8-284
LTE Band 41 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.08 13.81 14.13 13.88 13.85 0
1 12 14.04 13.86 14.13 13.81 13.91 0 0
1 24 14.08 13.87 14.18 13.90 14.04 0
QPSK 12 0 13.95 13.81 14.05 13.77 13.82 0
12 6 13.98 13.81 14.06 13.76 13.81 01 0
12 13 14.01 13.82 14.08 13.75 13.85 0
25 0 13.99 13.83 14.06 13.77 13.84 0
1 0 13.85 13.62 13.65 13.55 13.71 0
1 12 13.73 13.49 13.74 13.46 13.57 0-1 0
1 24 13.79 13.49 13.79 13.68 13.82 0
16QAM 12 0 13.67 13.57 13.79 13.50 13.66 0
12 6 13.74 fI3155] 13.79 13.48 13.62 02 0
12 13 13.76 13.56 13.82 13.46 13.66 0
25 0 13.75 13.60 13.85 13.56 13.73 0
1 0 13.69 13.66 13.85 13.53 13.64 0
1 12 13.84 13.61 13.86 13.50 13.54 0-2 0
1 24 13.65 13.45 13.79 13.63 13.75 0
64QAM 12 0 13.74 13.66 13.80 13.61 13.63 0
12 6 13.76 13.64 13.84 13.60 13.67 03 0
12 13 13.83 13.61 13.85 13.57 13.69 0
25 0 13.73 13.64 13.84 13.58 13.69 0
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Table 8-285
LTE Band 41 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 14.07 14.10 13.85 13.70 13.60 0
1 50 14.14 13.96 13.91 13.44 13.63 0 0
1 99 14.20 13.95 14.00 13.41 13.71 0
QPSK 50 0 14.13 14.09 13.95 13.61 13.64 0
50 25 14.10 14.01 13.97 13.40 13.57 0
50 50 14.12 14.01 13.98 13.41 13.60 01 0
100 0 14.09 14.01 13.99 13.40 13.59 0
1 0 14.07 14.13 13.87 13.74 13.55 0
1 50 14.03 14.00 13.80 13.38 13.53 0-1 0
1 99 14.14 14.02 13.94 13.38 13.72 0
16QAM 50 0 14.14 14.07 13.91 13.46 13.64 0
50 25 14.10 14.03 13.94 13.45 13.60 0-2 0
50 50 14.13 14.01 13.96 13.41 13.62 0
100 0 14.12 14.02 13.94 13.42 13.63 0
1 0 14.12 14.17 13.91 13.70 13.63 0
1 50 14.03 13.96 14.04 13.42 13.64 0-2 0
1 99 14.16 13.91 14.03 13.39 13.72 0
64QAM 50 0 14.11 14.09 13.94 13.55 13.69 0
50 25 14.10 13.97 13.99 13.46 13.62 03 0
50 50 14.12 13.92 13.97 13.44 13.63 0
100 0 14.08 13.98 14.01 13.47 13.64 0
Table 8-286
LTE Band 41 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.15 14.16 14.05 13.76 13.86 0
1 36 14.20 14.13 14.15 13.70 13.94 0 0
1 74 14.19 13.98 14.16 13.65 13.86 0
QPSK 36 0 14.08 14.10 14.05 13.66 13.85 0
36 18 14.18 14.08 14.12 13.67 13.86 01 0
36 37 14.15 14.00 14.08 13.67 13.84 0
75 0 14.13 14.05 14.08 13.61 13.81 0
1 0 14.12 14.10 13.91 13.77 13.69 0
1 36 14.15 13.90 14.05 13.71 13.84 0-1 0
1 74 14.19 13.72 13.99 13.44 13.74 0
16QAM 36 0 14.07 14.11 14.09 13.69 13.83 0
36 18 14.19 14.11 14.16 13.68 13.88 02 0
36 37 14.17 14.05 14.13 13.70 13.84 0
75 0 14.18 14.06 14.12 13.63 13.83 0
1 0 14.12 14.06 13.94 13.65 13.75 0
1 36 14.05 14.05 14.09 13.71 13.84 0-2 0
1 74 14.08 13.91 14.01 13.55 13.79 0
64QAM 36 0 14.12 14.11 14.11 13.67 13.86 0
36 18 14.18 14.08 14.11 13.68 13.84 03 0
36 37 14.19 14.02 14.09 13.69 13.85 0
75 0 14.10 14.06 14.11 13.61 13.85 0
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Table 8-287
LTE Band 41 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 14.19 14.07 14.09 13.79 13.83 0
1 25 14.20 14.10 14.12 13.70 13.90 0 0
1 49 14.19 14.07 14.13 13.75 13.93 0
QPSK 25 0 14.17 14.08 14.05 13.67 13.82 0
25 12 14.18 14.05 14.08 13.63 13.82 0
25 25 14.18 14.03 14.06 13.68 13.82 01 0
50 0 14.13 14.05 14.08 13.62 13.84 0
1 0 14.17 14.10 13.98 13.73 13.66 0
1 25 14.09 14.06 14.16 13.40 13.78 0-1 0
1 49 14.15 13.86 13.96 13.66 13.75 0
16QAM 25 0 14.19 14.06 14.08 13.66 13.84 0
25 12 14.16 14.10 14.10 13.66 13.83 0-2 0
25 25 14.20 14.04 14.09 13.71 13.82 0
50 0 14.14 14.08 14.12 13.65 13.84 0
1 0 14.05 13.96 14.09 13.66 13.81 0
1 25 14.11 13.96 13.94 13.53 13.70 0-2 0
1 49 14.03 14.04 14.03 13.73 13.71 0
64QAM 25 0 14.15 14.09 14.08 13.68 13.83 0
25 12 14.17 14.08 14.13 13.63 13.84 03 0
25 25 14.20 14.04 14.13 13.75 13.84 0
50 0 14.18 14.09 14.14 13.65 13.87 0
Table 8-288
LTE Band 41 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.19 14.02 14.10 13.70 13.76 0
1 12 14.19 14.10 14.11 13.67 13.84 0 0
1 24 14.19 14.07 14.10 13.73 13.86 0
QPSK 12 0 14.16 14.01 13.97 13.62 13.81 0
12 6 14.15 14.01 14.04 13.62 13.80 01 0
12 13 14.17 13.98 14.05 13.60 13.78 0
25 0 14.18 14.02 14.03 13.61 13.80 0
1 0 14.18 14.05 13.96 13.62 13.81 0
1 12 14.13 14.00 14.01 13.57 13.84 0-1 0
1 24 14.20 14.04 14.03 13.75 13.73 0
16QAM 12 0 14.15 14.01 14.03 13.65 13.83 0
12 6 14.15 14.03 14.05 13.62 13.80 0
12 13 14.20 14.02 14.02 13.61 13.82 02 0
25 0 14.19 14.05 14.06 13.64 13.83 0
1 0 14.19 13.98 14.00 13.72 13.76 0
1 12 14.20 14.01 14.10 13.74 13.76 0-2 0
1 24 14.03 13.91 14.20 13.78 13.81 0
64QAM 12 0 14.17 14.03 14.02 13.63 13.80 0
12 6 14.17 14.05 14.11 13.69 13.85 0
12 13 14.18 14.03 14.07 13.62 13.82 03 0
25 0 14.16 14.01 14.05 13.64 13.79 0
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Table 8-289
LTE Band 41 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AllowEd e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) Sl 12
Conducted Power [dBm]
1 0 15.77 15.68 15.87 15.17 15.53 0
1 50 15.58 15.64 15.76 15.24 15.49 0 0
1 99 15.60 15.61 15.72 15.32 15.54 0
QPSK 50 0 15.69 15.73 15.77 15.26 15.60 0
50 25 15.58 15.70 15.83 15.28 15.50 0
50 50 15.55 15.62 15.76 15.29 15.52 0 0
100 0 15.54 15.65 15.70 15.25 15.48 0
1 0 15.90 15.71 15.90 15.28 15.59 0
1 50 15.80 15.63 15.88 15.34 15.52 0-1 0
1 99 15.70 15.64 15.86 15.40 15.60 0
16QAM 50 0 15.72 15.70 15.73 15.45 15.61 0
50 25 15.61 15.61 15.75 15.43 15.49 02 0
50 50 15.57 15.60 15.81 15.48 15.57 0
100 0 15.60 15.64 15.75 15.41 15.50 0
1 0 15.82 15.70 15.84 15.30 15.74 0
1 50 15.70 15.65 15.77 15.46 15.50 0-2 0
1 99 15.60 15.60 15.71 15.57 15.63 0
64QAM 50 0 15.68 15.70 15.72 15.44 15.60 0
50 25 15.61 15.71 15.80 15.43 15.52 03 0
50 50 15.57 15.63 15.80 15.48 15.59 0
100 0 15.58 15.55 15.80 15.42 15.53 0
Table 8-290
LTE Band 41 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Ao e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) Sl L2
Conducted Power [dBm]
1 0 15.75 15.58 15.79 15.60 15.74 0
1 36 15.73 15.76 15.83 15.69 15.83 0 0
1 74 15.70 15.70 15.71 15.70 15.83 0
QPSK 36 0 15.69 15.59 15.76 15.67 15.69 0
36 18 15.67 15.71 15.79 15.71 15.78 o1 0
36 37 15.60 15.67 15.76 15.60 15.77 0
75 0 15.63 15.67 15.75 15.69 15.79 0
1 0 15.58 15.54 15.67 15.50 15.57 0
1 36 15.57 15.61 15.74 15.66 15.66 0-1 0
1 74 15.55 15.43 15.52 15.55 15.71 0
16QAM 36 0 15.64 15.61 15.74 15.69 15.70 0
36 18 15.65 15.71 15.79 15.74 15.78 0-2 0
36 37 15.62 15.65 15.73 15.62 15.77 0
75 0 15.62 15.71 15.77 15.70 15.76 0
1 0 15.52 15.49 15.64 15.65 15.75 0
1 36 15.59 15.70 15.81 15.68 15.76 0-2 0
1 74 15.67 15.63 15.65 15.69 15.79 0
64QAM 36 0 15.66 15.62 15.77 15.69 15.70 0
36 18 15.62 15.68 15.79 15.75 15.76 03 0
36 37 15.61 15.66 15.74 15.62 15.76 0
75 0 15.60 15.69 15.76 15.70 15.78 0
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Table 8-291
LTE Band 41 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 15.75 15.70 15.81 15.65 15.76 0
1 25 15.66 15.71 15.80 15.67 15.77 0 0
1 49 15.78 15.72 15.80 15.71 15.90 0
QPSK 25 0 15.71 15.70 15.74 15.69 15.74 0
25 12 15.64 15.67 15.74 15.67 15.73 0
25 25 15.62 15.67 15.74 15.61 15.74 01 0
50 0 15.64 15.68 15.77 15.70 15.76 0
1 0 15.63 15.50 15.65 15.57 15.62 0
1 25 15.59 15.61 15.60 15.53 15.58 0-1 0
1 49 15.75 15.69 15.62 15.52 15.57 0
16QAM 25 0 15.73 15.75 15.79 15.66 15.76 0
25 12 15.65 15.70 15.78 15.69 15.72 0-2 0
25 25 15.65 15.66 15.75 15.61 15.75 0
50 0 15.63 15.70 15.77 15.71 15.77 0
1 0 15.57 15.46 15.62 15.54 15.58 0
1 25 15.66 15.44 15.85 15.60 15.61 0-2 0
1 49 15.57 15.57 15.69 15.54 15.63 0
64QAM 25 0 15.73 15.69 15.78 15.67 15.72 0
25 12 15.61 15.65 15.74 15.66 15.73 03 0
25 25 15.62 15.64 15.74 15.59 15.75 0
50 0 15.67 15.70 15.81 15.67 15.73 0
Table 8-292
LTE Band 41 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 15.72 15.67 15.81 15.62 15.72 0
1 12 15.65 15.72 15.76 15.71 15.80 0 0
1 24 15.67 15.73 15.78 15.66 15.82 0
QPSK 12 0 15.56 15.68 15.73 15.64 15.69 0
12 6 15.56 15.67 15.69 15.62 15.72 01 0
12 13 15.60 15.68 15.69 15.65 15.73 0
25 0 15.57 15.70 15.71 15.65 15.74 0
1 0 15.57 15.61 15.66 15.69 15.76 0
1 12 15.43 15.62 15.66 15.69 15.59 0-1 0
1 24 15.59 15.57 15.78 15.60 15.72 0
16QAM 12 0 15.58 15.64 15.69 15.64 15.68 0
12 6 15.53 15.59 15.71 15.67 15.70 0
12 13 15.58 15.66 15.73 15.65 15.70 02 0
25 0 15.60 15.62 15.73 15.63 15.76 0
1 0 15.82 15.63 15.73 15.70 15.74 0
1 12 15.72 15.45 15.72 15.80 15.63 0-2 0
1 24 15.74 15.64 15.79 15.74 15.68 0
64QAM 12 0 15.66 15.64 15.72 15.74 15.73 0
12 6 15.70 15.66 15.71 15.73 15.74 0
12 13 15.68 15.61 15.72 15.75 15.69 03 0
25 0 15.65 15.63 15.73 15.74 15.73 0
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8.3.12 LTE Band 41 PC2

Table 8-293
LTE Band 41 PC2 Conducted Powers Ant 2a - 20 MHz Bandwidth
LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SSPP (1
Conducted Power [dBm]
1 0 14.12 14.05 14.05 13.62 13.84 0
1 50 14.15 14.10 13.97 13.70 13.76 0 0
1 99 14.16 14.04 13.87 13.71 13.72 0
QPSK 50 0 14.20 14.12 14.05 13.72 13.84 0
50 25 14.17 14.10 14.03 13.77 13.78 0
50 50 14.18 14.08 13.96 13.81 13.74 o1 0
100 0 14.08 14.08 13.99 13.77 13.77 0
1 0 14.12 14.04 14.04 13.74 13.90 0
1 50 14.11 14.10 14.05 13.78 13.72 0-1 0
1 99 14.18 14.00 13.92 13.80 13.74 0
16QAM 50 0 14.20 14.12 14.06 13.77 13.80 0
50 25 14.14 14.12 14.02 13.76 13.78 0
50 50 14.19 14.09 13.95 13.82 13.75 02 0
100 0 14.10 14.07 13.98 13.77 13.74 0
1 0 14.00 14.12 14.10 13.67 13.89 0
1 50 14.12 14.08 14.00 13.82 13.71 0-2 0
1 99 14.15 13.99 14.07 13.70 13.78 0
64QAM 50 0 14.19 14.08 14.05 13.72 13.80 0
50 25 14.15 14.10 14.03 13.79 13.75 03 0
50 50 14.18 14.08 13.92 13.82 13.74 0
100 0 14.08 14.07 13.99 13.80 13.74 0
Table 8-294
LTE Band 41 PC2 Conducted Powers Ant 2a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Ao mer MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) S 12
Conducted Power [dBm]
1 0 14.20 13.92 14.03 13.61 14.03 0
1 36 14.06 14.01 14.09 13.72 14.11 0 0
1 74 14.02 13.93 13.93 13.69 14.04 0
QPSK 36 0 13.97 13.90 13.96 13.64 13.93 0
36 18 13.96 13.95 14.00 13.66 14.03 o1 0
36 37 13.99 13.92 13.95 13.68 13.99 0
75 0 13.87 13.93 13.97 13.63 14.00 0
1 0 14.20 14.03 14.10 13.99 14.08 0
1 36 14.09 14.08 14.09 13.94 14.02 0-1 0
1 74 14.03 13.98 13.99 14.03 14.09 0
16QAM 36 0 13.96 13.76 13.83 13.48 13.75 0
36 18 13.91 13.80 13.87 13.49 13.84 0-2 0
36 37 13.92 13.75 13.85 13.56 13.82 0
75 0 13.79 13.79 13.84 13.47 13.82 0
1 0 14.18 13.92 14.09 13.82 14.03 0
1 36 14.11 13.95 14.03 13.93 14.01 0-2 0
1 74 14.02 13.91 14.07 13.87 14.01 0
64Q0AM 36 0 13.92 13.74 13.79 13.49 13.78 0
36 18 13.88 13.81 13.87 13.50 13.84 03 0
36 37 13.90 13.74 13.83 13.53 13.80 0
75 0 13.76 13.79 13.83 13.46 13.80 0
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Table 8-295
LTE Band 41 PC2 Conducted Powers Ant 2a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Aol men MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) S 12
Conducted Power [dBm]
1 0 14.12 14.15 14.18 13.89 14.20 0
1 25 14.10 14.15 14.17 13.88 14.19 0 0
1 49 14.20 14.17 14.20 13.94 14.16 0
QPSK 25 0 14.06 14.19 14.17 13.82 14.19 0
25 12 14.05 14.12 14.17 13.81 14.19 o1 0
25 25 14.16 14.11 14.17 13.88 14.17 0
50 0 14.08 14.15 14.19 13.82 14.20 0
1 0 14.19 14.11 14.08 14.11 14.15 0
1 25 14.03 14.03 14.05 14.08 14.12 0-1 0
1 49 14.11 13.99 14.03 14.12 14.11 0
16QAM 25 0 13.78 13.83 13.91 13.53 13.89 0
25 12 13.77 13.80 13.80 13.58 13.84 0-2 0
25 25 13.91 13.75 13.86 13.58 13.84 0
50 0 13.81 13.85 13.90 13.53 13.89 0
1 0 14.13 14.11 13.95 13.90 14.01 0
1 25 14.12 14.08 14.04 14.04 13.98 0-2 0
1 49 14.16 14.09 13.98 14.02 14.01 0
64Q0AM 25 0 13.84 13.88 13.89 13.55 13.90 0
25 12 13.80 13.84 13.91 13.54 13.89 03 0
25 25 13.90 13.80 13.88 13.60 13.87 0
50 0 13.84 13.83 13.90 13.56 13.90 0
Table 8-296
LTE Band 41 PC2 Conducted Powers Ant 2a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SSPP (1
Conducted Power [dBm]
1 0 14.08 14.06 14.16 13.83 14.17 0
1 12 14.06 14.06 14.14 13.78 14.17 0 0
1 24 14.15 14.08 14.14 13.83 14.19 0
QPSK 12 0 14.00 14.10 14.13 13.84 14.17 0
12 6 14.02 14.04 14.10 13.84 14.15 o1 0
12 13 14.10 14.07 14.13 13.83 14.14 0
25 0 14.02 14.09 14.11 13.85 14.16 0
1 0 14.15 13.89 14.20 14.04 13.88 0
1 12 14.20 14.10 14.15 14.07 14.17 0-1 0
1 24 14.04 14.00 14.12 14.16 14.02 0
16QAM 12 0 13.85 13.93 13.95 13.64 13.89 0
12 6 13.82 13.85 13.89 13.59 13.90 0
12 13 13.92 13.87 13.89 13.68 13.90 02 0
25 0 13.86 13.92 13.86 13.59 13.91 0
1 0 14.09 13.82 14.08 14.10 13.87 0
1 12 14.14 14.12 14.02 14.10 14.12 0-2 0
1 24 14.02 14.19 14.10 14.13 14.10 0
64QAM 12 0 13.75 13.92 13.96 13.67 13.89 0
12 6 13.77 13.85 13.97 13.58 13.93 03 0
12 13 13.87 13.85 13.86 13.59 13.87 0
25 0 13.78 13.86 13.84 13.63 13.83 0
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Table 8-297
LTE Band 41 PC2 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 13.97 13.99 14.19 13.91 13.87 0
1 50 13.92 13.94 14.05 13.81 13.87 0 0
1 99 14.08 13.92 13.97 13.78 14.02 0
QPSK 50 0 13.87 13.84 14.02 13.85 13.82 0
50 25 13.91 13.85 14.01 13.75 13.79 0
50 50 13.87 13.90 14.00 13.73 13.85 01 0
100 0 13.87 13.88 13.94 13.78 13.78 0
1 0 13.93 13.83 14.19 13.79 13.87 0
1 50 13.94 13.87 14.05 13.74 13.91 0-1 0
1 99 14.06 13.92 13.94 13.60 13.98 0
16QAM 50 0 13.64 13.61 13.78 13.58 13.53 0
50 25 13.73 13.62 13.76 13.52 13.59 0-2 0
50 50 13.82 13.64 13.77 13.49 13.68 0
100 0 13.66 13.69 13.75 13.43 13.58 0
1 0 13.97 14.00 14.11 13.93 13.82 0
1 50 14.00 13.85 14.15 13.74 13.93 0-2 0
1 99 14.18 13.68 13.95 13.88 14.14 0
64QAM 50 0 13.69 13.62 13.79 13.57 13.51 0
50 25 13.67 13.64 13.80 13.52 13.59 03 0
50 50 13.76 13.67 13.77 13.51 13.64 0
100 0 13.67 13.64 13.77 13.49 13.58 0
Table 8-298
LTE Band 41 PC2 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.20 13.97 14.18 13.83 13.95 0
1 36 14.19 14.02 14.20 13.92 14.09 0 0
1 74 14.16 13.95 14.14 13.83 14.14 0
QPSK 36 0 14.08 13.89 14.13 13.82 13.90 0
36 18 14.08 13.95 14.20 13.81 13.98 01 0
36 37 14.04 13.93 14.18 13.83 14.05 0
75 0 14.03 13.94 14.15 13.78 13.96 0
1 0 14.17 13.80 13.93 13.73 13.80 0
1 36 14.03 13.97 13.87 13.82 13.77 0-1 0
1 74 14.07 13.80 14.03 13.84 13.88 0
16QAM 36 0 13.54 13.34 13.54 13.25 13.37 0
36 18 13.51 13.39 13.60 13.25 13.41 02 0
36 37 13.52 13.33 13.60 13.27 13.50 0
75 0 13.51 13.33 13.56 13.23 13.41 0
1 0 14.02 13.68 13.87 13.54 13.74 0
1 36 13.95 13.70 14.04 13.61 13.77 0-2 0
1 74 13.95 13.67 13.73 13.49 13.86 0
64QAM 36 0 13.51 13.33 13.57 13.28 13.32 0
36 18 13.51 13.37 13.61 13.26 13.41 03 0
36 37 13.48 13.34 13.58 13.22 13.44 0
75 0 13.52 13.35 13.61 13.22 13.36 0
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Table 8-299
LTE Band 41 PC2 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 14.20 13.93 14.18 13.92 13.95 0
1 25 14.10 13.90 14.18 13.85 14.00 0 0
1 49 14.15 13.94 14.19 13.92 14.11 0
QPSK 25 0 14.10 13.97 14.09 13.83 13.95 0
25 12 14.06 13.92 14.11 13.78 13.94 0
25 25 14.10 13.90 14.14 13.85 14.03 01 0
50 0 14.09 13.95 14.14 13.80 13.96 0
1 0 14.19 13.81 13.91 13.97 13.92 0
1 25 14.09 13.61 14.14 13.79 13.72 0-1 0
1 49 14.05 13.86 14.01 13.89 13.88 0
16QAM 25 0 13.59 13.46 13.57 13.26 13.43 0
25 12 13.51 13.35 13.60 13.30 13.42 0-2 0
25 25 13.58 13.36 13.62 13.32 13.51 0
50 0 13.53 13.38 13.59 13.25 13.43 0
1 0 13.91 13.57 13.86 13.60 13.61 0
1 25 13.86 13.63 14.04 13.65 13.60 0-2 0
1 49 13.98 13.76 14.03 13.51 14.00 0
64QAM 25 0 13.54 13.39 13.58 13.28 13.44 0
25 12 13.52 13.36 13.59 13.27 13.40 03 0
25 25 13.52 13.37 13.64 13.29 13.45 0
50 0 13.52 13.42 13.59 13.24 13.42 0
Table 8-300
LTE Band 41 PC2 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 14.07 13.87 14.11 13.85 13.84 0
1 12 14.00 13.87 14.09 13.82 13.88 0 0
1 24 14.05 13.92 14.14 13.90 13.96 0
QPSK 12 0 13.98 13.89 14.06 13.77 13.83 0
12 6 13.96 13.87 14.05 13.76 13.85 01 0
12 13 14.00 13.86 14.08 13.75 13.86 0
25 0 14.01 13.91 14.05 13.78 13.83 0
1 0 14.14 13.34 14.03 13.77 13.37 0
1 12 14.19 13.69 14.05 13.62 13.77 0-1 0
1 24 14.13 13.76 14.02 13.73 13.91 0
16QAM 12 0 13.53 13.33 13.56 13.30 13.41 0
12 6 13.52 13.36 13.60 13.30 13.41 0
12 13 13.61 13.31 13.60 13.27 13.43 02 0
25 0 13.51 13.38 13.58 13.30 13.37 0
1 0 13.94 13.38 14.11 13.78 13.44 0
1 12 14.01 13.69 14.10 13.75 13.78 0-2 0
1 24 13.90 13.77 14.09 13.72 13.71 0
64QAM 12 0 13.55 13.31 13.60 13.34 13.41 0
12 6 13.52 13.36 13.63 13.27 13.42 0
12 13 13.53 13.37 13.62 13.24 13.42 03 0
25 0 13.51 13.40 13.57 13.29 13.43 0
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Table 8-301
LTE Band 41 PC2 Conducted Powers Ant 4a - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIS [l
Conducted Power [dBm]
1 0 13.95 14.10 13.60 13.53 13.42 0
1 50 14.02 14.05 13.71 13.47 13.55 0 0
1 99 14.06 13.89 13.73 13.36 13.52 0
QPSK 50 0 13.99 13.96 13.65 13.40 13.48 0
50 25 13.99 13.84 13.75 13.50 13.60 0
50 50 14.05 13.91 13.75 13.43 13.55 01 0
100 0 13.92 13.86 13.76 13.49 13.55 0
1 0 14.20 14.20 13.80 13.93 13.70 0
1 50 14.18 14.15 13.95 13.77 13.75 0-1 0
1 99 14.15 13.95 13.94 13.56 13.80 0
16QAM 50 0 13.81 13.70 13.46 13.30 13.30 0
50 25 13.78 13.65 13.52 13.25 13.36 02 0
50 50 13.85 13.55 13.50 13.20 13.36 0
100 0 13.76 13.58 13.50 13.27 13.33 0
1 0 14.10 14.07 14.05 13.80 13.70 0
1 50 14.03 14.06 14.05 13.64 13.63 0-2 0
1 99 14.11 13.86 13.92 13.50 13.68 0
64Q0AM 50 0 13.55 13.50 13.51 13.20 13.26 0
50 25 13.56 13.40 13.41 13.20 13.26 0
50 50 13.55 13.35 13.35 13.20 13.24 03 0
100 0 13.52 13.38 13.40 13.21 13.22 0
Table 8-302
LTE Band 41 PC2 Conducted Powers Ant 4a - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 PR Al e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.09 14.05 13.96 13.65 13.73 0
1 36 14.15 14.04 14.06 13.62 13.81 0 0
1 74 14.06 13.86 14.06 13.55 13.73 0
QPSK 36 0 13.92 13.98 13.88 13.52 13.70 0
36 18 14.04 13.93 13.97 13.51 13.70 o1 0
36 37 14.03 13.90 13.92 13.55 13.67 0
75 0 13.99 13.93 13.92 13.49 13.66 0
1 0 14.08 13.83 13.73 13.46 13.69 0
1 36 14.13 13.98 14.03 13.51 13.78 0-1 0
1 74 14.04 13.64 13.76 13.42 13.70 0
16QAM 36 0 13.43 13.50 13.43 13.23 13.22 0
36 18 13.53 13.44 13.52 13.25 13.25 0
36 37 13.53 13.36 13.46 13.27 13.22 02 0
75 0 13.50 13.38 13.42 13.20 13.29 0
1 0 13.90 13.93 13.85 13.64 13.54 0
1 36 13.91 13.99 13.89 13.48 13.57 0-2 0
1 74 13.82 13.69 13.93 13.37 13.56 0
64QAM 36 0 13.48 13.56 13.44 13.30 13.25 0
36 18 13.54 13.47 13.53 13.26 13.27 03 0
36 37 13.52 13.42 13.49 13.26 13.23 0
75 0 13.47 13.49 13.47 13.24 13.24 0
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Table 8-303
LTE Band 41 PC2 Conducted Powers Ant 4a - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR AT (e MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SGREIIdEI
Conducted Power [dBm]
1 0 14.16 13.94 14.00 13.73 13.73 0
1 25 14.11 14.02 14.04 13.59 13.80 0 0
1 49 14.04 13.99 14.03 13.64 13.82 0
QPSK 25 0 14.00 13.91 13.92 13.60 13.69 0
25 12 14.00 13.91 13.97 13.55 13.69 01 0
25 25 14.03 13.87 13.97 13.55 13.70 0
50 0 14.00 13.96 14.01 13.53 13.72 0
1 0 13.90 14.17 14.08 13.74 13.58 0
1 25 13.98 14.11 14.10 13.53 13.66 0-1 0
1 49 14.05 13.94 14.03 13.60 13.58 0
16QAM 25 0 13.61 13.50 13.46 13.32 13.25 0
25 12 13.56 13.50 13.52 13.27 13.25 02 0
25 25 13.54 13.41 13.50 13.32 13.23 0
50 0 13.56 13.44 13.55 13.25 13.25 0
1 0 13.88 13.95 13.76 13.32 13.55 0
1 25 13.83 13.92 13.72 13.32 13.51 0-2 0
1 49 13.93 13.81 13.77 13.33 13.55 0
64Q0AM 25 0 13.56 13.48 13.48 13.31 13.27 0
25 12 13.53 13.47 13.49 13.27 13.25 03 0
25 25 13.56 13.47 13.49 13.32 13.27 0
50 0 13.56 13.50 13.49 13.30 13.26 0
Table 8-304
LTE Band 41 PC2 Conducted Powers Ant 4a - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRADBES [y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.00 13.87 13.95 13.60 13.66 0
1 12 13.97 13.90 14.00 13.55 13.71 0 0
1 24 13.97 13.88 14.01 13.59 13.71 0
QPSK 12 0 13.97 13.89 13.86 13.55 13.70 0
12 6 13.99 13.87 13.95 13.55 13.67 01 0
12 13 13.99 13.87 13.96 13.54 13.68 0
25 0 14.02 13.90 13.96 13.56 13.70 0
1 0 14.02 13.42 14.03 13.48 13.60 0
1 12 13.97 13.91 14.01 13.45 13.71 0-1 0
1 24 14.03 13.78 14.10 13.40 13.65 0
16QAM 12 0 13.51 13.47 13.53 13.25 13.26 0
12 6 13.58 13.43 13.57 13.29 13.26 0
12 13 13.63 13.38 13.60 13.26 13.26 02 0
25 0 13.57 13.46 13.57 13.29 13.21 0
1 0 13.96 13.44 14.00 13.43 13.37 0
1 12 13.97 13.84 14.04 13.45 13.72 0-2 0
1 24 13.95 13.81 13.94 13.31 13.81 0
64QAM 12 0 13.52 13.46 13.50 13.23 13.28 0
12 6 13.56 13.43 13.52 13.26 13.37 0
12 13 13.60 13.47 13.55 13.24 13.39 03 0
25 0 13.58 13.43 13.53 13.25 13.25 0
. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT PP g
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 197 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-305
LTE Band 41 PC2 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 41
20 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 15.88 15.57 15.65 15.45 15.61 0
1 50 15.73 15.53 15.67 15.51 15.56 0 0
1 99 15.72 15.51 15.62 15.62 15.65 0
QPSK 50 0 15.65 15.63 15.65 15.37 15.46 0
50 25 15.55 15.60 15.72 15.37 15.40 0
50 50 15.51 15.56 15.73 15.38 15.45 01 0
100 0 15.54 15.55 15.68 15.34 15.35 0
1 0 15.71 15.44 15.66 15.20 15.55 0
1 50 15.60 15.48 15.64 15.15 15.47 0-1 0
1 99 15.46 15.54 15.65 15.25 15.50 0
16QAM 50 0 15.08 15.07 15.04 14.90 14.98 0
50 25 15.03 15.00 15.07 14.91 14.90 0-2 0
50 50 15.00 15.00 15.10 14.90 14.92 0
100 0 15.00 15.00 15.08 14.94 14.90 0
1 0 15.75 15.50 15.90 15.20 15.33 0
1 50 15.62 15.53 15.69 15.12 15.27 0-2 0
1 99 15.43 15.53 15.65 15.23 15.30 0
64QAM 50 0 15.08 14.98 15.01 14.92 14.97 0
50 25 15.05 14.97 15.08 14.91 14.92 0
50 50 15.00 14.94 15.08 14.90 14.93 08 0
100 0 14.99 14.97 15.08 14.90 14.90 0
Table 8-306
LTE Band 41 PC2 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 41
15 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 15.75 15.65 15.79 15.73 15.77 0
1 36 15.74 15.82 15.85 15.78 15.83 0 0
1 74 15.70 15.73 15.71 15.69 15.87 0
QPSK 36 0 15.66 15.58 15.75 15.67 15.67 0
36 18 15.63 15.69 15.78 15.70 15.78 01 0
36 37 15.60 15.67 15.72 15.61 15.76 0
75 0 15.61 15.68 15.77 15.67 15.77 0
1 0 15.85 15.55 15.76 15.68 15.61 0
1 36 15.78 15.76 15.66 15.59 15.76 0-1 0
1 74 15.61 15.63 15.53 15.71 15.59 0
16QAM 36 0 15.14 15.10 15.28 15.20 15.25 0
36 18 15.15 15.20 15.30 15.19 15.25 02 0
36 37 15.13 15.13 15.28 15.12 15.25 0
75 0 15.11 15.16 15.27 15.20 15.24 0
1 0 15.42 15.46 15.58 15.58 15.58 0
1 36 15.51 15.57 15.74 15.58 15.59 0-2 0
1 74 15.44 15.39 15.42 15.57 15.52 0
64QAM 36 0 15.11 15.10 15.25 15.18 15.20 0
36 18 15.13 15.19 15.29 15.23 15.26 03 0
36 37 15.09 15.12 15.28 15.10 15.23 0
75 0 15.08 15.10 15.30 15.21 15.22 0
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Table 8-307
LTE Band 41 PC2 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 41
10 MHz Bandwidth

Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 AR Al me MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SR L2
Conducted Power [dBm]
1 0 15.75 15.66 15.84 15.74 15.75 0
1 25 15.67 15.71 15.80 15.72 15.79 0 0
1 49 15.80 15.72 15.82 15.68 15.90 0
QPSK 25 0 15.69 15.67 15.74 15.66 15.74 0
25 12 15.61 15.66 15.71 15.67 15.72 0
25 25 15.62 15.66 15.73 15.58 15.74 01 0
50 0 15.63 15.66 15.74 15.69 15.74 0
1 0 15.64 15.59 15.59 15.66 15.80 0
1 25 15.62 15.66 15.52 15.62 15.76 0-1 0
1 49 15.73 15.66 15.57 15.62 15.89 0
16QAM 25 0 15.20 15.13 15.30 15.22 15.24 0
25 12 15.17 15.14 15.27 15.23 15.27 0-2 0
25 25 15.18 15.18 15.27 15.13 15.24 0
50 0 15.15 15.15 15.28 15.18 15.24 0
1 0 15.73 15.35 15.77 15.45 15.65 0
1 25 15.58 15.47 15.56 15.63 15.47 0-2 0
1 49 15.55 15.32 15.46 15.58 15.79 0
64QAM 25 0 15.18 15.15 15.29 15.23 15.25 0
25 12 15.13 15.17 15.30 15.21 15.22 03 0
25 25 15.09 15.13 15.27 15.10 15.24 0
50 0 15.16 15.20 15.31 15.19 15.21 0
Table 8-308
LTE Band 41 PC2 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 41
5 MHz Bandwidth
Low Channel Low-Mid Channel Mid Channel Mid-High Channel High Channel
Modulation | RBSize | RB Offset 39750 40185 40620 41055 41490 MIPRATBES i3y MPR [dB]
(2506.0 MHz) (2549.5 MHz) (2593.0 MHz) (2636.5 MHz) (2680.0 MHz) SIEIFP 1]
Conducted Power [dBm]
1 0 15.68 15.67 15.73 15.73 15.70 0
1 12 15.59 15.67 15.69 15.71 15.66 0 0
1 24 15.61 15.66 15.73 15.67 15.68 0
QPSK 12 0 15.54 15.67 15.72 15.64 15.70 0
12 6 15.53 15.67 15.68 15.66 15.67 01 0
12 13 15.52 15.67 15.67 15.68 15.69 0
25 0 15.57 15.66 15.67 15.70 15.69 0
1 0 15.62 15.16 15.75 15.61 15.28 0
1 12 15.51 15.51 15.88 15.61 15.67 0-1 0
1 24 15.68 15.59 15.68 15.71 15.74 0
16QAM 12 0 15.15 15.19 15.29 15.29 15.27 0
12 6 15.10 15.14 15.25 15.30 15.20 0
12 13 15.16 15.13 15.29 15.25 15.26 02 0
25 0 15.13 15.18 15.25 15.19 15.28 0
1 0 15.58 15.23 15.76 15.73 15.24 0
1 12 15.45 15.58 15.66 15.59 15.56 0-2 0
1 24 15.68 15.74 15.80 15.74 15.72 0
64QAM 12 0 15.17 15.24 15.28 15.27 15.34 0
12 6 15.22 15.24 15.30 15.29 15.32 03 0
12 13 15.19 15.18 15.28 15.24 15.34 0
25 0 15.15 15.28 15.27 15.25 15.34 0
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8.3.13 LTE Band 48

Table 8-309
LTE Band 48 Conducted Powers Ant 1 - 20 MHz Bandwidth
LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel [ Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 PR ATIEEG (32 MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.94 14.77 14.96 14.47 0
1 50 14.75 14.67 14.71 14.30 0 0
1 99 14.88 14.87 14.72 14.38 0
QPSK 50 0 14.74 14.73 14.75 14.36 0
50 25 14.73 14.69 14.62 14.31 0
50 50 14.72 14.71 14.59 14.33 o1 0
100 0 14.72 14.73 14.72 14.36 0
1 0 14.82 14.53 14.97 14.35 0
1 50 14.72 14.47 14.54 14.39 0-1 0
1 99 14.67 14.63 14.60 14.47 0
16QAM 50 0 14.53 14.33 14.57 14.30 0
50 25 14.44 14.43 14.49 14.32 02 0
50 50 14.42 14.30 14.41 14.35 0
100 0 14.52 14.32 14.54 14.30 0
1 0 14.89 14.32 14.82 14.62 0
1 50 14.78 14.37 14.51 14.50 0-2 0
1 99 14.82 14.39 14.42 14.53 0
64QAM 50 0 14.52 14.30 14.52 14.40 0
50 25 14.89 14.32 14.51 14.39 03 0
50 50 14.84 14.37 14.41 14.42 0
100 0 14.98 14.33 14.53 14.52 0
Table 8-310
LTE Band 48 Conducted Powers Ant 1 - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 MR Aleed med MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) SIEFP (121
Conducted Power [dBm]
1 0 14.95 14.87 14.99 14.34 0
1 36 15.05 14.78 14.90 14.50 0 0
1 74 14.94 14.92 14.72 14.43 0
QPSK 36 0 14.99 14.90 14.93 14.34 0
36 18 15.02 14.86 14.89 14.39 01 0
36 37 14.92 14.87 14.83 14.34 0
75 0 15.02 14.88 14.86 14.41 0
1 0 15.22 14.93 15.14 14.66 0
1 36 15.13 14.86 14.97 14.58 0-1 0
1 74 15.12 15.02 14.97 14.58 0
16QAM 36 0 14.87 14.79 14.83 14.30 0
36 18 14.90 14.76 14.81 14.31 02 0
36 37 14.85 14.70 14.73 14.30 0
75 0 14.98 14.74 14.81 14.33 0
1 0 14.89 14.76 14.87 14.47 0
1 36 14.79 14.53 14.47 14.39 0-2 0
1 74 14.61 14.81 14.46 14.35 0
64QAM 36 0 14.39 14.75 14.79 14.30 0
36 18 14.41 14.72 14.71 14.31 0
36 37 14.32 14.69 14.69 14.31 03 0
75 0 14.48 14.76 14.80 14.34 0
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Table 8-311
LTE Band 48 Conducted Powers Ant 1 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 KPR Ao mer MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) SIEIPP [FElE
Conducted Power [dBm]
1 0 15.26 15.13 15.16 14.71 0
1 25 14.95 14.96 14.96 14.47 0 0
1 49 15.29 15.16 15.05 14.79 0
QPSK 25 0 15.13 15.09 15.11 14.70 0
25 12 15.17 15.03 15.06 14.63 0
25 25 15.14 15.10 15.02 14.68 o1 0
50 0 15.18 15.15 15.17 14.73 0
1 0 15.24 14.94 15.10 14.54 0
1 25 14.86 14.70 14.85 14.38 0-1 0
1 49 15.07 15.10 14.87 14.58 0
16QAM 25 0 14.81 14.70 14.74 14.30 0
25 12 14.78 14.65 14.70 14.33 0
25 25 14.85 14.75 14.78 14.32 02 0
50 0 14.94 14.74 14.81 14.46 0
1 0 14.89 14.57 14.57 14.41 0
1 25 14.71 14.52 14.68 14.34 0-2 0
1 49 14.79 14.78 14.84 14.47 0
64QAM 25 0 14.37 14.67 14.72 14.30 0
25 12 14.30 14.64 14.64 14.30 03 0
25 25 14.34 14.72 14.74 14.32 0
50 0 14.44 14.73 14.88 14.38 0
Table 8-312
LTE Band 48 Conducted Powers Ant 1 - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 IR AllouEs by MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 15.30 15.08 15.11 14.62 0
1 12 15.08 14.96 15.04 14.55 0 0
1 24 15.29 15.27 15.12 14.85 0
QPSK 12 0 15.14 14.96 14.99 14.56 0
12 6 15.05 14.90 14.90 14.46 0
12 13 15.15 15.02 14.98 14.58 o1 0
25 0 15.19 15.08 15.11 14.66 0
1 0 14.79 14.93 14.95 14.54 0
1 12 14.67 14.57 14.90 14.34 0-1 0
1 24 14.63 14.58 14.88 14.34 0
16QAM 12 0 14.65 14.48 14.52 14.33 0
12 6 14.58 14.44 14.47 14.34 0
12 13 14.68 14.53 14.55 14.41 02 0
25 0 14.80 14.73 14.67 14.38 0
1 0 15.21 14.67 15.09 14.36 0
1 12 15.04 14.81 14.78 14.31 0-2 0
1 24 14.66 14.83 14.66 14.53 0
64QAM 12 0 14.32 14.32 14.37 14.30 0
12 6 14.30 14.30 14.33 14.31 03 0
12 13 14.41 14.38 14.38 14.32 0
25 0 14.36 14.67 14.68 14.30 0
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Table 8-313
LTE Band 48 Conducted Powers Ant 3 - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MR Alewed me MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) AP (I
Conducted Power [dBm]
1 0 16.14 16.08 16.25 16.26 0
1 50 16.04 16.06 16.10 16.01 0 0
1 99 16.15 16.20 16.33 16.17 0
QPSK 50 0 16.10 16.08 16.21 16.14 0
50 25 15.95 16.14 16.12 16.03 01 0
50 50 15.99 16.15 16.16 16.03 0
100 0 16.04 16.18 16.20 16.10 0
1 0 16.21 16.32 16.45 16.35 0
1 50 16.13 16.12 16.28 16.17 0-1 0
1 99 16.31 16.31 16.38 16.25 0
16QAM 50 0 15.92 16.02 16.10 16.12 0
50 25 15.93 16.09 16.11 16.02 02 0
50 50 15.94 16.13 16.12 16.00 0
100 0 16.03 16.19 16.21 16.12 0
1 0 16.21 16.36 16.48 16.25 0
1 50 16.02 16.20 16.28 16.06 0-2 0
1 99 16.21 16.48 16.50 16.27 0
64QAM 50 0 15.93 16.06 16.11 16.13 0
50 25 15.93 16.10 16.08 16.02 0
50 50 15.94 16.15 16.10 16.03 03 0
100 0 16.05 16.24 16.16 16.15 0
Table 8-314
LTE Band 48 Conducted Powers Ant 3 - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 PR Allewed mes MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) SCERIB]
Conducted Power [dBm]
1 0 15.83 15.79 16.21 15.98 0
1 36 15.78 15.79 16.11 15.90 0 0
1 74 15.87 15.90 16.06 15.93 0
QPSK 36 0 15.82 15.85 16.02 15.91 0
36 18 15.81 15.95 16.02 15.91 0
36 37 15.79 15.96 16.00 15.89 01 0
75 0 15.90 16.00 16.11 15.97 0
1 0 15.86 15.79 16.30 16.13 0
1 36 15.86 15.80 16.33 16.01 0-1 0
1 74 15.87 16.25 16.29 16.08 0
16QAM 36 0 15.79 15.84 15.95 15.84 0
36 18 15.79 15.92 15.96 15.84 0
36 37 15.82 15.93 15.95 15.84 02 0
75 0 15.88 16.00 16.08 15.95 0
1 0 15.99 15.79 16.43 15.99 0
1 36 15.85 15.83 16.17 15.90 0-2 0
1 74 16.05 15.98 16.25 16.13 0
64QAM 36 0 15.80 15.82 15.98 15.84 0
36 18 15.81 15.95 15.96 15.85 03 0
36 37 15.78 15.93 15.96 15.79 0
75 0 15.90 15.99 16.06 15.92 0
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Table 8-315
LTE Band 48 Conducted Powers Ant 3 - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MR Alewea meg MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 16.17 16.00 16.14 16.26 0
1 25 15.85 15.97 15.89 16.01 0 0
1 49 16.12 16.15 16.08 16.25 0
QPSK 25 0 15.87 16.01 16.07 16.00 0
25 12 15.78 15.95 16.04 15.93 0
25 25 15.85 16.03 16.09 15.99 o1 0
50 0 15.93 16.06 16.15 16.02 0
1 0 16.05 16.27 16.33 16.04 0
1 25 15.81 16.06 16.06 15.79 0-1 0
1 49 15.90 16.48 16.22 15.99 0
16QAM 25 0 15.79 15.88 15.92 15.87 0
25 12 15.82 15.84 15.86 15.79 02 0
25 25 15.79 15.91 15.94 15.81 0
50 0 15.88 16.03 16.10 15.99 0
1 0 15.86 16.33 16.20 15.97 0
1 25 15.79 16.29 15.92 15.78 0-2 0
1 49 15.81 16.46 16.30 16.05 0
64QAM 25 0 15.84 15.93 15.98 15.86 0
25 12 15.79 15.89 15.92 15.82 0
25 25 15.78 15.98 15.97 15.87 03 0
50 0 15.89 16.03 16.09 15.98 0
Table 8-316
LTE Band 48 Conducted Powers Ant 3 - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 PR Allowed mer MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz) SGRRI[dB]
Conducted Power [dBm]
1 0 15.94 16.03 16.37 16.20 0
1 12 15.86 15.85 16.13 15.97 0 0
1 24 16.01 16.11 16.36 16.18 0
QPSK 12 0 15.87 16.04 16.07 16.02 0
12 6 15.78 15.95 16.03 15.92 0
12 13 15.85 16.04 16.08 15.98 01 0
25 0 15.96 16.09 16.19 16.10 0
1 0 16.27 15.82 16.23 16.34 0
1 12 15.98 15.79 16.04 16.01 0-1 0
1 24 15.78 16.27 16.24 16.05 0
16QAM 12 0 15.96 15.78 15.90 15.85 0
12 6 15.78 15.79 15.81 15.88 0
12 13 15.86 15.79 15.96 16.00 02 0
25 0 15.90 15.96 16.16 15.98 0
1 0 15.79 16.01 16.37 16.12 0
1 12 15.81 15.78 16.12 15.79 0-2 0
1 24 15.83 15.79 16.14 15.89 0
64QAM 12 0 15.81 15.78 15.89 15.81 0
12 6 15.79 15.79 15.88 15.95 03 0
12 13 15.89 15.80 15.84 15.79 0
25 0 15.96 15.97 16.09 16.04 0
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Table 8-317
LTE Band 48 Conducted Powers Ant 2b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MR Alewed me MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) AP (I
Conducted Power [dBm]
1 0 15.10 15.09 15.29 15.08 0
1 50 15.08 14.99 15.20 15.11 0 0
1 99 15.07 15.15 15.28 15.17 0
QPSK 50 0 15.06 15.04 15.18 15.13 0
50 25 15.11 15.01 15.17 15.16 0
50 50 15.07 15.06 15.14 15.17 o1 0
100 0 15.17 15.10 15.17 15.17 0
1 0 14.97 14.95 15.19 15.18 0
1 50 14.91 14.88 15.01 15.02 0-1 0
1 99 14.96 15.01 15.05 15.03 0
16QAM 50 0 14.77 14.79 14.90 14.87 0
50 25 14.82 14.72 14.88 14.92 0
50 50 14.77 14.74 14.81 14.93 02 0
100 0 14.90 14.82 14.92 14.99 0
1 0 14.82 14.86 15.02 15.04 0
1 50 14.92 14.83 14.88 15.13 0-2 0
1 99 14.87 14.85 15.03 15.11 0
64QAM 50 0 14.73 14.75 14.87 14.89 0
50 25 14.75 14.72 14.87 14.85 0
50 50 14.80 14.77 14.89 14.91 038 0
100 0 14.85 14.81 14.95 14.99 0
Table 8-318
LTE Band 48 Conducted Powers Ant 2b - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 PR Allewed mes MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) SCERIB]
Conducted Power [dBm]
1 0 14.72 14.86 14.92 14.93 0
1 36 14.93 14.83 14.91 15.16 0 0
1 74 14.82 14.98 14.84 14.94 0
QPSK 36 0 14.76 14.89 14.88 15.07 0
36 18 14.87 14.92 14.90 15.11 0
36 37 14.86 14.94 14.89 15.05 01 0
75 0 14.88 14.98 14.91 15.14 0
1 0 14.95 14.99 15.07 15.13 0
1 36 14.91 14.89 14.94 15.30 0-1 0
1 74 15.03 15.17 15.08 15.16 0
16QAM 36 0 14.72 14.78 14.81 15.03 0
36 18 14.77 14.81 14.84 15.03 0
36 37 14.79 14.86 14.84 14.99 02 0
75 0 14.83 14.91 14.86 15.09 0
1 0 14.96 14.88 15.06 15.16 0
1 36 14.85 15.11 14.91 15.21 0-2 0
1 74 14.96 14.96 14.98 14.76 0
64QAM 36 0 14.92 15.01 14.96 15.15 0
36 18 14.95 15.04 14.98 15.23 03 0
36 37 14.96 15.06 15.00 15.13 0
75 0 15.06 15.09 15.05 15.27 0
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Table 8-319
LTE Band 48 Conducted Powers Ant 2b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55290 55757 56223 56690 MR Alewea meg MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 14.78 14.93 15.02 15.16 0
1 25 14.63 14.76 14.72 14.83 0 0
1 49 15.09 14.98 14.93 15.06 0
QPSK 25 0 14.83 14.88 14.89 15.11 0
25 12 14.82 14.83 14.85 15.03 0
25 25 14.90 14.93 14.92 15.00 o1 0
50 0 14,94 14.97 14.93 15.10 0
1 0 14.78 14.86 15.17 15.28 0
1 25 14.91 14.78 14.73 14.89 0-1 0
1 49 15.20 15.24 15.26 15.25 0
16QAM 25 0 14.71 14.77 14.76 14.98 0
25 12 14.71 14.75 14.75 14.91 02 0
25 25 14.79 14.83 14.79 14.88 0
50 0 14.89 14.92 14.84 15.01 0
1 0 15.05 15.15 14.98 15.30 0
1 25 14.84 14.89 14.80 15.02 0-2 0
1 49 15.15 14.92 15.24 15.16 0
64QAM 25 0 14.98 14.97 15.01 15.28 0
25 12 14.94 14.99 14.92 15.15 0
25 25 15.02 15.10 15.07 15.13 03 0
50 0 15.09 15.17 15.12 15.29 0
Table 8-320
LTE Band 48 Conducted Powers Ant 2b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 PR Allowed mer MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz) SGRRI[dB]
Conducted Power [dBm]
1 0 14.89 15.07 15.05 15.21 0
1 12 14.66 14.81 14.75 14.90 0 0
1 24 14.95 15.06 15.06 15.08 0
QPSK 12 0 14.60 14.77 14.75 14.86 0
12 6 14.63 14.72 14.73 14.80 0
12 13 14.64 14.78 14.86 14.81 01 0
25 0 14.75 14.90 14.85 14.98 0
1 0 14.80 14.65 14.86 14.94 0
1 12 14.63 14.58 14.71 14.68 0-1 0
1 24 14.59 14.83 14.74 14.79 0
16QAM 12 0 14.62 14.56 14.59 14.68 0
12 6 14.60 14.55 14.57 14.61 0
12 13 14.62 14.63 14.60 14.56 02 0
25 0 14.65 14.71 14.76 14.86 0
1 0 15.12 15.05 15.04 15.20 0
1 12 14.58 14.60 15.11 14.59 0-2 0
1 24 14.62 15.05 14.85 15.26 0
64QAM 12 0 14.57 14.63 14.64 14.81 0
12 6 14.63 14.63 14.58 14.71 03 0
12 13 14.56 14.71 14.63 14.75 0
25 0 14.94 15.03 15.11 15.19 0
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Table 8-321
LTE Band 48 Conducted Powers Ant 4b - 20 MHz Bandwidth

LTE Band 48
20 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55340 55773 56207 56640 MR Al ey MPR [dB]
(3560.0 MHz) (3603.3 MHz) (3646.7 MHz) (3690.0 MHz) ECRE]
Conducted Power [dBm]
1 0 15.84 15.75 15.89 15.64 0
1 50 15.96 15.57 15.68 15.38 0 0
1 99 15.90 15.83 15.85 15.67 0
QPSK 50 0 15.83 15.61 15.74 15.43 0
50 25 15.85 15.60 15.68 15.38 01 0
50 50 15.78 15.66 15.75 15.45 0
100 0 15.84 15.70 15.78 15.47 0
1 0 16.22 15.96 16.17 16.01 0
1 50 16.29 16.02 16.09 15.74 0-1 0
1 99 16.27 16.18 16.20 16.01 0
16QAM 50 0 16.08 15.90 15.98 15.68 0
50 25 16.13 15.89 15.97 15.65 0
50 50 16.00 15.94 16.00 15.71 02 0
100 0 16.20 15.97 16.06 15.74 0
1 0 16.30 16.20 16.30 16.00 0
1 50 16.26 15.97 16.11 15.74 0-2 0
1 99 16.20 16.30 16.25 16.00 0
64QAM 50 0 16.05 15.82 15.98 15.66 0
50 25 16.11 15.83 15.95 15.64 03 0
50 50 15.99 15.88 16.00 15.71 0
100 0 16.22 15.94 16.07 15.75 0
Table 8-322
LTE Band 48 Conducted Powers Ant 4b - 15 MHz Bandwidth
LTE Band 48
15 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55315 55765 56215 56665 MR Alewea me MPR [dB]
(3557.5 MHz) (3602.5 MHz) (3647.5 MHz) (3692.5 MHz) Sl [6lE]
Conducted Power [dBm]
1 0 15.75 15.59 15.91 15.68 0
1 36 15.93 15.55 15.95 15.65 0 0
1 74 15.90 15.61 15.90 15.71 0
QPSK 36 0 15.80 15.64 15.81 15.68 0
36 18 15.94 15.66 15.82 15.69 0
36 37 15.94 15.68 15.82 15.64 o1 0
75 0 16.01 15.74 15.87 15.76 0
1 0 15.84 16.07 16.03 15.77 0
1 36 16.14 16.24 16.15 15.89 0-1 0
1 74 15.94 16.23 16.19 15.68 0
16QAM 36 0 16.02 15.85 16.01 15.83 0
36 18 16.20 15.85 16.04 15.92 02 0
36 37 16.16 15.89 16.01 15.85 0
75 0 16.27 15.96 16.10 15.98 0
1 0 16.09 15.93 15.91 15.94 0
1 36 16.30 16.02 16.16 16.03 0-2 0
1 74 15.97 16.00 16.05 15.96 0
64QAM 36 0 16.00 15.84 16.00 15.83 0
36 18 16.10 15.85 16.02 15.85 03 0
36 37 16.15 15.88 16.01 15.81 0
75 0 16.24 15.94 16.12 15.93 0
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Table 8-323
LTE Band 48 Conducted Powers Ant 4b - 10 MHz Bandwidth

LTE Band 48
10 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55200 55757 56223 56690 MR Alewea meg MPR [dB]
(3555.0 MHz) (3601.7 MHz) (3648.3 MHz) (3695.0 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 15.99 15.78 15.92 16.05 0
1 25 15.87 15.64 15.67 15.80 0 0
1 49 16.27 15.86 15.96 16.03 0
QPSK 25 0 15.85 15.71 15.89 15.90 0
25 12 15.84 15.66 15.82 15.81 01 0
25 25 15.98 15.75 15.91 15.87 0
50 0 15.97 15.78 15.94 15.92 0
1 0 16.10 15.98 16.20 16.01 0
1 25 16.01 15.80 16.10 15.92 0-1 0
1 49 16.30 16.05 16.26 15.96 0
16QAM 25 0 15.98 15.90 16.01 15.84 0
25 12 15.98 15.86 15.93 15.79 02 0
25 25 16.09 15.93 15.97 15.79 0
50 0 16.20 15.98 16.07 15.95 0
1 0 16.05 16.12 16.11 15.95 0
1 25 15.90 15.93 16.07 15.70 0-2 0
1 49 16.28 16.21 16.23 15.91 0
64QAM 25 0 16.05 15.88 16.06 15.94 0
25 12 15.96 15.84 15.94 15.84 0
25 25 16.19 15.87 16.03 15.84 03 0
50 0 16.19 15.96 16.14 15.97 0
Table 8-324
LTE Band 48 Conducted Powers Ant 4b - 5 MHz Bandwidth
LTE Band 48
5 MHz Bandwidth
Low Channel Low-Mid Channel | Mid-High Channel High Channel
Modulation | RBSize | RB Offset 55265 55748 56232 56715 AR Alllowes e MPR [dB]
(3552.5 MHz) (3600.8 MHz) (3649.2 MHz) (3697.5 MHz) 3GPP [dB]
Conducted Power [dBm]
1 0 15.68 15.71 15.87 15.72 0
1 12 15.53 15.62 15.80 15.39 0 0
1 24 15.83 15.89 15.96 15.53 0
QPSK 12 0 15.70 15.61 15.79 15.64 0
12 6 15.68 15.55 15.71 15.55 0
12 13 15.76 15.60 15.79 15.60 ot 0
25 0 15.83 15.71 15.89 15.73 0
1 0 16.05 16.15 16.12 15.62 0
1 12 15.31 15.86 15.89 15.50 0-1 0
1 24 16.17 16.00 15.94 15.97 0
16QAM 12 0 15.55 15.63 16.00 15.69 0
12 6 15.68 15.60 15.90 15.55 02 0
12 13 15.64 15.61 15.93 15.50 0
25 0 15.96 15.81 16.03 15.82 0
1 0 15.91 16.24 15.65 16.10 0
1 12 15.70 15.94 15.42 15.78 0-2 0
1 24 16.02 16.00 16.15 16.04 0
64QAM 12 0 15.82 15.44 15.92 15.72 0
12 6 15.84 15.39 15.84 15.73 03 0
12 13 15.92 15.53 15.90 15.69 0
25 0 15.96 15.84 16.03 15.83 0
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8.3.14 LTE Intra-Band Uplink Carrier Aggregation Conducted Powers

Table 8-325

LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 1

Table 8-326

LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 3

Table 8-327
LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 2A

[_cazc Juree7| 20 [ 21350 | 25600 | 330 | 26800 | aesk [ so | o [uires7[ 20 | omso | ose02 [ mso | aee02 [ aesk [ so [ so | w30 | n73 |

| caaic | uesar | 20 [ 41055 | 26365 | aesk | 1 | o Juresar]| 20 Jaoss7 | 26167 | apsk [ 1 | 9 [ 135 | 1371 |

LTE B41PC2 LTE B41PC2

Table 8-328

LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 2B

[_carc [ues7[ 20 [ 21350 | o600 [ 3350 | 26800 | aesc [ 1 | o Jues7] 20 | omso | 25100 | 3152 [ aee02 [ aesk [ 1 [ oo [ mso | uz |

| casc | uesat | 20 |  atoss | 26365 | aesk [ 1 [ 99 [itear| 20 [aws3] oeses | aesk [ 1 [ o [ 1308 | 1358 |

LTE B41 PC2 LTE B41PC2

Table 8-329
LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 4A

[_cazc [uresr[ 20 [ o135 | 2s600 [ 330 | 26800 | apsk | so [ o [ures7[ 20 [ omso | 2se00 [ 3159 | 26602 | aesk | so [ so [  m9s [ 118 |
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LTE B41PC2 LTE B41PC2

Table 8-330
LTE Intra-Band Uplink Carrier Aggregation Conducted Powers — Antenna 4B

[_cazc [ues7| 20 [ aos0 | 25100 | 2850 [ 26300 | aesk [ so [ so [ires7[ 20 | o1os8 | 25298 [ 3048 | 26498 [ aesk [ so [ o | 11 | 1305 |

[_caac [ uesar | 20 | a0 [ 2030 | aesc [ so | o Juwsar] 20 [ 4aoe2 | o532 [ ok [ so | so | 1539 | 1577 |

LTE B41PC2 LTE B41PC2

Notes:

1. This device supports uplink carrier aggregation for LTE CA_7C, LTE CA_5B and LTE CA_41C with a
maximum of two 20 MHz component carriers. For Intra-Band contiguous carrier aggregation scenarios,
3GPP 36.101 Table 6.2.2A-1 specifies that the aggregate maximum allowed output power is equivalent to
the single carrier scenario. 3GPP 36.101 6.2.3A allows for several dB of MPR to be applied when non-
contiguous RB allocation is implemented. The conducted powers and MPR settings in this device are
permanently implemented per the above 3GPP requirements.

2. Per FCC Guidance, the output power with uplink CA active was measured for the configuration with the
highest reported SAR with single carrier for each exposure condition. The power was measured with
wideband signal integration over both component carriers.

Base Station Simulator «———RF Connector——»| Wirelless
Device
Figure 8-3
Power Measurement Setup
. d by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Approved by
Quality Manager

Document S/N: Test Dates: DUT Type:

Page 209 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV21.4M

09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

8.4 WLAN Maximum Conducted Powers

8.4.1 Variant 1

Table 8-331
2.4 GHz WLAN Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
802.11b 802.11g 802.11n
Average Average Average

Freq [MHz] | Channel

11.47

2412

1

11.50

11.46

2437

6

11.51

11.59

11.53

2462

11

11.72

11.78

11.64

Table 8-332
2.4 GHz WLAN Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]

IEEE Transmission Mode
802.11b 802.11g 802.11n
Average Average Average

11.51 11.52 11.49
11.69 11.65 11.72
11.50 11.52 11.49

Freq [MHz] | Channel

2412 1
2437
2462 11

Table 8-333
5 GHz WLAN Average RF Power — 5GHz ANTlower

5GHz (40MHz) Conducted Power [dBm]

IEEE Transmission Mode
802.11n 802.11ac
Average Average

12.50 12.44
15.06 15.09

5270 54 15.50 15.47

5310 62 12.60 12.64
5GHz (80MHz) Conducted Power [dBm]

IEEE Transmission Mode
802.11ac
Average

10.56
15.52
15.50
14.61

Freq [MHz] | Channel

5190 38
5230 46

Freq [MHz] Channel

5530
5610
5690
5775

7N PCTEST
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12/16/2019 — 01/14/2020
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Table 8-334
5 GHz WLAN Average RF Power — 5GHz ANTupper

5GHz (40MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac
Average Average
5190 38 12.57 12.50
5230 46 15.00 15.01
5270 54 15.25 15.32
5310 62 12.50 12.57
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] Channel 802.11ac
Average
5530 106 10.52
5610 122 14.13
5690 138 14.12
5775 155 14.53
8.4.2 Variant 2
Table 8-335
2.4 GHz WLAN Average RF Power — Ant 2A
2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.35 11.31 11.38
2437 6 11.32 11.26 11.31
2462 11 11.37 11.37 11.41
Table 8-336

2.4 GHz WLAN Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 11.58 11.54 11.60
2437 6 11.64 11.59 11.62
2462 11 11.50 11.58 11.52
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Table 8-337
5 GHz WLAN Average RF Power — 5GHz ANTlower

5GHz (40MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac
Average Average
5190 38 12.65 12.71
5230 46 15.04 14.97
5270 54 15.58 15.48
5310 62 12.53 12.50
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5530 106 10.51
5610 122 15.56
5690 138 15.52
5775 155 14.57
Table 8-338
5 GHz WLAN Average RF Power — 5GHz ANTupper
5GHz (40MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] [ Channel 802.11n 802.11ac
Average Average
5190 38 12.54 12.62
5230 46 15.03 15.10
5270 54 15.27 15.19
5310 62 12.55 12.52
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5530 106 10.61
5610 122 14.16
5690 138 14.01
5775 155 14.53
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8.5 WLAN Reduced Conducted Powers
8.5.1 Variant 1
Table 8-339
2.4 GHz WLAN Average RF Power — Ant 2A
2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.38 5.41 5.45
2437 6 5.46 5.32 5.31
2462 11 5.50 5.28 5.25
Table 8-340
2.4 GHz WLAN Average RF Power — Ant 4A
2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.35 5.35 5.29
2437 6 5.31 5.30 5.27
2462 11 5.46 5.45 5.40
Table 8-341
5 GHz WLAN Average RF Power — 5GHz ANTlower
5GHz (40MHz) Conducted Power [dBm] 5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac Freq [MHz] [ Channel 802.11ac
Average Average Average
5190 38 11.77 11.83 5530 106 11.42
5230 46 11.92 11.80 5610 122 12.35
5270 54 12.44 12.39 5690 138 12.40
5310 62 12.50 12.44 5775 155 11.37
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Appr_oved >
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 213 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device

© 2020 PCTEST. REV 21.4 M
09/11/2019

© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and

microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.



mailto:info@pctest.com

Table 8-342
5 GHz WLAN Average RF Power — 5GHz ANTupper

5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode

Freq [MHz] | Channel 802.11ac

Average
5210 42 11.00
5290 58 11.14
5530 106 9.84
5610 122 9.98
5690 138 9.95
5775 155 10.42

8.5.2 Variant 2
Table 8-343

2.4 GHz WLAN Average RF Power — Ant 2A

2.4GHz Conducted Power [dBm]
IEEE Transmission Mode

Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average

2412 1 5.42 5.37 5.48

2437 6 5.39 5.34 5.44

2462 11 5.20 5.20 5.27

Table 8-344

2.4 GHz WLAN Average RF Power — Ant 4A

2.4GHz Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11b 802.11g 802.11n
Average Average Average
2412 1 5.39 5.28 5.21
2437 6 5.46 5.44 5.37
2462 11 5.49 5.41 5.45
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Table 8-345
5 GHz WLAN Average RF Power — 5GHz ANTlower

5GHz (40MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11n 802.11ac
Average Average
5190 38 11.93 11.90
5230 46 11.88 11.85
5270 54 12.50 12.44
5310 62 12.42 12.32
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5530 106 11.50
5610 122 12.31
5690 138 12.40
5775 155 11.50
Table 8-346
5 GHz WLAN Average RF Power — 5GHz ANTupper
5GHz (80MHz) Conducted Power [dBm]
IEEE Transmission Mode
Freq [MHz] | Channel 802.11ac
Average
5210 42 11.00
5290 58 11.07
5530 106 9.92
5610 122 10.00
5690 138 9.99
5775 155 10.30
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT Appr_oved >
Quality Manager
Document S/N: Test Dates: DUT Type: Page 215 of 263
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, \IWU\L\URVQL]/]};%CZLSKJ:-L?}J;'\ng and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

8.5.3 WLAN Power Reduction Verification Summary

Table 8-347
WLAN Power Reduction Verification
Maximum Scenario Reduced Scenario |Maximum Target Power | Reduced Target Power Maximum Reduced
Antenna Mode/Band Condition (s) Maximum Allowed Maximum Allowed [dBm] [dBm] Power Power Verdict
Tune Up Power [dBm] | Tune Up Power [dBm] [~ ( [a8]) [ [aB]) [dBm] [dBm]
ANT28 Main Band 2a/2b ON 13 6 11.50 (£ 1.5) 4,50 (+1.5) 11.71 45 PASS
2.4 GHz WLAN Interband ULCA ON 13 6 11.50(£1.5) 4.50(£1.5) 1171 4.41 PASS
ANT2a § Main Band 4a/4b ON 13 6 11.50 (+ 1.5) 4.50 (+1.5) 11.8 5.1 PASS
Interband ULCA ON 13 6 11.50 (+ 1.5) 4.50 (+1.5) 11.75 5.2 PASS
5GHz ANTlower Main Band 2a ON 16.5 12.5 15.00 (+1.5) 11.00 (+1.5) 14.87 10.38 PASS
5 GHz WLAN Interband ULCA ON 16.5 125 15.00 (£1.5) 11.00 (+1.5) 14.87 10.5 PASS
5GHz ANTupper Main Band 3 ON 16.25 11.25 14.75 (+ 1.5) 9.75 (+1.5) 15.13 8.95 PASS
PP Interband ULCA ON 16.25 11.25 14.75 (+ 1.5) 9.75 (+ 1.5) 13.25 8.5 PASS

Conducted powers were measured for each Mode/Band and applied condition. All conducted power
measurements were verified to be within tolerance.

854 Notes for WLAN

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02:

e Power measurements were performed for the transmission mode configuration with the highest maximum
output power specified for production units.

e For transmission modes with the same maximum output power specification, powers were measured for
the largest channel bandwidth, lowest order modulation and lowest data rate.

e For transmission modes with identical maximum specified output power, channel bandwidth, modulation
and data rates, power measurements were required for all identical configurations.

e For each transmission mode configuration, powers were measured for the highest and lowest channels;
and at the mid-band channel(s) when there were at least 3 channels supported. For configurations with
multiple mid-band channels, due to an even number of channels, both channels were measured.

e The WLAN chipset in this device is produced by two different suppliers. The electrically identical modules
are manufactured with the identical mechanical structure to meet the same specifications and functions.
Two device variants are referenced as Variant 1 and Variant 2 in this report.

e The worst case configurations were evaluated for both Variant 1 and Variant 2. The variant with the
highest report SAR value was selected for remaining test configurations.
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8.6

Bluetooth Maximum Conducted Powers

8.6.1 Variant 1
Table 8-348
Bluetooth Average RF power — Ant 2A
Avg Conducted
Power
Frequency : Data Channel
[MHz] Modulation Rate NoO
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 13.80 23.988
2441 GFSK 1.0 39 13.78 23.878
2480 GFSK 1.0 78 13.55 22.646
Table 8-349
Bluetooth Average RF power — Ant 4A
Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation Rate NoO
[Mbps] ; [dBm] [mWwW]
2402 GFSK 1.0 0 13.30 21.380
2441 GFSK 1.0 39 13.46 22.182
2480 GFSK 1.0 78 13.22 20.989
8.6.2 Variant 2
Table 8-350
Bluetooth Average RF power — Ant 2A
Avg Conducted
Power
Frequency : Data Channel
[MHz] Modulation Rate NoO
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 13.56 22.699
2441 GFSK 1.0 39 13.72 23.550
2480 GFSK 1.0 78 13.53 22.542
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Table 8-351
Bluetooth Average RF power — Ant 4A

Avg Conducted
Power
Frequency : Data Channel
[MHz] Modulation Rate No

[Mbps] ‘ [dBm] [mW]
2402 GFSK 1.0 0 12.93 19.634
2441 GFSK 1.0 39 13.48 22.284
2480 GFSK 1.0 78 12.27 16.866

8.7 Bluetooth Reduced Conducted Powers
8.7.1 Variant 1
Table 8-352

Reduced Power Level 1 Bluetooth Average RF power — Ant 2A
Avg Conducted

Data Power
Frequency : Channel

[MHz] Modulation Rate NoO

[Mbps] ; [dBm] [mW]
2402 GFSK 1.0 0 10.68 11.695
2441 GFSK 1.0 39 10.69 11.722
2480 GFSK 1.0 78 10.55 11.350

Table 8-353

Reduced Power Level 2 Bluetooth Average RF power — Ant 2A
Avg Conducted

Data Power
Frequency : Channel
[MHz] Modulation | Rate NoO
[Mbps] ' [dBm] | [mW]
2402 GFSK 1.0 0 6.50 4.467
2441 GFSK 1.0 39 6.83 4.819
2480 GFSK 1.0 78 6.77 4.753
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Reduced Bluetooth Average RF power — Ant 4A

Table 8-354

Avg Conducted
Power
Frequency : Data Channel
[MHz] Modulation Rate No
[Mbps] ‘ [dBm] [mW]
2402 GFSK 1.0 0 6.34 4.305
2441 GFSK 1.0 39 6.70 4.677
2480 GFSK 1.0 78 7.00 5.012
8.7.2 Variant 2
Table 8-355

Reduced Power Level 1 Bluetooth Average RF power — Ant 2A

Avg Conducted
Power
Frequency . Data Channel
[MHz] Modulation | Rate NoO
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 10.94 12.417
2441 GFSK 1.0 39 10.85 12.162
2480 GFSK 1.0 78 10.76 11.912
Table 8-356
Reduced Power Level 2 Bluetooth Average RF power — Ant 2A
Avg Conducted
Power
Frequency : Data Channel
[MHz] Modulation | Rate NoO
[Mbps] ' [dBm] [mW]
2402 GFSK 1.0 0 6.60 4.571
2441 GFSK 1.0 39 6.97 4.977
2480 GFSK 1.0 78 6.58 4.550
. A d by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT pproveshy
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 219 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 8-357
Reduced Bluetooth Average RF power — Ant 4A

Avg Conducted
Data Power
Frequency : Channel
[MHz] Modulation | Rate No
[Mbps] ‘ [dBm] [mW]
2402 GFSK 1.0 0 6.29 4.256
2441 GFSK 1.0 39 6.54 4.508
2480 GFSK 1.0 78 6.97 4.977
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Figure 8-5
Bluetooth Transmission Plot — Antenna 4a — Variant 1
Equation 8-1
Bluetooth Duty Cycle Calculation — Antenna 4a — Variant 1
Dutv Cvcl Pulse Width 100% 2.8846ms 100% = 76.8%
u cle=—F—x 0 =—"FZ——* b =76.8%
yey Period 3.7564ms
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Figure 8-6
Bluetooth Transmission Plot — Antenna 2a — Variant 1
Equation 8-2
Bluetooth Duty Cycle Calculation — Antenna 2a — Variant 1
Dutv Cvcl Pulse Width 100% 2.8846ms 100% = 76.8%
u cle=—F—x 0 =—"FZ——* b =76.8%
yey Period 3.7564ms
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Figure 8-7
Bluetooth Transmission Plot — Antenna 4a — Variant 2
Equation 8-3
Bluetooth Duty Cycle Calculation — Antenna 4a — Variant 2
Dutv Cvcl Pulse Width 100% 2.8974ms 100% = 77.1%
u cle=—F—x 0 =—"FZ——* 0=77.1%
yey Period 3.7564ms
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Figure 8-8
Bluetooth Transmission Plot — Antenna 2a — Variant 2
Equation 8-4
Bluetooth Duty Cycle Calculation — Antenna 2a — Variant 2
Dutv Cvcl Pulse Width 100% 2.8974ms 100% = 76.9%
u cle=—Fx 0 =—FZ————* b =76.9%
yey Period 3.7692ms
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8.7.3

Bluetooth Power Reduction Verification Summary

Table 8-358
Bluetooth Power Reduction Verification
Maximum Scenario Reduced Scenario |Maximum Target Power | Reduced Target Power Maximum Reduced
Antenna Mode/Band Condition (s) Maximum Allowed i Allowed [dBm] [dBm] Measured Power Measured Power Verdict
Tune Up Power [dBm] |Tune Up Power [dBm] ( [dB]) (Tolerance [dB]) [dBm] [dBm]
ANT4a 2.4 GHz Bluetooth Main Band ANT3/4a/4b ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.7 4.91 PASS
2.4 GHz Bluetooth Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.7 4.91 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON 14 11 12.50 (+1.5/-2) 9.50 (+1.5/-2) 13.2 87 PASS
2.4 GHz Bluetooth Main Band ANT1/2a/2b ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.27 4.9 PASS
ANT2a 2.4 GHz Bluetooth 5 GHz WLAN ON, Main Band ANT1/2a/2b ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.27 4.98 PASS
2.4 GHz Bluetooth Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.27 4.36 PASS
2.4 GHz Bluetooth 5 GHz WLAN ON, Interband ULCA ON 14 7 12.50 (+1.5/-2) 5.50 (+1.5/-2) 13.27 4.5 PASS

Conducted powers were measured for each Mode/Band applied condition.
were verified to be within tolerance.

8.7.4 Notes for Bluetooth

e The Bluetooth chipset in this device is produced by two different suppliers. The electrically identical
modules are manufactured with the identical mechanical structure to meet the same specifications and

functions. Two device variants are referenced as Variant 1 and Variant 2 in this report.

All conducted power measurements

e Bluetooth SAR worst case configuration was evaluated for both Variant 1 and Variant 2. The variant with
highest reported SAR value was selected for the remaining test configurations.
e Full power measurements were performed for Variant 1 and Variant 2 per FCC KDB Procedures 248227.
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SYSTEM VERIFICATION

91 Tissue Verification
Table 9-1

Measured Tissue Properties
Calibrated for Tissue Temp During Measured Measured Measured TARGET TARGET
Tests Performed |Tissue Type Calibration ('C) Frequency Conductivity, Dielectric Conductivity, Dielectric Y%devo Y%deve
on: (MHz) o (S/m) Constant, & o (Sim) Constant, &
680 0.913 0.958 55.804 -4.70% -0.02%
695 0.923 0.959 55.745 -3.75% 0.03%
720 0.961 55.648 -2.19% -0.52%
1/712020 7508 225 725 0.961 55.629 -1.56% -0.68%
770 0.965 55.453 3.42% 1.20%
785 0.966 55.395 4.35% 1.14%
800 0.967 55.336 4.65% 1.25%
sas8 198 820 0.969 55.258 2.58% 1.91%
835 0.970 55.200 3.20% 1.49%
850 0.988 55.154 2.73% 1.18%
17508 19.3 1750 1.488 53.432 2.49% 1.40%
1790 1514 53.326 2.44% -2.59%
1850 1.520 53.300 -3.95% -3.51%
1850 1.520 53.300 -0.33% -2.09%
1/9/2020 19008 228 1880 1.520 53.300 0.86% 2.74%
1/13/2020 19008 20.7 1880 1.520 53.300 2.30% 0.50%
1910 1.520 53.300 4.28% 0.66%
2320 1.826 52.873 1.81% 1.37%
2400 1.902 52.767 3.31% -3.66%
2400 1.902 52.767 3.94% 0.85%
2450 1.950 52.700 4.87% 0.65%
2600 2.163 52.509 4.62% 0.19%
2650 2.234 52.445 4.30% 0.40%
2450 1.950 52.700 3.08% -3.31%
2500 2.021 52.636 1.78% -3.39%
2650 50.615 2.234 52.445 -1.75% -3.49%
2700 50.526 2.305 52.382 -2.47% -3.54%
1/14/2020 24508 23.0 2450 50.877 1.950 52.700 -0.10% -3.46%
3600 49.383 3.431 51.186 3.15% -3.52%
5180 48.653 5.276 49.041 -3.94% -0.79%
5260 5.369 48.933 -3.48% 0.90%
5500 5.650 48.607 3.71% -4.64%
5520 5.673 48.580 3.64% -4.86%
12/16/2019 18.8 5580 5.743 48.499 -1.86% 1.22%
5660 5.837 48.390 -1.40% 1.33%
5765 5.959 48.248 -0.84% 1.42%
5785 5.982 48.220 -0.92% 1.42%
5825 5.296 35.275 -4.34% 0.64%

The above measured tissue parameters were used in the DASY software. The DASY software was used to
perform interpolation to determine the dielectric parameters at the SAR test device frequencies (per KDB
Publication 865664 D01v01r04 and IEEE 1528-2013 6.6.1.2). The tissue parameters listed in the SAR test plots
may slightly differ from the table above due to significant digit rounding in the software.
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9.2 Test System Verification

Prior to SAR assessment, the system is verified to £10% of the SAR measurement on the reference dipole at the
time of calibration by the calibration facility. Full system validation status and result summary can be found in

Appendix D.
Table 9-2
System Verification Results
System Verification
TARGET & MEASURED
SAR Fr:;sj:scy Tissue bate Amb. | Liquid P'g\‘,’v“etr Source | Probe | Measured | - V;:;;get 1W Normalized | Deviationy
System # (MH2) Type Temp (°C) [ Temp (°C) w) SN SN | SARy (W/kg) (Wikg) SARyy (W/kg) (%)
AM1 750 BODY | 01/07/2020 205 205 0.200 | 1097 | 7421 1.760 8.560 8.800 2.80%
AM8 835 BODY | 01/09/2020 22.0 19.8 0.200 | 4d040 | 7416 1.890 9.530 9.450 -0.84%
AM7 1750 BODY | 12/30/2019 21.4 20.0 0.100 | 1092 | 3837 3.910 36.400 39.100 7.42%
AMS8 1750 BODY | 01/04/2020 19.8 19.6 0.100 | 1083 | 7416 3.970 37.100 39.700 7.01%
AMS5 1900 BODY | 12/30/2019 21.7 19.0 0.100 | 5d026 | 7491 4.180 39.900 41.800 4.76%
AM5 1900 BODY | 01/09/2020 227 211 0.100 | 5d181 | 7491 3.960 39.500 39.600 0.25%
AM1 1900 BODY | 01/13/2020 211 19.7 0.100 | 5d026 | 7421 4.080 39.900 40.800 2.26%
AM4 2300 BODY | 01/12/2020 221 20.1 0100 | 1038 | 7532 4.470 46.700 44.700 -4.28%
AM4 2450 BODY | 12/18/2019 206 216 000 | 921 | 7532 5.320 50.800 53.200 4.72%
AM4 2450 BODY | 01/01/2020 216 20.6 0.100 | 945 | 7532 5.260 49.400 52.600 6.48%
AMS5 2450 BODY | 01/13/2020 23.4 195 0.100 | 921 | 7491 5.160 50.800 51.600 1.57%
AM4 2450 BODY | 01/14/2020 221 21.0 000 | 921 | 7532 5.120 50.800 51.200 0.79%
AM4 2600 BODY | 01/01/2020 21.6 20.6 0.100 | 1009 | 7532 5.530 55.500 55.300 -0.36%
AM5 2600 BODY | 01/13/2020 23.4 195 0.100 | 1069 | 7491 5.440 55.300 54.400 -1.63%
AM3 3500 BODY | 01/04/2020 23.1 213 0.100 | 1068 | 3949 6.440 65.300 64.400 -1.38%
AM3 3700 BODY | 01/04/2020 23.1 213 0.100 | 1029 | 3949 6.230 64.900 62.300 -4.01%
AMS5 5250 BODY | 12/16/2019 22.7 19.0 0.050 | 1123 | 7491 3.600 74.000 72.000 2.70%
AM5 5600 BODY | 12/16/2019 227 19.0 0.050 | 1123 | 7491 3.830 77.600 76.600 -1.20%
AM5 5750 BODY | 12/16/2019 227 19.0 0.050 | 1123 | 7491 3.590 74.700 71.800 -3.88%

Spacer

Dir.Coupler

iAlﬂ \:

Figure 9-1
System Verification Setup Diagram

Figure 9-2

System Verification Setup Photo
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10 SAR DATA SUMMARY

10.1 Standalone Body SAR Data

Table 10-1
GPRS 850 MHz Ant 1 Body SAR

MEASUREMENT RESULTS
aximum Reporied SAR Reported SAR
FREQUENCY. A Conducted | Power Antenna | Device Serial [#0f Time | Duty SAR(10) " sarqog) [P
Mode Service aiowes | Conducd | Bawer | posivon | spacng | “gien e ser Aomel o | se Scaling Factor | __(19) 0o | pote
Wz ch. Power [dBm] 9 v (Wikg) (Wikg) (Wikg) (W)
83650 | 190 Gsmaso RS 268 2629 002 | Bosy | omm | Awi | DLKRO3IPIGG | 2 | 1415 | back | 0416 1125 068 0169 0190
83650 | 190 Gsmaso s 268 2620 015 | Body | omm | ami | DuRosETGG | 2 | 1415 | wp 0043 1125 0048 0023 0026
83660 | 190 Gsmaso oPRs 268 2629 008 | Body | omm | am1i | DL@ROSIPTGG | 2 | 1415 | botom | 033 1125 0380 0136 0153
83650 | 190 Gsmaso RS 268 2629 014 | Boy | omm | am1i | DL@ROPTGG | 2 | 1415 | dght | oom 1125 0012 0007 0008
82420 | 128 Gsmaso RS 268 2640 002 | Body | omm | am1 | DicRosmPTG | 2 | 141s | len 0989 109 1084 0285 0312 .
83660 | 190 Gsmaso oPRs 268 2629 000 | Body | omm | Awi | DLGROIIPTGG | 2 | 1415 | len 0582 1125 0655 0200 0235
84880 | 251 Gsmaso GRS 268 2624 000 | Boy | omm | a1 | DLGROPTGG | 2 | 1415 | len 0513 1138 0584 0189 0215
ANSI / |EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram
MEASUREMENT RESULTS
Maximum Reporied SAR Reporied SAR
FREQUENCY onducted | Power ntenna vice Serial  [of Tme| out saR( AR (10
i Mode. Service. Allowed cond 4 i Position | spacing | o serial ol T uty side 0 Scaling Factor (19) 00) (109) Plot #
Power [dem] | oxit (o8] Cantig Number Sots | cyce
we | o Power [dam] W) kg Wikg) wikg)
82420 | 128 Gsmaso GrRS 273 2630 002 | Body | omm | ama | ouewoorerie | 2 | 1415 | back | osz0 1259 1032 0415 0s22
83660 | 190 Gsmeso GPRS 213 2626 012 | Body | omm | ama | oucoorerie | 2 | 1a41s | back | oess 1an1 0885 0354 04s0
84880 | 251 Gsmes0 oPRS 273 2620 004 | Body | omm | w3 | DLROOTPTHO | 2 | 1415 | back | o625 1262 0789 0317 0400
83660 | 190 GsMas0 oPRS 273 2626 | 006 | Body | omm | A3 | DLROOTPTHO | 2 | 1415 | wp 0411 1271 0599 0177 0225
83660 | 190 Gsmaso GPRS 273 2626 007 | Body | omm | mws | DLrooe7He | 2 | 1415 | botom | 0024 1211 o031 o014 o018
83660 | 190 Gsmaso GrRS 273 226 001 | Body | omm | aws | DLaRooTPTHY | 2 | 1415 | nght | o0s22 1271 0663 0203 0258
83660 | 190 Gsmeso GPRS 273 2626 017 | Body | omm | ama | ovcwoorerie | 2 | vass | en 0008 1211 0008 0003 0004
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram
MEASUREMENT RESULTS
FREQUENCY Maximum onductex ower ntenna vice Seris |#of Time. SAR (1 Reported SAR] - sa o Reported SaR
e Mode Service Allowed Conducted P Position | Spacing A De Serial o v Side. o) Scaling Factor (19) o) (100) Plot #
Power (dem] | orif (48] Cantig Number Sots | cyce
wre | on Power (dam] ) wika) W) ko)
185020 | 512 | GSM1%00 arRs 28 2087 006 | Body | omm | mmza | DLZRO2EPTGG | 2 | 1415 | back | osss 1239 1059 0428 0530
188000 | 661 |  GSM1%00 arRs 218 2081 014 | eoy | omm | amza | ouarozerree | 2 | vaas | back | oses 1256 1097 0393 0494
190980 | 810 | GSM1%00 GRS 218 2080 005 | Body | omm | Amza | DLXZRO26P7GG | 2 | 1415 | back | 0797 1259 1003 0377 0415
188000 | 661 |  GSM1%00 = 218 2081 012 | Boy | omm | amza | DucROzePTGG | 2 | 1415 | wp 0019 1256 0024 0008 0010
188000 | 661 |  GSM1900 GRS 218 2081 002 | Bosy | omm | Awza | DLXRO26P7GG | 2 | 1415 | botom | 0335 1256 0421 0121 0152
188000 | 661 |  GSM1%00 arRs 28 2081 000 | Body | omm | mmza | DLxZRO26P7GG | 2 | 141s | nght | 0583 1256 0732 0232 0201
188000 | 661 |  GSM1900 GPRS 218 2081 019 | Body | Omm | Amza | DLGRO6PTGG | 2 | 1415 | len 0000 1256 0.000 0000 0000
‘ANST / JEEE C95.1 1962 - SAFETY LIMIT. Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Waximum Reported SAR Reported SAR
FREQUENCY onducted | Power nienna vice Serial  [#of Time | Dut sar(1g SAR (10
Mode Service Allowed cond d P Position | Spacing | * o seriel [#or T uty Side 9 Scaling Factor (19) (100) (109) Plot #
Power [dsm] | oif 48] Cantig Number Sois | cyeie
YT o Power [dBm] (Wikg) (Wiko) (Wik) (Wika)
185020 | 512 | Gsmis00 GPRs 208 200 002 | Boay | omm | amzv | oucrozerres | 2 | waas | vak | oeis 1096 1001 0ams 0414
188000 | 661 |  GSM1900 oPRS 205 1997 011 | Body | omm | amzb | DL@RO26P7GG | 2 | 1415 | back | o885 1130 1000 0365 0412
190980 | 810 | GSM1900 GrRS 205 2007 004 | Bosy | omm | anzo | DLXRO26PTGG | 2 | 1415 | back | 086 1104 o978 0365 0.403
188000 | 661 |  GsM1300 GrRs 208 1007 016 | Boy | omm | amzp | oumozeeres | 2 | 141s | wp 0002 1130 0002 0000 0000
188000 | 661 |  GSM1900 oPRS 205 1997 002 | Body | omm | Amzb | DLROZ6PTGG | 2 | 1415 | botom | 0622 1130 0703 0244 0276
188000 | 661 |  GSM1900 GPRS 205 1007 015 | Body | omm | Amzb | DLKRO2GPIGG | 2 | 145 | rgn | 0037 1130 0042 0016 0018
188000 | 661 |  GSM1%00 GrRs 205 1007 018 | Body | Omm | amzb | DLGROZEPTGG | 2 | 145 | et 0007 1130 0008 0002 0002
ANSI / |EEE C95.1 1992 - SAFETY LIMIT. Body
Spatial Peak 16 Wikg (mWig)
Ur trolled Population averaged over 1 gram
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Table 10-5
GPRS 1900 MHz Ant 4a Body SAR

MEASUREMENT RESULTS
Maximum Reported SAR. Reported SAR
FREQUENCY Conducted | Power Antenna | Device Serial [#of Time| cuty AR (19) h SAR(100) o
Mode service Alowea | Sondesied | Pover | posiion | spacng | A0t o G| v | sive Scaling Factor | __(19) (100) Plot#
we | o Power [dBm] Wikg) ko) Wikg) Wiko)
185020 | 512 | Gsm1900 GPRS 209 2065 004 | Body | omm | antaa | DLGROZIPTGG | 2 | 1415 | back | 0979 1059 1037 0.462 0.489
188000 | 661 GSM1900 GPRS 209 2040 005 | Body | omm | Amaa | DLGROIPTGG | 2 | 1415 | back | 0979 1122 1098 0457 0513
190980 | 810 |  GsM1900 GPRS 208 2048 010 | Body | omm | Amsa | DLGROSIPTGG | 2 | 1415 | back | 0998 1102 1100 0477 0526 »
188000 | 661 GSM1900 GPRS 209 2040 004 | Body | omm | antaa | DLXROSIPTGG | 2 | 1415 | op 0311 1122 0349 0117 0131
188000 | 661 GSM1900 GPRS 209 2040 009 | Body | omm | Ansa | DLEROIIPTGE | 2 | 1415 | bowom | 0014 1122 0016 0006 0.007
188000 | 661 |  GsM1900 GPRS 2098 2040 013 | Body | omm | Antsa | DLXZROSIPTCE | 2 | 1415 | right 0.000 1122 0,000 0.000 0000
185020 | 512 | GsM1900 GPRS 209 2065 000 | Body | Omm | antaa | DLXZROIIPTCE | 2 | 1415 | et 0929 1059 0984 0376 0398
188000 | 661 GSM1900 GPRS 209 2040 001 | Body | omm | Ansa | DLXZROIIPTCG | 2 | 1415 | et 0921 1122 1033 0371 0.416
190080 | 810 |  GsM1900 GPRS 209 2048 016 | Body | omm | antaa | DLXZROSIPTGE | 2 | 1415 | et 0973 1102 1072 0386 0425
ANS! / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Popul averaged over 1 gram
MEASUREMENT RESULTS
aimum Reporied SAR Reported SAR|
il wose sonice | "Mlowen | conduied | Power | oo | spang | Amoma | oovoSerafrormime | duy | gy | SROD g oy | g | R0 [T *
Power [dam] | orift 0B] P29 | Contig. Number sois | cycle o
we | o Power [dsm] Wikg) Wikg) k) Wkg)
185020 | 512 [ Gsm1900 GPRS 210 1990 017 | Body | omm | amab | DLCRO26P7GG | 2 | 1415 | back 0786 1288 1012 0330 0.425
188000 | 661 [  GSM1900 GPRS, 210 1977 012 | sody | omm | mmab | bLgRO26P7GG | 2 | 1415 | back | 0725 1327 0962 0306 0.406
190080 | 810 [  GSM1900 GPRS 210 1975 016 | Body | omm | antab | DLCRO26P7GG | 2 | 1415 | back | 0731 1334 0975 0307 0410
188000 | 661 [  GSM1900 GPRS, 210 1977 011 | Body | omm | amab | bLgRo26P7GG | 2 | 1415 | wp 0599 1327 0795 0239 0317
188000 | 661 GSM1900 GPRS 210 1977 008 | Body | omm | amtab | DLKGRO26P7GG | 2 | 1415 | botom | 0003 1327 0.004 o001 0001
188000 | 661 [  GSM1900 GPRS, 210 1977 000 | Body | omm | amap | DLxRO26P7GG | 2 | v4as | dgnt 0000 1327 0,000 0,000 0,000
188000 | 661 GSM1900 GPRS 210 1977 005 | Body | omm | awap | DLxERO26P7GG | 2 | 1415 | et 0046 1327 0061 o017 0023
ANSI / 1EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 16 Wikg (MWig)
osure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Maxmum Reported SAR Reported SAR
FREQUENCY n wer ntenn vice Seri o SAR(1 SAR (10
o Mode service Alowed | Conducted | POWET | poiion | gpacing | ANienna | Device Serial 2| sige 9| scating Factor | __19) o0 (109) Plot#
Power [dBm] | Drit (48] Config Number Cycle
we | on Power [d8m] (Wika) (Wkg) (Wkg) (Wikg)
83660 | 4183 |  UMTS 850 RMC 206 2056 002 | Body | omm | A1 | DLZRO3IPTGG | 11 | back 0.440 1009 0448 0176 0178
83650 | 4183 |  UMTS 850 RMC 206 2056 010 | Body | omm | A1 | DL@ROIITGG [ 11 | top 0034 1009 0034 0018 0018
83660 | 4183 |  UMTS850 RNVC 206 2056 003 | Body | omm | a1 | pLgROIIPTGG | 11 | botom | 04s2 1009 0.456 0165 0.66
83660 | 4183 |  UMTS850 RMC 206 2056 002 | Body | omm | A1 | DLxzRO3IPTGG | 11 | right o011 1009 o011 0,005 0.005
82640 | 4132 |  UMTS850 RMC 206 2054 001 | Body | omm | A1 | DLXZRO33P7GG | 11 left 1100 1014 1115 0324 0329 ”
83660 | 4183 |  UMTS850 RMC 206 2056 003 | Body | omm | A1 | DLxZRO33PTGG | 11 left 0774 1009 0781 0267 0269
84660 | 4233 |  UMTS 850 RMC 206 2043 002 | Body | omm | A1 | DLXZRO33PTGG | 11 left 0690 1040 0718 0243 0253
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
[ Population averaged over 1 gram
MEASUREMENT RESULTS
Maximum Reported SAR Reported SAR
FREQUENCY nduct ower ntenna vice Seri o SAR (1 SAR(1
Mode service Alowed | Conducted | Power | pociion | spacing | ANEN pevice Serial | QW | e 09| scaling Factor |___(19) o0 (0g) Plot#
Power (g8m] | orift [a8] Config Number Cycle
we | on Power [dBm] (Wkg) wikg) Wig) Wikg)
82640 | 4132 | UMTS850 RMC 203 1970 005 | Body | omm | Aw3 | DL@ROOTPTHO | 11 | back 0871 1148 1000 0.441 0506
83660 | 4183 |  UMTS850 RMC 203 1978 000 | Body | omm | Aw3 | DLxzROO7P7THO | 11 | back 0663 1127 0747 0337 0380
84660 | 4233 | UMTS850 RMC 203 1986 000 | Body | omm | Aw3 | DL@ROOTPTHO | 11 | back o527 1107 0594 0319 0353
83660 | 4183 |  UMTS850 RMC 203 1978 001 | Body | omm | A3 | ou@rooTPTHS | 11 | top 0515 1127 0580 0194 0219
83660 | 4183 |  UMTSB850 RMC 203 1978 012 | Body | omm | Aw3 | DL@ROOTP7HS | 11 | botom | 0031 1127 0035 0017 0019
83650 | 4183 | UMTS850 RMC 203 1978 000 | Body | omm | aw3 | DL@ROOTPTHY | 11 | right 0518 1127 059 0232 0261
83660 | 4183 |  UMTS850 RMC 203 1978 012 | Body | omm | Aw3 | oLxzroo7e7THS | 11 | et 0,009 1127 0010 0.004 0005
ANS / [EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
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Table 10-9
UMTS 1750 MHz Ant 2a Body SAR

MEASUREMENT RESULTS
Mamum Reported SAR Reported SAR
FREQUENCY onducte: ower ntenna vice Sers SAR (1g SAR (10¢
= Mode Service Allowed Conducted P Position | Spacing Ant 0e! Serial Duty Side. 0 Scaling Factor (g) 00 (109) Plot #
Power (dBm) | orit 8] Config Number Cycle
e o Power [dBm] Wike) wikg) wikg) )
171240 | 1312 | umTs 1750 RMC 1475 1433 007 | Body | omm | Amza | DLROLLPTGG | 11 | back | 0841 1102 027 0417 0.460
73240 | 1412 | umTs 1750 RIMC 1475 12 007 | Body | omm | awza | ougroweres | 11 | back | oszu 1127 0925 o401 oas2
175260 | 1513 | umrs 1750 RMC 1475 1402 008 | Body | omm | amza | bLROwPTGG | 11 | back | ose7 1183 1061 0428 0506
173240 | 1412 | UMTS 1750 RMC 1475 1423 002 | Body | omm | Amza | DLXEROWP7GG | 11 | top 0008 1127 0009 0004 0005
173240 | 1412 | umTs 1750 RMC 1475 12 004 | Body | omm | awza | oL@ROWP7EG | 11 | botom | 0246 1127 o217 0098 0110
173240 | 1412 | umrs7so RMC 1475 1423 003 | oy | omm | amza | oumoweres | 11 | rght | osse 1127 o737 0268 0302
173240 | 1412 | uMTS 1750 RMC 1475 1423 001 | Body | Omm | Amza | DLGROWPTGG | 11 | et 0000 1127 0000 0000 0000
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 16 Wik (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Vaximum Teported SAR Toported SAR
FRE Y onductex wer ntenna vice Seri: SAR (1 SAR (L
e o son | “Nowna | s | B | g | g | Aotems | osweoser | oy | gy | SO0 gy g | 009 |G e
wre_ | on Power [dBm] ° § " (wikg) Wka) wikg) ko)
171240 | 1312 | UMTS 1750 RiC 149 1453 002 | Body | omm | amzv | oLmossres | 11 | back | oszo 1089 1012 0403 0439
173240 | 1412 | UMTS 1750 RMC 149 1455 001 | Body | Omm | Amzo | DLROPTGG | 11 | back | 0927 1084 1005 0.400 0434
175260 | 1513 | UMTS 1750 R 149 1448 002 | Body | omm | amz | bLgRowEes | 11 | back | oses 1102 1089 0424 067 M
173240 | 1412 | UMTS 1750 RiC 149 1455 016 | Body | omm | Amzp | DLXROPTGG | 11 | twp 0000 1084 0000 0000 0000
173240 | 1412 | UMTS 1750 RMC 149 1455 003 | Body | Omm | Amzb | DLXROPTGG | 11 | botom | 0567 1084 0636 0234 0254
173240 | 1412 | UMTS 1750 RiC 149 1455 005 | Body | omm | amzp | ouxrosmeres | 11 | dgh | ooss 1084 0050 0020 0022
173240 | 1412 | UMTS 1750 RMC 149 1455 018 | Body | omm | Am2b | DLXZRO3PGG | 11 | et 0009 1084 0010 0004 0004
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
MEASUREMENT RESULTS
Vamam Feported SAR Feported SAR
FREQUENCY onductec wer ntenna vice Serial SAR(1e SAR (10
= Mode Service Alowed | Conducted | Power | ooy | spacing | A Dovice Serial || Duy | g5, 9| scaing Factor |___19) 09 | o | o
Power [dBm] | Drift [dB] Config. Number Cycle
e o Power [dBm] (Wikg) (wikg) (wikg) (Wikg)
171240 | 1312 | UMTS 1750 RMC 145 1432 001 | Body | omm | nt4a | DLQROOTPTHO | 11 | back | 0916 1062 0954 0418 0436
173240 | 1012 | ums7s0 RMC 15 1446 001 | sody | omm | mmaa | oogmoorere | 1 | back | osa 1009 o951 043 0435
175260 | 1513 | UMTS 1750 RMC 145 1420 001 | Body | omm | Amsa | DLGROOTPTHS | 11 | back | 0935 1072 1002 0429 0.450
173240 | 1412 | UMTS 1750 RMC 145 1446 008 | Body | Omm | Amsa | DLGROOTPTHI | 11 | top 0279 1009 0282 0112 0113
173240 | 1412 | UMTS 1750 RMC 145 1446 008 | Body | Omm | Amt4a | DLGROOTPTHY | 11 | botom | 0013 1009 0013 0006 0006
173240 | 1012 | ums7s0 RMC 145 1446 000 | Body | omm | 4 | ouaooreres | 11 | dgnt | o000 1009 0000 0000 0000
173240 | 1412 | UMTS 1750 RMC 145 1446 009 | Body | omm | Anda | DLROOTPTHS | 11 | lek 0752 1009 0759 0300 0303
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Ur trolled Population averaged over 1 gram
MEASUREMENT RESULTS
ey wose soice | ioweq | ontutes | pover | | g | Amemna | ooveseria | owy | gy | R0 | o [FOGERE
Power [dBm] | Drift [dB] pacing Contfig. Number Cycle e
e o Power [dBm] Wikg) (Wika) (Wikg) (Wikg)
171240 | 1312 | UMTS 1750 RMC 145 1402 | 005 | Body | Omm | Amab | DLXZROOTPTHO | 11 | back | 0884 1117 0987 0366 0.409
173240 | 1412 | umTs 1750 RMC 145 1395 006 | Body | omm | mmav | ouarooreree | 11 | back | oas 1135 0859 03z 0367
175260 | 1513 | UMTS 1750 RMC 145 1408 | 004 | Body | Omm | Awab | DLXEROOTPTHO | 11 | back | 0741 1102 0817 0315 0347
173240 | 1412 | UMTS 1750 RMC 145 1395 | 006 | Body | omm | Anab | DLXZROOTPTHO | 11 | tp 0471 1135 0535 0189 0215
173240 | 1412 | UMTS 1750 RMC 145 1395 011 | Body | omm | amab | oLgRoo7P7HS | 11 | botom | 0002 1135 0002 0001 0001
173240 | 1412 | UMTS 1750 RMC 145 1395 | 002 | Body | Omm | Aw4b | DLXZROOTPTHO | 11 | right | 0010 1135 o011 0005 0006
13240 | 1412 | umTs 1750 RIC 145 1395 007 | Body | omm | mmab | pLEROOTPTHO | 11 | let 0041 1135 0047 0018 0020
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-13

UMTS 1900 MHz Ant 2a Body SAR

MEASUREMENT RESULTS
Vaximum Toported SAR Foported SAR
FREQUECY s w n vice Seri SAR (1 SAR(1
Mode Service Aloweg | Conducted | Power | posiion | spacing | Anenna | Device Serial | Duy | g 9| scating Factor |___(1g) o0 wy | pos
Power (dem) | orift 48] Config Cycle
e o Power (dBm] Wia) wikg) Wikg) k)
185240 | 9262 | UMTS 1900 RMC 151 1473 002 | Body | omm | Awza | DLGROZ6PTGG | 11 | back | 0919 1089 1001 059 0500
188000 | 9400 | UMTS 1900 RiC 151 1488 001 | Body | omm | Amza | DxzRO26P7GG | 11 | back | oser 1052 0933 0442 0.5
190760 | 9538 | UMTS 1900 RMC 151 1494 000 | Body | Omm | Amza | DLXRO26P7GG | 11 | back | 0859 1038 0892 0428 0444
188000 | 9400 | UMTS 1900 R 151 1488 016 | Body | omm | Amza | ouarozerree | 11 | wp 0017 1052 0018 0008 0008
188000 | 9400 | UMTS 1900 RiMC 151 1488 011 | Body | Omm | Amza | DLZRO26P7GG | 11 | botom | 0354 1052 0372 0126 0133
188000 | 9400 | UTS 1900 RvC 151 1488 009 | Body | omm | Awza | DLGROZ6PTGG | 11 | rght | 0718 1052 0755 0288 0303
188000 | 9400 | UMTS 1900 RiC 151 1488 017 | Body | omm | Amza | DLxROZePTGG | 11 | lef 0004 1052 0004 0002 0002
ANST/ JEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
MEASUREMENT RESULTS
Vaximum Toported SAR Foported SAR
FREQUENCY onducte wer tenna vice Seria u ARG AR
Mode Service Alowe | Conducted || Power | ooiion | spacing | AT povice Serial | DUy | g0 9| scating Factor |___01g) oo 000 | plors
Power [dem) | orif d] Contig Number Cycle
e o Power (dBm] ) ko) ) k)
185240 | 9262 | NS 1900 R 141 1383 001 | Body | omm | amzp | ouarossres | 1 | back | oses 1064 1005 0383 0.408 s
188000 | 9400 | UMTS 1900 RiC 141 1393 003 | Body | Omm | Amzb | DLZROBPIGG | 11 | back | 0817 1040 0954 0368 0383
190750 | 9538 | UMTS 1900 RvC 141 1410 002 | Body | Omm | Awzb | DLGROPTGG | 11 | back | 0923 1000 0923 0368 0368
188000 | 9400 | UMTS 1900 RiC 141 1393 006 | Body | omm | amzv | oLaRosmeres | 11 | wp 0003 1040 0003 0002 0002
188000 | 9400 | UMTS 1900 RMC 141 1393 006 | Body | Omm | Amzb | DLROBPTGG | 11 | botom | 0656 1040 o682 0262 0272
188000 | 9400 | UNTS 1900 RvC 141 1393 004 | Body | omm | amz | oucrosseres | 11 | dem | ooon 1040 0001 0000 0000
188000 | 9400 | UMTS 1900 RiC 141 1393 018 | Body | Omm | Am2b | DLCROPIGG | 11 | lef 0001 1040 0001 0001 0001
ANST / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
MEASUREMENT RESULTS
Maxmum Teported SAR| Feported SAR
FREQUENCY anduste wer tenna vice Seria AR SAR(10
= Mode Service Atowed | Consucied | Poner | posion | spacng | Ao Device Serial | Dy | ige 9| scaling Factor |___019) (109) (109) Plot#
Wi | on Power [dBm] “ ” Wka) Wikg) Wiko) Wikg)
185240 | 9262 |  UMTS 1900 RMC 149 1465 001 | Body | omm | Amaa | DLgmoose7HS | 11 | back | o0sz6 1089 081 0428 0453
188000 | 9400 | UMTS 1900 RMC 149 1459 | 012 | Body | omm | Anda | DLKZROOSPTHS | 11 | back | 0s8o 1074 0855 0439 0471
190760 | 9538 | UMTS 1900 RvC 149 1455 014 | Body | omm | Ant4a | DLKZROOSPTHO | 11 | back | 0928 1084 1.006 0456 0.494
188000 | 9400 | UMTS 1900 RvC 149 1459 000 | Body | omm | Amda | OLcroose7HS | 11 | wp 0249 1074 0267 0095 0102
188000 | 9400 |  UMTS 1900 RMC 149 1459 003 | Body | Omm | Anda | DLROOSPTHO | 11 | botom | 0014 1074 0015 0007 0008
188000 | 9400 | UMTS 1900 RvC 149 1459 014 | sody | omm | mnaa | oucrooseree | 11 | dgne | oo0s 1074 0003 0002 0002
185240 | 9262 |  UMTS 1900 RMC 149 1465 | 007 | Body | Omm | Aw4a | DLXZROOSPTHO | 11 | lek 0816 1089 0864 0327 0346
188000 | 9400 |  UMTS 1900 RMC 149 1459 001 | Body | omm | Ant4a | DLXZROOEPTHO | 11 | et 0801 1074 0957 0346 0372
190760 | 953 |  UMTS 1900 RMC 149 1455 019 | Body | omm | nda | oLxeroosezHe | 11 | ket 0860 1084 0932 0341 0370
ANST / TEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 16 Wikg (mWig)
Population averaged over 1 gram
MEASUREMENT RESULTS
axmum Foported SAR Feported SAR
FREQUENCY M Conducted " Antenna Device Serial outy SAR(19) o sar@og) | P
Mode Service Alowed Position | Spacing sde Scaling Factor | ___(19) 9 | Ptk
Power [dBm | Drift 5] Config Number Cycle
e o Power [dBm] wikg) wikg) ) )
185240 | 9262 |  UMTS 1900 RMC 147 1370 006 | Body | Omm | Awab | DLGROOEPTHO | 11 | back | 0795 1259 1001 0322 0.405
188000 | 9400 | UMTS 1900 RMC 147 1380 004 | Body | omm | anan | ouooseree | 11 | back | o7es 1230 0967 0a18 oan
190760 | 953 |  UMTS 1900 RMC 147 1370 000 | Body | omm | amab | oucrooserHe | 11 | back | o073 1259 0908 0319 0402
188000 | 9400 |  UMTS 1900 RMC 147 1380 002 | Body | Omm | Amtab | DLEROOBPTHO | 11 | top 0619 1230 0761 0265 0301
188000 | 9400 |  UMTS 1900 RMC 147 1380 010 | Body | omm | Anab | DLxZROOBPTHS | 11 | botom | 0003 1230 0004 0001 0001
188000 | 9400 |  UMTS 1900 RMC 147 1380 004 | oy | omm | amav | ourooserHe | 11 | dgw | oo 1230 0009 0002 0002
188000 | 9400 | UMTS 1900 RMC 147 1380 012 | oy | omm | Amab | DLRoOEPTHO | 11 | et 0036 1230 0024 0015 0018
ANST/ IEEE G95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Uncontrolled Exposure/General Population averaged over 1 gram
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Table 10-17

LTE Band 12 Ant 1 Body SAR

MEASUREMENT RESULTS
ol woas | B | M| conauctea | power | eygy | Antema | oo ser | i | rosce [wmorsor| spacng | san [ouycyee| 02 |scang ractor| i |70 "6 e
M ch M| power fagmy | Poer Lol | ot 08l conto (wiko) wiko) k) wika)
Table 10-18
LTE Band 12 Ant 3 Body SAR
MEASUREMENT RESULTS
e | | ey || g e | e | s | sy | s fonee | 2 Lo [l L S0 [P
Table 10-19
LTE Band 13 Ant 1 Body SAR
MEASUREMENT RESULTS
e o | St | "0 | contuctes | powe | g | Amema | omtor ol | g | s [sonse| sy | e [rorte] 00| scumgr | | 209 |G
ey

Note: Blue entry represents variability measurement.
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Table 10-20
LTE Band 13 Ant 3 Body SAR

MEASUREMENT RESULTS
e woso [ | UL | contn | | gy | Ao | ooce ot | o | e ot v | 500 [ouycen| | scmg s | 0 | 20| s
I o Power (o) ) e N )
7200 |252%0| Wa | Uiesamas | 10 203 160 | o000 | o | s |ovcroweres | oesk | 1 | o |omm | v | 13 | osa | tir | tom | oas | oser
75200 20230 wa | ttesanats | 10 203 145 | oo | o | s | oocrowers | oesk | 25 | 12 | omm | vax | 13 | ose | tae | osss | oms | osos
70200 |23 | wa | Lresanass | 10 203 s | oo | o | mms | ocrowers | oesk | s | o | omm | vax | 13 | oss | 122 | 1o | oas | osa
Ts200 |25230| Ma | Lresamais | 1o s 13 | o | o | s | ocrosseres | oesc | 1 | o | omm | s | 11 | oss | too | osst | oz | ozes
78200 |25230| Ma | tresamais | 1o s w25 | o1r | o | s | oucrowercs | aesc | 25 | 25 | omm | vak | 11 | o | tow | oms | oz | oz
7200 70| wa | emanass | 1w 03 w60 | 003 | o | s |ovgroweres | sk | 1 | o |omm | wp | 11 | o4 | tiwr | oss | ows | oms
7200 |25230 | wa | Uiesamais | 10 203 45 | oor | o | s |ovcroweres | oesc | 25 | 1z |omm | wp | 11 | o4 | taw | osm | ox oz1s
7s200 |25230| Wa | UiEsanais | 10 208 106 | o1 | o | s | oocroweres | oesk | 1 | o | omm |vewm | 11 | oo | tir | oom | oos | owos
70200 20200 wa | teanats | 10 208 45 | 0w | o | s | oocroweres | oesk | 25 | 12 | omm |vewm | 11 | oom | tas | oo | oo | oo
75200 23230 e | itesanass | 10 208 mes | o1 | o | mms | ocroweres | oesc | 1 | o |omm | dam | 13 | ores | tier | oss | oz | oaa
Ts200 |25230| Ma | trEsamais | 10 208 s | oo | o | s |oucrossercs | oesc | 25 | iz | omm | dam | 11 | ose | tae | tom | ome | oser
78200 |25230| Ma | tresamais | 10 203 s | ooz | o | ms |oucrowercs | oesc | s | o |omm | dm | 11 | oss | 1ez | tom | osor | oses
7200 70| wa | emaess | 10 s w30 | ooz | o | ma |ovgroweres | oesc | 1 | o |omm | am | 11 | osss | too | oss | oms | oas
7s200 |25230| wa | Uiesanais | 10 s 126 | oo | o | s | ocrowers | oesk | 25 | 25 |omm | mm | 11 | oss | tow | oss | s | o
70200 20230 wa | teganats | 10 208 e | o1 | o | s |oucroweres | oesk | 1 | o |omm | er | 11 | oo | tir | oo | oo | ooos
75200 |20230| e | tesanats | 10 203 45 | o1 | o | s | oocrosers | oesk | 25 | 12 | omm | er | 11 | ooo | 12 | oow | om0 | oooo
ANSI [ 1EEE C95.1 1992 - SAFETY LIMIT Body
Spatal Peak 16Wikg (mwig)
Uncontolled Population avraged over 1 gram
Table 10-21
LTE Band 26 Ant 1 Body SAR
MEASUREMENT RESULTS
FrEUBCY woge | S | USIGT | contutea | power |y | Aot | oo S| g | e [qmonme | spaeng | s ouy || o e | i | 4200 R
T o power (oo | P o) g | oo | o
w4100 | 26950 Hgh | LTEBanaz6 ce)| 10 208 s | om | o | s | oogroueics | oesk | 1 | 4 | omm | bak | 11 | ocam | ioos | ose | o | ome
w1100 | 26950 | High | cTEBanaze cel)| 10 208 260 | oo | o | i | ovamoueics | oesk | 25 | 25 | omm | bak | 13 | ocas | 1o | oam | ows | o
54300 | 26550 | Hgh |LTEBanaze ce)| 10 208 s | o | o | M | ovgeoueics | oesk | 1 | 4 |omm | e | 11 | oo | ios | oo | oom | oom
54400 | 26590 | v |LTEsanazs e | 10 06 w0 | oo | o | s |ovamoueres | < | % | 2 | omm | w | 11 | oow | tow | oow | ows | oos
54400 | 26590 | v |LTEBanazs e | 10 206 s | oo | o | s |oomouwsros | sk | 1 | 40 | omm |vowm| 11 | osse | toss | oas | o | oums
54400 | 26050 | Hon | LtEBanaz6 con| 10 208 e | oos | o | s |ovamousros | sk | 2 | 25 | omm |vowm| 11 | ossr | tow | oas | ows | ouws
54400 | 26050 | Hgn | LTEBanazs co| 10 206 s | o | o | s |obamousros | sk | i | 40 |omm | mam | x| oo | tess | ooz | oos | oo
44400 | 26950 | Hgh | LTEBanazs ce| 10 208 26 | o | o | s | oocroueics | oesk | 25 | 25 | omm | dm | 11 | ocom | 1o | oom | oos | ooos
51900 |26740| Low |cTEBanazece)| 10 208 i | oos | o | i | ovgroueics | oesk | 1 | 25 | omm | ln | 11 | oszz | ioz | oss | oso | oxe
sss0 |2o0es | Mo |cTeBanazoce| 10 208 209 o | mm |oocrouers | oesc | 1 | a0 |omm | wn | 11 | oso | sow | osns | oz | oz
54300 | 26590 | Hgh |cTEBanaze e | 10 208 s | o1 | o | mu |ovamoweros | sk | 1 | 4o |omm | en | 11 | omo | 1o | omes | oz | oz
61900 |26740| tow |LtEBanazecen| 10 208 ws | 005 | o | s |ooeouwsros | sk | m | 12 |omm | en | 13 | 1o | 1o | 1us | oms | o | m
w150 |2o06s | Mo |LtEBanazeccen| 10 206 w32 | oxr | o | s |ooaeowsres | sk | 2 | 25 |omm | en | 11 | ose | towr | osis | oz | oz
54400 | 26050 | Hgn | LtEBanaz6 co| 10 206 e | 005 | o | s |ooamousros | ek | 2 | 25 |omm | en | 11 | omr | tow | omr | oz | oz
51900 |26740| Low | LtEBanazsce| 10 208 2055 | o5 | o | w1 | oocroueico | oesk | s | o |omm | tx | 11 | oser | oz | ows | om0 | o
ANSI TEEE C95.1 1952 - SAFETY LIWIT Tty
Spaual Peak 16Wikg (nwig)
Uncontrolled ExposurelGeneral Population avraged over 1 gram
Table 10-22
LTE Band 26 Ant 3 Body SAR
MEASUREMENT RESULTS
FrEQaeY Wode sttt | oweq | Condued | power | g [ Aerna | ovece seid | ogmion | rosie [wwoner| spang | se [y cyee| 09| scaing rcir| ) | 70 R
e o Power (g ey T T T
51900 |26740] Low |ctEBanazscen| 10 203 w9 | oo | o | sus | ovamoosemms | sk | @ | 4o | omm | wak | x| oss | 1o | osss | osss | oaso
saso |2e0es | Mo |cTEsanazece| 10 208 e | oo | o | eus | ovamooserms | sk | : | o |omm | wak | 1 | osr | tist | oss | oaa | oan
w4100 | 26950 | Hgn | LTEBanaz6 cel)| 10 208 21 | oo | o | s | oucrowsers | oesk | 1 | o | omm | bk | 13 | orar | o | oms | osss | o
51900 |26740 | tow |cTeBanazece| 10 203 a0 | oot | o | mus | ovamooserms | sk | 2 | 25 | omm | wak | 11 | osz | tizz | 1o | osss | osz
sst50 |zones | wa |LTEsanazsce| 10 03 oss | ow | o | s | ovcoeme | < | 2 | 12 | omm | beae | 11 | ome | e | ossr | ows | o
54400 | 26590 | v |LTEBanazs oo | 10 203 wie | o1 | o | sus | ovcoosemme | cesk | 2 | 25 | omm | ek | 11 | oz | tom | oms | o | oas
54400 | 26950 | Hgn | LtEBana26 cen| 10 208 w006 | ooz | o | sus | ovamoosme | sk | s | o | omm | ek | 11 | oz | tosr | omes | oms | osn
54400 | 26050 | Hgn | LTEBanaz6 co| 10 208 21 | oo | o | aus | osceoosens | oesk | 1 | o |omm | o | 11 | oses | o | os2 | om: | ome
41100 | 26950 | Hgh | LTEBanazsce| 10 208 21 | oos | o | aus | oscrowsems | oesk | 25 | 25 | omm | wp | 11 | oszo | o | ose | oms | ozxe
w4400 | 26950 | Hgn | cTEBanaze cel)| 10 208 21 | o1 | o | s | ouceowsems | oesk | 1 | o | omm |oowm | 13 | ocoss | e | oo | oow | oom
w1100 | 26550 | Hgh | cTEBanaz6 cel)| 10 208 21 | o | o | s | oucrowers | oesk | 25 | 25 | omm |bowm | 11 | ocos | 1o | oo | oow | oo
54300 | 26590 | Hgh |cTEBanaze ce| 10 203 w01e | 005 | o | mus | ovamooserms | sk | 1 | o |omm | dem | 11 | oso | tom | ez | oz | ous
54400 | 26590 | v |LTEBanazs ool | 10 203 wie | oo | o | sus | ovaooseime | oesk | 2 | 25 | omm | am | 11 | osn | tom | oss | oms | oas
54400 | 26950 | Hgn |LtEBanaze cen| 10 203 w1t | o | o | sus | ovwoosme | sk | 1 | o |omm | en | 11 | oow | 1om | oo | ows | oon
54400 | 26050 | Hgn | LtEBana26 cen| 10 208 it | oo | o | sws | ovarooserms | sk | 25 | 25 |omm | en | x| oor | tom | oo | ows | oo
ANST T TEEE C95.1 1992 - SAFETY LIWIT Bty
Spatal Peak 16Wikg (mwig)
Uncontrolled ExposurelGeneral Population avraged over 1 gram
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Table 10-23
LTE Band 5 Ant 1 Body SAR

MEASUREMENT RESULTS
Component FREQUENCY sendwigin | MU | congucied | power Antenna. Device seria SAR(19) Feporied SR saruog) [P0 S
wcouwim | Compene oo gl QTS Foner [ wose | Aemne | oovee st | omion | i [ otser| o | i [y scung o | ) wo | o
e o o oam] o o[ _wo
icoupnk | wn | mes0 [aoses| wa | esemascen | 10 s ws | oo | o | su | ovcwowne | oesx | 1 | © |omm | vk | 1 | osn | 1os | oss | oms
tcoupnk | wa | eow0 [oows | wa |ueemascen | 10 s wss | 002 | o | s | ovaowns | ook | | » |onm [wex | 1 1o | oses | omo | oa
tccupnk | wa | ees [eoms | wa |ueemascen | 0 206 s | 000 | o | s | ovaoosens | ek | 1 | o [onm | @ | | oos | sos | oos | oow | oow
ccupnk | wa | ewes |aows | wa | smascen | 10 205 ws | 0 | o | s | ovawowns | oo | 2 | s |onm | w | | ows | tow | oo | oom | oom
coupink | wa | saos0 [wses| ma | resmasieen | 10 200 wm | oot | o | su | ovgwowne | oesx | 1 | © |omm [bown | 1 | oss | 1o | osw | oms | oms
tccupnk | wa | ewos0 [oows | wa |ureemascen | 10 00 wss | 0o | o | s | ovamowens | e | 2 | m |onm [eown | 1 | osw | sow | ose | omws | omr
tccupnk | wa | ews [aows | wa |eemascan | 0 206 s | oos | o | s | ovaooswns | oesx | 1 | o |onm | | | oms | sos | oos | oos | oos
ccupnk | wn | ewes0 [z | wa | esmascan | 10 205 wsm | om | o | s | ooawowns | e | 2 | s |oom | s | w1 | oms | sow | oow | oo | ooor
coupink | wa | maeso [wszs| ma | resmasieen | 10 o wm | oot | o | su | ovgwowne | oesx | 1 | © [omm | e | 1 | oms | 1o | oms | ows | ows
tccupnk | wa | eaow0 [oows | wa |uesmascen | 10 00 wss | 002 | o | s | ovamowens | ek | 2 | m [onm | en | | ows | sow | oo | ows | ome
tccupne | wa | ewes |aoms | wa | smascen | 10 06 w0 | oo | o | s |oocrowme | oes | 50 | o [omm | e | m | ueo | s [ oss | o | w
ccupnk | wn | ees0 [z | wa |smascan | 10 e wss | om | o | o | oowowems | ek | 1 | 4 |omm | ex | 11 | oas | tos | osr | oms | ows
icoupnk | wa | ewow0 [oows | wa |ureoemascen | 10 o s | o | o | s | ovawowens | ek | 2 | 2 [oom | e | w1 | o | iom | ow | owm | owe
2ccupnk | pec | swso [ases | wa | creemnascan | w | o
05 T T I i o A omm | | aa | aam | aes | owss | ows | ome
ccunme | scc | swa0 [aoma| wa | esenasican | s = | o
scoupik | WA | sss0 [zoszs | wa | cresanasican | 10 s | 20 | o | o | mmu | ovenoosems | oes< | 0 | o |omm | en | a3 | wa0 | sos | s | oms | om0
NS EEE CO 1 1092 - SAFETY LIWIT B0
‘Spatial Peak 1.6 Wikg (mWig)
Uncontolied Poputation aeraged ovr 1 gam
MEASUREMENT RESULTS
FREQUENCY sendwigin | MU | congucied | power Antenna. Device Serial SAR (1) Feporied SAR | samqao) [ PoIed SR
#cCupink | Component e wode ™ | arowed | Soncutes { mener | weniom | Aoien e Sers | osuiaion | rmsize (R ottsot | spacng | s [ouy cyete| "0 scaing rotor | 10 ¢ P
e o Fower tem) o o | i | oo
tccupink | A | saes0 [wszs| ma | remmasicen | 10 03 w22 | oo | o | o | ovawoowme | oesx | 1 | © [omm | ek | 1 | omo | 1o | ome | owe | ows
tcoupnk | wa | wow0 [oows | wa |ueomascen | 10 w3 wi | ow | o | s | ovamowens | oo | » | m [onm | | | ome | o0 | ows | ome | ow
tccupnk | wn | ees |eows | wa |ueemascen | 0 03 s | o0 | o | s | ovaoosems | oesx | 50 | o |omm |we | s | ome | swe | ows | oms | s
tccupnk | wa | ewes0 |aoms | wa |smascen | 0 w7 w | om | o | o |oomowems | eesc | 1 | o |omm |vex | 11 | osw | tow | oass | oz | oz
icoupnk | wa | wes [soses| wa | esmaseen | 10 s i | om | o | o | ovawowems | e | = | 2 |omm | vk | 11 | oaw | sow | oan | oms | oem
zccupnk | e | ews [eows | wa |ureemascen | 10 w | o
03 B I I i o omm [ veek | 11 | ome | 1o | os0 | ome | owm
ccunme | scc | s [aomsa| wa | resenasican | s = | o
ccupnk | wn | ees0 [zows | wa | esmascan | 10 03 wz | oo | o | s | ovawowns | ook | 1 | @ |onm | w | w | oss | tow | osw | oms | ome
icoupnk | wa | ewos0 [oows | wa |ureoemasoen | 10 w3 wi | 0w | o | s | ovaowens | ek | o | » [omn | w | . w0 | osws | omr | oms
rcoupink | wa | sanso [ooszs| ma |uresmasen | 1 03 wz | 0w | o | s | oz | ek | 1 | s |onm |eown | | oom | sow | oom | oow | oo
tccupnk | wa | ewes |aoms | wa |smascen | 10 B w1 | 00 | o | s | ooanoomme | oesx | 25 | 2 |omm |sown | 1 | oom | o | oow | oos | oo
ccupnk | wn | mes |z | wa | esemascen | 10 ) wz | om | o | s | ooawowns | ok | 1 | @ |oom | e | w | oso | sow | oo | ome | oms
tcoupnk | wa | ewom0 [oow | wa |ureomasen | 10 w3 wi | oo | o | s | ovamowens | oo | » | m [onm | s | 1 | o | o0 | o | o | ome
tccupnk | wa | es [oows | wa |ureemascen | 0 03 wz | ow | o | s | ovaoswms | ek | 1 | s [omm | wn | | oon | sow | oou | oos | oms
tccupme | wn | eeso |aoms | wa | smascan | 0 203 2017 | o | o | s | ooaoomwme | oesx | 25 | 2 |omm | e | | oow | 1o | oow | oos | oos
A1 TEEE G 1002 - SAPETY LT
‘Spatial Peak 1.6 Wikg (mWig)
tncontolied Popution aeragen o 1 gam
MEASUREMENT RESULTS
Wasmum Fepories SaR
PRy sanawian onducted | power Antenna | cevice Sera s sar009)
eee wove rowdt | Caloueq | Conducied | moner | upsgaey | Ao | Oovee S oaton | masize |t | spacing | s foutycyce| "0 scatng etor |01 09 | o | e
e & Power d6m) e e I )
173250 20175 | wa | Lregansaws) | 20 1075 143 | 003 | o | awza |ov@Roaeeros | aes< | 1 | o | omm | mak | 11 | 1000 1004 1096 0419 0524
173250 20175 | wa |Lregansaws) | 20 1075 1ss | 005 | o | amza | oiaRo2eeros | aps< | so | o | omm | mak | 11 | 100 1072 1003 041 oss | a0
173250 20175 | ma |Lregansaws) | 20 1075 1435 | 003 | o | awza | oiaRoaeeros | aps< | 100 | o | omm | mak | 11 | 1000 1006 1096 oara 0520
173250 20175 | ma |Lregansaws) | 20 17 nse | oo | o | awea |ouaRoaeeros | oesk | 1 | s | omm | bk | 11 | osm 1089 040 0214 0233
173250 20175 | a | Lregansaws) | 20 1175 wa | o [ o | awza [ovamossercs | oesk [ s | o [omm [wae [ 11 [ o vos1 ) 0211 0228
173250 20175 | ma |Lregansaws) | 20 1475 13 | oss | o | awza [ovamosercs | oesk | 1 | o [omm [ we | w1 | oom 1004 o012 0005 0005
173250 20175 | wd |Lregansaws) | 20 1475 1aas | 020 [ o | awza [ouemosercs | oesk [ s | o [omm [ we | w1 | oom 1072 o012 0008 0008
173250 [20175 | md |Lregansaws) | 20 1475 103 | o0z [ o | awza [ovemossercs | oesk | 1 | o [omm [bowm | 11 | oars 1004 0209 0110 0120
173250 [20175 | wa | Lregansagws) | 20 1475 1445 | o004 | o | amza | puamozeercs | oesk | so | o | omm fbowm [ 11 | o2m o7z 0203 0110 o118
173250 20175 | wma |Lregansaows) | 20 1475 13 | oor [ o | awza [ovemossercs [ oesk | 1 | o [omm [wow | wa | ome 1004 0823 0304 0333
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Table 10-35
LTE Band 2 Ant 4a Body SAR

MEASUREMENT RESULTS
e wose | i | ST | consutes | mower |y | Amennn | oo Se | oo | i [rmonse | spcng | 50 oy erte| % scuingpcr B I il
e o Pomer dam) ey I T Y
166000 | 19700 | tow | TEBanaz o) | 20 s wss | oo | o | e | ovcroswros | ok | 1 | o | omm | we | 11 | tom | 1o | 1m0 | osu | oss
Lom000 | 10900 | wid | Eanazees) | 20 s | 0o | o | s | oocroswros | ook | 1 | s |omm | vk | 11 | iom | 1o | 1o | oss | osws
190000 | 19100 | Hgh | LTEBanazpes)| 20 s o | o | o | s | oocroswrios | sk | 1 | s | omm | wek | 11 | tow | i | iow | os | osa
o000 | 19700 | tow | Emnazies | 20 s s | oo | o | s | ooaroweos | s | 0 | o | omm | wek | 11 | aow | aoe | o | oms | o
168000 | 10900 | Wd | (TEBanazrcs)| 20 s s | oot | o | mmsa | ougrossercs | aesc | so | 25 | omm | s | 11 | oso | 1o | 1o | s | osm
150000 | 19100 | v | TEBanaz o) | 20 ) | oot | o | mea | ovaroswrios | ek | s | | omm | v | 11 | iom | 1o | o | oss | osw
190000 | 19300 | wigh | LTEBanazpes)| 20 s | 0w | o | s | oocroseios | ok | w0 | o | omm | v | w1 | tomw | tow | iom | oms | ose | Az
190000 | 19100 | wigh | LTEBanazpes)| 20 1 | 0o | o | s | oocrosros | s | 1 | s | omm | vex | 11 | oses | 1o | oso | oms | o
190000 | 19100 | Hgh | LreBanaz e | 20 ) e | oo | o | s | oocrosios | s | s | s |omm | vk | i1 | osw | iow | osz | oz | ous
190000 | 15100 | Hah | (TEBanaz e | 20 s o | 0o | o | s | ovcroseos | s | 1 | 0 |omm | e | 11 | ome | 1o | owme | owo | ows
190000 | 19100 | Hgh | LTEBaraz o) | 20 s | 0w | o | s | ovaroseros | sk | s | m | omm | o | 11 | ose | 1o | oo | o | ows
190000 | 19100 | wgn | LrEBanazes)| 20 s s | o1 | o | s | ovgroswros | ek | 1 | s | omm |oowm| 11 | oo | 1o | oo o007
190000 | 19300 | wigh | LTEBanazpes)| 20 s i | oo | o | s | oocroswios | ok | s | 2 | omm |owm| 11 | oo | 1o | oow | oo | ooor
190000 | 19100 | wigh | LrEBanazpes)| 20 s s | om | o | s | oocroswios | sk | @ | s |omm | mw | i1 | oom | te0 | oo | oo | oo
190000 | 19100 | Hah | LTeBanaz e | 20 s | 0w | o | s | ovcroseios | s | s | s | omm | | 11 | oo | iem | oor | oomw | oo
o000 | 19700 | tow | Esmnazien | 20 s | 0w | o | s | ooamowees | sk | 1 | o |omm | wn | w1 | oww | sow | ows | oss | owr
165000 | 19900 | wd | TEBanaz o) | 20 ) | o2 | o | s | ovaroswerios | ek | 1 | s |omm | wn | 11 | oss | 1o | oo | ome | o
190000 | 19300 | wigh | LTEBanazpes)| 20 s s | 0 | o | s | ovcroswrios | ok | 1 | s |omm | wn | 11 | oo | 1o | oo | omw | ows
166000 | 19700 | tow | Eanazees) | 20 s wss | 000 | o | s | oocroswrios | ook | s | o |omm | wn | 11 | e | toe | oom | ose | o
Lom000 | 10900 | w4 | rEanazees) | 20 s s | oo | o | s | oocroseios | s | s | s |omm | wn | i1 | oss | toe | owe | osw | ows
190000 | 19100 | Hah | cTeBanaz e | 20 s | oo | o | s | ovcroseos | s | o | s |omm | wn | 1 | owo | sem | iom | omw | owr
190000 | 19100 | v | TEsanazees) | 20 s 0 | 007 | o | s | ovaroseios | ek | a0 | o | omm | wn | 11 | oo | 1w | o | omm | ows
190000 | 19300 | wgn | LrEBanazes)| 20 s o6 | o | s | ovaroswros | ek | 1 | s |omm | e | 11 | oms | 1w | oms | o | ows
190000 | 19300 | wign | LrEBanazpes)| 20 ) e | 00t | o | s | oocroswrios | ok | s | s |omm | wen | 11 | oan | 1o | oms | oms | ows
ST TEEE Co5.4 1992 SAFETY LI
Spatial Peak 16Wikg (mwig)
Uncontotied Population eraged ovr 1 gram
Table 10-36
LTE Band 2 Ant 4b Body SAR
MEASUREMENT RESULTS
FREQUENCY Bandwiden | Mxmum Conducted Power Antenna Device Serial SAR (19) Reported SAR| 5 (10g) ”
Wose o oway | Corauctes | power |y | e eS| o | rasize |sotser| pacing | e |ouycrte seang Fcor |09 w0 | e
e o o o) ) o | oo | _wa
166000 | 19700 | tow | Eanazees) | 20 wr i | oo | o | s | oocroserios | sk | © | s | omm | bk | i1 | oso | 1z | 1o | oms | ode
o000 | 10900 | | reeanazees | 20 war s | oo | o | s | oocroseios | s | 5 | o | omm | wek | w1 | e | iz | iow | osw | o
190000 | 19100 | righ | ez e | 20 war o | 0w | o | s | ovcroweios | ek | 1 | w | omm | we | 11 | s | 1w | owo | ose | oss
166000 | 19700 | tow | TEBanaz o) | 20 e e | oo | o | s | ovaroseios | ek | s | o | omm | bk | 11 | osm | 1z | iom | oms | oss
165000 | 19900 | wd | TEBanaz o | 20 w7 e | o0 | o | s | ovcroswrios | ek | s | so | omm | we | 11 | s | 122 | iom | os | osx
190000 | 19300 | wign | LrEBanazpes)| 20 w e | oo | o | s | oucroswios | ok | s | s | omm | v | 11 | osst | i | ows | osw | omr
190000 | 19100 | High | LTEBanazpes)| 20 o e | 0o | o | s | oocroserios | sk | a0 | o | omm | vk | 11 | oew | iz | iom | oms | o
o000 | 10900 | wa | rEanazees | 20 s e | om | o | s | oocroseios | s | 1 | s | omm | vk | 11 | om0 | toe | omz | ow | ous
o000 10900 | wa | eanazes | 20 i | om | o | s | ovcroweios | s | o | o |omm | wek | 11 | oms | iom | omo | owe | ows
190000 | 19100 | Hgh | (TEBaraz o) | 20 P 0 | 0 | o | s | ovaroseios | sk | 1 | s |omm | o | 11 | oss | 1w | osw | omm | omo
190000 | 19300 | wgn | LTEBanazes)| 20 e w2 | o | o | s | ovaroswrios | ok | s | s |omm | o | 11 | osst | 17 | oes | ozm | o
190000 | 19300 | wgn | LTEBanazpes)| 20 w o0 | o1 | o | s | ovcroserios | ok | 1 | s | omm |oewm| 11 | oo | 1ws | ooz | oo | oon
190000 | 19100 | wigh | LTEBanazpes)| 20 wr e | o2 | o | s | oocroswrios | sk | s | s | omm |oemwm| 11 | oo | 1w | ooz | oo | oo
190000 | 19100 | Hgh | LTEBanaz o) | 20 wr oo | o | o | s | oocroseios | sk | & | s | omm | maw | i1 | oos | 1w | oos | oo | oo
190000 | 19100 | Hah | (TeBanaz e | 20 P o | o1 | o | s | overoseios | s | s | o |omm | waw | 11 | oow | wwr | ooz | oos | oos
190000 | 19100 | Hgh | LTEBanazCs)| 20 P w00 | o5 | o | mmw |oucrossercs | oesc | 1 | s |omm | v | 11 | oow | s | ooss | ooz | oo
150000 | 19100 | v | TEBanaz o) | 20 17 sz | o5 | o | s | ouaroswrios | ek | s | s |omm | wn | 11 | oow | 17 | oot | oo | ooz
NG TEEE Co5.4 1992 - SAFETY LI
Spatial Peak L6k (mwig)
Uncontotiea Population awraged owr 1 gram
Table 10-37
LTE Band 25 Ant 2a Body SAR
MEASUREMENT RESULTS
ey vode saoawian | AR | conauctea | rowor | oo | Anema | owce Sos | g | o sas [rmotse | spacng | e [outy ree] 29| scatngpactr | -t | 29| Gioe " s
= - | oves | e o | o a1 s e e o O L o
166000 | 26140 | tow |cTEBamazses)| 20 51 | oo | o | s | ovcroseios | ok | 1 | s |omm | vk | 11 | ossr | 1o | os | oss | oss
Lonzs0 |26 | wid |cesamazsres| 20 51 wer | om | o | s | ovcroseios | ok | 1 | o | omm | vk | 11 | oo | wwr | tom | ows | o
190500 | 26500 | wigh |LrEBanazs pes)| 20 5 e | ow | o | s | oocroseios | sk | 1 | s | omm | vk | 11 | oswr | i | oo | omwe | o
o000 | 26140 | tow |creBanazses| 20 F wen | om | o | s | oocroeios | s | 0 | o | omm | wek | a1 | oswr | wwe | ow | owe | osor
wonzs0 |z | wd |oeemazseen| 20 51 | o= | o | s | ovcroecs | e | s | | omm | we | 11 | owe | i | osw | ome | o
150500 | 26590 | v |iTEBanazs pes)| 20 51 wm | o | o | sz | ovaroseios | ek | s | o | omm | bk | 11 | osw | 1o | oos | oam | o
150500 | 26590 | v |iTEBanazs pes)| 20 51 1w | oo | o | sz | ovcroseios | ek | aw | o | omm | week | 11 | oss | 1o | oo | owm | o
166000 | 25140 | tow |cTEBanazs eS| 20 51 ww | o1 | o | e | ovcrosseios | ok | 1 | s |omm | w | 11 | oo | 1o | oo | oow | oom
190500 | 26500 | High |LiEBanazs pes)| 20 51 | o | o | s | oocroseios | sk | s | o |omm | e | 11 | oow | i | oow | owr | oo
L0600 | 26140 | tow |crEBanazss)| 20 P o | oos | o | sz | oocroseios | sk | 1 | o | omm |sewm| 11 | ome | i | owe | ows | o
190500 | 26590 | Hgh |Lresanazs pes)| 20 5 | oo | o | sz | ovcroos | s | 0 | o | omm |swm| 11 | owe | iow | o | owm | o
o000 | 20140 | tow |crEBmazees| 20 1 | 0w | o | sz | ovaraece | s | 1 | s |omm | wn | a1 | omr | iez | oms | om | owm
150500 | 26590 | v |iTEBanazs pes)| 20 51 | oot | o | sz | ovcroseios | ek | s | o | omm | wam | 11 | ome | i | oms | oms | ows
166000 | 26140 | tow |cTEBarazsoes)| 20 51 | o1 | o | sz | ovcroseios | ok | 1 | so |omm | wn | 11 | oo | 1o | oo | oot | oot
190500 | 26500 | wigh |LrEBanazs pes)| 20 51 | o | o | sz | ovcrosseios | ok | s | o | omm | wn | 11 | ooo | 1o | owo | oow | oo
ST TEEE Co5.4 1992 SAFETY LT
Spaial Peak L6 Wikg (mWig)
Uncontotied Population neraged o 1 gram
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Table 10-38
LTE Band 25 Ant 2b Body SAR

MEASUREMENT RESULTS
FREEY Mode s Nieed Conauetes | P | gy | Atema | 0one S| g | e [noorse | spacng | s oy | %D | rer | 19 | 00 R
Spatial Peak 1.6 Wikg (mW/g)
Note: Blue entry represents variability measurement.
Table 10-39
LTE Band 25 Ant 4a Body SAR
MEASUREMENT RESULTS
il wose | s | "0 | consucen | power | gy | Ao | oo Sl s | s s s | e[y ye] 0 |sommgroc || 000 |G ™ s
Spatial Peak 1.6 Wikg (mW/g)
Table 10-40
LTE Band 25 Ant 4b Body SAR
MEASUREMENT RESULTS
ol woss | St | " | consucen | powe | gy | Amenm | oSt o | s s s | e[y cte] 20| ccumgrc |t | #0600 |G P s
s
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Table 10-41
LTE Band 30 Ant 2a Body SAR

MEASUREMENT RESULTS
e wose | Ewinn | T | corauctes | power | gy | Amenna | oo S| i | rmsie [emovse | spminy | s [ouycyte] 9| scangpcor | | S0 B
" & o 461 Qe T I
251000 |z7700| wa | resangso | 10 5o | mer | o | o | s |ovcroswros | sk | 1 | @ | omm | vk | 11 | osss | toie | oo | oms | oswo
251000 2170 | wa | tresaazo | 10 w0 | wes | o0 | o | sz | ovcmoweios | oes< | 2 | 2 | omm | vea | w1 | os | o | ose | own | ows
2s1000 2170 | wa | tresmazo | 1o 5o | mer | oo | o | sz | ooceeswros | ek | s | o | omm | vk | i1 | oses | iomn | oses | ows | oss
1000 [z770| wa | tremmase | 1o w00 sir | oo | o | s |overewwros | sk | 1 | o |omm | wek | a1 | oss | izn | oms | ows | ows
251000 7770 | wa | tresanaso | 10 100 oz | o0z | o | e | ovcroswros | oesk | 25 | 12 | omm | bk | 11 | ose | 1w | owe | ows | ows
251000 | 7770 | wa | tesanaso | 10 5o | wst | o | o | s |ovcmoswros | sk | 1 | @ |omm | w | 11 | oow | i | oos | oowr | oo
251000 |2770| wa | tresaaso | 10 5o | e | 07 | o | s | ovcroswros | ook | 2 | 2 |omm | w | 11 | oom | iws | oow | oo | oot
251000 2170 | wa | tresaaz | 1o o | wmer | o | o | s | ovcsoswros | sk | 1 | @ | omm |oewnm| 11 | ose | i | oss | ows | ome
21000 2170 | wa | tresmaso | 1o 5o | me | oo | o | sz | ooceoswros | ek | 2 | 2 | omm |sewm| i1 | s | i | oss | owr | ows
1000 [z770| wa | tremmaso | 10 5o | wmen | o | o | mm |ovemeweros | ek | 1 | @ |omm | dam | w1 | ows | i | oo | oms | ows
251000 | 7770 | wa | resanaso | 10 5o | we | 0w | o | s | ovcrosweros | oesk | | s |omm | dam | 11 | oso | ies | oss | e | oz
251000 7770 | wa | resanaso | 10 5o | wst | ow | o | s |ovcroswros | sk | 1 | @ |omm | wn | 11 | oos | tee | oos | oo | oo
251000 27700 | wia | tresaaso | 10 5o | me | oz | o | s | ovcroswros | ook | 25 | 2 |omm | wn | 11 | oo | tos | oo | oo | oo
I TEEE Co5 4 1992 SATETY LI Fody
Spatial Peak L6k (mwig)
Uncontolied Population neraged ovr 1 gram
Table 10-42
LTE Band 30 Ant 2b Body SAR
MEASUREMENT RESULTS
PRy vode et | "SI | contuctoa | oo | ypuyagy | Aotema | Ooucoer | oo | s [rmoer|soming | e oy o9 | et |1 |40 S| s
e & o abm) : o o | oo |
2s1000 2170| wa | tresaazo | 1o T | w0 | oo | o | s | ovccoowres | oesk | 1 | 40 | omm | sek | w1 | oss | oz | ows | ows | ows
21000 [z170| wa | tremmaso | 1o o | | o | o | mmw | ovccwweres | ok | 2 | 2 |omm | sk | w1 | ows | i | o | omr | ows
1000 7770 | e | iremmaso | 10 wa | wm | oo | o | mm | oveewweres | e | s | o |omm | wex | w1 | ow | iem | owm | o | owe
251000 7770 | wa | esanaso | 10 e | wom | oo | o | mw | ovacoweres | oesk | 1 | @ |omm | bk | 11 | oas | i | oam | oms | ows
251000 27700 | wa | tresangso | 10 i | wom | oz | o | mw | ovcsoweres | ook | 25 | 25 | omm | vk | 11 | oms | i | ome | ows | ot
251000 [2170| wa | tresags | 10 wi | mw | o | o | mw | ovcsoweres | sk | 1 | @ |omm | w | 11 | oos | i | oo | oo | oo
21000 2170 | wa | tresmazo | 1o wa | wmwm | om | o | mw | ovccwseies | ook | 2 | 2 |omm | e | i1 | ows | iew | oo | oomr | oo
1000 [z170| wa | tremaaso | 1o wa | ww | ow | o | mm | ovccwweres | esc | 1 | @ | omm || i1 | ose | i | osm | oms | ous
w1000 7m0 | wa | tremmaso | 1 wa | wm | o | o | mm | oveewweres | s | s | m | omm e | 11 | owz | i | oo | oms | ous
251000 | 7770 | wa | tesanaso | 10 w4 | wmw | o1 | o | mw | ovzcoweres | ook | 1 | @ |omm | m | 11 | oow | i | oow | oo | oo
251000 |2770| wa | resanaso | 10 e | ww | o5 | o | mw | ovcsoweres | sk | 2 | 2 |omm | mm | 11 | oow | tow | oow | oo | oo
251000 2770 | wa | tresaazo | 10 D | w0 | o | o | s | ovcoowres | s | 1 | @ | omm | kx| w1 | oo | o | oow | oo | oo
2s1000 2170 | wa | tresmizo | 10 i | wmw | o | o | mw | ovccoweres | ook | 2 | 2 | omm | e | i1 | oow | i | oow | oom | oos
I TEEE G954 1992 SAFETY LT =
Spatial Peak 16 Wikg (Wig)
Uncontrolied Populaiion mormged oir 1 gram
Table 10-43
LTE Band 30 Ant 4a Body SAR
MEASUREMENT RESULTS
ey wone | S | ") | conauten | power | gy | e | Omse St i | s s s | s [y ote] 2| g || 09 |G ™ s
e & e dam) i g | _omg | i)
1000 [z770| wa | tremamaso | 10 w2 | we | 0w | o | s | oogmeeios | ek | 1 | o |omm | wex | w1 | oms | iwe | sow | owe | om
251000 7770 | wa | resanaso | 10 52 | we | 0w | o | s |ovamoneios | oesk | s | o | omm | bk | 11 | osm | s | it | osmr | oss
251000 7770 | wa | resandso | 10 w2 | e | o0 | o | s |ovcmoseios | ek | s | o | omm | vk | 11 | osu | iam | s | oms | o
251000 [2770| wa | tresaoso | 10 w2 | wor | 0w | o | s |ovcsoseios | sk | 1 | o |omm | vk | 11 | ome | iom | ose | ows | ozs
251000 2170 | wa | tresaazo | 1o w0z | o | oo | o | s | ovcroseios | ek | 25 | o | omm | vk | i1 | oms | io | oso | oz | ous
21000 2770 | wa | tremmaso | 1o w2 | me | ow | o | s |ovcmemeios | sk | 1 | o |omm | e | w1 | omwe | iwe | osz | oo | o
1000 7770 | e | tremmaso | 10 w2 | we | ow | o | ma |ooemeneres | s | | o Jomm | e | w1 | owe | wws | owe | ows | owo
251000 7770 | wa | resanaso | 10 52 | e | o | o | s |ovamoseios | oesc | 1 | o | omm |oewn| 11 | oo | 1w | oo | oom | oos
251000 |70 | wa | resanaso | 10 5z | wa | o | o | s |ovgmoweee | oesk | m | o | omm |wewm| 13 | oo | s | oow | oom | ows
251000 2770 | wa | tresags | 10 w2 | wmer | 0w | o | s |ovcroseios | sk | 1 | o |omm | m | 11 | ooo | twe | ooo | oomw | ooo
2s1000 2170 | wa | tresmaso | 1o w2 | ma | o | o | s | oocroseios | sk | 2 | o |omm | dm | i1 | owo | i | ooo | oow | ooo
21000 2770 | wa | tremmaso | 1o w2 | wmer | o | o | s |oocmemeios | sk | 1 | o |omm | e | w1 | oes | wwe | om | omr | ows
1000 7770 | wa | iremmaso | 1w w2 | wa | om | o | s | overoneres | ook | s | o | omm | e | w1 | s | s | ome | ome | ows
T TEEE G54 1992 SAFETY LVIT Soay
Spatial Peak 1.6 Wikg (mW/g)
YT B craged owr 1 gram
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Table 10-44
LTE Band 30 Ant 4b Body SAR

MEASUREMENT RESULTS
FREQUNCY. Mode e s pconducies || power | weniasy | Arienna | oevice Seral | woduiaion | e |8 tser| spacing | Side[oury cyce SRD | g ctar | 1) swaom) | ™o Plot
G o e || | om0 [ | o oo o | gz Lo ]l o Jom ]l L ] o | oo [ eo [ e | oo
Note: Blue entry represents variability measurement.
Table 10-45
LTE Band 7 Ant 2a Body SAR
MEASUREMENT RESULTS
N ey wose [t | "SEG | conucen | s | gy | Ao | one S| v | e amonser|somng | s (o cvte] 00| ceung oo |t | =0 "y T
e
Table 10-46
LTE Band 7 Ant 2b Body SAR
cccupun | Component | FrEAGEY wose |t | BT | conducn | er | g | monne | ot s | gt | s ot o | s [y ce |2 |scng | | 70 |GG M s
Spatial Peak 1.6 Wikg (mWig)
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Table 10-47
LTE Band 7 Ant 4a Body SAR

MEASUREMENT RESULTS
Component FREQUENCY. sanawiain | MmN | Conguetea | power Antenna | Device Seriat sAR(19) Feported SAR  samqaog) [ RePorted SAR|
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Note: Blue entry represents variability measurement.
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Table 10-53
LTE Band 48 Ant 1 Body SAR

MEASUREMENT RESULTS
sl wase | st | UGTLE | comces | pover |y | Ao | oo S| oo | i oo sncnn | e oy |00 s rcr| | 0 |5
0330 [ssa | [0 | cresanass | 20 153 wsr | oos | o | i |ovceowercs | oesc | 1 | oo |omm | ba | 1ase | osm | 10 | osm | oswr | osw
0330 [ss3 | o | cesanass | 20 153 s | o | o | s |oucroseros | oesk | 0 | o | omm | bak | tise | oes | 11é0 | osas | ot | ome
sosor0 [0 | Mo | rcomase | | ws | wrs | ow | o | s | ovaoneice | ek | s | o [omm | we | mase | oss | 1 | oww | osm | osm
30330 [ss77s | o | cresanass | 153 s | 005 | o | s |oucmosieros | oesk | 100 | o |omm | bask | 1ise | osw | 11é0 | osss | os | ose
soso70 [0 | Mo | rcomaso | | s | wee | om | o | s |ovmoweiee | ek | 1 | o [omm | w | mas | oo | aom | oos | oo | ooos
sos070 [0 | Mo | reomase | w0 | o | wars | ow | o | s | ovsoweiee | e | 0 | o [omm | w | mas | oos | ums | oo | oo | oows
304670 |s6207 | JA | vt an 46 20 153 1496 006 o i1 | ougrosiercs | aesk 1 o | omm | botom | 1158 | oa0r 1081 0433 0105 o11e
304670 |s6207 | Jhe | vregand 4o 20 153 1475 006 o i1 | ougrosieros | aesk | 5o | o | omm | bowom | 1158 | oass 1135 0442 0107 0121
3646.70 [56207 x:ﬁ LTE Band 48 20 153 1496 012 0 Ant1 DLRUSIPIGG |  QPSK 1 0 omm | nght | 1158 0007 1081 0.008 0006 0006
3646.70 [s6207 :j‘:" LTE Band 48 20 153 1475 019 0 a1 | DLGRO3IPTGG | QPSK 50 0 omm | nght | 1158 o007 1135 0.008 0006 0007
0330 [s5773 | ' | Lresanase B 153 wer | oo | o mit | ovgrosieros | apsc | 1 [ e | omm | en | wass | osis 1104 0572, o134 o8
3646.70 [s6207 x:‘h LTE Band 48 20 153 1496 001 o a1l | DLGRO3IPTGG | QPSK 1 0 omm | en | 1158 0629 1081 0680 0165 0178
0330 [ss7a | o | cesandss | 20 153 wm | o2 | o | mu |ouceowercs | aesc | w0 | o |omm | en | 1ase | oass | 10 | oss | ows | o
3646.70 [ 6207 x‘;‘, LTE Band 48 20 153 1475 001 o a1 | DLCROIIPTGE | QPSK 50 ) omm | en | 1158 0654 1135 o742 0173 0196
0330 [ss7a | 0 | cieanass | 20 153 1 | 002 | o | ar |ovcmosercs | oes< | 10 | o [omm | en |1ass | oss | 1uo | osms | owo | ous
36467 [ 56207 :jh’ LTE Band 48 20 153 1496 006 o Antl | DLROIIPIGE |  QPSK 1 o |omm | back | 1158 1000 1081 1081 0301 0369
Note: Blue entry represents variability measurement.
Table 10-54
LTE Band 48 Ant 3 Body SAR
MEASUREMENT RESULTS
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Table 10-55
LTE Band 48 Ant 2b Body SAR

MEASUREMENT RESULTS
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Note: Blue entry represents variability measurement.
Table 10-56
LTE Band 48 Ant 4b Body SAR
MEASUREMENT RESULTS
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Table 10-57
2.4 GHz WLAN Ant 2a Body SAR
MEASUREMENT RESULTS
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Table 10-58
2.4 GHz WLAN Ant 4a Body SAR

MEASUREMENT RESULTS
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Table 10-59
WLAN 5GHz ANTlower Body SAR

MEASUREMENT RESULTS
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ors | 155 | wozae | oow | w 155 L1 o | onm |0 T | ovawooeron | 209 | | w0 | ome | i | e | iow | om | ome
ors | 155 | sozie | oow | w s 1150 00z | omm |59 T 2 | ovamomaeree | s | now | w0 | oms | ow | o | oam | om | oms
sei0 | 122 | sooae | orow | w 1o 55 | o | o |2 T v | ougnowers | 209 | wgn [ 90 | ome | 1ze | tow | s | om0 | o
se0 | 1 | soztiac | orom | s 105 1552 s | omm |50 T | ovemoerce | ma | wom | seo | ome | 1em | 1o | 1m | owe | om

Note: Blue entry represents variability measurement.
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Table 10-60
WLAN 5GHz ANTupper Body SAR

MEASUREMENT RESULTS
ey n aximum Alowaa| canducted pawer [rowe o rtenna o Sor aFate Do | sarue) | scaing ractor [ seaing actor| et 7 saraa
= Mode | e | SEnoA | amun mlowed | conducted ower Poner | gy | AT | g | Oovceseria - |otarmte| gy, | gy | 909 |scaing et | scaing rcor| ™ 0 | e
MHz ch. a " ) (Wika) Ve (Wika) Wika) (Wkg)
w0 | st | seum | orow | w025 s | oo |omm |, 25% 1w | ovawowon | ms | e | w0 | oom | 1ew | oo | oms | oow | owo
w0 | st | soan | oow | @ 102 1525 oo | omn [z, [ | ovewoirron | w55 [won | o | oo | e | sow | oow | oms | oo
o | ¢ | seam | oow | wo2s w5 | ow | omn [icti, | v | oveoweres | ms | | w0 | oo | 1 | o | ows | owe | om
0 | 2 | saim | oow | ) 1250 o | omn |0 T v [ ovamowren | 15 | g | o | owe | ta | tem | osw | ows | owe
w0 | st | seum | oom | w025 s | o |onm |,29% 1w | ovawowon | ms | en |0 | oow | 1ew | oo | oms | oo | oes
5290 58 802.11ac OFDM 80 1125 1114 014 omm sGHz Vi DLXZN001P7GH 293 back | 957 0025 1026 1045 0.027 0.009 0010
ATupper
woio | 122 | soraiee | orow | 500 i | o |onm |h0% T w | ovawowon | @3 | we | 957 | oo | 1em | tos | oms | oow | oo
s | 22 | waiee | oow | w0 1500 s 000 | omm |02 | v [ ovawowron | 203 | w0 | 957 | oow | 1w | 1os | ome | ooo | oo
w0 | 2 | s | oow | w 1500 s | oo | omm |5 [ v | ovawoowron | 209 |wown | 957 | oo | sz | 1o | owe | owo | oow
5530 | 106 | 80211ac oFDM 80 1250 1052 020 | omm |, 56H i DLENOOIPTGH | 293 | right | 957 0288 1578 1045 0475 0085 0140
ATupper
w0 | 122 | sz | orom | 150 i | om |Lonm |35 1w | ovawnmon | ma | on | o0 | oms | se | tos | wm | o | ome
wio | 122 | sz | oow | w0 500 e | oo |onm |0 T w0 | ovaowereo | m3 | won | 957 | oms | 1mm | tos | oms | om | oms
woio | 122 | soeaiee | oo | 1500 i | 0w | omn [, | v [ ovewowen | ma | e | oo | oow | iz | 1es | oms | ows | oo
5610 | 122 | so211ac oFDM 80 1000 998 016 | omm |, 56H i DLENOOIPTGH | 293 | right | 957 0260 1005 1045 0273 0076 0080
ATupper
s775 | 155 | so211ac | oFom 80 1550 1453 o0s | omm | o | v | ovanooeren | 2a3 | eack | es7 | oors 1250 1045 009 0030 0039
s | a5 | wozase | oo | w 1550 s | oo | omm [t | v | ovawoerer | s | e |7 | omw | e | s | oow | oo | om
s775 | 155 | soz1tac | orom 8 1550 1453 000 | omm [ o8 | v | ovenooieren | 203 | vomom | ss7 | ooco 1250 1045 0000 0000 0000
o5 | 155 | sooaiee | oow | w0 1550 s | oae |omm [t | v | ovawoerer | s [on |7 | om | e | s | s | o | o
5775 | 155 | so211ac oFDM 80 1550 1453 010 | omm |, 56H2 v2 | opugrowpprGs | 203 | right | 957 0737 1250 1045 0963 0192 0251
ATupper
w5 |15 | sz | orow | 55 s | o |onm |,55% 1w | ovawowon | @3 | e | e | oow | 1o | tos | oms | oo | oms
o5 | 155 | woraiee | omow | w0 1050 i | o | onn | T v | ovawowon | 203 | s | 07 | oms | wow | s | oow | om | oms
o |5 | sz | oo | 105 i | om | onm |,5% T | ooawnren | @3 | on | 97 | omn | sow | sem | om | o | oms
w0 | s | wean | oom | oz 535 | oo |omm [, | w | ovawowrer | s | iom | swo | oms | ims | g | des | oms | ome
ANSI  EEE C95.1 1992 - SAFETY LIMIT Body
Spatial Poak 1.6 Wikg (mWig)
Uncontrolled Population averaged over 1 gram
MEASUREMENT RESULTS
aimum Roporied AR Feporied SaR
FREQUBNCY o - Madmum | Gonducted |power orit Antenna Device Serial | Data Rate o | $ARWO) | scaling Factor | scaing Factor |y e
ode | service | lowe spacing Variant side | cycie ) 00| prot
Power [dBm] (a8 Config. Number (Mbps) nd Power) [ (Duty Cycle)
MHz ch. Power [dBm] 6 (Wika) (wika) (Wikg) (Wikg)
2a02 | 0 | Buewon | russ | 140 1380 oot | omm | mmza | v |ovawooeron | 1 | back | 768 | osn0 1047 1009 0856 0350 0379
2401 | 3 | Buewon | Fess | 140 1578 | 014 | omm | mwza | v |ovgwoowroe | 1 | back | 768 | osar 1052 1000 099 003 028
260 | 78 | Buewon | Fess | 140 1355 002 | omm | mnza | vi | ouewoowron | 1 | back | 768 [ 1050 1109 1009 1175 [ 0405 | 0
260 | 78 | Buewon | Fess | 140 1355 | 019 | omm | avza | v | DuaNooprcs | 1 | back | 769 | o912 1114 1008 1024 0383 0430
2a02 [ 0 | euewon | Fess | 140 1380 o1 | omm | awza | vi | ouenoowren | 1 | wp | 768 [ oomw0 1047 1009 o011 0005 0005
202 | 0 | euewon | euss | 140 1380 001 | omm | amza | v | ouanooreron | 1 | vowm | 768 | ozes 1007 1000 0304 o088 0053
202 | 0 | muewon | ewss | 140 1380 oot | omm | amza | v |ovawooeran | 1 | dgm | 78 | ose 1007 1009 0583 0197 0208
202 | 0 | Buewon | euss | 140 1380 019 | omm | amza | vi [ ouawoowron [ 1 | e | 7es | ooo2 1047 1009 0002 0001 0001
240 | 3 | Buewon | Fuss | 10 1069 003 | omm | amza | vi [ ouawoowron | 1 | back | 768 | 0az2 1074 1009 0457 0184 0198
2001 | 3 | Buewon | Fuss | 10 1069 003 | omm | mmza | vi | ouwoowron | 1 [bowom | 76 | 0161 1074 1009 0174 0050 0054
240 | 3 | Buewon | Fss | 10 1060 o002 | omm | amza | vi | ouawoowron | 1 | g | 768 [ 02ro 1074 1009 0293 0093 0100
240 | 3 | sueoon | Fass 70 663 010 | omm | mza | vi | ouewoowron | 1 | back | 76 [ oues 1040 1009 0195 0080 0083
240 | 30 | Bueoon | Fess 70 683 008 | omm | anza | vi | ouawoowron | 1 | bowom | 768 | oose 1040 1009 o072 0021 0022
246 | 30 | Bueoon | Fess 70 663 007 | omm | miza | vi | ovewoowren | 1 | don | 7es [ oare 1040 1009 o118 0038 0040
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 Wikg (mWig)
Population averaged over 1 gram

Note: The reported SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty
factor of the device is permanently limited to 77.5% per the manufacturer.
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Table 10-62
Bluetooth Ant 4a Body SAR

MEASUREMENT RESULTS

aximum B Reporied SAR Reported SAR

FREQUENCY " Conducted [ Power Dift Antenna Device Serial | Data Rate 2 | $AR(9) | scaling Factor | scaiing Factor | sar(10g) |
Mode Service Aiowea | Cordiaed |Pomer S guang | AT | variant e ser el sde | cye Scang Fctor | Seaimo pctor | tig) )| pots
P [ (Wkg) e (Wkg) (wikg) (Wikg)

2202 | o Bluetooth FHSS 140 1330 019 | omm | Ant4a vi | puanoowereH | 1 | back | 768 0751 1175 1009 0890 0323 0383

2aa1 | 39 Bluetootn FHSS 140 1346 001 | omm | Anta Vi | pL@No01PTGH vack | 768 1000 1132 1009 1142 0422 0482

2aa1 | 39 Bluetooth FHSS 140 1348 002 | omm | Ansa v | bLarotPPIGe back | 771 0939 1127 1005 1064 0396 0.449

2280 | 78 Bluetooth FHSS 140 1322 010 | omm | Ansa Vi | bL@NO01PTGH back | 768 0664 1197 1009 0802 0277 0335

2231 | 30 Bluetooth FHSS 140 1346 007 | omm | ansa Vi | DL@NO0IPTGH wp | 768 0267 1132 1009 0305 0081 0003

2231 | 30 Bluetooth FHSS 140 1346 016 | omm | Antsa vi | pL@Noo1P7GH botom | 768 0008 1132 1009 0010 0004 0005

2281 | 30 Bluetooth FHSS 140 1346 010 | omm | antsa vi | pLa@nooiP7eH fight | 768 0.002 1132 1009 0002 0001 o001

2241 | 39 Bluetooth FHSS 140 1346 001 | omm | Antsa vi | pL@Noo1P7GH e | 768 0.900 1132 1009 1038 0318 0383

2180 | 78 Bluetootn FHSS 140 1320 012 | omm | Ana Vi | pL@NO01PTGH e | 768 0643 1202 1009 0780 0215 0261

2180 | 78 Bluetootn FHSS 70 700 012 | omm | Ansa Vi | pL@N001PTGH back | 768 0195 1000 1009 0197 0079 0079

2180 | 78 Bluetooth FHSS 70 700 o1 | omm | Ansa Vi | BL@NO0IPTGH wp | 768 0093 1000 1009 0004 0027 0027

1
1
1
1
1
1
2202 | o Bluetooth FHSS 140 1330 014 | omm | antsa vi | ouenoorerH | 1 et | 768 0786 1175 1009 0932 0280 0332
1
1
1
1
1

2280 | 78 Bluetooth FHSS 70 700 004 | omm Antaa vi | pL@Noo1P7GH e | 768 0108 1000 1009 0110 0040 0.040

ANSI / |EEE C95.1 1092 - SAFETY LIMIT Body
Spatial Peak 16 Wikg (mwig)
Uncontrolled Exposure/General Population averaged over 1 gram

Note: The reported SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty

factor of the device is permanently limited to 77.5% per the manufacturer.

10.2 SAR Test Notes

General Notes:

1.

The test data reported are the worst-case SAR values according to test procedures specified in FCC KDB
Publication 616217 D04v01r02 and FCC KDB Publication 447498 D01v06.

Batteries are fully charged at the beginning of the SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

The manufacturer has confirmed that the device(s) tested have the same physical, mechanical, and
thermal characteristics and are within operational tolerances expected for production units.

SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
Publication 447498 DO1v06.

Per FCC KDB 865664 D01v01r04, variability SAR tests were performed when the measured SAR results
for a frequency band were greater than or equal to 0.8 W/kg. Repeated SAR measurements are
highlighted in the tables above for clarity. Please see Section 12.1 for variability analysis.

FCC KDB Publication 616217 D04v01r02 Section 4.3, SAR tests are required for the back surface and
edges of the tablet with the tablet touching the phantom. The SAR Exclusion Threshold in FCC KDB
447498 D0O1v06 was applied to determine SAR test exclusion for adjacent edge configurations.

GSM Test Notes:

1. Justification for reduced test configurations per KDB Publication 941225 D01v03r01 and October 2013
TCB Workshop Notes: The source-based frame-averaged output power was evaluated for all
GPRS/EDGE slot configurations. The configuration with the highest target frame averaged output power
was evaluated for SAR. When the maximum frame-averaged powers are equivalent across two or more
slots (within 0.25 dB), the configuration with the most number of time slots was tested.

2. Per FCC KDB Publication 447498 DO1v06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > ¥ dB, instead of the middle channel, the highest output
power channel was used.

UMTS Notes:

1. UMTS mode was tested under RMC 12.2 kbps with HSPA Inactive per KDB Publication 941225
D01v03r01. AMR and HSPA SAR was not required per the 3G Test Reduction Procedure in KDB
Publication 941225 D01v03r01.

2. Per FCC KDB Publication 447498 D01v06, if the reported (scaled) SAR measured at the middle channel
or highest output power channel for each test configuration is < 0.8 W/kg for 1g evaluations then testing at
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the other channels is not required for such test configuration(s). When the maximum output power
variation across the required test channels is > 2 dB, instead of the middle channel, the highest output
power channel was used.

LTE Notes:

1.

10.

LTE test configurations are determined according to SAR Evaluation Considerations for LTE Devices in
FCC KDB Publication 941225 D05v02r04. The general test procedures used for testing can be found in
Section 7.5.4.

MPR is permanently implemented for this device by the manufacturer. The specific manufacturer target
MPR is indicated alongside the SAR results. MPR is enabled for this device, according to 3GPP
TS36.101 Section 6.2.3 — 6.2.5 under Table 6.2.3-1.

A-MPR was disabled for all SAR tests by setting NS=01 and MCC=001 on the base station simulator.
SAR tests were performed with the same number of RB and RB offsets transmitting on all TTI frames
(maximum TTI).

Per FCC KDB Publication 447498 D01v06, when the reported LTE Band 41 and Band 48 SAR measured
at the highest output power channel in a given a test configuration was > 0.6 W/kg for 1g evaluations,
testing at the other channels was required for such test configurations.

TDD LTE was tested per the guidance provided in FCC KDB Publication 941225 D05v02r04. Testing was
performed using UL-DL configuration 0 with 6 UL subframes and 2 S subframes using extended cyclic
prefix only and special subframe configuration 6. SAR tests were performed at maximum output power
and worst-case transmission duty factor in extended cyclic prefix. Per 3GPP 36.211 Section 4, the duty
factor for special subframe configuration 6 using extended cyclic prefix is 0.633.

Per KDB Publication 941225 D05Av01r02, SAR for downlink only LTE CA operations was not needed
since the maximum average output power in LTE CA mode was not >0.25 dB higher than the maximum
output power when downlink carrier aggregation was inactive.

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest
available duty cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per FCC
Guidance, all SAR tests were performed using Power Class 3. SAR with power class 2 at the available
duty factor was additionally performed for the power class 3 configuration with the highest SAR
configuration for each exposure conditions. Please see Section 13 for linearity results.

For Intra-Band LTE Band 7, LTE Band 5, and LTE Band 41, per FCC guidance, SAR was first measured
with only a single carrier active in the uplink (carrier aggregation not active). For each exposure condition,
the uplink CA scenario with two component carriers was additionally tested for the configuration with the
highest SAR when carrier aggregation was not active. The SCC was configured with the closest available
contiguous channel. The two component carriers were configured so the resource blocks are physically
allocated side by side to achieve the maximum output power.

For Inter-Band uplink carrier aggregation, additional SAR Measurements were performed for positions at
the maximum allowed output power in inter-band ULCA mode. All single uplink 1g SAR values for each
band were <0.8 W/kg and the algebraic summation of the 1g SAR inter-band ULCA values were <1.45.
Per Fall 2018 TCB Workshop, no additional measurements were required.

This device supports LTE Band 41 ULCA active with Power Class 2. Highest SAR test configuration for
each exposure condition in Power Class 3 with ULCA active was repeated with Power Class 2 with ULCA
active.

WLAN Notes:

1.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 2.4 GHz WIFI
single transmission chain operations, the highest measured maximum output power channel for DSSS
was selected for SAR measurement. SAR for OFDM modes (2.4 GHz 802.11g/n/ax) was not required due
to the maximum allowed powers and the highest reported DSSS SAR. See Section 7.6.4 for more
information.

Justification for test configurations for WLAN per KDB Publication 248227 D01v02r02 for 5 GHz WIFI
single transmission chain operations, the initial test configuration was selected according to the
transmission mode with the highest maximum allowed powers. Other transmission modes were not
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investigated since the highest reported SAR for initial test configuration adjusted by the ratio of maximum
output powers is less than 1.2 W/kg for 1g evaluations. See Section 7.6.5 for more information.

3. Per KDB Publication 248227 D01v02r02, SAR for MIMO was evaluated by following the simultaneous
SAR provisions from KDB Publication 447498 D01v06 by either evaluating the sum of the 1g SAR values
of each antenna transmitting independently or making a SAR measurement with both antennas
transmitting simultaneously. Please see Section 11 for complete analysis.

4. When the maximum reported 1g averaged SAR is 0.8 W/kg, SAR testing on additional channels was not
required. Otherwise, SAR for the next highest output power channel was required until the reported SAR
result was < 1.20 W/kg for 1g evaluations or all test channels were measured.

5. The device was configured to transmit continuously at the required data rate, channel bandwidth and
signal modulation, using the highest transmission duty factor supported by the test mode tools. The
reported SAR was scaled to the 100% transmission duty factor to determine compliance. The maximum
achievable duty cycles for all modes were determined based on measurements performed on a spectrum
analyzer in zero-span mode with RBW = 8 MHz, VBW = 50 MHz, and detector = peak per guidance of
Section 6.0 b) of ANSI C63. 10-2013 and KDB 558074 D01 v04. The RBW and VBW were both greater
than 50/T, where T is the minimum transmission duration, and the number of sweep points across T was
greater than 100.

Bluetooth Notes:

1. Bluetooth SAR was evaluated with a test mode with hopping disabled with DH5 operation. The reported
SAR was scaled to the 77.5% transmission duty factor to determine compliance since the duty factor of
the device is limited to 77.5% per the manufacturer. See Section 8.7 for the time domain plot and
calculation for the duty factor of the device.
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11 FCC MULTI-TX AND ANTENNA SAR CONSIDERATIONS

11.1 Introduction

The following procedures adopted from FCC KDB Publication 447498 D01v06 are applicable to devices with built-
in unlicensed transmitters such as 802.11 and Bluetooth devices which may simultaneously transmit with the
licensed transmitter.

11.2 Simultaneous Transmission Procedures

This device contains transmitters that may operate simultaneously. Therefore, simultaneous transmission analysis
is required. Per FCC KDB Publication 447498 D01v06 4.3.2 and IEEE 1528-2013 Section 6.3.4.1.2, simultaneous
transmission SAR test exclusion may be applied when the sum of the 1g SAR for all the simultaneous transmitting
antennas in a specific a physical test configuration is <1.6 W/kg. The different test positions in an exposure
condition may be considered collectively to determine SAR test exclusion according to the sum of 1g.

Note:
SAR Summations for some scenarios when the output power levels are reduced, SAR values at the maximum
output power level were used as the most conservative evaluation for simultaneous transmission analysis.

For each position, the highest SAR value across all modes for the applicable cellular band antenna was
considered for summation to determine simultaneous SAR test exclusion.

*The SAR distributions for at least one of the antennas are spatially separated from the other antennas per FCC
KDB Publication 248227 Section 6.1 procedures. Therefore, the simultaneous transmission were treated
independently for this configuration. See section 11.4 for more information about the Spatial Separation Analysis.

11.3 Body SAR Simultaneous Transmission Analysis

Table 11-1
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a % SAR (W/kg)

Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.146 1.123 1171 1.146* 1.171* 1.171*
Top 0.056 0.022 0.462 0.078 0.518 0.540
Body SAR Bottom 0.564 0.493 0.017 1.057 0.581 1.074
Right 0.015 0.550 0.000 0.565 0.015 0.565
Left 1.187 0.000 0.789 1.187 1.187* 1.187*

Table 11-2

Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN

2.4 GHz WLAN Ant 2a
Cellular Band Antenna 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration SAR (W/kg) Reduced(at”ig)Bm < SAR (W/kg) Z SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.117 0.247 1171 1.364 1.171* 1.364*
Top 0.024 0.022 0.462 0.046 0.486 0.508
Body SAR Bottom 0.455 0.086 0.017 0.541 0.472 0.558
Right 0.900 0.134 0.000 1.034 0.900 1.034
Left 0.005 0.000 0.789 0.005 0.794 0.794
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Table 11-3

Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 2b

2.4 GHz WLAN Ant 2a

2.4 GHz WLAN Ant 4a

Simult Tx Configuration SAR (W/kg) Reu””d(\it”ig?m AR SAR (W/kg) ZSAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.163 0.247 1.171 1.410 1.171* 1.410*
Top 0.004 0.022 0.462 0.026 0.466 0.488
Body SAR Bottom 0.703 0.086 0.017 0.789 0.720 0.806
Right 0.054 0.134 0.000 0.188 0.054 0.188
Left 0.026 0.000 0.789 0.026 0.815 0.815
Table 11-4
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN
Cellular Band Antenna 3 | 2.4 GHz WLAN Ant2a | 2.4 GHz WLAN Ant 4a 5 SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3] 1+2 1+3 1+2+3
Back 1.149 1.123 1.171 1.149* 1.171* 1.171*
Top 0.943 0.022 0.462 0.965 1.405 1.427
Body SAR Bottom 0.037 0.493 0.017 0.530 0.054 0.547
Right 1.149 0.550 0.000 1.149* 1.149 1.149*
Left 0.011 0.000 0.789 0.011 0.800 0.800
Table 11-5

Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

2.4 GHz WLAN Ant 4a
Cellular Band Antenna 4a 2.4 GHz WLAN Ant 2a
Simult Tx Configuration SAR (W/kg) SAR (W/kg) Reduced(c\;/ﬁg)Bm =28 2 SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.169 1123 0.228 1.169* 1.397 1.397*
Top 0.372 0.022 0.108 0.394 0.480 0.502
Body SAR Bottom 0.016 0.493 0.017 0.509 0.033 0.526
Right 0.004 0.550 0.000 0.554 0.004 0.554
Left 1.072 0.000 0.159 1.072 1.231 1.231
Table 11-6
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN
2.4 GHz WLAN Ant 4a
Cellular Band Antenna 4b | 2.4 GHz WLAN Ant 2a
Simult Tx Configuration SAR (W/kg) SAR (W/kg) Reduced(a;li(;)Bm SAR ZSAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.189 1.123 0.228 1.189* 1417 1417
Top 0.795 0.022 0.108 0.817 0.903 0.925
Body SAR Bottom 0.007 0.493 0.017 0.500 0.024 0.517
Right 0.039 0.550 0.000 0.589 0.039 0.589
Left 0.066 0.000 0.159 0.066 0.225 0.225
Table 11-7
Cellular Band Ant 1 Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 1 WLAN 5GHz ANTlower WLAN 5GHz ANTupper % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
i 2 3 1+2 1+3 1+2+3
Back 1.146 0.126 0.128 1.272 1.274 1.400
Top 0.056 0.000 0.004 0.056 0.060 0.060
Body SAR Bottom 0.564 0.000 0.004 0.564 0.568 0.568
Right 0.015 1.188 1.122 1.203 1.137 1.203*
Left 1.187 0.014 0.015 1.201 1.202 1.216
Table 11-8
Cellular Band Ant 2A Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 2a WLAN 5GHz ANTIower WLAN 5GHz ANTupper % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) Reduced SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.117 0.096 0.128 1.213 1.245 1.341
Top 0.024 0.000 0.004 0.024 0.028 0.028
Body SAR Bottom 0.455 0.000 0.004 0.455 0.459 0.459
Right 0.900 0.528 1.122 1.428 1.122* 1.428*
Left 0.005 0.014 0.015 0.019 0.020 0.034
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Cellular Band Ant 2B Simultaneous Transmission Scenario with 5 GHz WLAN

Table 11-9

Cellular Band Antenna 2b | WLAN 5GHz ANTlower WLAN 5GHz ANTupper % SAR (Wikg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.163 0.126 0.128 1.289 1.291 1.417
Top 0.004 0.000 0.004 0.004 0.008 0.008
Body SAR Bottom 0.703 0.000 0.004 0.703 0.707 0.707
Right 0.054 1.188 1.122 1.242 1.176 1.242*
Left 0.026 0.014 0.015 0.040 0.041 0.055
Table 11-10
Cellular Band Ant 3 Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 3 WLAN 5GHz ANTlower WLAN 5GHz ANTupper % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.149 0.126 0.086 1.275 1.235 1.361
Top 0.943 0.000 0.004 0.943 0.947 0.947
Body SAR Bottom 0.037 0.000 0.004 0.037 0.041 0.041
Right 1.149 1.188 0.341 1.188* 1.490 1.490*
Left 0.011 0.014 0.015 0.025 0.026 0.040
Table 11-11
Cellular Band Ant 4A Simultaneous Transmission Scenario with 5 GHz WLAN
Cellular Band Antenna 4a | WLAN 5GHz ANTlower WLAN 5GHz ANTupper % SAR (Wkg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.169 0.126 0.128 1.295 1.297 1.423
Top 0.372 0.000 0.004 0.372 0.376 0.376
Body SAR Bottom 0.016 0.000 0.004 0.016 0.020 0.020
Right 0.004 1.188 1.122 1.192 1.126 1.192%
Left 1.072 0.014 0.015 1.086 1.087 1.101
Table 11-12
Cellular Band Ant 4B Simultaneous Transmission Scenario with 5 GHz WLAN
. Cellular Band Antenna 4b [ WLAN 5GHz ANTlower WLAN 5GHz ANTupper
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) I SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.189 0.126 0.128 1.315 1.317 1.443
Top 0.795 0.000 0.004 0.795 0.799 0.799
Body SAR Bottom 0.007 0.000 0.004 0.007 0.011 0.011
Right 0.039 1.188 1.122 1.227 1.161 1.227*
Left 0.066 0.014 0.015 0.080 0.081 0.095
Table 11-13
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna 1 | Bluetooth Ant 2a at 7 dBm Bluetooth Ant 4a SAR
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (Wikg) Z AR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.146 0.195 1.142 1.341 1.146* 1.146*
Top 0.056 0.011 0.305 0.067 0.361 0.372
Body SAR Bottom 0.564 0.072 0.010 0.636 0.574 0.646
Right 0.015 0.118 0.002 0.133 0.017 0.135
Left 1.187 0.002 1.038 1.189 1.187* 1.189*
Table 11-14
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna 2a | Bluetooth Ant 2a at 7 dBm Bluetooth Ant 4a SAR
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (W/kg) Z SAR (Wikg)
1 2 3 1+2 1+3 1+2+3
Back 1.117 0.195 1.142 1.312 1.142* 1.312*
Top 0.024 0.011 0.305 0.035 0.329 0.340
Body SAR Bottom 0.455 0.072 0.010 0.527 0.465 0.537
Right 0.900 0.118 0.002 1.018 0.902 1.020
Left 0.005 0.002 1.038 0.007 1.043 1.045
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Table 11-15
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 2b | Bluetooth Ant 2a at 7 dBm Bluetooth Ant 4a SAR % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (W/kg) 9
1 2 3 1+2 1+3 1+2+43
Back 1.163 0.195 1.142 1.358 1.163* 1.358*
Top 0.004 0.011 0.305 0.015 0.309 0.320
Body SAR Bottom 0.703 0.072 0.010 0.775 0.713 0.785
Right 0.054 0.118 0.002 0.172 0.056 0.174
Left 0.026 0.002 1.038 0.028 1.064 1.066
Table 11-16
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT
Cellular Band Antenna 3 Bluetooth Ant 2a SAR Bluetooth Ant 4a at 7 dBm % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) (W/kg) SAR (W/kg) 9
1 2 3 1+2 1+3 1+2+3
Back 1.149 1.175 0.197 1.175*% 1.346 1.175*
Top 0.943 0.011 0.094 0.954 1.037 1.048
Body SAR Bottom 0.037 0.304 0.010 0.341 0.047 0.351
Right 1.149 0.583 0.002 1.149* 1.151 1.151*
Left 0.011 0.002 0.110 0.013 0.121 0.123
Table 11-17
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT
) » Cellular Band Antenna 4a Bluetooth Ant 2a SAR Bluetooth Ant 4a at 7 dBm % SAR (W/kg)
Simult Tx Configuration SAR (W/kg) (W/kg) SAR (W/kg)
1 2 B 1+2 1+3 1+2+3
Back 1.169 1.175 0.197 1.175* 1.366 1.366*
Top 0.372 0.011 0.094 0.383 0.466 0.477
Body SAR Bottom 0.016 0.304 0.010 0.320 0.026 0.330
Right 0.004 0.583 0.002 0.587 0.006 0.589
Left 1.072 0.002 0.110 1.074 1.182 1.184
Table 11-18
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT
. . Cellular Band Antenna 4b Bluetooth Ant 2a SAR Bluetooth Ant 4a at 7 dBm
Simult Tx Configuration SAR (Wikg) Wikg) SAR (Wikg) Z SAR (W/kg)
1 2 3 1+2 1+3 1+2+3
Back 1.189 1.175 0.197 1.189* 1.386 1.386*
Top 0.795 0.011 0.094 0.806 0.889 0.900
Body SAR Bottom 0.007 0.304 0.010 0.311 0.017 0.321
Right 0.039 0.583 0.002 0.622 0.041 0.624
Left 0.066 0.002 0.110 0.068 0.176 0.178
Table 11-19
Cellular Band Ant 1 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna 1 | Bluetooth Ant 2a at 7 dBm Bluetooth Ant 4a SAR 'WLAN 5GHz ANTlower 'WLAN 5GHz ANTupper 5 SAR (Wk
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (Wikg) SAR (W/kg) SAR (W/kg) (Wikg)
1 2 3 4 5 1+2+3+4+5
Back 1.146 0.195 1.142 0.126 0.128 1.400%
Top 0.056 0.011 0.305 0.000 0.004 0.376
Body SAR Bottom 0.564 0.072 0.010 0.000 0.004 0.650
Right 0.015 0.118 0.002 1.188 1.122 1.323*
Left 1.187 0.002 1.038 0.014 0.015 1.218*
Table 11-20
Cellular Band Ant 2A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO
Cellular Band Antenna 2a | Bluetooth Ant 2a at 7 dBm Bluetooth Ant 4a SAR WLAN 5GHz ANTlower 'WLAN 5GHz ANTupper 5 SAR (W/k )
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (Wikg) Reduced SAR (W/kg) SAR (W/kg) 9
1 2 3 4 5 142+3+4+5
Back 1.117 0.195 1.142 0.096 0.128 1.536*
Top 0.024 0.011 0.305 0.000 0.004 0.344
Body SAR Bottom 0.455 0.072 0.010 0.000 0.004 0.541
Right 0.900 0.118 0.002 0.528 1.122 1.548*
Left 0.005 0.002 1.038 0.014 0.015 1.074
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Table 11-21
Cellular Band Ant 2B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Celular Band Antennia 2 | Bluetooth Ant 2a at 7 dBm | - Bluetooth Ant 42 SAR | WLAN 5GHz ANTiower | WLAN SGHZ ANTUpper | 5 a2 (/)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) (Wikg) SAR (W/kg) SAR (W/kg)
1 2 3 4 5 1+2+3+4+5

Back 1.163 0.195 1142 0.126 0.128 1.484*

Top 0.004 0.011 0.305 0.000 0.004 0324
Body SAR Bottom 0.703 0.072 0.010 0.000 0.004 0.789

Right 0.054 0.118 0.002 1188 1122 1.362"

Left 0.026 0.002 1.038 0.014 0.015 1.095

Table 11-22
Cellular Band Ant 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna 3 |Bluetooth Ant 2a at 11 dBm| Bluetooth Ant 4a at 7 dBm | WLAN 5GHz ANTlower WLAN 5GHz ANTupper 5 SAR (W/kg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) SAR (W/kg) Reduced SAR (W/kg)
1 2 3 4 5 142+3+4+5

Back 1.149 0.457 0.197 0.126 0.086 1.361*

Top 0.943 0.011 0.094 0.000 0.004 1.052
Body SAR Bottom 0.037 0.174 0.010 0.000 0.004 0.225

Right 1.149 0.293 0.002 1.188 0.341 1.492%

Left 0.011 0.002 0.110 0.014 0.015 0.152

Table 11-23
Cellular Band Ant 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Cellular Band Antenna 4a |Bluetooth Ant 2a at 11 dBm| Bluetooth Ant 4a at 7 dBm 'WLAN 5GHz ANTlower 'WLAN 5GHz ANTupper 5 SAR (W/kg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) SAR (W/kg) SAR (W/kg)
1 2 3 4 5 1+2+3+4+5

Back 1.169 0.457 0.197 0.126 0.128 1.494*

Top 0.372 0.011 0.094 0.000 0.004 0.481
Body SAR Bottom 0.016 0.174 0.010 0.000 0.004 0.204

Right 0.004 0.293 0.002 1188 1122 1.487"

Left 1072 0.002 0.110 0.014 0.015 1213

Table 11-24
Cellular Band Ant 4B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO and 5 GHz WLAN MIMO

Celular Band Antenna 4b. [Bluetooth Ant 2a at 11 dBm| Bluetooth At 42 at 7dBm | WLAN SGHz ANTiower | WLAN SGHz ANTupper | 5 s ag ykg)
Simult Tx Configuration SAR (W/kg) SAR (W/kg) SAR (W/kg) SAR (W/kg) SAR (W/kg)
1 2 3 4 5 14+2+3+4+5

Back 1.189 0.457 0.197 0.126 0.128 1.514*

Top 0.795 0.011 0.094 0.000 0.004 0.904
Body SAR Bottom 0.007 0.174 0.010 0.000 0.004 0.195

Right 0.039 0.293 0.002 1.188 1122 1.522¢

Left 0.066 0.002 0.110 0.014 0.015 0.207

Table 11-25
Inter-Band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1 | Cellular Band Antenna 2a | 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-Band ULCA Active | Inter-Band ULCA Active | Reduced at 6dBm SAR | Reduced at 6dBm SAR % SAR (W/kg)
SAR (W/kg) SAR (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 | 142+3+4
Back 0.720 0.559 0.247 0.228 1.526 1.507 0.806*
Top 0.056 0.018 0.022 0.108 0.096 0.182 0.204
Body SAR Bottom 0.564 0.364 0.086 0.017 1.014 0.945 1.031
Right 0.015 0.618 0.134 0.000 0.767 0.633 0.767
Left 0.467 0.005 0.000 0.159 0.472 0.631 0.631

Table 11-26
Inter-Band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1 | Cellular Band Antenna 4a 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simut T Confiqurat Inter-Band ULCA Active | Inter-Band ULCA Active | Reduced at 6dBm SAR | Reduced at 6dBm SAR 3 SAR (W/kg)
imult Tx onfiguration SAR (W/kg) SAR (W/kg) (W/kg) (Wikg)
1 2 3 4 1+2+3 1+42+4 | 1+2+3+4
Back 0.720 0.580 0.247 0.228 1.547 1528 0.808*
Top 0.056 0.372 0.022 0.108 0.450 0.536 0.558
Body SAR Bottom 0.564 0.016 0.086 0.017 0.666 0.507 0.683
Right 0.015 0.001 0.134 0.000 0.150 0.016 0.150
Left 0.467 0.786 0.000 0.159 1.253 1.412 1.412
. Approved by:
7\ PCTEST
FCC ID: BCGA2230 d\,i SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 256 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 11-27
Inter-Band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 1 | Cellular Band Antenna 4b 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-Band ULCA Active Inter-Band ULCA Active Reduced at 6dBm SAR | Reduced at 6dBm SAR 2 SAR (W/kg)
SAR (W/kg) SAR (W/kg) (W/kg) (W/kg)
1 2 3] 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.720 0.555 0.247 0.228 1.522 1.503 1.275*
Top 0.056 0.699 0.022 0.108 0.777 0.863 0.885
Body SAR Bottom 0.564 0.002 0.086 0.017 0.652 0.583 0.669
Right 0.015 0.033 0.134 0.000 0.182 0.048 0.182
Left 0.467 0.054 0.000 0.159 0.521 0.680 0.680

Table 11-28
Inter-Band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 2a | Cellular Band Antenna 3 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-Band ULCA Active Inter-Band ULCA Active Reduced at 6dBm SAR Reduced at 6dBm SAR % SAR (W/kg)
SAR (W/kg) SAR (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.559 0.541 0.247 0.228 1.347 1.328 1.575
Top 0.018 0.595 0.022 0.108 0.635 0.721 0.743
Body SAR Bottom 0.364 0.032 0.086 0.017 0.482 0.413 0.499
Right 0.618 0.761 0.134 0.000 1.513 1.379 1.513
Left 0.005 0.011 0.000 0.159 0.016 0.175 0.175

Table 11-29
Inter-Band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 2b | Cellular Band Antenna 3 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-band ULCA Active Inter-band ULCA Active Reduced at 6dBm SAR | Reduced at 6dBm SAR 2 SAR (W/kg)
SAR (W/kg) SAR (W/kg) (W/kg) (Wikg)
1 2 3] 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.578 0.541 0.247 0.228 1.366 1.347 1594
Top 0.004 0.595 0.022 0.108 0.621 0.707 0.729
Body SAR Bottom 0.669 0.032 0.086 0.017 0.787 0.718 0.804
Right 0.047 0.761 0.134 0.000 0.942 0.808 0.942
Left 0.025 0.011 0.000 0.159 0.036 0.195 0.195

Table 11-30
Inter-Band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz WLAN

Cellular Band Antenna 3 | Cellular Band Antenna 4a 2.4 GHz WLAN Ant 2a 2.4 GHz WLAN Ant 4a
Simult Tx Configuration Inter-Band ULCA Active | Inter-Band ULCA Active | Reduced at 6dBm SAR | Reduced at 6dBm SAR T SAR (W/kg)
SAR (W/kg) SAR (W/kg) (W/kg) (W/kg)
1 2 3 4 142+3 1+2+4 | 1+2+3+4
Back 0.541 0.580 0.247 0.228 1.368 1.349 0.808*
Top 0.595 0.372 0.022 0.108 0.989 1.075 1.097
Body SAR Bottom 0.032 0.016 0.086 0.017 0.134 0.065 0.151
Right 0.761 0.001 0.134 0.000 0.896 0.762 0.896
Left 0.011 0.786 0.000 0.159 0.797 0.956 0.956

Inter-Band ULCA

Table 11-31

Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 1| Cellular Band Antenna 2a
Sl Tx Confguration Inter-band ULCA Active | Inter-band ULCA Active Mé:ﬁi:ﬁ:?:ml/’:;’ V‘éﬁ:gﬁggm‘;‘;’  SAR (W/kg)
SAR Wikg) SAR Wikg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.720 0559 0,09 0,086 1375 | 1365 | 1aet
Top 0.056 0.018 0.000 0.004 0.074 0.078 0.078
Body SAR Bottom 0.564 0.364 0.000 0.004 0.928 0.932 0.932
Right 0.015 0.618 0.528 0.341 1.161 0.974 1.502
Left 0.467 0.005 0.014 0.015 0.486 0.487 0.501

Inter-Band ULCA

Table 11-32

Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 1 | Cellular Band Antenna 4a
N WLAN 5GHz ANTlower WLAN 5GHz ANTupper
Simult Tx Configuration '"'e""sa:‘; L&'ﬁ:\g )AC""E '"'e"bsa:: l&f&f”'w Reduced SAR (W/kg) Reduced SAR (W/kg) ZSAR (Wikg)
1 2 3 4 1+2+3 142+44 | 142+3+4
Back 0.720 0.580 0.096 0.086 1.396 1.386 1.482
Top 0.056 0372 0.000 0.004 0.428 0.432 0.432
Body SAR Bottom 0.564 0.016 0.000 0.004 0.580 0.584 0.584
Right 0.015 0.001 0.528 0.341 0.544 0.357 0.885
Left 0.467 0.786 0.014 0.015 1.267 1.268 1.282
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Table

11-33

Inter-Band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 1 | Cellular Band Antenna 4b
S| comouaion | MerbIULCAAGhe | mersenautoA e | ool SOSSIINCT | R £SAR (Wikg)
SAR (Wikg) SAR (W/kg)
1 2 B 4 1+2+3 1+2+44 | 142+3+4
Back 0.720 0.555 0.096 0.086 1.371 1.361 1.457
Top 0.056 0.699 0.000 0.004 0.755 0.759 0.759
Body SAR Bottom 0.564 0.002 0.000 0.004 0.566 0.570 0.570
Right 0.015 0.033 0.528 0.341 0.576 0.389 0.917
Left 0.467 0.054 0.014 0.015 0.535 0.536 0.550

Inter-Band ULCA

Table

11-34

Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 2a | Cellular Band Antenna 3
smitte | Congwaion | MerbAULCAAGte. | merienduiCAAcie | Gl SACTUINET | Y B TSAR (Wik)
SAR (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.559 0.541 0.096 0.086 1.196 1.186 1.282
Top 0.018 0.595 0.000 0.004 0.613 0.617 0.617
Body SAR Bottom 0.364 0.032 0.000 0.004 0.396 0.400 0.400
Right 0.618 0.761 0.528 0.341 1.146* 1.102* 1.146*
Left 0.005 0.011 0.014 0.015 0.030 0.031 0.045

Inter-Band ULCA

Table

11-35

Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 2b | Cellular Band Antenna 3
— Configuraton Inter-band ULCA Active | Inter-band ULCA Active ";:‘:igg:i:"(‘x%' V‘éﬁg;ﬁ:i:mi’;’ = SAR (W/kg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 1+42+3 1+42+44 | 1+42+3+4
Back 0.578 0.541 0.096 0.086 1.215 1.205 1.301
Top 0.004 0.595 0.000 0.004 0.599 0.603 0.603
Body SAR Bottom 0.669 0.032 0.000 0.004 0.701 0.705 0.705
Right 0.047 0.761 0.528 0.341 1.336 1.149 1.149*
Left 0.025 0.011 0.014 0.015 0.050 0.051 0.065

Inter-Band ULCA

Table 11-36

Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 5 GHz WLAN

Cellular Band Antenna 3 | Cellular Band Antenna 4a
Sl T Confguraton Interband ULCA Active | Inter-band ULCA Active Vg:ﬁsczfgig’mm’ V‘;ﬁﬂcz‘j’;\gmﬁ"g‘? 5 SAR (W/kg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 142+3 | 1+2+4 | 1+2+3+4
Back 0.541 0.580 0.096 0.086 1.217 1.207 1.303
Top 0.595 0.372 0.000 0.004 0.967 0.971 0.971
Body SAR Bottom 0.032 0.016 0.000 0.004 0.048 0.052 0.052
Right 0.761 0.001 0.528 0.341 1.290 1.103 1.103*
Left 0.011 0.786 0.014 0.015 0.811 0.812 0.826

Inter-Band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission

Table 11-37

Scenario with 2.4 GHz BT

Cellular Band Antenna 1 | Cellular Band Antenna 2a
Simut Confiquration Inter-Band ULCA Active | Inter-Band ULCA Active B'”e"m;\:"('v\zl;(:; e B'”E‘m&g"(‘vcz(; e 2 SAR (W/kg)
SAR (Wikg) SAR (Wikg)
1 2 3 4 1+2+3 14244 | 1+42+3+4
Back 0.720 0.559 0.195 0.197 1.474 1476 | 0.754*
Top 0.056 0.018 0.011 0.094 0.085 0.168 0.179
Body SAR Bottom 0564 0364 0.072 0.010 1.000 0.938 1.010
Right 0.015 0.618 0118 0.002 0.751 0.635 0.753
Left 0.467 0.005 0.002 0.110 0.474 0582 0.584

Inter-Band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission

Table 11-38

Scenario with 2.4 GHz BT

Cellular Band Antenna 1 | Cellular Band Antenna 4a
Simult Tx Configuration Inter-Band ULCA Active Inter-Band ULCA Active Blueloogxan(lﬁz(zg 7dem BluetoogkARn(t\zz(;; 7dem 2 SAR (W/kg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.720 0.580 0.195 0.197 1.495 1.497 0.777*
Top 0.056 0.372 0.011 0.094 0.439 0.522 0.533
Body SAR Bottom 0.564 0.016 0.072 0.010 0.652 0.590 0.662
Right 0.015 0.001 0.118 0.002 0.134 0.018 0.136
Left 0.467 0.786 0.002 0.110 1.255 1.363 1.365
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Table 11-39

Inter-Band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT

Cellular Band Antenna 1 | Cellular Band Antenna 4b
J— Configuration Inter-Band ULCA Active | Inter-Band ULCA Active B'“e‘°°§;’;"(‘vﬁ<:; CED B'“em&:"(‘vci:‘) TEED 3 SAR (W/kg)
SAR (W/kg) SAR (W/kg)
1 2 3 7 13243 | 1+2+4 | 1+2+3+4
Back 0.720 0.555 0.195 0.197 1470 1472 | 1075
Top 0.056 0.699 0.011 0.094 0.766 0.849 0.860
Body SAR Bottom 0.564 0,002 0,072 0.010 0.638 0.576 0.648
Right 0,015 0,033 0.118 0.002 0.166 0.050 0.168
Left 0.467 0.054 0,002 0.110 0.523 0.631 0.633

Table 11-40

Inter-Band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission

Scenario with 2.4 GHz BT

Cellular Band Antenna 2a | Cellular Band Antenna 3
Simult T Configuration Inter-Band ULCA Active | Inter-Band ULCA Active B'”e""’g;g"('vﬁ:; 7dBm B'”e'°°$AR"('v:2<:; 7dBm  SAR (W/kg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 1+2+3 1+2+4 | 1+2+3+4
Back 0.559 0.541 0.195 0.197 1.295 1.297 1.492
Top 0.018 0.595 0.011 0.094 0.624 0.707 0.718
Body SAR Bottom 0.364 0.032 0.072 0.010 0.468 0.406 0.478
Right 0.618 0.761 0.118 0.002 1.497 1.381 1.499
Left 0.005 0.011 0.002 0.110 0.018 0.126 0.128

Table 11-41

Inter-Band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission

Scenario with 2.4 GHz BT

Cellular Band Antenna 2b | Cellular Band Antenna 3
— Configuration Inter-Band ULCA Active | Inter-Band ULCA Active B'”e“"’;:"(‘vﬁ:; 7 d8m B'”E“"’élg"(‘vcz(; 7 dBm 3 SAR (Wikg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 1+42+3 1+42+4 | 1+2+3+4
Back 0.578 0.541 0.195 0.197 1.314 1.316 1511
Top 0.004 0.595 0.011 0.094 0.610 0.693 0.704.
Body SAR Bottom 0.669 0.032 0.072 0.010 0.773 0.711 0.783
Right 0.047 0.761 0.118 0.002 0.926 0.810 0.928
Left 0.025 0.011 0.002 0.110 0.038 0.146 0.148

Table 11-42

Inter-Band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission

Scenario with 2.4 GHz BT

Cellular Band Antenna 3 | Cellular Band Antenna 4a
Simult T Confguration Inter-Band ULCA Active | Inter-Band ULCA Active B'“e‘°°é1’;"(‘vﬁ(:§ 7dBm B'“e‘°°;1AR"(§I32<:; 7 dBm £ SAR (Wikg)
SAR (W/kg) SAR (W/kg)
1 2 3 4 142+3 | 1+2+4 | 1+2+3+4
Back 0.541 0.580 0.195 0.197 1.316 1.318 1.513
Top 0.595 0.372 0.011 0.094 0.978 1.061 1.072
Body SAR Bottom 0.032 0.016 0.072 0.010 0.120 0.058 0.130
Right 0.761 0.001 0.118 0.002 0.880 0.764 0.882
Left 0.011 0.786 0.002 0.110 0.799 0.907 0.909

Inter-Band ULCA Cellular Band Ant 1 and 2A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

Table 11-43

?;1':_‘:;:;’&2;"212: ﬁf\i‘:::;‘:"l‘rcrxe:z:éa Bluetoalh Ant 22.a17dBm | Bluetooth Ant 4aat 7dBm | - WLAN 5GHz ANTiower | WLAN 5GHz ANTuBper |+ 1 )
Simult Tx Configuration AR (W) i SAR (Wikg) SAR (Wikg) Reduced SAR W/kg) |  Reduced SAR (Wikg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0.720 0,559 015 0197 0.0% 0.086 936"

Top 0.056 0.018 0,011 0.094 0.000 0.004 0183

Body SAR Botiom 0.564 0.364 0.072 0,010 0.000 0.004 1014

Right 0.015 0.618 0.118 0.002 0528 0.341 12817

Left 0.467 0.005 0.002 0.110 0.014 0.015 0613

Inter-Band ULCA Cellular Band Ant 1 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO
and 5 GHz WLAN MIMO

Table 11-44

ﬁt‘:};ﬁﬂg‘i’:ﬁ; C:“"::a;;:"l'r&e:x: Bluetoaih Ant 2a.a1 7dBm | Bluetooth Ant 4aat 7dBm | - WLAN SGHz ANTiower | WLAN SGHz ANTuBper |+ 10 ypeq)
Simuit Tx Configuration S S SAR (Wikg) SAR (Wikg) Reduced SAR W/kg) |  Reduced SAR (Wikg)

1 2 3 0 5 6 1+2+3+475+6

Back 0.720 0.580 0155 0197 0.0% 0.086 0.863"

Top 0.056 0.372 0.011 0.004 0.000 0.004 0.537

Body SAR Botiom 0564 0.016 0072 0,010 0.000 0.004 0,666

Right 0.015 0.001 0118 0.002 0528 0.341 1.005

Left 0.467 0.786 0.002 0.110 0.014 0.015 1384
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Table 11-45

and 5 GHz WLAN MIMO

ﬁ';':jz;f:mg‘i’:x; Cﬂ'::t;:"gﬁ&?z?: Bluetoath Ant 2a.a 7dBm | Bluetooh Ant 4aat 7dBm | - WLAN SGHz ANTiower | WLAN SGHz ANTuBper |+ 10 ypeq)
Simuit Tx Configuration S R SAR (Wikg) SAR (Wikg) Reduced SAR W/kg) |  Reduced SAR (Wikg)

1 2 3 0 5 6 1+2+3+475+6

Back 0.720 0.55 0155 0197 0.0% 0.086 1361

Top 0.056 0.699 0.011 0.004 0.000 0.004 0.864

Body SAR Botiom 0564 0.002 0.072 0,010 0.000 0.004 0.652

Right 0.015 0.033 0118 0.002 0528 0.341 1.037

Left 0.467 0.054 0.002 0.110 0.014 0.015 0.662

Table 11-46

and 5 GHz WLAN MIMO

ﬁ;"::i;:"sfc':e:;a;a T;t':‘:;f:méx‘i"a": Bluctooth Ant 2a at 7 dBm | Bluetooth Ant 4a.a 7.dBm | WLAN 5GHz ANTlower | WLAN 5GHz ANTUpper | 5 5.1 k)
Simuit Tx Configuration R SR SAR (Wikg) SAR (Wikg) Reduced SAR W/kg) |  Reduced SAR (Wikg)

1 2 3 ) 5 6 1:2+3+4+5+6

Back 0.559 0501 0155 0157 0,056 0.086 0.936"

Top 0.018 0.5% 0.011 0.004 0.000 0.004 0.722

Body SAR Botiom 0.364 0.032 0072 0.010 0.000 0.004 0482

Right 0,618 0.761 0118 0.002 0.528 0.341 1.266"

Left 0.005 0.011 0.002 0110 0.014 0,015 0157

Table 11-47

and 5 GHz WLAN MIMO

ﬁ;“:::::"gfé:exzzéb ?;1‘:};;::’&2:‘;‘:;3 Bluetooth Ant 2a at 7 dBm | Bluetooth Ant 4a at 7 dBm | WLAN 5GHz ANTlower WLAN 5GHz ANTupper  SAR (Wkg)
Simult T« Configuration SAR (Wikg) SAR (Wikg) SAR (Wikg) SAR (Wikg) Reduced SAR (W/kg) Reduced SAR (W/kg)

1 2 3 4 5 6 1+2+3+4+5+6

Back 0578 0541 0195 0197 009 0086 "

Top. 0.004 0.595 0.011 0.094 0.000 0.004 0.708

Body SAR Bottom 0.669 0.032 0.072 0.010 0.000 0.004 0.787

Right 0.047 0.761 0.118 0.002 0.528 0.341 1.151*

Left 0.025 0.011 0.002 0.110 0.014 0.015 0177

Table 11-48

and 5 GHz WLAN MIMO

Inter-Band ULCA Cellular Band Ant 1 and 4B Simultaneous Transmission Scenario with 2.4 GHz BT MIMO

Inter-Band ULCA Cellular Band Ant 2A and 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO

Inter-Band ULCA Cellular Band Ant 2B and 3 Simultaneous Transmission Scenario with 2.4 GHz BT MIMO

Inter-Band ULCA Cellular Band Ant 3 and 4A Simultaneous Transmission Scenario with 2.4 GHz BT MIMO

?;';':_‘Z';;mé:‘i"x: ﬁ;"::z;z"gﬁc'xe:x‘: Bluetoath Ant 2a.a1 7dBm | Bluetooth Ant 4aat 7dBm | - WLAN SGHz ANTiower | WLAN SGHz ANTuBper |+ 10 gy
Simult Tx Configuration ST ST SAR (Wikg) SAR (Wikg) Reduced SAR W/kg) |  Reduced SAR (Wikg)

1 2 3 0 5 6 1+2+3+475+6

Back 541 580 195 107 096 086 0.863"

Top 595 372 011 094 000 004 1076

Body SAR Botiom 032 016 .072 010 000 004 0134

Right 761 001 118 002 528 341 1105

Left 0.011 0.786 0.002 0.110 0.014 0.015 0.938

Table 11-49

2.4 GHz Bluetooth MIMO Simultaneous Transmission Scenario with 5 GHz WLAN MIMO

Bluetooth Ant 2a at 11 dBm| Bluetooth Ant 4a SAR 5 GHz WLAN Ant 5 SAR | 5 GHz WLAN Ant 6 SAR Z SAR
Simult Tx Configuration SAR (W/kg) (W/kg) (W/kg) (W/kg) (W/kg)
1 2 3 4 1+2+3+4

Back 0.457 1142 0.126 0.128 1.270°

0.011 0.305 0.000 0.004 0.320

Body SAR Bottom 0.174 0.010 0.000 0.004 0.188
Right 0.293 0.002 1.188 1.122 1.483*

0.002 1.038 0.014 0.015 1.069
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Table 11-50
Simultaneous Transmission Scenario with 2.4 GHz Bluetooth

Bluetooth Ant 2a SAR Bluetooth Ant 4a SAR Z SAR

Simult Tx Configuration (W/kg) (W/kg) (W/kg)
2 2 1+2

Back 1.175 1.142 1.175*

Top 0.011 0.305 0.316

Body SAR Bottom 0.304 0.010 0.314
Right 0.583 0.002 0.585

Left 0.002 1.038 1.040

Notes:

1. For each position, the highest SAR value across all modes for the applicable cellular band antenna was
considered for summation to determine simultaneous SAR test exclusion.

11.4 Spatial Separation Analysis

Per FCC KDB Publication 248227, antennas may be considered spatially separated when the aggregate SAR
from multiple antennas at any location in the combined SAR distribution is either < 1.2 W/kg where at least 90%
of the SAR is attributed to a single SAR distribution or =< 0.4 W/kg where no more than one SAR distribution is
contributing > 0.1 W/kg.

Spatial separation was determined by inspection of the area scan SAR distributions to confirm that at all locations,
SAR was < 1.2 W/kg, where at least 90% of the SAR is attributed to a single SAR distribution. See below for
illustrations of the spatial separated antennas considered.

11.4.1 Back Side Spatial Separation Analysis

Figure 11-1
Back Side Spatial Separation for Antenna 1 and Antenna 2A

Antenna 2a

Antenna 1
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Figure 11-2
Back Side Spatial Separation for Antenna 1 and Antenna 4A

Antenna 1 Antenna 4a

Figure 11-3
Back Side Spatial Separation for Antenna 2A and Antenna 4A

Antenna 2a

Antenna 4a

. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 262 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 | Tablet Device
© 2020 PCTEST. REV 21.4 M

09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Figure 11-4
Back Side Spatial Separation for Antenna 2A and Antenna 4B

Antenna 2a

Antenna 4b

Figure 11-5
Back Side Spatial Separation for Antenna 2A and Antenna 3

Antenna 2a

Antenna 3
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Figure 11-6
Back Side Spatial Separation for Antenna 2B and Antenna 4A

Antenna 2b

Antenna 4a

Figure 11-7
Back Side Spatial Separation for Antenna 2B and Antenna 3

Antenna 3
Antenna 2b
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Figure 11-8
Back Side Spatial Separation for Antenna 2B and 5GHz ANTupper

5GHz ANTupper

Antenna 2b

Figure 11-9
Back Side Spatial Separation for Antenna 4A and Antenna 3

Antenna 3

Antenna 4a
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Figure 11-10
Back Side Spatial Separation for Antenna 4A and 5GHz ANTlower

" 5GHz ANTlower

Antenna 4a

Figure 11-11
Back Side Spatial Separation for Antenna 4B and 5GHz ANTlower

‘_ 5GHz ANTlower

Antenna 4b
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11.4.2 Right Edge Spatial Separation Analysis

Figure 11-12
Right Edge Spatial Separation for Antenna 2A and Antenna 3

Antenna 2a

Figure 11-13
Right Edge Spatial Separation for Antenna 2A and 5GHz ANTupper

Antenna 2a

5GHz ANTupper

/,
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Figure 11-14
Right Edge Spatial Separation for Antenna 3 and 5GHz ANTlower

Antenna 3

Figure 11-15
Right Edge Spatial Separation for 5GHz ANTlower and 5GHz ANTupper

5GHz ANTupper 5GHz ANTlower

o
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11.4.3 Left Edge Spatial Separation Analysis

Figure 11-16
Left Edge Spatial Separation for Antenna 1 and Antenna 4A

Antenna 4a

Antenna 1

11.5 Simultaneous Transmission Conclusion

The above numerical summed SAR results and spatial separation analysis for all the worst-case simultaneous
transmission conditions were below the SAR limit. Therefore, the above analysis is sufficient to determine that
simultaneous transmission cases will not exceed the SAR limit and therefore no measured volumetric
simultaneous SAR summation is required per FCC KDB Publication 447498 D01v06 and IEEE 1528-2013
Section 6.3.4.1.2.
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12 SAR MEASUREMENT VARIABILITY
12.1 Measurement Variability

Per FCC KDB Publication 865664 D01v01r04, SAR measurement variability was assessed for each frequency
band, which was determined by the SAR probe calibration point and tissue-equivalent medium used for the
device measurements. When both head and body tissue-equivalent media were required for SAR measurements
in a frequency band, the variability measurement procedures were applied to the tissue medium with the highest
measured SAR, using the highest measured SAR configuration for that tissue-equivalent medium. These
additional measurements were repeated after the completion of all measurements requiring the same head or
body tissue-equivalent medium in a frequency band. The test device was returned to ambient conditions (normal
room temperature) with the battery fully charged before it was re-mounted on the device holder for the repeated
measurement(s) to minimize any unexpected variations in the repeated results.

SAR Measurement Variability was assessed using the following procedures for each frequency band:

1) When the original highest measured SAR is = 0.80 W/kg, the measurement was repeated once.

2) A second repeated measurement was performed only if the ratio of largest to smallest SAR for the
original and first repeated measurements was > 1.20 or when the original or repeated measurement was
= 1.45 W/Kkg (~ 10% from the 1g SAR limit).

3) A third repeated measurement was performed only if the original, first or second repeated measurement
was 2 1.5 W/kg and the ratio of largest to smallest SAR for the original, first and second repeated
measurements is > 1.20.

4) Repeated measurements are not required when the original highest measured SAR is < 0.80 W/kg

Table 12-1
Body SAR Measurement Variability Results

BODY VARIABILITY RESULTS

Measured st 2nd 3rd
Band FREQUENCY Mode Antenna Config Service Data Rate Side Spacing SAR (19) RSeAPRe(a;Ed Ratio Tepeaed Ratio Topeaed Ratio
(Mbps) q) SAR(1g) SAR(1g)
MHz ch (Wikg) (Wikg) (Wikg) (Wikg)
750 782.00 (23230 LTE Band 13, 10 MHz Bandwidth Ant1l QPSK, 1 RB, 0 RB Offset N/A left 0omm 1.090 0.963 113 N/A N/A N/A N/A
835 836.50 | 20525 | LTE Band 5 (Cell), 10 MHz Bandwidth Ant1l QPSK, 50 RB, 0 RB Offset N/A left 0omm 1.160 1.100 1.05 N/A N/A N/A N/A
1750 1720.00 (132072 LTE Ba"gg:;a\gz)' 20 MHz Ant2a QPSK, 1 RB, 0 RB Offset N/A back 0omm 1.030 1.010 1.02 N/A N/A N/A N/A
1900 1905.00 |26590 LTE Bang;i(;;z?' 20 MHz Ant2b QPSK, 100 RB, 0 RB Offset N/A back omm 1.090 1.070 1.02 N/A N/A N/A N/A
2300 2310.00 |27710 LTE Band 30, 10 MHz Bandwidth Ant4b QPSK, 50 RB, 0 RB Offset N/A back omm 1.090 1.010 1.08 N/A N/A N/A N/A
2450 2480.00 78 Bluetooth Ant2a FHSS 1 back omm 1.050 1.030 1.02 N/A N/A N/A N/A
2600 2593.00 |40620 LTE Band 41, 20 MHz Bandwidth Ant4b QPSK, 50 RB, 25 RB Offset N/A back omm 1.170 1.150 1.02 N/A N/A N/A N/A
3500 3560.00 |55340 LTE Band 48, 20 MHz Bandwidth Ant2b QPSK, 1 RB, 0 RB Offset N/A back Oomm 1.090 1.070 1.02 N/A N/A N/A N/A
3700 3646.70 | 56207 LTE Band 48, 20 MHz Bandwidth Antl QPSK, 1 RB, 0 RB Offset N/A back omm 1.060 1.000 1.06 N/A N/A N/A N/A
5250 5270.00 54 802.11n, 40 MHz Bandwidth 5GHz ANTupper OFDM 135 right 0omm 0.840 0.821 1.02 N/A N/A N/A N/A
5600 5610.00 122 802.11ac, 80 MHz Bandwidth 5GHz ANTlower OFDM 29.3 right 0omm 0.896 0.892 1.00 N/A N/A N/A N/A
5750 5690.00 138 802.11ac, 80 MHz Bandwidth 5GHz ANTlower OFDM 293 right 0omm 0.910 0.868 1.05 N/A N/A N/A N/A
ANSI / IEEE C95.1 1992 - SAFETY LIMIT Body
Spatial Peak 1.6 W/kg (mW/g)
Uncontrolled Exposure/General Population averaged over 1 gram

12.2 Measurement Uncertainty

The measured SAR was <1.5 W/kg for 1g and <3.75 W/kg for 10g for all frequency bands. Therefore, per KDB
Publication 865664 D01v01r04, the extended measurement uncertainty analysis per IEEE 1528-2013 was not
required.
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13 ADDITIONAL TESTING PER FCC GUIDANCE

13.1 LTE Band 41 Power Class 2 and Power Class 3 Linearity

This device supports Power Class 2 and Power Class 3 operations for LTE Band 41. The highest available duty
cycle for Power Class 2 operations is 43.3 % using UL-DL configuration 1. Per May 2017 TCB Workshop Notes
based on the device behavior, all SAR tests were performed using Power Class 3. SAR with Power Class 2 at the
highest power and available duty factor was additionally performed for the Power Class 3 configuration with the
highest SAR for each exposure condition. The linearity between the Power Class 2 and Power Class 3 SAR
results and the respective frame averaged powers was calculated to determine that the results were linear. When
ULCA is active, the linearity between the Power Class 2 with ULCA active and Power Class 3 with ULCA active
SAR results and the respective frame averaged powers was calculated to determine that the results were linear.
Per May 2017 TCB Workshop, no additional SAR measurements were required since the linearity between power
classes was < 10% and all reported SAR values were < 1.4 W/kg for 1g and < 3.5 W/kg for 10g.

LTE Band 41 SAR testing with power class 2 at the highest power and available duty factor was additionally
performed for the power class 3 configuration with the highest SAR for each exposure condition.

Table 13-1
LTE Band 41 Body Linearity Data — Ant 4a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.61 134
Measured SAR (W/kg) 1.02 0.606
Measured Power (mW) 22.96 21.88
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.53 9.47
% deviation from expected linearity -8.84%

Figure 13-1

LTE Band 41 Body Linearity Data — Ant 4a
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Table 13-2
LTE Band 41 ULCA Body Linearity Data — Ant 4a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.16 13.18
Measured SAR (W/kg) 0.877 0.552
Measured Power (mW) 20.70 20.80
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 13.10 9.01
% deviation from expected linearity -8.41%

Figure 13-2

LTE Band 41 ULCA Body Linearity Data — Ant 4a

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-3
LTE Band 41 Body Linearity Data — Ant 4b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 15.9 15.9
Measured Output Power (dBm) 15.83 15.72
Measured SAR (W/kg) 1.15 0.84
Measured Power (mW) 38.28 37.33
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 24.23 16.16
% deviation from expected linearity 9.52%

Figure 13-3

LTE Band 41 Body Linearity Data — Ant 4b

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-4
LTE Band 41 ULCA Body Linearity Data — Ant 4b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 15.9 15.9
Measured Output Power (dBm) 15.39 15.28
Measured SAR (W/kg) 1 0.699
Measured Power (mW) 34.59 33.73
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 21.90 14.60
% deviation from expected linearity 4.81%

Figure 13-4

LTE Band 41 ULCA Body Linearity Data — Ant 4b
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Table 13-5
LTE Band 41 Body Linearity Data — Ant 2a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.7 14.7
Measured Output Power (dBm) 13.71 13.62
Measured SAR (W/kg) 0.855 0.57
Measured Power (mW) 23.50 23.01
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.87 9.97
% deviation from expected linearity -0.50%

Figure 13-5

LTE Band 41 Body Linearity Data — Ant 2a

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-6
LTE Band 41 ULCA Body Linearity Data — Ant 2a

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.7 14.7
Measured Output Power (dBm) 13.25 13.14
Measured SAR (W/kg) 0.745 0.486
Measured Power (mW) 21.13 20.61
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 13.38 8.92
% deviation from expected linearity -2.19%

Figure 13-6

LTE Band 41 ULCA Body Linearity Data — Ant 2a

LTE B41 SAR for PC2 and PC3 Operations
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Table 13-7
LTE Band 41 Body Linearity Data — Ant 2b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.58 13.78
Measured SAR (W/kg) 0.95 0.639
Measured Power (mW) 22.80 23.88
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 14.43 10.34
% deviation from expected linearity -6.09%

Figure 13-7

LTE Band 41 Body Linearity Data — Ant 2b

LTE B41 SAR for PC2 and PC3 Operations

1
2
0.9
0.8
0.7
[=1y]
=~ 0.6
S
2 05 ® PC2 Measured SAR
< 04
< - @ PC3 Measured SAR
“ 03
' Linear SAR from PC3 Results
0.2
0.1
0
0.00 5.00 10.00 15.00 20.00
Frame - Averaged Output Power (mW)
. Approved by:
FCC ID: BCGA2230 Z\PETEST SAR EVALUATION REPORT
Quality Manager
Document S/N: Test Dates: DUT Type:
Page 277 of 283
1C1912170052-01-R1.BCG 12/16/2019 — 01/14/2020 |Tablet Device
© 2020 PCTEST. REV 21.4 M
09/11/2019
© 2020 PCTEST. All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact INFO@PCTEST.COM.


mailto:info@pctest.com

Table 13-8
LTE Band 41 ULCA Body Linearity Data — Ant 2b

LTE Band 41 PC3 |LTE Band 41 PC2
Maximum Allowed Output Power (dBm) 14.2 14.2
Measured Output Power (dBm) 13.08 13.44
Measured SAR (W/kg) 0.808 0.618
Measured Power (mW) 20.32 22.08
Duty Cycle 63.3% 43.3%
Frame Averaged Output Power (mW) 12.86 9.56
% deviation from expected linearity 2.92%

Figure 13-8

LTE Band 41 ULCA Body Linearity Data — Ant 2b

LTE B41 SAR for PC2 and PC3 Operations
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14 EQUIPMENT LIST

Manufacturer Model Description Cal Date |Cal Interval | Cal Due |Serial Number
Agilent E4438C ESG Vector Signal Generator 6/27/2019 | Annual 6/27/2020 | MY45093852
Agilent E4438C ESG Vector Signal Generator 9/11/2019 Annual 9/11/2020 | MY45093678
Agilent E5515C Wireless Communications Test Set 2/28/2018 | Biennial 2/28/2020 | GB41450275
Agilent ES5515C Wireless Communications Test Set 5/22/2018 | Biennial 5/22/2020 | GB43193563
Agilent N5182A MXG Vector Signal Generator 6/27/2019| Annual 6/27/2020 | US46240505
Agilent N5182A MXG Vector Signal Generator 8/19/2019 |  Annual 8/19/2020 | MY47420837

Amplifier Research 150A100C Amplifier CBT N/A CBT 350132
Amplifier Research 1551G6 Amplifier CBT N/A CBT 343972
Amplifier Research 1551G6 Amplifier CBT N/A CBT 343971
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827527
Anritsu MA24106A USB Power Sensor 6/21/2019| Annual 6/21/2020 1244515
Anritsu MA24106A USB Power Sensor 7/8/2019 Annual 7/8/2020 1248508
Anritsu MA24106A USB Power Sensor 8/5/2019 Annual 8/5/2020 1827528
Anritsu MA24106A USB Power Sensor 8/27/2019| Annual | 8/27/2020] 1827533
Anritsu MA2411B Pulse Power Sensor 12/4/2019 | Annual 12/4/2020 1126066
Anritsu ML2496A Power Meter 11/6/2019 | Annual 11/6/2020 1405003
Anritsu ML2496A Power Meter 12/17/2019] Annual _[12/17/2020f 1138001
Anritsu MT8820C Radio Communication Analyzer 7/25/2019| Annual 7/25/2020 | 6201240328
Anritsu MT8821C Radio Communication Analyzer 8/16/2019 Annual 8/16/2020 | 6201144418
Anritsu MT8821C Radio Communication Analyzer 3/18/2019 | Annual 3/18/2020 | 6201144419
Control Company 4040 Temperature / Humidity Monitor 2/28/2018 | Biennial | 2/28/2020| 150761911
Control Company 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 | Biennial | 2/28/2020 170151872
Control Company 4040 Therm./ Clock/ Humidity Monitor 2/28/2018 | Biennial | 2/28/2020| 170151893
Control Company 4352 Ultra Long Stem Thermometer 2/28/2018 | Biennial 2/28/2020 170330160
Control Company 4352 Ultra Long Stem Thermometer 2/28/2018 | Biennial 2/28/2020 170330158
Control Company 4352 Ultra Long Stem Thermometer 8/2/2018 Biennial 8/2/2020 181292054
Control Company 1235C55 Digital Caliper 3/20/2018 | Biennial | 3/20/2020 140448586
MCL BW-N3W5+ 3dB Attenuator CBT N/A CBT 1812
MCL BW-N6WS5+ 6dB Attenuator CBT N/A CBT 1311
MCL BW-N10W5+ 10dB Attenuator CBT N/A CBT 1611
Mini-Circuits NLP-1000+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits NLP-1200+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits NLP-2950+ Low Pass Filter CBT N/A CBT N/A
Mini-Circuits VLF-6000+ Low Pass Filter CBT N/A CBT N/A
Mini Circuits ZHDC-16-63-S+ 50-6000MHz Bidirectional Coupler CBT N/A CBT N/A
Mini Circuits ZNDC-20-2G-S+ 800-2000MHz Bidirectional Coupler CBT N/A CBT N/A
Pasternack PE2208-6 Bidirectional Coupler CBT N/A CBT N/A
Pasternack NC-100 Torque Wrench 5/23/2018 | Biennial | 5/23/2020 N/A
Seekonk NC-100 Torque Wrench 5/9/2018 Biennial 5/9/2020 22217
Rohde & Schwarz CMWS500 Radio Communication Tester 6/24/2019 | Annual 6/24/2020 101699
Rohde & Schwarz CMW500 Radio Communication Tester 8/20/2019 | Annual | 8/20/2020 106578
Rohde & Schwarz CMWS00 Radio Communication Tester 6/26/2019 | Annual 6/26/2020 108843
Rohde & Schwarz CMW500 Radio Communication Tester 4/15/2019| Annual | 4/15/2020 167283
Rohde & Schwarz CMWS00 Radio Communication Tester 4/15/2019| Annual 4/15/2020 167284
Rohde & Schwarz CMWS500 Radio Communication Tester 4/17/2019| Annual 4/17/2020 167285
Rohde& Schwarz CMWS500 Wideband Radio Communication Tester 8/8/2019 | Annual 8/8/2020 145663
SPEAG D750vV3 750 MHz SAR Dipole 9/8/2017 | Triennial 9/8/2020 1097
SPEAG D835V2 835 MHz SAR Dipole 6/20/2019 Annual 6/20/2020 4d040
SPEAG D1750V2 1750 MHz SAR Dipole 5/15/2018 | Biennial 5/15/2020 1092
SPEAG D1750V2 1750 MHz SAR Dipole 6/19/2019 | Annual 6/19/2020 1083
SPEAG D1900V2 1900 MHz SAR Dipole 5/14/2018 | Biennial 5/14/2020 5d026
SPEAG D1900V2 1900 MHz SAR Dipole 9/7/2017 | Triennial 9/7/2020 5d181
SPEAG D2300V2 2300 MHz SAR Dipole 3/7/2018 Biennial 3/7/2020 1038
SPEAG D2450V2 2450 MHz SAR Dipole 11/12/2018| Biennial _|11/12/2020| 921
SPEAG D2450V2 2450 MHz SAR Dipole 5/16/2018 | Biennial 5/16/2020 945
SPEAG D2600V2 2600 MHz SAR Dipole 6/19/2018 | Biennial 6/19/2020 1009
SPEAG D2600V2 2600 MHz SAR Dipole 9/11/2017 | Triennial | 9/11/2020 1069
SPEAG D3500V2 3500 MHz SAR Dipole 12/4/2019| Annual 12/4/2020 1068
SPEAG D3700V2 3700 MHz SAR Dipole 12/4/2019| Annual 12/4/2020 1029
SPEAG D5GHzV2 5 GHz SAR Dipole 3/13/2018 | Biennial | 3/13/2020 1123
SPEAG EX3DV4 SAR Probe 3/18/2019 | Annual 3/18/2020 7421
SPEAG EX3DV4 SAR Probe 6/19/2019 | Annual 6/19/2020 7416
SPEAG EX3DV4 SAR Probe 1/28/2019| Annual 1/28/2020 3837
SPEAG EX3DV4 SAR Probe 7/16/2019 |  Annual 7/16/2020 7491
SPEAG EX3DV4 SAR Probe 4/12/2019 Annual 4/12/2020 7532
SPEAG EX3DV4 SAR Probe 8/29/2019| Annual | 8/29/2020 3949
SPEAG DAE4 Dasy Data Acquisition Electronics 3/13/2019 | Annual 3/13/2020 604
SPEAG DAE4 Dasy Data Acquisition Electronics 6/14/2019 | Annual 6/14/2020 701
SPEAG DAE4 Dasy Data Acquisition Electronics 1/15/2019| Annual 1/15/2020 793
SPEAG DAE4 Dasy Data Acquisition Electronics 7/10/2019 |  Annual 7/10/2020 1402
SPEAG DAE4 Dasy Data Acquisition Electronics 4/17/2019 Annual 4/17/2020 501
SPEAG DAE4 Dasy Data Acquisition Electronics 8/12/2019| Annual 8/12/2020 1408
SPEAG DAK-3.5 Dielectric Assessment Kit 5/7/2019 Annual 5/7/2020 1070
SPEAG DAKS-3.5 Portable DAK 9/10/2019 | Annual 9/10/2020 1045

Note: CBT (Calibrated Before Testing). Prior to testing, the measurement paths containing a cable, amplifier, attenuator, coupler or filter were
connected to a calibrated source (i.e. a signal generator) to determine the losses of the measurement path. The power meter offset was then
adjusted to compensate for the measurement system losses. This level offset is stored within the power meter before measurements are
made. This calibration verification procedure applies to the system verification and output power measurements. The calibrated reading is
then taken directly from the power meter after compensation of the losses for all final power measurements. Each equipment item was used
solely within its respective calibration period.
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15 MEASUREMENT UNCERTAINTIES

a c d e= f s} h= i= k
f(d,k) cxfle | cxgle
Tol. Prob. Ci Ci lgm 10gms
Uncertainty Component (+ %) | Dist. | Div. [ 1gm (10 gms Ui u Vi
%) | &%
Measurement System
Probe Calibration 6.55 N 1 1.0 1.0 6.6 6.6 0
Axial Isotropy 0.25 N 1 0.7 0.7 0.2 0.2 0
Hemishperical Isotropy 13 N 1 0.7 0.7 0.9 0.9 0
Boundary Effect 2.0 R 1.73 | 1.0 1.0 1.2 1.2 0
Linearity 0.3 N 1 1.0 1.0 0.3 0.3 0
System Detection Limits 0.25 R 1.73 | 1.0 1.0 0.1 0.1 0
Readout Electronics 0.3 N 1 1.0 1.0 0.3 0.3 Y
Response Time 0.8 R 1.73 | 1.0 1.0 0.5 0.5 0
Integration Time 2.6 R | 173 | 1.0 1.0 15 15 0
RF Ambient Conditions - Noise 3.0 R [1.73| 1.0 1.0 1.7 17 0
RF Ambient Conditions - Reflections 3.0 R [1.73| 1.0 1.0 1.7 1.7 0
Probe Positioner Mechanical Tolerance 04 R [173| 1.0 1.0 0.2 0.2 0
Probe Positioning w/ respect to Phantom 6.7 R | 173 | 1.0 1.0 3.9 3.9 0
3(;|3p8(:z§ig\r;élll:1;?i:§)r?lation & Integration algorithms for 40 R 173 | 1.0 10 23 23 w
Test Sample Related
Test Sample Positioning 2.7 N 1 1.0 1.0 2.7 27 35
Device Holder Uncertainty 1.67 N 1 1.0 1.0 1.7 1.7 5
Output Power Variation - SAR drift measurement 5.0 R 1.73 1.0 1.0 2.9 29 0
SAR Scaling 0.0 R 1.73 | 1.0 1.0 0.0 0.0 0
Phantom & Tissue Parameters
Phantom Uncertainty (Shape & Thickness tolerances) 7.6 R 1.73 | 1.0 1.0 4.4 4.4 0
Liquid Conductivity - measurement uncertainty 4.2 N 1 0.78 | 0.71 33 3.0 10
Liquid Permittivity - measurement uncertainty 4.1 N 1 0.23 | 0.26 1.0 11 10
Liquid Conductivity - Temperature Uncertainty 34 R | 173 ] 0.78 | 0.71 15 14 0
Liquid Permittivity - Temperature Unceritainty 0.6 R | 173 | 0.23 | 0.26 0.1 0.1 0
Liquid Conductivity - deviation from target values 5.0 R 1.73 | 0.64 | 0.43 1.8 1.2 0
Liquid Permittivity - deviation from target values 5.0 R 1.73 | 0.60 | 0.49 1.7 14 0
Combined Standard Uncertainty (k=1) RSS 115 11.3 | 60
Expanded Uncertainty k=2 23.0 22.6
(95% CONFIDENCE LEVEL)
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16 CONCLUSION

16.1 Measurement Conclusion

The SAR evaluation indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Innovation, Science, and Economic Development Canada, with respect to all parameters subject to this test.
These measurements were taken to simulate the RF effects of RF exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests. The results and statements relate only to the
item(s) tested.

Please note that the absorption and distribution of electromagnetic energy in the body are very complex
phenomena that depend on the mass, shape, and size of the body, the orientation of the body with respect to the
field vectors, and the electrical properties of both the body and the environment. Other variables that may play a
substantial role in possible biological effects are those that characterize the environment (e.g. ambient
temperature, air velocity, relative humidity, and body insulation) and those that characterize the individual (e.qg.
age, gender, activity level, debilitation, or disease). Because various factors may interact with one another to vary
the specific biological outcome of an exposure to electromagnetic fields, any protection guide should consider
maximal amplification of biological effects as a result of field-body interactions, environmental conditions, and
physiological variables. [3]
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